h— .’A-PELNATUF)E.’ d) I S E K I

PIECES DETACHEES

Tracteur

TXG23

TXG23FH-E4, E6, VE4, RLE4, VRLE4, GVRLE4
TXG23TH-E4, VE4, GVRLE4

Yvan Béal - 21, av. de I'Agriculture - B.P. 16
1.1 2

L S 03-000241-050309
R 973 886 S.A.S. au capital de 612 000 € 1739-097-100-10







Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TXG23 tractors are listed in this

parts catalogue.

1) MODEL TYPE

FHe -« - - FOUR WHEEL DRIVE
TH - ---- TWO WHEEL DRIVE (

Gevneee WITH FRONT AND REAR HITCHES(EEC/APPﬁéyé/TYPE)
Veonoes WITH REMOTE CONTROL VALVE @)

RL- -« WITH FOLD-DOWN ROPS FRAME

2) AREA CODE
E4eee-- EUROPE

EGe e~ OCEANTA

(C 18 TYPE OF MODEL i[C G

KEY| PART COCE R 0| SMAGF | SaataG SR saaiee | smaims| o | o | B | FEMARKS
i LR 25 B RS I ) e Mt T
fA} BEET-2O0-401-04 | . = el £

t |a=s-tii-tat-1a [ i -
R e e LT el ¥

P Bk e R L &

i " X

.._ __'.. S b | e —

P

i I
-|.\_|_\__\- |Il
= e

(D KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.
@ LH ™ and RH~ on the parts name are described against the moving

direction of the machine or are described on the condition how to install



parts on the machines.
SPC : The following symbol classifies parts to be used for machines.

-

"%~ means standard parts.

-

"T~ shows that the parts can be installed as optional parts.
"R” shows that the parts can be used as applicable parts to replace
originally equipped parts. .
Upper column : QTY shows the number of parts to be used for Qhe unit
of machine. | \
"M~ is indicated for parts supplied by a meter ldng;" 
1 © is indicated for parts supplied by liter. =
"AR” is indicated for parts need to be adjustéd”br regulated.
Lower column : serial number . |
—229 means serial number up to 229. . ;
230— means serial number 230 and aftef;,_/
ITC : Interchangeability
17 --0LD <« NEW /
New parts can be used in placéréf the old parts.
"27--0LD — NEW
Old parts can be used in place of the new parts.
T37-0LD —< NEW Xy
0ld parts and new_parts can not be replaced each other.
COL : Color code j)
Color is signified:wifh'color code number for colored parts.
Please see the‘colpr-list shown in the next page.
GRP : Parts shoWn in this column can be replaced by SET parts
Examplg: : Parts marked ® can be replaced by parts marked ®, and
:{1‘;(] for ©, so the rest follow in the same alphabetical
‘ B order.
Remarkéli
S Othéf maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM
COLOR
CODE PARTS CODE PARTS CODE PARTS CODE
41 | NEOBLUE 1300-985-001-10 1300-985-003-00

5P | GRAY METALLIC

7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300~-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

2) For chassies serial number is shown on the LABEL.
Please see

Serial number 006053 and before

MODEL
TYPE

NO.

i SRR NGEIan
ISEKI & CO., LTO. MADE B JAPAN

Serial number 006054 and after

HE®ET HEEEIEIIESH
ISEKI & O, LTO, MADE IN JAPAN




5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI
on-line computer” .

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered\will be
automatically turned to a new part number. N

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts Whenquéd7may cause a

trouble that makes us unable to repair or guarantéé'fhe warrant.




*%% Structure Table of Model %

T T
X X
MIGEEGRVVGEG|V
246VLER24VE
O3 RE4L3 R4
F L4/ ET L
DH E | 4H E
B 4 4
L
FIG.
1 * %k k >k
2 X sk %k k
3 *
4 * E e *
5 k %k ok ok *
6 X k %k k *
7 Xk k %k ok *
8 X ok ES
9 * *
10 Xk ES
11 ES kX ok
12 k| k
13 X ok ok ok kX |k
14 X ok ok ok kX |k
15 X ok ok ok EJES
16 Xk ES
17 B3 kX ok
18 X |k
19 *
20 X ok ok k| k * *
21 k ok ok k| k * *
22 k ok ok k| k *
23 k ok ok k| k *
24 k ok ok k| k *
25 X %k k sk |k *
26 X %k k k%
27 * k|
28 * %k k sk * k| 3k
29 * %k k sk * sk
30 * %k k sk ¥k |k
31 X % k * ok |k
32 k %k ok ok
33 *
34 k ok ok ok |k ok *
35 k ok ok k[k ok
36 k %k %k k|k %
37 k %k %k k|k % k k| %k
38 k %k k x|k X k k| %k
39 * ok * * *
40 * k k[k ok k k| %k
41 k %k k k|k % k k| %k
42 k %k k Xk|k % k k| %k
43 k %k Xk k|k % k k| %k
44 k %k Xk k|k % k k| %k
45 k %k Xk k|k % k k| %k




*%% Structure Table of Model %

T T
X X
MIGEEGRVVGEGV
246VLIER24V|E
O3 RE4L3 R4
F L4 ET L
DH E | 40 E
- 4 4
L
FIG.
46 k ok ok k| k
47 Xk %k k k|k Xk
48 k %k k k|k k
49 *
50 *k k k% sk
51 k %k ok k|k k
52 *
53 * *
54 * X ok |k k EEES
55 *
56 * X ok |k k *
57 k ok ok k|k k *
58 k %k ok k|k 3k *
59 k ok ok k|k 3k *
60 k ok ok k|k k *
61 *
62 * X k|k k X ok |k
63 *
64 X ok ok k| k
65 k ok ok k|k >k
66 * k ok |k k
67 k ok ok k| k
68 k ok ok k|k 3k
69 X ok |k
70 k ok ok k|k ok
71 * k[ k
72 X %k sk k|[k sk
73 X %k ok k|[k k
74 * k| k
75 X %k ok k|[k k
76 * &k [k
77 k ok ok k|k k
78 * k k% >k
79 E= 4k
80 *k %k *
81 *k *k ok
82 *
83 * [
84 k ok ok k|k k k k| %k
85 k ok ok k| k
86 * k k| %k
87 k k| %k
88 £k
89 k sk ok k|k k
90 TT*TTT T*T




*%% Structure Table of Model %

T T
X X
MIGEEGRVVGEG|V
246VLER24V|E
O3 RE4L3 R4
F L4 ET L
D E | 40 E
E 4 4
L
FIG.
91 * B3 *
92 *
93 *
94 X k
95 *
96
97
98 *
99
100
101 *
103
104
105 £k
107 *
112 * *
113 * ok sk[k ok ok k|k
114 *
115
116 %k sk[k k% %[k
117 *
118 * *
119 k  k sk[k ok ok kfsk
120 *
121 * *
123 *
125 *
127 * |k
129 * k|
130 *
133 * k|




*%% Structure Table of Model %

T T
X X
MIGEEGRVVGEGV
246VLER24VE
O3 RE4L3 RH4
F L4 ET L
DH E| 40 E
- 4 4
L
FIG.
136 *
138 *

139 TTTTTT
140 TTTTTT TTT

141 TTTTITT TTT
142 T T T[T
143 TTTTITT
144 TTTTITT

145 TTT
146 T
147 TT|T

148 T T T
149 T TTTT TTT
150 T T T T

151 T

152 T T T[T

153 T T T T

154 T T T[T

155 TT| T T
* %k k) K|k

160 * % ok k




F1G.55,56,58,59 FIG.125~127, 154

F1G.80~83, 146 FIG.117~122, 150
FIG.1~7, 13 FIG.107
F1G.98, 99 _// /FI1G.92,148~149
F1G.113, 114 Wﬁ F1G.54, 128, 129
FIG.100, 101 " //M /FI1G.112,115, 116

FIG.61~64, 141, 142

F1G.57,60, 65~74
FIG. 110 FIG.37,38
FIG.5]1 FI1G.45, 46,47

FIG.15~34,41~44,90,97 FI1G. 139, 140

F1G.93, 138, 156, 151, 193 FIG.77~79

FIG.8~11,12 FI1G.108, 109
F1G.104~106, 152 A FIG.14
( F1G.75,76,84

FIG.130~137

FI1G.85~88, 89, 147

FIG.91 NI FIG. 155
FIG.35,36 FIG. 102,103
FIG. 111 FIG.52,53
FI1G.39, 40 FIG.48~50

F1G.94~96 FIG.143~145




10

Contents

TXG23

ENGINE(E3112B12)

SHORT BLOCK ENGTIASSY ++vvvreeessssreeeessreeesnunteenniuteeniieesnieeesasisbrennneeesanseeeennne Fig.
CYLINDER HEALID :-++++++eeeeeeeessssssereeeesssiiiurreeeeansiiisteeessssissssseseessionnesysieennnnnseseeeessnnnnees Fig.
CYLINDER HEAD COVER::+++eeeeeeeeeessssureeeeensssiiunreeeeennnnuiiiiine st e Fig.
INLET MANTF QT +veveeeseereeeasseeeesasueeesnumeeannitteesnsnteesasinseasistreesnssseesanseeessssnesssnnnes Fig.
EXHAUST MANIFOLD ........................................ Fig.
CYLINDER BLOCIK ++++sssrereeeeesssssnunraeesensiiuueeeessnnnnds L PN Fig.
BEARING/UNDER SIZE (OPTION):++teseetereeseestbimiuemmeenineanieiiiennteienneeieesre e Fig.
(0] 1 T N T PP Fig.
REAR PLATE ++++:eseeeseestssesteses ettt Fig.
TIMING GEAR CASE +++++++sssserereeeeessssiuuutteersinismttttteeesmttittteessmmiisrteeeessnmiimeeeeennnnnn. Fig.
N 52 2 T Fig.
HANGER - +weeeeeeessrvrrrreeeeessiinuueaeen ..................................................................... Fig.
VALV Eereereeeeeeeeeeeeesssesesssssesmmmmmmmnostieess st esesessesssessssssssessssmmmmmmnnnnnne Fig
LAY I 2 72N 20 Fig
L S 0 ) LR Fig.
PISTON/OVER SIZE (OPTION):+eeeeerrueenaaeeteeetttttiiiiiiiiiiiettiteiti e Fig.
(00 NN £ Q) 2 N AT Fig.
[0 2N N £ 2 72N 210 PP Fig.
L0 ) 201 1 2 P Fig.
LT T A 230 2 2151 1 2 Fig.
COOLING FAN- - terereeeeessseteesmmuttttauiteeeattte sttt st e e s sttt e e ettt e e s sbbeesssteeeesnteeenans Fig.
INJECTION NOZZILT +++eereeeeessesrrrreeeeammmiuiittteeeaaiiiitteeeaiiiieeeeessssitereteesssssnsseeeessssnnns Fig.
LN T 0 ) 2151 1 2 Fig.

FUEL PIPE ..................................................................................................................... Flg

© W 9 O A W N R

[N T N T N R N B O e N T e e T e T T = T
=W N RO O 0 0Ot W N O



N B N 2 A2 P Fig. 25
ELECTRIC (1)-++essvesereesseessctostessutosutisstessuesstistisstosscsitosiosieimtomtisieimtimiesieimesmsinse Fig. 26
ELECTRIC () :+rreeererrretetttttttiiiiiiiiiiii et Fig. 27
ELECTRIC (2)+++e1seetesttssstssstostossnossisstosssssotisntiostosiosistsstssiossstsntsssssssotssstosssssssssasssoss Fig. 28
ELECTRIC (2)+++e1seetesstssstsscstestsrsieseisstsisssssosistiostossosssotsstossosssotssstsssssssosssssey RN Fig. 29
TN 53 ) T S Fig. 30
LABEL(FUEL)-+++++e+esessesessssestsstsesststssssssssese sttt st s s Fig. 31
REPAIR PARTS(OPTION) ................... Fig. 32
COMPONENT PARTS 7/

FOR 6215-300-036-10 ON Fig.22:+++ssesesessssesesssssissssnsnininect s T T e e rnerenerarerenerenasenes Fig. 33
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig.23: - +ssseseeesessusssssuseiiiniunsts s Fig. 34
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 26+ +eeseesesesessiioes Sy Fig. 35
COMPONENT PARTS

FOR 6281_200_005_00 ON F1g26 ............................................................................... Flg

36

11



12

Contents

CHASSIS

MOUNT(ENGINE) SYSTEM :++++teveeereersueesueesuuersueenueestienueenieeniienieennenntenessorgiuiiertdensns Fig.
RADIATOR SYSTEM :+++eveeseeseereereessessessessessessissesiasssssesseasessesesssesssseseses NP Fig.
MUFFLER SYSTEM(EG TYPE):+++eveeseeeeveessuessumesienieiiiiiiiiieniens, (E e Fig.
MUFFLER SYSTEM(EXCEPT EG TYPE):-++eseeeeeesreessueesueenierineeiitiniiieeieeneenneennes Fig.
CLEANER(ATR) SYSTEM -+ ++eeveerereessressuersumenuueniueenueennenieeneennedine s rereneeseerianesesen Fig.
PUMP(FUEL) SYSTEM(NQO.1-1612):++++++eeveeseeseuresuuesruesnuesiniiniiesis e Fig.
PUMP(FUEL) SYSTEM (N, 1G13-):w+wessveerseeeueereersutnueemiuessisieenieeneennennteneesnesneens Fig.
TANK(FUEL) SYSTEM(FH TYPE EXCEPT RL) ,

(V TYPE NO.1-340)(OTHER NO.1-1612) +++++eeseefsreesirierueeseeniiniiiiiinienieiieeieees Fig.
TANK(FUEL) SYSTEM

(TH TYPE EXCEPT RL)(V TYPE NO.1-340)+wshteeeeeerseessuersueenieeniuenniienneneeniinnees Fig.
TANK(FUEL) SYSTEM (

(FH TYPE EXCEPT V)(INQ.1613-) - ssssmseaireressuuuuuitsaaaeettttiiiiiiiiiiii et Fig.
TANK(FUEL) SYSTEM(FH-V TYPE)(NO,B41-)++++++essssesesesesessssussesesessisisnssssssssssisnsne. Fig.
TANK(FUEL) SYSTEM(TH-V TYPE)(NO. BhT) reerreeserrosrnnntiniiintiiiinieitsssas e Fig.
BATTERY SYSTEM----veeveerreeeeee O Y Fig.
LEVER(ACCELERATOR) SYSTEM -+ +veeseesreesressuesseesstseenuesiientietiiieteie s Fig.
SHAFTINPUT) SYSTEM :-ieteeeburessuerentesueessuerimieniienieiitenitenitenneesteniee e esnnesneennees Fig.
CASE(TRANSMISSION) SYSTEM

(FH TYPE EXCEPTRYY et rreeetssteestsssesstisscisenstisiestistintistsiinstitsntinetesssstses Fig.
CASE(TRANSMISSION) SYSTEM(FH-V TYPE) -+ eeeseessueesureriuessuesniieniinniieniieniennnes Fig.
CASE(TRANSMISSION) SYSTEM(TH-V TYPE) ......................................................... Flg
CASE(TRANSMISSION) SYSTEM

(TH TYPE EXCEPT V):eteeseesertsssessntostissunosrsostessissistessiissiossarsnissiesansiooisstsoiis Fig.
METALHST) SYSTEM(NQ.1-5280) - sesseeeeeererrerummmmiiiiintiettiiitiiiiiiiii e Fig.
METALHST) SYSTEM(NQ.5240-)-++++++reeeeeseeeuessuersueuesmsiuinteniieientinieesitsne e Fig.

HST SYSTEM(NO.1'5239) ............................................................................................. Fig.

< O Ot s~ W DN o=

10
11
12
13
14
15

16
17
18

19
20
21
22



HST SYSTEMNO .B2AQ-)++teretereeresteeressserostaosusssssostossonsssesosssasteoseessassosssosssssonsostassassas Fig.
GEAR(PUMP) SYSTEM :-+eeveerveeeseesruersreestesueiitteniienititesit ittt et snsesnees Fig.
GEAR(SUB) SY ST reeereeeerreerteserunmetettumiiitetttttiettttiii ettt ettt Fig.
GEARMUWD) SYSTEM(FH TYPE):++tessreeeeereessuessueesttenittniiniieniiniennteieesire st Fig.
GEAR(NOT 4WD) SYSTEM(TH TYPE)-++-+eereeereeerseersuessueenieeniuennieenieennennns Gaseeseineneee. Fig.
GEAR(PTO) SYSTEM:+sveteeeesseessrssstessressursssuessuessntossuessiessutsntiosiessutostessemm iy sssesossess Fig.
METAL(PTO) SYSTEM(NQO.1-5239) ++++++tesseessreeuterseerueriutenutnuenitensprnisidsnnennnesneens Fig.
METALPTO) SYSTEM(NQ.5240-):++++++reeseressererseseresseresseensasensssenennns N/ Fig.
CHANGE(SUB) SYSTEM e +veseeesersssesorssnnninsinsniiniiniiiinnn 0 Fig.
CHANGEAWD) SYSTEM(FH TYPE)-+++w+esseeeeeseeseesuesruesuesiadaeaisiisiee e Fig.
CAP(NOT 4WD) SYSTEM(TH TYPE):+++++eeeseeeesreeruesvurensionuens Vi e e et eeraan s s ruaan s Fig.
CHANGE(PTO) SYSTEM:++++eevveeseeesuessuresuessuerumeniuennsiisineinebs s Fig.
LEVER(SUB) SYSTEM :-e++tesserrevresseerarerestesseeracesestesgugsas N iyeeeseesseesersesseesssesasnesseesaesaseess Fig.
LEVERAWD) SYSTEM(FH TYPE):+++w+seseesesesesesiions e Fig.
LEVER(PTO/REAR) SYSTEM - +++veeeveesreersueesueeleesiitiomieniitiiteniteiieiie sttt Fig.
LEVER(PTO/MID) SYSTEM - +erereeeesrereeeestsiinnmmmenntsrenteentestteresitess s Fig.
PEDAL(HST) SYSTEM

(NO.1-1170, EXCEPT E6 TYPE) -+ étinesessteseeususeentisiiiniiiitiittiiisitii s Fig.
PEDAL(HST) SYSTEM

(EXCEPT E6 TYPE)(NO.1171-) 4 resesesessssssesesesssasessisisnsesessssisssesesessssssssesesessssssssesens Fig.
PINION(DRIVE) SYSTEM(NO.1'5466) ........................................................................ Fig.
PINION(DRIVE) SYSTEM(NO.5467-) .......................................................................... Fig.
GEAR(DIFERENTIAL) SYSTEM -+ -etsseereeeesessuesstestteuenisntntesiesietiseest s Fig.
LOCK(DIFERENTIAL) SYSTEM +++veevteeeeseutesuresuersutenumenierinteniientientesieettennneeneeneens Fig.
HOUSING(AXLE) SYSTEM(NO.1-5239) ++eeereeeeeeeerunneeitmmiiniiiiiiiiiniiiiiii e, Fig.
HOUSING(AXLE) SYSTEM(INO.5240-)++w+eesseereeruerrersessuisienieniieniinriniesnenieenesieennens Fig.
SHAFT(WHEEL) SYSTEM - ++eveeveesseeerutesstestutautenttenitnitetientenitnttenieestesntensseeneeneens Fig.
BRAKE SYSTEIM ++vveeesseeeesssseeeeenumtetmmmmtetenittteenttteeniittessiiteesstteeesnibtteesasbteessitseeennnee Fig.
PEDAL(BRAKE) SYSTEM(EG TYPE):++++++eeereseseesessesesssesssssssssssssssssssssssssssssssssnss Fig.
PEDAL(BRAKE) SYSTEM( EXCEPT EG TYPE):+++e+veeseessueeseessueesueenieniieieenieneenns Fig.
PEDAL(DIFF-LOCK) SYSTEM ++-reeveesreeseesuenutenteenueniteiteniteniiinieenteniesiie et Fig.
BRAKE(PARKING) SYSTEM(EG TYPE): -+ ++w++veesreesueesuresiuesiiiiiiiiiiiiiiiiieiienie e Fig.

BRAKE(PARKING) SYSTEM

(EXCEPT K6 TYPE)(NO.1'1324) ............................................................................... Fig.

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39

40
41
42
43
44
45
46
47
48
49
50
51
52

53

13



14

BRAKE(PARKING) SYSTEM

(EXCEPT EB6 TYPE)(INQ.1825) +++++etesreesreessutesutesiesiiiiiiiniiesiiiiesitesiesie e Fig.
WHEEL(STEERING) SYSTEM(EG TYPE) - +eeeerreereeeeerinntetimiinniiiiiiiiniiii . Fig.
WHEEL(STEERING) SYSTEM

(EXCEPT E6 TYPE):+:+eteesetseereesserssersensssssrscssostossorsssssstsossiossssstsssssssosssstssssssssnsy <o Fig.
CYLINDER(STEERING) SYSTEM ++veeeveereesuessutesutsuteniieniiniieiienitenientte st Fig.
STEERING(POWER) SYSTEM(NQ.1-5827)++++++tseesseeressuesuresuesueiuisiiniissesiiiiesidennnn Fig.
STEERING(POWER) SYSTEM(NO.5828-) - ++t+eersreeserererssresestrrrsinsanininenuens N/ Fig.
PIPING(STEERING) SYSTE M ::-+eveeeeeseureseesruessutenienuenniienienienieenns (e A R Fig.
BRACKET(AXLE) SYSTEM(EG TYPE)-++++++sseesreeeesesruesueesiniene st Fig.
BRACKET(AXLE) SYSTEM(EXCEPT E6 TYPE) -+-++eeeeeesveesueiiucenns oV eeranes e raaanseeae Fig.
HITCH(FRONT) SYSTEM(G TYPE) ............................ Fig.
AXLE(FRONT)SET

(FH TYPE)(NO.2985-5784)(1/2)(2/2) -+++++++++ssssrereursesevsbivn. e Fig.
SHAFT(DRIVE/FRONT) SYSTEM

(FH TYPE)(NO.1-6058, EXCEPT E6 TYPE): -+ seesseeseereescureuseeseeisiiniiniiniieninsinsiees Fig.
SHAFT(DRIVE/FRONT) SYSTEM

(FH TYPE EXCEPT E6)(NO.6059-)-+-- e Fig.
CASE(BEVEL/FRONT) SYSTEM

(FH TYPE)(NO.1-2984)(NO.5785-) -+ Neereentenntenteetesseeses e esteete bt et e st et e st enseeatensn Fig.
HOUSING(AXLE/FRONT) SYSTEM 7

(FH TYPE)(NO.1-2984)(NO.5785-) ............................................................................ Fig.
HOUSING(AXLE/FRONT) SYSTEM(TH TYPE):+++++e+seseesreesurereesessuerieesinienennennn Fig.
CASE(GEAR/FRONT) SYSTEM

(FH TYPE)(NO.1'2984)(NO.5785')(1/2)(2/2) ............................................................. Fig.
SPINDLE(KNUCKLE) SYSTEM(TH TYPE):+++++e+eesreeseesseesueesuesiuesesiminiieieniereneennes Fig.
SHAFT(DRIVE/FINAL) SYSTEM

(FH TYPE)(NO.1-2984) (NQ.5T8F-) ++++++ssssssstssssstssssssssasasssssasasasasssasssssasasssssesssesesnes Fig.
ROD(TIE) SYSTEM(FH TYPE):++++++esesesesessesesssesessssssusssesessssssisnisisssssisssssssesssssssissessssssns Fig.
ROD(TIE) SYSTEM(TH TYPE):++++vvesetesseessuersutesuueniueriuieniieniieite sttt Fig.
CASE(CYLINDER) SYSTEM(FH TYPE):++++sveesreesreesueestenueniuteniieniiinieetesiienine e Fig.

COVER(CASE/CYLINDER) SYSTEM

(TH TYPE) .................................................................................................................. Fig.

54
55

56
57
58
59
60
61
62
63

64

65

66

67

68
69

70
71

72
73
74
75

76



CONTROL SYSTEM(FH TYPE)

(NO.1-6058, EXCEPT E6 TYPE):++sssessesressrsrssemtiuiiniiiiiiiiiiiiiitisi s Fig. 77
CONTROL SYSTEM

(FH TYPE EXCEPT EB)(INO.BO59-)-++++seseesesesersssesrsrursassssmsessassasssssssssesessssssassesenans Fig. 78
CONTROL SYSTEM(TH TYPE):++eeseeeveeseersuessueenueerineniinieeniinienneeieens Gt Fig. 79
PIPING(MAIN) SYSTEM(FH TYPE EXCEPT V):-eeeeeeeereesruessutesiesiienisomeiiinieenn Fig. 80
PIPING(MAIN) SYSTEM(FH-V TYPE)(I/2)(2/2) ......................................................... Flg 81
PIPING(MAIN) SYSTEM(TH TYPE EXCEPT V) ..... rveeeireeeeerennns Fig. 82
PIPING(MAIN) SYSTEM(TH-V TYPE):++eeeereeesrmuesrnniiniindibii i Fig. 83
PIPING(SUB) SYSTEM:tsseeeseesssssuessusscssuesssssuessusstsssescsssssfagngsiiisessssssssssuessssssesssosses Fig. 84
LINK(3P) SYSTEM(FH TYPE)

(E6 TYPE NO.1-,0THER N06098) ..................................... Fig. 85
LINK(3P) SYSTEM

(FH TYPE EXCEPT EB)(NO.1-6097)++++wseseseestiens e Fig. 86
LINK(3P) SYSTEM(TH TYPE):+++++eveeseeeeueseunefeeeiitionieniiiiiiiiiiniiesiie sttt Fig. 87
LINK(3P) SYSTEM(FH-V TYPE)(NQ.1-1512)wsseesesessesessssesrsessesrssssnssssssnssssssssssnsssnes Fig. 88
ROD(LIFT) SYSTEM(FH TYPE):+-+eerseeeeetiuressseesutenuenutenitenteniintieeenienie e Fig. 89
DRAW BAR SYSTEI-+++eseseseesesesessesiusiussssiiasst ittt Fig. 90
PLATE(TRAILER) SYSTEM

(EXCEPT EB,G TYPE) st ettt Fig. 91
VALVE(REMOTE/2DR-1S) SYSTEM

Y TYPE)(NO.1-1518)(1/72)‘(2/2) .................................................................................. Fig. 92
VALVE((2DR-1S) SYSTEM(V TYPE)(NQ.1519-) +++ssesesersesessssesrssssmssssssnsssssssessnssssssnnns Fig. 93
LINK(MOWER) SYSTEM

(FH TYPE)(NO.1'6058,EXCEPT EG TYPE) weeeeeeeerrneeeeeeemmimnniiiiiiiiniiiiiiii Fig. 94
LINK(MOWER) SYSTEM(FH TYPE)(NO.G0B59-)--++++seesreeeerurerueriuesesiuiniaiinieneneennes Fig. 95
LINK(MOWER) SYSTEM(TH TYPE):++++veeeeeeereesureerueesueenminiiiiiiniiiniieiie et Fig. 96
CYLINDER@LIFT) SYSTEM(TH TYPE)::+++eseseseseseseseseseseseseseesesensnseesssesasesesesesesesns Fig. 97
HOOD SYSTEMU(EG TYPE):+++++++resreesreeeesresuteinenuirtestetteiieiieiee s Fig. 98
HOOD SYSTEM(EXCEPT EB TYPE):++++ereeereeesutestuessutenienieniieitinienieniteneeniienne e Fig. 99
GRILLE SYSTEM(EXCEPT EB TYPE) -+ reerveesuresrersutesutenieniiiaiteniiinieent e Fig.100
GRILLE SYSTEMU(EG TYPE) - +-+++++resreesressuesresuiseesestentietintsneit et Fig.101

COVER SYSTEM(EXCEPT E6 TYPE) .......................................................................... Fig.lOQ

15



16

COVER SYSTEMU(EG TYPE):++++t+reessressutesueesueniutenteentenitnttentteniieniieentesiee e Fig.103
FENDER SYSTEMU(EG TYPE):++++svteveesreeseueesutesiesittiiiiiieiiiait ittt Fig.104
FENDER SYSTEM

(EXCEPT E6 TYPE)(NO.1-4076) ++++-swsesesesesesesesesrsesesrsesessssisssissssssssssssssssssesssnsesesees Fig.105
FENDER SYSTEM ‘

(EXCEPT EB TYPE)(INQ.AQT7-):+wweveerereseueesreeruessutinieniitaiiinieniie sttt esiiessesn i Fig.106
SEAT SYSTEMU(EG TYPE)-«++tesseesereeereersersarercreersereastesseessunesessoseessesessneseessnprmiivedseseeas Fig.107
BASE(SEAT) SYSTEM )

(EXCEPT E6 TYPE)(NQ.1-B097) ++++eeseeeursessurssussmmniiiiiiiiiiiinis it Fig.108
BASE(SEAT) SYSTEM

(EXCEPT EB TYPE)(INO.GOO8-) +++++vveerveeruersreeruersuteniuinineenstendonsee et enneenunens Fig.109
MIRROR SYSTEM(EXCEPT EB TYPE) -+ sveeeveeseeeesuueniueeiininneiniis e Fig.110
L 70 10 ) U 1Y) Fig.111
PLATE(NUMBER) SYSTEM(G TYPE) ........................................ Fig.112
LAMP(HEAD) SYSTEM(EXCEPT EB TYPE):++++++++{steeesieesutesiuesiuieiiienieniiiiieniienenn, Fig.113
LAMP(HEAD) SYSTEMU(EG TYPE):++++e+seeseesreesisntinesueuieieniieie st Fig.114
LAMP(TAIL) SYSTEM(EG TYPE) - -+eesseeseeerueesitasunsiureruenniteniiinittartniesieesneene e Fig.115
LAMP SYSTEM(EXCEPT E6 TYPE)--+---- e Fig.116
PANEL SYSTEMU(EG TYPE):++++eeerereetseseeeeorsiniumttiuiiiiinnettittttiiiiiiii et Fig.117
PANEL SYSTEM )

(EXCEPT E6 TYPE)(NO.1-1292) -+ e Fig.118
PANEL SYSTEM(EXCEPT E6 TYPE)(NO.1293-) ........................................................ Fig.119
SWITCH SYSTEM(EG TYPE)-«++-+ OO P ST O TR TOPPPRR PPNt Fig.120
SWITCH SYSTEM

(EXCEPT E6 TYPE)(NO.1-1202) - +++rrreeeseseeeteeetttmmiiiiiiiiiiiniteiiiiiiiiiiiiiii e Fig.121
SWITCH SYSTEM

(EXCEPT EB TYPE)(NQ.1293-) +++++vteseeersueesuteruesiuteniieniieniteniieniienineeie et Fig.122
HARNESS SYSTEM(EG TYPE):+++++ssesesesesessssesssesesessusisisssesessssisssesessssssssssesesssssssssenes Fig.123
HARNESS SYSTEM(EXCEPT E6 TYPE) -+ veeseeeeueserresuessuesiiiiiiiiiiiiiinieiie s Fig.124
ROPS(UNDER) SYSTEM

(FH TYPE EXCEPT E6,RL)(NOQ.1-2843) +++wsessesesesessesessuesiiaiiiiisiiisiiiis Fig.125
ROPS SYSTEM(RL TYPE): -+ +evteveesueseutesuuesitesitiiiitiiiiiiieieiie s Fig.126

ROPS(UNDER) SYSTEM
(TH TYPE EXCEPT RL)(INQ.1-2848) +++++++++rereeruuuuuussteeeteiiiiiiiiiiiiiiiieeeeeeee i Fig.127



ROPS(UNDER) SYSTEM

(FH TYPE EXCEPT EB)(INO.2844-)-+++vtessvteueesuresiuesiiaiiiiniiiiiiiieniiiniie st Fig.128
ROPS(UNDER) SYSTEM(TH TYPE)(INQ.2844-) -+ +eererreesereeeriaeneiiimiiinieiiiiiiinneiieiin.. Fig.129
ORNAMENT(EG TYPE) -« ++teeseerevreestessterastrostessueroserestossessstesastissiesstesasnessesssessasssosessessas Fig.130
ORNAMENT(EXCEPT E6 TYPE) ............... Fig.131
LABEL(CONTROL)(FH TYPE)(NO.1-6099) +++++++++eesueesueessueesumesuuiriienit et Fig.132
LABEL(CONTROL)(TH TYPE)++++++seesreesueseesuesiuesuisieniieniiniiie s Fig.133
LABEL(CONTROL)(FH TYPE)(NO.BLQQ-) - ++++ereereeserereresssseseneneauenans N R Fig.134
LABEL(ES TYPE NO.1-6112)++weseeeeeveessuereuresuuesiueriuieniiniienniens Ty N SR Fig.135
LABEL(EG TYPE)(NQ.G113-)+++tversereressressreruersursncssressrensenses &g soiminnesnssnesstssstsnnesnnsne Fig.136
LABEL(CE)(EXCEPT EB TYPE):+++e+reereeesuesseesutentenusenrirees ittt Fig.137
BRACKET(SMV) SYSTEM(EG TYPE):-+++++esvveeueerurersvssiuesiiisan e Fig.138

OPTIONAL PARTS

WHEEL(REAR/AGR) SYSTEM

(FH TYPE)(OPTION) e eeeeeesuunnuaeeeteetttttitittshiiieee ettt Fig.139
WHEELREAR/TURF) SYSTEM(OPTION):-+++:eseeeseeescessususisisiniisiniisiiiiie, Fig.140
HITCH/FRONT SET (OPTION):+rerrerstnennrnneseertenuonnttttiiiintttitiiietitiieeieiieeseinns Fig.141
HITCH/FRONT SET )

(EXCEPT E6,RL TYPE) (QPTION) ........................................................................... Fig.142
WHEEL(FRONT/AGR) SYSTEM

(FH TYPE)(OPTION)- <+ sshresesesesesesesesesesrseisssisssssssssssissessssssssssssssse s ssssssssessssasssasasas Fig.143
WHEEL(FRONT/TURF) SYSTEM

(FH TYPE)(OPTION) eereeeeeeeerueteettmtitttttiiiittitii ettt et Fig.144
WHEEL(FRONT/TURF) SYSTEM

(TH TYPEXQPTION) ++eeereesseessenesstessicnstinsueiniciniinieiiciiiimimicimimmimmsmcmm. Fig.145
ATTACHMENT SET(E6 TYPE)(OPTION) ................................................................... F1g146
LINK(LOWER)&LINK(TOP) SET

(TH TYPE)(OPTION)(1/2)(2/2) ++++++eeveesuveesutesuisuiiniieniiiiiiiiiieniieniiinit e Fig.147
VALVE(REMOTE/2DR-1S)SET

(EXCEPT E6,G.,V TYPE)(OPTION) (1/2)(2/2) -++++++wssesrevseeseeeereuniuneumeminiiniiiiiinninnens Fig.148
LEVER(SINGLE/1)SET

(EXCEPT E6 TYPE)(OPTION) .................................................................................. Fig. 149

17



18

HARNESS(PARKING)SET

(EXCEPT E6,RL TYPE)(OPTION):++++tsssrsessesssseusssssitsiiuitiiiiiiiiitissisiiss, Fig.150
ROPS SYSTEM(EG TYPE)(OPTION) -« eeerrreteeeernmntettutiiinettiiiiieiitiii i, Fig.151
BRACKET(LAMP)SYSTEM

(EXCEPT E6,RL TYPE)(OPTION)-++-sesessesessesrssesrssauesniaiiisisiieii i, <o Fig. 152
ROPS(UPPER) SET

(EXCEPT EB,RL TYPE)(OPTION) +++wstsessssesrsrstssasasiuisiniaiiiiiiiiiisisisii i Fig.153
FRAME(SF-188) SET ‘

(EXCEPT E6,RL TYPE)(OPTION):++wseseseseesessssesssueuisissiiniaiiiiininiiis P e Fig.154
PLATE(BUMPER) SYSTEM

(RL TYPE)(OPTION):-+eeveeeeeesseesueesueenieenuennueenetniennitenieensendinness b sesenunnneseaneinnanes Fig.155

COMPONENT PARTS

COMPONENT PARTS

FOR K211-066-000-10 ON Flg.80,81,82,83 ............................................................... Flg.156
COMPONENT PARTS

FOR K510-001-000-10 ON Fig.22,23 ...... ‘.‘ .................................................................. Fig.157
COMPONENT PARTS

FOR 1725-105-220-00 ON F1g6,7 .......... R L R RRLLR R Flg158
COMPONENT PARTS IS

FOR 1725-210-210-00 ON Fig'22 ............................................................................... Fig.159
COMPONENT PARTS

FOR 1725-219-210-10 ON Fig.28 ............................................................................... Flg.160

WIRING DIAGRAM

WIRING DIAGRAM(E4)(OLD)
WIRING DIAGRAM(E4)(NEW)
WIRING DIAGRAM(E6)



ENGINE

E3112B12---TXG23

6004-097-291-20






FIG. 1 SHORT BLOCK ENGIASSY

6004-012J-0100

21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

A= -

=oan

= mQ

REMARKS

1

6004-010-066-00

SHORTBLOCKENGIN ASSY

H(A= »

B12
1




22 FIG. 2 CYLINDER HEAD

— 4 @ 2’

8
6004-1011-0100,6004-1011-0200
S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eg};z E (]3 1; REMARKS
1 [6211-110-057-20 CYLINDERHEAD ASSY * | 911871
1A (6211-110-057-30 CYLINDERHEAD ASSY ana 1
2 6911-129-006-00 (CAP,SEALING * 2
3 [6209-605-004-10 PLUG/PT1/2 * 5
4 (6212-569-002-00 SEAL,OIL * 6
5 |V682-200-000-60 BALL * 1
6 [6211-141-029-20 GASKET/CYLINDERHEAD | * !
7 16209-000-003-00 BOLT/M10X1.25X82 * | osia0
7A |6209-000-044-00 BOLT * zss%,-;l_
*

8 [6209-300-014-00 STUD




FIG. 3 CYLINDER HEAD COVER

6003-110 -0100

©— 5A

23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

A= -

=oan

= mQ

REMARKS

6211-170-004-20

COVER/CYLINDER HEAD

1

6211-751-001-10

CAP,OIL FILLER

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-490-002-10

NUT/CAP

OU > QO DN |

6209-572-002-00

GASKET

DN DO |

6209-572-003-00

GASKET

'222(2)70
222071-

6209-360-028-10

HOSE/RABBER

6A

6209-360-028-20

HOSE/RUBBER

*| k| N[ k| X X ¥ XOTR

1
-278’1779
278780~




24

FIG. 4 INLET MANIFOLD

6003-120B-0100

S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION E Eg} ; 5 E (L) 1; REMARKS
1 (6214-111-011-20 MANIFOLD(INLET) ASSY /| * 1
2 16214-115-001-20 GASKET,INLET MANIFOL | * 1
3 |V231-360-802-00 FLANGEBOLT * 3
4 |V231-360-804-00 FLANGEBOLT * !




25

FIG. 5 EXHAUST MANIFOLD

6003-140 -0100

2
<«
=
=
&
[CN---"
OO
-
—
=
a
S
=
=
QO |
Sl Lo B O
»n A% (% |% %
A
3
7 |3 &R
=1
=S
A Hms
| =
A
==
= (3=
A O HE
<Al
SiMEA
<23z
SEE
oo oo
N w00 o
= 0| Y
a oo OoNN
S || |©®
O il i =l=]
= | O]~
mnn llrmul
SRR IR
| —-—O
N NN »
||| ©
| <

KEY

1
2




26

6004-202A-0100

30 29
r 30A |
25 |9 ~
6 7 &

FIG. 6 CYLINDER BLOCK

4

-

2

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

a = -

oo

=T RQ

REMARKS

1 16211-210-037-20

CYLINDERBLOCK ASSY

-271024

6211-210-037-30

CYLINDERBLOCK ASSY

271025~

6209-000-004-10

BOLT

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

PLUG

6212-531-005-10

PIN/IDLEGEAR

6209-610-008-00

CUP/SEALING/12

2
3
4
5 |6509-605-019-10
6
7
8

6211-2568-001-00

SEAL,BEARING CAP

9 [6211-258-002-00

SEAL,BEARING CAP/7

10 [6211-510-001-00

METAL,CRANK SET

11 [6211-511-003-00

BEARING/CRANK/UPPER

12 [6211-511-004-00

BEARING/CRANK/LOWER

13 [6211-599-001-10

BEARING,THRUST CRANK

| i ol = | R bl R o | b oRPror

14 [6209-625-012-00

OILSEAL

1
-304283

6209-625-001-00

SEAL,OIL

304284~

15 16209-749-001-20

PIN/TUBE

16 [6213-129-006-00

PIN/STRAIGHT

17 16209-740-005-00

PIN

18 [6904-110-840-00

STUD/M8X40

19 [6904-110-818-00

STUD

20 [6904-110-822-00

STUD

21 |6294-453-002-00

DOWEL

22 [6909-902-299-00

INTPPLE

23 |6213-721-007-00

PIPE/WATERDRAIN

24 [6213-319-001-00

CONNECTOR,OIL FILTER

256 16211-291-001-10

COVER,INJ PUMP

26 [6211-292-001-20

GASKET/COVER

27 |V230-360-601-20

FLANGEBOLT

28 16215-549-013-00

PIN

| K| K| k| k| K| k| k| k| K| K| k| k| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ ¥ X|OW®W

e e B B R S S T Y T TR 1o




FIG. 6 CYLINDER BLOCK

e

30 29
o

<],
27 L& \

27

12

6004-202A-0100
S |TYPEOFMODEL| I | C |G

KEY PART CODE DESCRIPTION P 3772 T|O|R REMARKS
c| Bi? clL|p

29 |6209-788-001-00 BOLT,ADJUST * 1

30 [6909-110-406-00 NUT * | o7s859

30A|V301-260-006-00 NUT/M6 * | poonko

31 [6211-760-022-00 LEVELGAGE * 1




28

FIG. 7 BEARING/UNDER SIZE (OPTION)

FIG.15

6003-209 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

a = -

oo

=T RQ

REMARKS

6211-540-001-00

METAL,CRANK SET

1

050

6211-599-001-10

BEARING,THRUST CRANK

6211-560-001-00

METAL,CRANK SET

2
1
2

100

6211-599-001-10

BEARING,THRUST CRANK

6212-274-006-00

BEARING/CONNECTING R

6212-274-016-00

BEARING/CONNECTING R

3
'258g24
258725~

6212-276-006-00

BEARING/CONNECTING R

3
-258724

6212-276-016-00

BEARING/CONNECTING R

e I M N L R ML R N L R e Rt

258725~




6004-210F-0100

FIG. 8 OIL PAN

29

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eé} }2 g (]3 l; REMARKS
1 (6211-361-069-00 [OILPAN COMP * !
2 [6209-600-006-00 PLUG/M14X1.5 * | posdas
2A |3805-355-002-20 PLUG/M14X1.5 * | 534089-
3 |[V720-102-401-80 0-RING/P18 * 1
4 |[V230-360-601-00 [FLANGEBOLT * | 18




30

_/“
(4N

SO S

6004-220K-0100

FIG. 9 REAR PLATE

S tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 3712 T|O|R REMARKS
C B12 C|L|P
1 |6211-341-064-00 PLATE/REAR * 1
2 16211-342-002-10 [POINTER * 1
3 [6901-911-020-00 BOLT,SEMS/M10X20 * 8




FIG. 10 TIMING GEAR CASE

6004-240K-0100,6004-240K-0200

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

A= -

=oan

= mQ

REMARKS

6211-310-025-30

GEARCASE ASSY

6211-310-025-40

GEARCASE ASSY

1
-303101
1

6509-605-019-10

PLUG

303102-
2

6209-610-002-10

CUP/SEALING/16

6209-610-007-00

CUP/SEALING/16

1
-278;79
278780~

6904-110-814-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-804-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

6215-546-006-00

STOPPER/MAX POWER ST

6215-549-057-00

NUT/MAXPOWERSTOPPER

6209-587-006-10

RING/TAMPER REGISTAN

6215-549-058-10

CAP/MAXPOWERSTOPPER

6209-920-002-00

PACKING

T e a1 IR T BTN

6509-605-019-10

PLUG

1
-285628

6209-605-007-00

PLUG/PT1/8

V780-140-000-2B

PLUG/SCREW/SEAL

-285;04
285705~

6215-542-004-20

PIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-10

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-001-00

PIN,GROOVE

6211-312-003-20

GASKET/GEARCASE

| K| K| N K| K| k| K| K| N| K| K| K| k| K| %| K| K| N[ k| K| K| k| K| ¥| *| ¥ ¥ ¥ F[OWR

e e e e




32

FIG. 10 TIMING GEAR CASE

6004-240K-0100,6004-240K-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

a = -

oo

=T RQ

REMARKS

27

6213-160-002-20

VALVE/RELIEF ASSY

1

28

6213-161-001-20

PISTON/VALVE/RELIEF

29

6213-164-001-00

SPRING/RELIEF VALVE

30

V705-140-012-00

RING,SNAP/12 C

31

6209-050-003-00

BOLT/HI-IDLESTOPPER

32

6215-549-059-00

NUT/HI-IDLESTOPPER

33

6209-587-006-10

RING/TAMPER REGISTAN

34

6215-549-067-00

CAP/HI-IDLESTOPPER

e e B B e I e

34A

6215-549-068-10

CAP/HI-IDLESTOPPER

-212241
1

35

6209-050-002-00

BOLT/M6

212242-
1

36

6909-110-406-00

NUT

36A

V301-260-006-00

NUT/M6

1
-278?59

37

3625-540-004-00

CAP,BLANK/30

278860-
1

38

6211-311-048-00

PLATE/FRONT

1
-210430

38A

6211-311-048-10

PLATE/FRONT

210431-

39

6211-312-004-20

GASKET/PLATE

40

6902-050-816-00

BOLT

41

V211-560-802-00

BOLT/M8X20

42

V231-360-802-50

FLANGEBOLT

43

6511-321-083-00

COVER

44

6211-322-002-00

GASKET/COVER

R N R | Ry

45

6909-110-408-00

NUT/M8

45A

V304-260-008-00

NUT

4
-278859
4

46

V401-160-008-00

WASHER,SP/M 8

R | K| K| k| k| K| k| k| K| K| K| k| | K| K| k| N| K| K| k| k| X ¥ *|OWLP

278860-
4




6003-290 -0100

FIG. 11 HANGER

33

S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E3712 T|O|R REMARKS
C B12 C|L|P
1 |6211-777-007-30 HANGER * |.oarien
2 |vV233-361-002-00 FLANGEBOLT * | ounier




34

6005-290B-0100

FIG. 12 HANGER

S tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 3712 T|O|R REMARKS
C B12 C|L|P
1 |6211-777-007-30 HANGER * 2475168.




FIG. 13 VALVE

10
| 15

U

6004-301 -0100

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P [E3112 0 |R REMARKS
C B12 L|P

1 [6212-551-001-00 VALVE,INTAKE * | o1sd14
1A|6212-551-001-10 VALVE/INTAKE * | os0ns2
1B|6212-551-029-00 VALVE/INTAKE * | oesd3;
1C|6212-551-028-00 VALVE/INTAKE * | og5iae-

2 6212'552'001'10 VALVE/EXHAUST * -915014
2A6212-552-001-20 VALVE/EXHAUST * | o40882
2B|6212-552-015-00 VALVE/EXHAUST * | oesaa)
2C|6212-552-014-00 VALVE/EXHAUST * | oesino-

3 [6212-561-001-00 SPRING/VALVE * | o19910
8A[6212-561-001-10 SPRING/VALVE * |o1080-

4 |6212-563-001-00 SEAT,VALVE SPRING * 6

5 [6212-565-001-00 CUTTER,VALVE * | 12

6 (6212-571-006-00 [TAPPET * 6

7 16212-575-002-00 ROD,PUSH * 6

8 [6212-600-002-10 ROCKERSHAFT ASSY * !

9 [6212-611-004-10 ROCKERARM * 6

10 |6212-620-001-20 SHAFT/ROCKERARM ASSY | * 1

11 |{6212-626-002-10 PLUG *| 2

12 |6212-628-004-00 BRACKET ROCKER SHAFT | * 2

13 |6212-628-005-00 BRACKET,ROCKER SHAFT | * 1

14 [6209-940-004-00 SPRING * 2

15 |V704-140-016-00 RING,SNAP/16 C * 2

16 [6212-616-002-00 SCREW ADJUST * 6

17 |6209-409-003-00 NUT * 6

18 |6209-000-002-00 BOLT * !

19 |V231-360-805-00 FLANGEBOLT * 1

20 |3817-401-001-00 NUT/MOS8 * 2




36

FIG. 14 CAM SHAFT

6003-310 -0100

6212-523-023-00

GEAR/IDLE  ASSY

1

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION E Eg};z E (L) 1; REMARKS

1 [6212-511-002-00 SHAFT,CAM * !

2 |6212-522-003-00 GEAR,CAMSHAFT * 007565

2A|6212-522-010-00 GEAR/CAMSHAFT * | oo7906-

3 [6209-730-005-00 KEY/07X05X09 * 1

4 |6212-535-001-00 PLATE,THRUST * 1

5 {6901-910-612-00 BOLT,SEMS/M6X12 * 2

6 *




FIG. 15 PISTON

37

8
8A
6004-3401-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eﬁ} ; 7 g (]3 l; REMARKS
1 [6212-111-094-00 [PISTON * | 914505 78.2
1A (6212-111-094-10 [PISTON * | onsase 1
1B(6212-111-094-20 [PISTON i 1
2 6212-121-014-20 RING/PISTON SET * 8
3 16212-211-001-10 [PIN,PISTON * 3
4 |6209-587-001-00 RING,SNAP * 6
5 [6212-230-004-00 ROD,CONN * | o1gbas
5A16212-230-004-10 CONNECTINGROD ASSY | * |518754- 3
6 [6212-235-001-10 BOLT/CONNECTINGROD | * |.5;655
6A6212-235-005-00 BOLT/CONNECTINGROD | * |95
7 16209-440-003-00 NUT/FLANGE * | 916993
8 [6212-271-006-00 BEARING/CONNECTING R | * |.558%04
8A[6212-271-016-00 BEARING/CONNECTING R | * |558725-




38

FIG. 16 PISTON/OVER SIZE (OPTION)

6004-3491-0100

S tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 3 E312 Tio R REMARKS
1 [6212-114-094-00 PISTON(OV) T |-214505 050
1A [6212-114-094-10 PISTON(OV) T |-255056 1
1B|6212-114-094-20 PISTON(OV) T |o53i57- 1
2 [6212-124-014-10 RING/PISTON/OV SET T| 3 050
3 [6212-116-094-00 [PISTON(OV) T |-514505 100
3A(6212-116-094-10 [PISTON(OV) T |.955556 1
3B[6212-116-094-20 [PISTON(OV) T |o531%7- 1
4 16212-126-014-10 RING/PISTON/OV SET T| 3 100




6004-350R-0100

FIG. 17 CRANK SHAFT

S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P [E3172 T|O|R REMARKS
Cc | B12 cl|L|P
1 [6212-310-019-20 CRANKSHAFT = ASSY * | o3sler
1A 6212-310-019-40 (CRANKSHAFT  ASSY * | oeab00 1
2 |V523-101-001-80 [PIN * |-264800
3 |6212-521-008-00 |[GEAR/CRANK * |-264600
4 |6209-730-002-00 KEY/07X05X20 * | opab00
5 |6212-330-017-30 FLYWHEEL  ASSY * | 264800
6 |6212-333-003-00 RINGGEAR * |-264600
7 |6209-046-015-00 BOLT/FLANGE * 064800
8 [6212-371-027-00 PULLEY/CRANK * | oeaton
9 [6212-379-001-00 WASHER * | oaotie
10 |6901-066-645-00 BOLT * |.260816
10A|6209-000-043-00 BOLT/CRANK * |.oa4800




40

FIG. 18 CRANK SHAFT

6004-350Y-0100

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eg} ; ) E (]3 l; REMARKS
1 [6212-310-019-40 CRANKSHAFT ASSY * 2646101.
2 |V523-101-001-80 PIN * |oeaan1-
3 16212-521-008-00 GEAR/CRANK * 2646101_
4 [6209-730-002-00 KEY/07X05X20 * 2646101_
5 (6212-330-017-30 FLYWHEEL ASSY * 2546101_
6 |6212-333-003-00 RINGGEAR * 2546101.
7 16209-046-015-00 BOLT/FLANGE * | oseh1-
8 |16212-371-052-00 PULLEY/CRANK * 2646101.
9 16209-000-043-00 BOLT/CRANK * 2646101.




6004-401C-0100

FIG. 19 OIL PUMP

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

A= -

=oan

= mQ

REMARKS

6213-100-003-30

OILPUMP ASSY

1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP, ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

CO| CO| DO k| |

6901-910-625-00

BOLT

[e-RENRIorNI BT R IGRE VAT

6213-140-023-00

STRAINER

1
-303507

o0
>

6213-140-035-00

STRAINER

303508-

=N

©

V720-102-401-50

O-RING/P15

—
o

6213-149-002-00

CLAMP,STRAINER

—
—

V231-360-801-60

FLANGEBOLT

p—
\Y)

6213-311-006-00

PIPE,OIL

—
w

6909-906-105-10

BOLT,JOINT

=
'S

6209-920-002-00

PACKING

*| K| K| k| K| K| k| K| K| K| K| K| *| ¥ X X|OWWR

=N R R R =

[u—y
ot

6213-240-002-10

CARTRIDGE/OILFILTER




42

6004-420D-0100

FIG. 20 WATER PUMP

KEY

PART CODE

DESCRIPTION

a = -

oo

REMARKS

6213-

610-005-40

WATERPUMP  ASSY

6213-

611-003-20

BODY/WATERPUMP

6213-

631-002-00

BEARING/WATER PUMP

6213-

631-005-00

BEARING/WATERPUMP

6213-

622-002-10

SEAL SET/WATER PUMP

6213-

621-003-00

ROTOR/WATERPUMP

6213-

642-002-00

SEAL/WATER PUMPPULLE

6213-

613-002-10

GASKET

© |00 |3 | O x| N

6213-

612-004-00

PLATE/WATER PUMP

6213-

619-003-00

SCREW/WATER PUMP

6213-

619-002-00

PIPE/WATER PUMP

6213-

614-003-10

GASKET/WATER PUMP

V231-

360-804-50

FLANGEBOLT

3817-

401-001-00

NUT/MO8

6213-

619-001-00

SPACER,PUMP.WATER

6213-

614-004-10

GASKET,SPACER

6904-

110-840-00

STUD/M8X40

V231-

360-802-00

FLANGEBOLT

3817~

401-001-00

INUT/MO8

6213-

729-016-00

HOSE/RUBBER

J061-

210-015-00

CLAMP/WIRE/10-15

6213-

716-001-50

HOUSING/THERMOSTAT

6213-

743-002-10

GASKET/HOUSING

V231-

360-802-00

FLANGEBOLT

V231-

360-807-50

FLANGEBOLT

6513-

770-022-10

THERMOSTAT

6213-

711-004-00

PIPE/WATEROUTLET

V723-

102-005-50

O-RING

Y I Y e e e Y I B B e B I I I I e e I S e R e R e R e B e e e R

V231-

360-802-50

FLANGEBOLT

| K| k| k| k| K| K| k| k| k| K| k| k| K| K| K| k| K| K| K| k| X K| K| k| X| X ¥ *|OWP




6004-480P-0100

FIG. 21 COOLING FAN

43

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eﬁ} 12 7 z (]3 l; REMARKS

1 [6213-660-023-00 FAN/COOLING * !

2 |6213-641-006-00 PULLEY,WATER PUMP * | oaias
2A6213-641-002-10 PULLEY,WATER PUMP * | ogasho-
3 |6213-669-003-00 SPACER/FUN/19 * !

4 [6901-910-635-00 BOLT * | oganas
4A |V210-560-603-00 BOLT/S * | s00866
4B |V230-360-603-00 FLANGEBOLT * | 200857-
5 [6213-671-034-00 BELT/VCOGHMS33.5 * |opabas
5A6213-671-027-00 BELT/VCOGHMS34.0 * | ogasho-




44

FIG. 22 INJECTION NOZZLE

L\S
[\
0]

i

1)

\

|

6004-501C-0100

n\
\\
\

W

0-O®

b aliom

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

a = -

oo

=T RQ

REMARKS

1

6215-300-036-00

INJECTIONNOZZLE ASSY

FIG 033

1A

6215-300-036-10

INJECTIONNOZZLE ASSY

3
-223724
3

FIG 033

2

6215-359-001-00

WASHER

223725~
3

3

6215-315-002-00

GASKET,NOZZLE

223725~
3

4

6215-411-126-00

PIPE/INJECTION ASSY

4A

6215-411-126-10

PIPE/INJECTION ASSY

1
'213?61
213962-

5

6215-411-127-00

PIPE/INJECTION ASSY

1

6

6215-411-128-00

PIPE/INJECTION ASSY

| K| K| k| k| X X *|OWW

1




6004-5100-0100

FIG. 23 INJECTION PUMP

6-28

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12
1

A= -

=oan

= mQ

REMARKS

6215-600-103-10

INJECTIONPUMP ASSY

FIG 034

6219-752-006-00

SHIM/INJECTION P/0.3

1
-236092

6219-752-045-00

SHIM/INJECTIONPUMP

1
236093-

6219-752-007-00

SHIM/INJECTION P/0.1

1
-236092

6219-752-008-00

SHIM/INJECTION P/0.2

-236092

6219-752-044-00

SHIM/INJECTIONPUMP

1
236093-

6219-752-009-00

SHIM/INJECTION P/0.4

1
-236092

6219-752-046-00

SHIM/INJECTIONPUMP

6219-752-010-00

SHIM/INJECTION P/0.5

1
2360193-

6219-752-047-00

SHIM/INJECTIONPUMP

-22&1‘511
236093-

V231-360-802-00

FLANGEBOLT

V201-360-802-00

BOLT/M8X20

2
-240966
2

3817-401-001-00

INUT/MO08

240967-
2

6215-621-016-20

CAMSHAFT/INJECTION P

1

6212-524-002-10

GEAR/INJECTIONPUMP

1
-208021

10A

6212-524-002-20

GEAR/INJECTIONPUMP

-293180

10B

6212-524-002-30

GEAR/INJECTIONPUMP

293181-

11

6209-730-005-00

KEY/07X05X09

12

V600-110-620-30

BEARING,RB/6203

13

V600-110-600-40

BEARING,RB/6004

14

6212-535-002-00

PLATE,THRUST INJPUMP

15

6901-910-612-00

BOLT,SEMS/M6X12

16

6215-520-001-00

FLYWEIGHT

17

6209-030-043-00

BOLT/M6X10

[ e e e s e e

18

6215-526-001-10

PIECE,THRUST

18A

6215-526-004-00

THRUSTPIECE

1
'211f1369
211670-

19

6215-541-001-10

ARM/FLOATING COMP

==

20

6215-543-002-10

RINK/CONTROL

21

6215-542-006-00

PIN,CONTROL

-

22

V710-140-004-00

RING,SNAP/ 4 E

®| K| K| K| K| K| K| K| K| N| K| K| | k| K| %| K| K| N| k| K| K| k| K| ¥| *| ¥ ¥ ¥ F[OWR

-




46

6004-5100-0100

FIG. 23 INJECTION PUMP
6-28

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

a = -

oo
TR Q

REMARKS

23

6215-531-008-00

SPRING/GOVERNOR

B12
1

24

6215-541-012-20

LEVER(CONTROL) COMP

25

6209-044-001-00

BOLT/M6X18

1
1

26

6909-111-406-00

NUT

26A

V302-260-006-00

NUT/M 6

2
-278714
2

27

V720-101-900-80

O-RING/P 8

278715~
1

28

6209-580-002-10

SPRING,RETURN

1

29

6215-549-007-10

ARM/CONTROL

1

30

6909-110-406-00

NUT

1
-278714
1

30A

V301-260-006-00

NUT/M6

31

V411-260-006-00

WASHER / M6

278715~
1

32

V401-160-006-00

WASHER,SP/M 6

R | K| k| k| K| K| k| k| K| K| ¥ ¥ X|OW®W

1

33

6215-549-012-00

SPRING,STARTING

1




6004-550H-0100

FIG. 24 FUEL PIPE

47

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eﬁ} 1? 2 z (]3 l; REMARKS

1 [6215-412-002-10 CONNECTOR * |.949994

1A [6215-412-004-00 CONNECTOR/FUEL * 1949995-

2 [6215-411-125-00 PIPE/FUEL! * !

3 16209-360-018-00 HOSE/RUBBER/160 *

4 |J062-076-082-00 |[CLIP/HOSE/7.6-8.2 * .242§24

4A |J062-076-082-00 (CLIP/HOSE/7.6-8.2 * 24992%-

5 16209-360-021-00 HOSE/RUBBER * .242§24
5A16209-360-120-00 HOSE/RUBBER/70 * 24991%-

6 |3632-360-036-00 JOINTT-TYPE 2 * !

7 16209-704-009-00 CLAMP/WIRE/10-12 * .242324

8 |6215-419-001-00 [TUBE,ORIFICE * .242§24

8A |3640-586-004-00 RESISTANCE/1.0 * 2499195-

9 |J062-087-093-00 |CLIP/HOSE/8.7-9.3 * .242§24

9A |J062-087-093-00 (CLIP/HOSE/8.7-9.3 * 2499295-




48

FIG. 25 ADAPTER

2A
6005-560 -0100
S tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 3712 T|O|R REMARKS
c | B1? clL|p
1 |6215-548-029-00 ADAPTER/255X065 ASSY * 1
2 16215-541-016-30 ARM/TENSION * .2j4§60
2A16215-541-016-40 ARM/TENSION * 2643161. 1




FIG. 26 ELECTRIC (1)

6004-801J-0100,6004-801J-0200

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

A= -

=oan

= mQ

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIG 036

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

T

O[O | |00 N[

6909-110-410-00

NUT/M10

-269464

V334-260-010-00

NUT/M10

3

6281-100-014-00

STARTER ASSY

1
2694165-

FIG 035

6901-911-025-00

BOLT

| K| K| k| K| X ¥ ¥ X|OW®R




50

FIG. 27 ELECTRIC (2)

4
5 3
6004-8201-0100,6004-8201-0200
S ITyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g Eg } 1 ) E (]3 1; REMARKS

1 |6281-971-001-10 SWITCH/OILPRESSURE * | ooes81

2 |6282-450-002-00 SWITCH/OVERHEAT * | o06s81

3 |6281-410-010-00 GLOWPLUG * | 006081

4 [6219-732-016-00 CONNECTOR/GLOWPLUG | * |.596381

5 [6281-910-003-10 [SOLENOID * | o06bs1

6 [6209-630-002-10 GASKET * |.on6ss1

7 |V230-360-601-20 FLANGEBOLT * | 506281

8 [6281-920-001-00 RELAY,SOLENOID * | ooem81




FIG. 28 ELECTRIC (2)

4

51

) 3 3A oA
6004-8200-0100,6004-8200-0200
S [TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g Eﬁ} } 7 g (]3 l; REMARKS

1 [6281-971-001-10 SWITCH/OILPRESSURE * | os0108

2 |6282-450-002-00 SWITCH/OVERHEAT * | osolos

3 |6281-410-023-00 GLOWPLUG * | oprosa

3A[6281-410-023-10 GLOWPLUG * -989198 3

4 6209-440-005-00 NUT/FLANGE * -989198

5 |6219-732-016-00 CONNECTOR/GLOWPLUG | * |.o46t06

5A|6219-732-017-00 CONNECTOR/GLOWPLUG | * |.980}08

6 [6281-910-003-10 SOLENOID * | os0l08

7 16209-630-002-10 GASKET * | ogotos

8 |V230-360-601-20 FLANGEBOLT * | peo208

9 [6281-920-001-00 RELAY,SOLENOID * | ogotos




52

FIG. 29 ELECTRIC (2)

T

6004-820W-0100,6004-820W-0200

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g Eg } ; 2 E (]3 l; REMARKS
1 [6281-971-001-10 [SWITCH/OILPRESSURE * | g0150-
2 [6282-450-002-00 SWITCH/OVERHEAT * 2891199_
3 16281-410-023-10 GLOWPLUG * 2891399_
4 16209-440-005-00 NUT/FLANGE * |989190-
5 16219-732-017-00 CONNECTOR/GLOWPLUG | * 2891199.
6 |6281-910-014-00 SOLENOID * 2891199.
7 16209-630-002-10 GASKET * 2891199.
8 |V230-360-601-60 FLANGEBOLT * 2891299.
9 [6281-920-001-00 RELAY,SOLENOID * | pg01b0-




FIG. 30 LABEL

53

ISEKIMAT-SFUEYAMAEAFGCO.LT; ] @ ! : //"
-r: & - /\/
AdvertiedPower | 168 xWat2600ron [\\ N “/// ‘J:/
(L
[ LowidieSpeea:1275¢25 rom | \Z“ o~ -
& emsams-isnaJ - ~-
Z
6004-910C-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 3712 T|O|R REMARKS
C B12 C|L|[P
1 [6285-885-135-20 [LABELGC2300/2004 * .22&81 3




>4 FIG. 31 LABEL(FUEL)

1

LOW SULFUR FUEL
OR ULTRA LOW

SULFUR FUEL ONLY

6004-910P-0100

S tyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P E3717 T|O|R REMARKS
C B12 C|L|P
*

1 |6285-885-215-00 LABELFUEL 289179




FIG. 32 REPAIR PARTS(OPTION)

6004-999G-0100

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

A= -

=oan

= mQ

REMARKS

6287-810-035-00

REPAIR/ENGINE SET

1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-002-00

GASKET

[T A -

6209-572-003-00

GASKET

-222070
2

6214-115-001-20

GASKET,INLET MANIFOL

222071-
1

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-012-00

OILSEAL

10A

6209-625-001-00

SEAL,OIL

1
'304%83

11

6211-292-001-20

GASKET/COVER

304284-
1

12

6209-625-002-00

SEAL,OIL

13

6209-920-002-00

PACKING

14

6211-312-003-20

GASKET/GEARCASE

15

6211-312-004-20

GASKET/PLATE

16

V720-102:-401-50

O-RING/P15

17

6213-614-003-10

GASKET/WATER PUMP

18

6213-614-004-10

GASKET,SPACER

19

6213-743-002-10

GASKET/HOUSING

20

V723-102-005-50

O-RING

21

6209-630-002-10

GASKET

22

6209-500-003-00

WASHER/08X14X01

I I I G I I ICIE R,

[ I e I e N N




56

(1~223724)

6215-300-036-1B

FIG. 33 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.22

— 51—

(223725~)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL| 1

E3112 T
B12 C

oo

=T RQ

REMARKS

6215-

330-024-00

HOLDER/NOZZLE ASSY

6215-

330-024-10

HOLDER/NOZZLE ASSY

3
-223724
3

6215-

331-008-00

BODY/NOZZLE HOLDER

223725 2

6215-

342-001-00

PIN,NOZZLE HOLDER

6215-

343-001-00

WASHER

6215-

332-013-00

NUT/NOZZLERETAINING

6215-

339-001-00

PIECE,DISTANCE

6215-

345-001-00

WASHER/0.9

6215-

345-002-00

WASHER/0.925

6215-

345-003-00

WASHER/0.95

6215-

345-004-00

WASHER/0.975

6215-

345-005-00

WASHER/1.0

6215-

345-006-00

WASHER/1.025

6215-

345-007-00

WASHER/1.05

6215-

345-008-00

WASHER/1.075

6215-

345-009-00

WASHER/1.1

6215-

345-010-00

WASHER/1.125

6215-

345-011-00

WASHER/1.15

6215-

345-012-00

WASHER/1.175

6215-

345-013-00

WASHER/1.2

6215-

345-014-00

WASHER/1.225

6215-

345-015-00

WASHER/1.25

6215-

345-016-00

WASHER/1.275

6215-

345-017-00

WASHER/1.3

6215-

345-018-00

WASHER/1.325

6215-

345-019-00

WASHER/1.35

6215-

345-020-00

WASHER/1.375

6215-

345-021-00

WASHER/1.4

6215-

345-022-00

WASHER/1.425

6215-

345-023-00

WASHER/1.45

| K| k| k| k| K| k| k| k| K| K| k| k| K| K| k| k| N| K| k| k| K| K| k| k| X| X ¥ ¥ X|OW®W

| W W W W W W W W W W W W W W W W W W W W W W W w w w




FIG.33 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.22

)

— 51 Nt

(1~223724) (223725~)

6215-300-036-1B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12
3

=oan

= mQ

REMARKS

30

6215-345-024-00

WASHER/1.475

31

6215-345-025-00

WASHER/1.5

32

6215-345-026-00

WASHER/1.525

33

6215-345-027-00

WASHER/1.55

34

6215-345-028-00

WASHER/1.575

35

6215-345-029-00

WASHER/1.6

36

6215-345-030-00

WASHER/1.625

37

6215-345-031-00

WASHER/1.65

38

6215-345-032-00

WASHER/1.675

39

6215-345-033-00

WASHER/1.7

40

6215-345-034-00

WASHER/1.725

41

6215-345-035-00

WASHER/1.75

42

6215-345-036-00

WASHER/1.775

43

6215-345-037-00

WASHER/1.8

44

6215-345-038-00

WASHER/1.825

45

6215-345-039-00

WASHER/1.85

46

6215-345-040-00

WASHER/1.875

47

6215-345-041-00

WASHER/1.9

48

6215-345-042-00

WASHER/1.925

49

6215-345-043-00

WASHER/1.95

| o ] o | | O W | | | W W W w| W W W w

50

6215-359-001-00

WASHER

-223724

51

6215-359-002-00

NUT

®| K| K| k| K| K| k| K| K| k| K| K| k| K| K| k| K| X| *| *| ¥| ¥ XOTR

o~

52

6215-311-027-00

NOZZLE ASSY




o8 FIG. 34 COMPONENT PARTS

FOR 6215-600-103-10 ON Fig.23

6215-600-103-1F

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12
1

o

oo

=T RQ

REMARKS

6215-

619-009-00

SCREW/HOLLOW

6215-

619-010-00

WASHER/AIR BLEEDER

6215-

643-006-00

SPRING/DELIVERYVALVE

6215-

644-007-00

HOLDER/DELIVERYVALVE

Ol (WO

6215-

649-001-00

ORING

| | W N

-231476

6215-

649-019-00

ORING

231471-

[=2]

6215-

649-002-00

GASKET/DELIVERYVALVE

6215-

641-006-00

VALVE ASSY

6215-

611-001-00

HOUSING ASSY

1
-257386

6215-

611-017-00

HOUSING ASSY

257387-

6215-

631-019-00

ELEMENT ASSY

6215-

619-022-00

BOLT/WASHERHEAD

6215-

612-001-00

PLATE/ADJUSTING

6215-

629-001-00

PIN/INJECTIONPUMP

6215-

629-002-00

PLATE

6215-

622-001-00

TAPPET/INJECTIO ASSY

6215-

637-001-00

RACK/CONTROL ASSY

6215-

635-001-00

SLEEVE/PLUNGER

6215-

639-004-00

SEAT/SPRING/UPPER

6215-

634-001-00

SPRING/PUMPPLUNGER

6215-

639-005-00

SEAT/SPRING/LOWER

6215-

629-003-00

PLATE/TAPPET/AD 0.6

6215-

629-004-00

PLATE/TAPPET/AD 0.7

6215-

629-005-00

PLATE/TAPPET/AD 0.8

6215-

629-006-00

PLATE/TAPPET/AD 0.9

6215-

629-007-00

PLATE/TAPPET/AD 1.0

6215-

629-008-00

PLATE/TAPPET/AD 0.2

6215-

629-009-00

PLATE/TAPPET/AD 0.3

6215-

629-010-00

PLATE/TAPPET/AD 0.4

6215-

629-011-00

PLATE/TAPPET/AD 0.5

| K| | k| k| K| k| k| k| K| K| k| k| K| K| k| k| %| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OW®W

W M | R R R R R | ] W W M| ol M W D D g




FIG. 34 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.23

6215-600-103-1F

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION E3712 T|O |R REMARKS
B12 C|L|P

29 |6215-629-012-00 PLATE/TAPPET/AD 0.25 !

30 [6215-629-013-00 PLATE/TAPPET/AD 0.35

31 16215-629-014-00 PLATE/TAPPET/AD 0.45

32 [6215-629-015-00 PLATE/TAPPET/AD 0.55

*| X k| ¥ X|OW®R

T

33 16215-629-016-00 PLATE/TAPPET/AD 0.65




60

6281-100-014-0A

FIG.35 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.26

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

a = -

oo

=T RQ

REMARKS

6281-

111-009-00

YOKE/STARTER ASSY

1

6281-

119-009-00

BRUSH/STARTER

6281-

118-007-00

HOLDER/STARTER ASSY

6281-

117-003-00

SPRING/STARTERBRUSH

6281-

121-010-00

ARMATURE/STARTE ASSY

6281-

124-011-00

CLUTCH/STARTER ASSY

6281-

129-064-00

HOUSING/STARTER ASSY

6281-

129-080-00

BEARING/NEEDLE

© |00 |3 | O x| N

6281-

129-058-00

BEARING/NEEDLE

6281-

115-017-00

FRAME/COMMUTATOR ENII

6281-

115-018-00

COVER

6281-

129-065-00

BEARING/OILLESS

6281-

129-066-00

BEARING/WITH SHOCKAB

6281-

129-067-00

BEARING/OILLESS

6281-

129-068-00

SHAFT/STARTER PLANET

6281-

129-069-00

BEARING/OILLESS

6281-

129-070-00

GEAR/STARTER PLANETA

6281-

129-071-00

GEAR/STARTERINTERNAL

6281-

127-003-00

LEVER/PINIONDRIVE

6281-

151-014-00

SWITCH/MAGNETIC ASSY

6281-

129-072-00

RING/SNAP

6281-

129-073-00

RING/SNAP

6281-

129-074-00

NUT/PINIONSTOP

6281-

129-075-00

WASHER/SK

6281-

129-076-00

WASHER/SK

6281-

129-077-00

WASHER/SK

6281-

129-078-00

PLATE

6281-

129-030-00

NUT

6281-

129-029-00

NUT

6281-

129-043-00

BOLT/THROUGH

| K| K| k| k| K| k| k| k| K| K| k| k| K| K| k| k| N| K| k| k| K| K| k| k| X| X ¥ ¥ X|OW®W

T N e e e e B A T e e e e . B e e e e ) B e R e e R e R e e - Y R e




6281-100-014-0A

FIG.35 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.26

S |tyPEOFMODEL| I | C | G
PART CODE DESCRIPTION P T|O|R REMARKS
C C|L|[P
6909-150-508- WASHER *
6909-110-408- INUT/MS8 *
6281-129-062- SCREW *
*

6281-129-079-

NUT




62

FIG.36 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.26
4

6281-200-005-0B

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

a = -

oo

=T RQ

REMARKS

6281-222-004-00

PULLEY

1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

© |00 |3 | O x| N

6281-229-007-00

BOLT

10 16281-229-008-00

BOLT

11 [6281-229-033-00

BEARING/BALL

12 [6281-214-003-00

FRAME

13 [6281-214-004-00

COVER

14 [6281-229-029-00

HOLDER ASSY

15 [6281-229-011-00

BUSH

16 [6281-217-002-00

HOLDER/BRUSH ASSY

17 [6281-215-001-00

BRUSH

18 [6281-216-001-00

SPRING

19 [6281-229-012-00

BOLT

20 [6281-229-013-00

BOLT

21 |6281-229-014-00

BOLT

22 16281-229-015-00

BOLT

23 [6281-229-016-00

NUT

24 |6281-229-017-00

BOLT

25 16281-229-018-00

NUT

Rl K| k| k| K| K| k| k| k| K| K| k| k| K| K| k| k| K| K| k| k| K| X ¥ * XOW®W

e B I I = T T B B Bt e B B NG Sy By By B I

26 [6281-271-002-00

REGULATOR  ASSY




CHASSIS

1739-097-100-20






FIG. 1 MOUNT(ENGINE) SYSTEM

&— 6
—7
Q—6
&7
%—8

1
‘D(ENGINE) &
5\ \

@

3
(ENGINE)
9B
1725-101 -0100
S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | Txa23 clilp
1 [1725-101-200-00 BRACKET/MOUNT/L: COMP | * 1 1
2 [1725-101-210-00 BRACKET/MOUNT/R COMP | * 1 1
3 |V203-461-002-00 BOLT/M10X1.25X20 * 8 8
4 |V401-160-010-00 WASHER,SP/M10 * 8 8
5 {1593-101-003-20 INSULATOR * 4 4
6 |V304-460-008-00 NUT/M8 * 8 8
7 |V401-160-008-00 WASHER,SP/M 8 * 8 8
8 |V411-260-008-00 WASHER,PL/M 8 * 4 4
9 [1725-101-001-00 PLATE/L/90X52 * | o2s | -omis
9A|1725-101-001-10 [PLATE/L/90X51 * | el 661
9B [1725-101-001-20 PLATE/L/123X51 * | e0B7-| 6037-
10 |V210-360-601-60 BOLT(SP)/M6X16 * | b1 | -sg91
*

1OA V2 30-360-601-20 FLANGEBOLT 52‘212. 52‘212.




66

(ENGINE)

1725-102 -0100

FIG. 2 RADIATOR SYSTEM

21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1705-102-500-00

RADIATOR ASSY

1

1650-102-202-10

CAP

1705-102-203-00

PROTECTOR

1703-102-205-00

GUIDE

1703-102-206-00

GUIDE

1703-102-203-00

SCREW/P

N N e e N e

N N e e e e

1705-102-202-00

PACKING

[o-AEN IRV B IURI LR

1650-102-006-00

INSULATOR

2
-2500

2
-2500

1650-102-006-10

INSULATOR

2
2501-
1

2
2501-
1

1752-102-006-00

INSULATOR/15X15X140

3251-

3251-

3666-202-005-00

PROTECTOR

3666-202-005-10

PAD/50

1
-2283
1

1
-2283
1

1421-603-004-00

BUSH,LEVER

2284-
2

2284-
2

V200-260-603-00

BOLT/M 6X30

12A

V230-360-603-00

FLANGEBOLT

2
-5221
2

2
-5221
2

3740-162-005-00

WASHER

5222~
4

5222~
4

2150-661-002-00

COLLAR

1427-621-012-00

GROMMET

1725-102-220-10

SHROUD COMP

'
gb—lwl\')

16A

1728-102-210-10

SHROUD COMP

1
-3250

J5152
-3250

16B

1728-102-211-10

SHROUD

1
32561-

1
3251-

17

V210-360-601-20

BOLT,SEMS

18

V360-260-006-00

NUT/M6

19

1725-102-001-00

HOSE/RADIATOR/UPPER

20

1725-102-002-00

HOSE/RADIATOR/LOWER

21

J061-230-038-00

CLAMP/WIRE/30-38

22

J061-236-044-00

CLAMP/WIRE/36-44

23

1725-102-210-00

HOSE/190 ASSY

24

1560-104-006-60

HOSE/290

25

1560-104-010-40

CONNECTOR

| K| | k| k| K| k| k| k| K| K| k| k| K| K| k| k| N| K| k| k| K| K| k| k| K| X ¥ * X|OW®W

e L S S O I )

e e L S S O I )




(ENGINE)

1725-102 -0100

FIG. 2 RADIATOR SYSTEM

. T

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

26

1424-101-203-00

PLUG

1

27

1424-101-204-00

PACKING

1

28

V211-360-802-00

BOLT/SP

1
-5135

28A

V211-360-801-60

BOLT,SEMS (SP)

29

J061-210-015-00

CLAMP/WIRE/10-15

1
5136-
4

30

1725-102-200-20

PANEL/RADIATOR COMP

1

31

V201-260-802-50

BOLT/M 8X25

2
-5221

(e

31A

V231-360-802-50

FLANGEBOLT

5222~

o

N

N
v

32

1423-616-004-00

CUSHION/RUBBER/10X25

33

V304-260-008-00

NUT

34

1725-102-003-00

TRIM/140

35

V201-261-010-00

BOLT/M10X100

36

V363-260-010-00

NUT/M10

37

1705-102-240-20

RESERVETANK ASSY

38

6221-408-008-00

CAP

39

6221-408-009-00

PACKING

40

6221-408-010-00

HOSE/RUBBER

41

1705-102-251-10

PIPE

42

1705-102-252-20

HOSE/RUBBER

43

6221-408-013-00

CLAMP

44

6221-408-007-00

PLATE/CAUTION

45

6221-408-003-00

BRACKET/RESERVETANK

46

V210-260-601-60

BOLT/S

I e B N e e e e B T I S A ST

NHHMHHHHHH%NHNNNMSMH

46A

V230-360-601-20

FLANGEBOLT

% | K| K| K| K| K| k| k| K| N| K| K| K| k| K| K| k| K| ¥| k| X ¥ ¥ FOWXR

-5221
2
5222-

-5221
2
5222-




68

FIG. 3 MUFFLER SYSTEM(E6 TYPE)

(ENGINBE)

S /§
@T( 13 19
1 15B
1725-103 -0100
S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | Txa23 clilp

1 [1725-103-210-20 MUFFLER COMP * | e
1A|1725-103-210-30 MUFFLER COMP * | aode- 1

2 |3659-301-001-00 GASKET * 1

3 |V304-700-008-00 NUT * 2

4 |V401-700-008-00 WASHER/LOCK * 2

5 |V211-360-801-60 BOLT,SEMS (SP) | 4

6 [1725-103-001-00 [SHIM/0.6/A * | gl

7 [1725-103-002-00 [SHIM/0.6/B * | Ldis
7A|1725-103-002-00 |[SHIM/0.6/B * | a0k

8 [1725-103-003-00 SHIM/1.2 * | aios

9 [1725-103-200-10 BRACKET/MUFFLER/CLEA | * | .50

9A [1725-103-200-20 BRACKET/MUFFLER/CLEA | * | .z 1
9B [1725-103-200-30 BRACKET/MUFFLER/CLEA | * | 5:36 1
10 [1427-111-229-00 [CUSHION,RUBBER * 2

11 |[V211-260-802-00 BOLT/S * | aoon
11A|V231-360-801-60 FLANGEBOLT * | coe

12 |V203-261-002-00 BOLT/M10X20 * | g

13 |V401-160-010-00 WASHER,SP/M10 * | ogm

14 [1672-103-001-00 CLAMP/32 * | ogso
14A[2515-103-002-10 [CLAMP/32 * | oot

15 |V211-360-801-60 BOLT,SEMS (SP) * | sdon
15A|V211-360-802-00 BOLT/SP * | s
15B|3650-831-004-00 BOLT * | el

16 |4101-102-038-00 WASHER/24X9X3.2 * | pos




FIG. 4 MUFFLER SYSTEM(EXCEPT E6 TYPE)

TB/WA (ENGIJ&E\)J 18
164 178 ‘
1739-103 -0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION X623 T|O |[R REMARKS
C|L |P
1 |1739-103-200-00 MUFFLER COMP ! !
2 |3659-301-001-00 GASKET 1 1
3 |V304-700-008-00 NUT 2 2
4 [V401-700-008-00 WASHER/LOCK 2 2
5 |V211-360-801-60 BOLT,SEMS (SP) 4 4
6 |1725-103-001-00 SHIM/0.6/A 3101 | -3ix
7 11725-103-002-00 SHIM/0.6/B 3002
7A[1725-103-002-00 SHIM/0.6/B 3053-
8 [1725-103-003-00 SHIM/1.2 3101
9 [1739-103-210-00 BRACKET/MUFFLER/CLEA 9973 |
9A[1739-103-210-10 BRACKET/MUFFLER/CLEA 5658
9B [1739-103-210-20 BRACKET/MUFFLER/CLEA s6io-
10 {1427-111-229-00 (CUSHION,RUBBER 2
11 |V211-260-802-00 BOLT/S

-52121 -52121
11A|V231-360-801-60 FLANGEBOLT ! !

5222- 5222-
12 [1672-103-001-00 |[CLAMP/32 ) )

12A|2515-103-002-10 [CLAMP/32 gots | zols-

13 |[V211-360-801-60 BOLT,SEMS (SP) 5291 | -5921
1 1

13A|V211-360-802-00 BOLT/SP

-5658 | -5658
1 1

13B 3650-831-004-00 BOLT 5659- 5659-

14 [4101-102-038-00 WASHER/24X9X3.2 5658 | -5658

15 |1739-103-220-00 BRACKET/FRONT COMP

1 1
29’{4- 2974~

16 |V203-361-003-00 BOLT 9002 | -acha
16A|V203-361-003-50 BOLT 3083 | 308s-
17 |V401-160-010-00 WASHER,SP/M10 o073 | -2973
17A|V401-160-010-00 WASHER,SP/M10 3002 | -3002
17B|V401-160-010-00 WASHER,SP/M10 sons- | aods-

18 |[V211-660-803-50 BOLT/SP 002 | -3002
1 1

F| K| K| N | K| K| K| K| K| N| K| K| K| k| K| %| k| K| N| k| K| K| k| K| ¥| k| X ¥ ¥ F[OWR

18A|V211-560-803-50 BOLT/S 3003- | 3083
19 |[V211-360-802-00 BOLT/SP 5o21 | -521




70

FIG. 4 MUFFLER SYSTEM(EXCEPT E6 TYPE)

TB/WA (ENGIJ&E\)J 18
164 178 ‘
1739-103 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

a = -
-oan
= RQ

REMARKS

* |0 " »

19A|V231-360-801-60 FLANGEBOLT soao- | 5232-




FIG. 5 CLEANER(AIR) SYSTEM

1725-104 -0100

7 3

7A BA

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | X623 clilp
1 |1675-104-210-10 CLEANER/AIR ASSY * | o | 1082
1A|1728-104-210-00 CLEANER/AIR  ASSY * | los3 | 1083
2 |1675-104-211-00 [COVER [ ASSY * ! !
3 [1675-104-213-00 ELEMENT ASSY * 1 !
4 |1544-104-205-00 VALVE * 1 !
5 {1650-104-201-00 [CLIP * 2 2
6 {1614-104-001-00 BAND/CLEANER * | | .38
6A|1614-104-001-10 BAND/CLEANER * | ardo | ssde- |1
7 [1725-104-001-00 HOSE/CLEANER/INLET * | ol -adio
7A11725-104-001-10 [HOSE/CLEANER/INLET * | oaad | aaho |1
8 |J061-247-055-00 CLAMP/WIRE/47-55 * ! !
9 |1705-104-002-00 HOSE/CLEANER/OUTLET | * ! !
* 2 2

J061-247-055-00

CLAMP/WIRE/47-55




72

FIG. 6 PUMP(FUEL) SYSTEM(NO.1-1612)

1725-105 -0100

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | ™X623 clilp
1 [1725-105-230-00 HOSE/07X12X1320 ASSY * | el b
2 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * | die | -die
3 |J062-111-120-00 |CLIP/HOSE/11.1-12 * | e b2
4 [1725-105-220-00 [FILTER/FUEL ASSY * | de| 1de FIG 158
5 |V201-260-806-50 BOLT/M 8X65 * | die| -dis
6 |V401-160-008-00 WASHER,SP/M 8 * | el b
7 |V411-260-008-00 WASHER,PL/M 8 * | adie| b
8 [1708-105-002-00 HOSE [, * | adie | b
9 |J062-119-126-00 |CLIP/HOSE/11.9-12.6 * | 20| s
10 [1703-105-210-00 PUMP/FUEL  ASSY * | die| b
11 |V210-360-601-20 BOLT,SEMS * | 20| s
12 [1725-105-200-00 HOSE/07X12X800 ASSY * | adio| adie
13 |J062-111-120-00 (CLIP/HOSE/11.1-12 *| L& &0
14 [1725-105-210-00 HOSE/06X10X2200 ASSY RGO
15 |J062-104-111-00 CLIP/HOSE/10.4-11.1 AR
16 [1342-402-006-00 BAND/WIRE/250 * | e b2
17 [1376-402-003-00 BAND,WIRE/140 * | de | ez




FIG. 7 PUMP(FUEL) SYSTEM(NO.1613-)

A
™~

+
g % o— 2

19 |

W
“? , \ «5:‘1‘5"9’ @%7/ > 7& >
2 oo & /|
: N
23 Nt
24 17 -

(ENGINE)

A 15
P \\\ls\ 4
\(\

L/ - ,CFIG..M
f\’% FIG.62
1725-105A-0100 7
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp

1 [1725-105-310-00 HOSE/07X12X500 ASSY * | de | ade
1A|1725-105-002-10 HOSE/08X12X100 * | y7ds-| 17a- |1

2 |1725-105-320-00 HOSE/07X12X570 ASSY * | et | 1els-

3 J062'111'120'00 CLIP/HOSE/11.1'12 * -5410 -5410
3A|1650-111-034-00 |CLIP/HOSE/11-13 * | B2l sds
3B|J062-119-126-00 [CLIP/HOSE/11.9-12.6 * | ea2e | sade

4 |1650-111-034-00 [CLIP/HOSE/11-13 * | eds| sds
4A|J062-119-126-00 |CLIP/HOSE/11.9-12.6 * | sa2e | sade

5 [1425-621-004-00 HOLDER/JE/9-9 * | ok | 1o3s

6 |1725-105-001-00 JOINT/T * | et | 1els-

7 [1725-105-330-00 HOSE/07X12X910 ASSY * | dhs| 1008
7A|1725-105-330-10 HOSE/07X12X1250 ASSY * | 1030 | 1930-|3

8 |1650-111-034-00 |CLIP/HOSE/11-13 * | shs | sdas
8A|J062-119-126-00 CLIP/HOSE/11.9-12.6 * | sade | sade-

9 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * | ela | jels

10 [1725-105-220-00 [FILTER/FUEL ASSY * | leta | jela FIG 158
11 |V201-260-806-50 BOLT/M 8X65 * | leta | 1els-

12 |V401-160:008-00 WASHER,SP/M 8 * | iels | 1613

13 |V411-260-008-00 WASHER,PL/M 8 * | iels | 1613

14 [1703-105-002-00 HOSE * | eta | 1ets-

15 |J062-119-126-00 ICLIP/HOSE/11.9-12.6 * | leva | 1623

16 |[1703-105-210-00 PUMP/FUEL  ASSY * | el | 1els-

17 |V210-360-601-20 BOLT,SEMS * | ehol| s
17A|V230-360-601-20 FLANGEBOLT * | et | iR

18 |1725-105-200-00 HOSE/07X12X800 ASSY * | et | 1els-

19 |J062-111-120-00 CLIP/HOSE/11.1-12 * | G| sds
19A|J062-119-126-00 CLIP/HOSE/11.9-12.6 * | sa2e | sade

20 |1725-105-210-00 HOSE/06X10X2200 ASSY * | ol o
20A[1725-105-210-10 HOSE/06X10X1900 ASSY * | a3 08

21 |J062-104-111-00 |CLIP/HOSE/10.4-11.1 * | le2a | 1ecs




74

FIG. 7 PUMP(FUEL) SYSTEM(NO 1613-)

22
23
24

(ENGINE)

L

1725-105A-0100

1613- | 1613-

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TXG23 clLlp
22 11342-402-006-00 BAND/WIRE/250 * 16}3. 16}3.
23 [1376-402-003-00 BAND,WIRE/140 * ! !
*

24 |1376-402-003-00 BAND,WIRE/140 9433 | 243s-




FIG. 8 TANK(FUEL) SYSTEM(FH TYPE EXCEPT RL)
(V TYPE NO.1-340)(OTHER NO.1-1612)

75

FIG. 108 F1G
FIG.109
1725-111 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 [1725-111-001-10 TANK/FUEL * | d
2 |1725-111-230-00 HOSE/06X10X770 ASSY * | g
2A[1725-111-230-10 HOSE/06X10X850 ASSY * | b 1
3 J062'104'111'00 CLIP/HOSE/10.4'111 * -1614
4 |1598-612-220-10 CAP,TANK * |
5 [2706-501-003-00 BREATHER,TANK CAP * | da
6 |2706-501-004-00 GASKET * | b
7 [1725-111-200-00 GAUGE/FUEL  ASSY * | b
8 |1416-621-037-00 PACKING/RUBBER * | A
9 |1617-730-005-00 NUT/WASHER *| o
10 |1725-111-210-00 BRACKET/TANK/LH COMP | * | .44
11 |1725-111-220-00 BRACKET/TANK/RH COMP | * | &,
12 |[1566-701-102-00 [INSULATOR * | L&
13 |[V211-260-802-50 BOLT/S * | da
14 |1725-111-002-10 INSULATOR *| L2
15 |1560-630-024-00 INSULATOR * | A
16 |V304-260-008-00 NUT * | A
17 |[V341-120:008-00 NUT,CAP/M 8 * | e
18 |1432-616-004-00 PLATE,RUBBER * | da
19 [1725-111-003-00 INSULATOR/25X60 * | d




7 FIG. 9 TANK(FUEL) SYSTEM
(TH TYPE EXCEPT RL)(V TYPE NOfﬁlO)

1739-111 -0100

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| o |R REMARKS
¢ | ™X623 clilp

1 [1725-111-001-10 TANK/FUEL * 1612
1A[1725-111-011-00 TANK/FUEL * 1613

2 |1725-111-230-00 HOSE/06X10X770 ASSY * -1306
2A|1725-111-230-10 HOSE/06X10X850 ASSY * 1807- | 1
3 |J062-104-111-00 |CLIP/HOSE/10.4-11.1 * 2

4 |1593-612-220-10 |[CAP,TANK * 1612
4A[1742-111-220-00 [CAP/TANK/NONLEA ASSY | * -2305
4B[1729-111-280-10 [CAP/TANK/NONLEA ASSY | * 9336-

5 |2706-501-003-00 BREATHER,TANK CAP * 1612

6 |2706-501-004-00 GASKET * 1612
6A|1729-111-283-00 PLATE * 2805
6B|1729-111-283-00 [PLATE * 2306~

7 |1729-111-284-00 [PACKING * 2505
7A|1729-111-284-00 PACKING * 9306-

8 |1725-111-200-00 GAUGE/FUEL  ASSY * !

9 |1416-621-037-00 PACKING/RUBBER * !

10 [1617-730-005-00 NUT/WASHER * 5

11 [1725-111-210-00 BRACKET/TANK/LH COMP | * 2905
11A[1725-111-211-10 BRACKET/TANK/LH * 9306~
12 [1725-111-220-00 BRACKET/TANK/RH COMP | * 2905
12A|1725-111-221-10 BRACKET/TANK/RH * 9336-
13 |1566-701-102-00 INSULATOR * 9ns
13A|1414-632-005-00 RUBBER,BUFFER.A * 9306-
14 |V211-260-802-50 BOLT/S * -adtg
14A|V211-360-802-50 BOLT/SP * 2003-
15 [1725-111-002-10 INSULATOR * 2

16 |1560-630-024-00 [INSULATOR * !

17 |V304-260-008-00 NUT * !

18 |[V341-120-008-00 NUT,CAP/M 8 * !

19 [1432-616-004-00 PLATE,RUBBER * !




1725-111A-0100

FIG. 10 TANK(FUEL) SYSTEM
(FH TYPE EXCEPT V)(NO.1613-)

77

S |TypPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 [1725-111-011-00 TANK/FUEL * | el
2 [1725-111-230-10 HOSE/06X10X850 ASSY * | el
3 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * | 62
4 [1742-111-220-00 CAP/TANK/NONLEA ASSY | * | 5046
4A1729-111-280-10 [CAP/TANK/NONLEA ASSY | * | o591
5 |1729-111-283-00 [PLATE * | ooe
5A(1729-111-283-00 [PLATE * | ol
6 [1729-111-284-00 PACKING * | e
6A|1729-111-284-00 [PACKING * | godn
7 [1725-111-200-00 GAUGE/FUEL  ASSY * | el
8 [1416-621-037-00 PACKING/RUBBER * | ele
9 [1617-730-005-00 NUT/WASHER * | 68
10 [1725-111-210-00 BRACKET/TANK/LH COMP | * | o047
10A[1725-111-211-10 BRACKET/TANK/LH * | gole.
11 [1725-111-220-00 BRACKET/TANK/RH COMP | * | .5947
11A[1725-111-221-10 BRACKET/TANK/RH * | ool
12 |1566-701-102-00 INSULATOR * | odn
12A|1414-632:005-00 RUBBER,BUFFER.A * | gp2e
13 |[V211-260-802-50 BOLT/S * | ofs
13A|V211-360-802-50 BOLT/SP * | g i
14 [1725-111-002-10 INSULATOR * | a2
15 |1560-630-024-00 INSULATOR * | els
16 |V304-260-008-00 NUT * | leks
17 |[V341-120-008-00 NUT,CAP/M 8 * | ele
18 [1432-616-004-00 [PLATE,RUBBER * | el
19 |1725-111-003-00 INSULATOR/25X60 * | el




7 FIG. 11 TANK(FUEL) SYSTEM(FH-V TYPE)(}OS

41-)

F1G.109
1739-111A-0100
SttYPEOFMODEL| I | C
KEY PART CODE DESCRIPTION P T|O REMARKS
¢ | ™X623 clL

1 [{1725-111-001-10 TANK/FUEL * | Lo
1A|1725-111-011-00 TANK/FUEL * | led1-

2 [1725-111-230-00 HOSE/06X10X770 ASSY * | ads
2A|1725-111-230-10 HOSE/06X10X850 ASSY * | 1o70- 1
3 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * | G2

4 [1593-612-220-10 |[CAP,TANK * | do

4A |1742-111-220-00 [CAP/TANK/NONLEA ASSY | * | 5553
4B[1729-111-280-10 [CAP/TANK/NONLEA ASSY | * | 5},

5 |2706-501-003-00 BREATHER,TANK CAP * | iéo

6 |2706-501-004-00 |GASKET * | éo
6A[1729-111-283-00 [PLATE s
6B|1729-111-283-00 [PLATE * | gods

7 [1729-111-284-00 PACKING * | ooks
7A|1729-111-284-00 PACKING * | gods

8 [1725-111-200-00 [GAUGE/FUEL  ASSY | gk

9 [1416-621-037-00 [PACKING/RUBBER * | Lh.

10 [1617-730-005-00 NUT/WASHER | 0.

11 [1725-111-210-00 BRACKET/TANK/LH COMP | * | .,
11A[1725-111-211-10 BRACKET/TANK/LH * | gods

12 [1725-111-220-00 BRACKET/TANK/RH COMP | * | .50,
12A|1725-111-221-10 BRACKET/TANK/RH * | gods

13 |1566-701-102-00 INSULATOR * | 2
13A|1414-632-005-00 RUBBER,BUFFER.A * | gofs

14 |[V211-360-802-50 BOLT/SP * | W3

15 |[V211-360-804-50 BOLT/SP * | Wb

16 |1725-111-002-10 INSULATOR | L2

17 |1560-630-024-00 [INSULATOR * | b

18 |[V304-260-008-00 NUT * | b

19 |V341-120-008-00 NUT,CAP/M 8 * | b

20 |1432-616-004-00 [PLATE,RUBBER *| Wb




FIG. 11 TANK(FUEL) SYSTEM(FH-V TYP]i)(}O.Ml-)

F1G. 10
F1G. 109

1739-111A-0100

TYPE OF MODEL

KEY PART CODE DESCRIPTION X623

REMARKS

* O~ ®»

O = -

=o N
=

21 [1725-111-003-00 INSULATOR/25X60 N




80

FIG. 12 TANK(FUEL) SYSTEM(TH-V TYPE)(/NO.

1739-111B-0100

FIG. 108
F1G.109

o——

341-)

SttYPEOFMODEL| I | C
KEY PART CODE DESCRIPTION P T|O REMARKS
¢ | ™X623 clL

1 [{1725-111-001-10 TANK/FUEL * 1651
1A|1725-111-011-00 TANK/FUEL * 1682

2 [1725-111-230-00 HOSE/06X10X770 ASSY * -1306
2A|1725-111-230-10 HOSE/06X10X850 ASSY * 1807- | 1
3 |J062-104-111-00 |CLIP/HOSE/10.4-11.1 * 320

4 [1593-612-220-10 |[CAP,TANK * 1651
4A|1742-111-220-00 [CAP/TANK/NONLEA ASSY | * 2377
4B|1729-111-280-10 [CAP/TANK/NONLEA ASSY | * 9378

5 |2706-501-003-00 BREATHER,TANK CAP * 1651

6 |2706-501-004-00 |GASKET * 1651
6A[1729-111-283-00 [PLATE * 287
6B|1729-111-283-00 [PLATE * 9378-

7 [1729-111-284-00 PACKING * o -
7A|1729-111-284-00 PACKING * 9378

8 [1725-111-200-00 [GAUGE/FUEL  ASSY * 340

9 [1416-621-037-00 [PACKING/RUBBER * ado-
10 [1617-730-005-00 NUT/WASHER * 390
11 [1725-111-210-00 BRACKET/TANK/LH COMP | * 2577
11A[1725-111-211-10 BRACKET/TANK/LH * 9378-
12 [1725-111-220-00 BRACKET/TANK/RH COMP | * -
12A|1725-111-221-10 BRACKET/TANK/RH * 9378-
13 |1566-701-102-00 INSULATOR * o
13A|1414-632-005-00 RUBBER,BUFFER.A * 9378
14 |V211-360-802-50 BOLT/SP * 350
15 |[V211-360-804-50 BOLT/SP * 340-
16 |1725-111-002-10 INSULATOR * 32
17 |1560-630-024-00 [INSULATOR * 3do-
18 |[V304-260-008-00 NUT * 340-
19 |V341-120-008-00 NUT,CAP/M 8 * 340-
20 |1432-616-004-00 [PLATE,RUBBER * ado-




1725-112 -0100

FIG. 13 BATTERY SYSTEM

81

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | Txa23 clilp

1 [1684-112-300-00 BATTERY/55B24R ASSY * | e | 108
1A|[1684-112-300-10 BATTERY/55B24R/ ASSY * | sl 10
1B|1684-112-300-20 BATTERY/55B24R/ ASSY * | iems | 1655 | 1

2 [1705-112-220-00 HOLDER/BATTERY COMP | * ! !

3 [1593-112-002-50 BOLT,BATTERY * 2 2

4 |1725-112-001-10 COVER/BATTERY AR
4A[1725-112-001-20 COVER/BATTERY * | oeds. | oeas | 1

5 |V371-160-006-00 NUT,WING/M 6 * 2 2

6 |[V401-160-006-00 WASHER,SP/M 6 * 2 2

7 |[V411-260-006-00 WASHER / M6 * 2 2

8 [1725-690-230-00 CABLE/BATTERY ASSY * | eae | 1s3s

9 [1696-650-242-00 COVER/BATTERY * | e | 1sis

10 [1725-690-240-00 TERMINAL/BATTER ASSY | * | 1585 | 1535

11 [1560-666-006-00 NUT * | i | sk

12 |1560-666-005-00 BOLT * | e | e

13 [1650-650-295-00 NUT BT AR

14 |1725-112-210-00 CABLE/EARTH ASSY R AR

15 |1725-112-212-00 BOLT * |k | sk

16 |1725-112-213-00 NUT * | k| sk

17 |[V211-361-002-50 BOLT/SP * | b1 | soen
17A|V231-361-002-00 FLANGEBOLT * | 3o | soaa




82

1725-117 -0100

FIG. 14 LEVER(ACCELERATOR) SYSTEM

V304-260-010-00

NUT

S ITYPE OF MODEL
KEY PART CODE DESCRIPTION g X623 REMARKS

1 |1725-117-200-00 CABLE/ACCELERATOR * ! !
2 |V411-260-006-00 WASHER / M6 * ! !
3 |V500-162-001-00 [PIN,SPLIT/2 X10 * 1 1
4 |1725-117-210-00 LEVER/ACCELERATOR * 1 1
5 [1725-117-001-00 [GRIP/09X65/0R * | aeo| 198
5A|1728-117-001-00 |GRIP/07X65/0R * | Jads| 1337
6 {1600-117-002-00 [LINING/11X40X03 * ! !
7 [1593-117-003-10 SPRING,DISK * ! 1
8 |V411-260-010-00 WASHER/M10 * ; ;
9 *




FIG. 15 SHAFT(NPUT) SYSTEM

1725-120 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

O~
=oNn
= mQ

REMARKS

1725-120-210-00

SHAFT/INPUT = SET

1

1725-120-211-00

KIT/JOINT

1725-120-212-00

RING/SNAP

1725-120-213-00

YOKE/CLAMP

1725-120-214-00

YOKE/SHAFT

1725-120-215-00

YOKE/FLANGE

1725-120-216-00

YOKE/SLEEVE

V203-361-002-50

BOLT

© 00|30 O > |||

V401-160-010-00

WASHER,SP/M10

*| K| K| K| K| K| k| ¥ X KON

ool o H| m| = = 0o b

= | | M| o= = R 0o N =

—
o

V211-560-803-00

BOLT/M8X30




84

FIG. 16 CASE(TRANSMISSION) SYSTEM
(FH TYPE EXCEPT V)

1725-201 -0100

S ITYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P O|R REMARKS

¢ | Txa23 Llp

1 [1725-201-001-00 |[CASE/TRANSMISSION * | da

1A |1725-201-001-10 |[CASE/TRANSMISSION * | ol

2 |V720-111-900-80 O-RING/P8 * 1

3 |1725-203-210-00 [PLUG/G3/8  ASSY * | s

3A |K510-001-029-00 [PLUG(G3/8) * | g0

4 |V720-112-401-40 [O-RING/P14 * | lgas

5 |V720-112-401-40 O-RING/P14 * | gio

6 |V201-361-203-00 BOLT/M12X30 * | 16

7 |[V401-160-012-00 WASHER,SP/M12 * | 16




FIG. 17 CASE(TRANSMISSION) SYSTEM(FH-V TYPE)

1739-201 -0100

85

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P O |R REMARKS
c | Txa23 L|p
1 |1725-201-001-00 |[CASE/TRANSMISSION * |
1A[(1725-201-001-10 [CASE/TRANSMISSION * |1
2 |V720-111-900-80 |0-RING/PS8 * !
3 [1739-201-200-00 ADAPTER/G3/8-PF1/4 * |G
3A[1739-201-200-10 ADAPTER/G3/8-PF1/4 | ok
4 |V720-112-401-40 O-RING/P14 * |
5 |[V201-361-203-00 BOLT/M12X30 * | 16
6 |V401-160-012-00 WASHER,SP/M12 * | 16




86

FIG. 18 CASE(TRANSMISSION) SYSTEM(TH-V TYPE)

1739-201A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

oo

=T RQ

REMARKS

1725

-201-

001

-00

CASE/TRANSMISSION

1
-1170

1725

-201-

001-

10

CASE/TRANSMISSION

1

V720

-111-

900-

80

O-RING/P8

1171-
1

1739

-201-

200-

00

ADAPTER/G3/8-PF1/4

1

1739

-201-

200-

10

ADAPTER/G3/8-PF1/4

-348
1

V720

-112-

401-

40

O-RING/P14

349-
1
-348

V201

-361-

203-

00

BOLT/M12X30

13

S oot |00 o |
> >

V201

-361-

203-

50

BOLT/M12X35

| K| K| K| k| X| X ¥ *|OTWC

3

V401

-160-

012-

00

WASHER,SP/M12

16




FIG.19 CASE(TRANSMISSION) SYSTEM
(TH TYPE EXCEPT V)

1739-201B-0100

87

S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 [1725-201-001-00 ICASE/TRANSMISSION * 110
1A|1725-201-001-10 ICASE/TRANSMISSION * 13- 11
2 |V720-111-900-80 O-RING/P8 * !
3 [1725-203-210-00 [PLUG/G3/8  ASSY * 1847
3A |K510-001-029-00 [PLUG(G3/8) * 1808-
4 |V720-112-401-40 O-RING/P14 * 1847
5 |V720-112-401-40 O-RING/P14 * 1848
6 |V201-361-203-00 BOLT/M12X30 * 13
7 |V201-361-203-50 BOLT/M12X35 * 3
8 |V401-160-012-00 WASHER,SP/M12 * 16




88

FIG. 20 METALHST) SYSTEM(NO.1-5239)

1725-203 -0100

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1725-203-001-00 METAL/HST * ! !
2 |V523-100-801-60 PIN * 2 2
3 |V211-661-004-00 BOLT/SP * 1 !
4 |V211-661-004-50 BOLT/SP * v v
5 |V211-661-005-00 BOLT/SP * 2 2
6 |V201-361-006-50 BOLT * 2 2
7 |[V401-160-010-00 WASHER,SP/M10 * 2 2
8 |V411-260-010-00 WASHER/M10 * 2 2
9 |[P118-702-033-00 [PLUG * | e | 1888
9A |[K275-001-003-00 PLUG(PF1/4) * | 1eho | 1830
10 [V720-112-401-10 RING/O * | 1gio | 1830
11 [1725-203-210-00 PLUG/G3/8  ASSY * | sl -1dws
11A|K510-001-029-00 PLUG(G3/8) * | aho | 1830
12 |V720-112-401-40 O-RING/P14 * | gasl| -1838
13 [V720-112-401-40 [O-RING/P14 * | aio | 1830




FIG. 21 METAL(HST) SYSTEM(NO.5240-)

1725-203A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 [1725-203-001-00 METAL/HST * | ol | saso-
2 |V523-100-801-60 PIN * | e020- | s230-
3 |V231-361-003-50 FLANGEBOLT * | soto- | 5240-
4 |V231-361-004-00 FLANGEBOLT * | oro- | s240-
5 |V211-661-005-00 BOLT/SP * | eo2o- | s930-
6 |V231-361-006-00 FLANGEBOLT * | o20- | sod0-
7 |K275-001-003-00 PLUG(PF1/4) * | ol | soso-
8 |[V720-112-401-10 RING/O * | ol | soso-
9 |K510-001-029-00 PLUG(G3/8) * | oodo- | sod0-
*

—
o

V720-112-401-40 O-RING/P14 soko- | sako-




90

FIG. 22 HST SYSTEM(NO.1-5239)

1725-210 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1725-210-210-00

HST/21/21 ~ ASSY

-1345

'
(-
S
()

FIG 159

K510-001-000-10

HST(GC/21) ASSY

1346-

=
oo
o

FIG 157

V523-100-801-60

PIN

V201-361-007-50

BOLT

V201-361-014-00

BOLT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V720-111-901-00

RING/O

V720-112-401-50

RING/O

V721-103-106-00

O-RING/G60

V721-103-104-00

O-RING/G40

1725-210-001-00

HUB

V580-140-503-20

PIN,SPRING/5 X32 W

WIRE

1725-210-002-00

FAN/HST

V211-360-802-00

BOLT/SP

N | K| K| k| k| K| K| k| N| K| K| k| X X ¥ *|OWW

[ S L B L L | N N T T e
)

[T e N e B B e e e . S S S N




1725-210A-0100

FIG. 23 HST SYSTEM(NO.5240-)

91

S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O |R REMARKS

c | X623 clilp

1 [K510-001-000-10 HST(GC/21) ASSY * | ol | soso FIG 157

2 |V523-100-801-60 PIN e

3 |V231-361-007-00 FLANGEBOLT * | 5020 | s230-

4 |V201-361-014-00 BOLT * | s240- | 5240-

5 |V401-160-010-00 WASHER,SP/M10 * | 5o2o- | sado-

6 |V411-260-010-00 WASHER/M10 * | sodo-| 5230

7 |V720-111-901-00 RING/O * | sodo- | 5240-

8 |V720-112-401-50 RING/O * | solo- | soto-

9 |[V721-103-106-00 O-RING/G60 * | soto-| s2d0-

10 |V721-103-104-00 O-RING/G40 * | sato-| s250-

11 [1725-210-001-00 HUB * | sado- | s2d0-

12 |V580-140-503-20 PIN,SPRING/5 X32 W * | ol | soko

13 WIRE * 5210- 5210-

14 [1725-210-002-00 [FAN/HST * | soto- | soto-

15 |[V211-360-801-60 BOLT,SEMS (SP) * | oo | oo




92

1725-212 -0100

FIG. 24 GEAR(PUMP) SYSTEM

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| o |R REMARKS
¢ | ™X623 clilp
1 [1725-212-001-00 GEAR/SPUR/26 *! !
2 |V600-110-600-50 BEARING,RB/6005 * | A ads
2A |V600-410-600-50 BEARING/BALL * | 1030 | 192
3 |1725-212-002-00 |GEAR/SPUR/28 ol !
4 |[V600-110-620-40 BEARING,RB/6204 * | s | -1das
4A |V600-410-620-40 BEARING/BALL * | 1aio | 180
5 |V600-110-620-30 BEARING,RB/6203 * | adisl s
5A|V600-410-620-30 BEARING/BALL * | 1odo-| 12l0
6 |1725-212-003-00 |GEAR/SPUR/28 * | sdiol -sdio
6A[1725-212-003-10 [GEAR/SPUR/28 * | sol1-| soii-|1
7 |V600-110-600-50 BEARING,RB/6005 * | Eel| ads
7A |V600-410-600-50 BEARING/BALL * | oka| 19




1725-216 -0100

FIG. 25 GEAR(SUB) SYSTEM

AR 2

K

93

S |TypPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 [1725-216-001-00 GEAR/SPUR/16 * | e | -1dss
1A|1725-216-001-10 GEAR/SPUR/16 * | loBo- | 1089- |3
2 |V600-110-600-50 BEARING,RB/6005 * | dis| 198
2A|V600-410-600-50 BEARING/BALL * | loto | 1219
3 |V600-111-600-50 BEARING *| ! !
4 |1725-216-002-00 GEAR/SPUR/24 *| ! !
5 |V600-110-620-40 BEARING,RB/6204 * | Lds| adis
5A|V600-410-620-40 BEARING/BALL * | odo | 10l
6 [1725-216-003-00 GEAR/SPUR/19-27 * | igss| -1988
6A|1725-216-003-10 GEAR/SPUR/19-27 * A 2o |3

1989-

1989-




94

FIG. 26 GEAR(4WD) SYSTEM(FH TYPE)

1725-218 -0100

FIG.16
FI1G.17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

I
T
C

C
(0]
L

=T RQ

REMARKS

1725-218-001

-00

GEAR/SPUR/16

1

1725-218-

006-

00

RING/SNAP/CS25

1

1725-218-

002-

00

GEAR/SPUR/29

1

A oo (Do [

V600-110-

600-

40

BEARING,RB/6004

2
-1218

A

W

V600-410-

600-

40

BEARING/BALL

2
1219-

V705-140-

042-

00

RING,SNAP/42 C

1725-218-

003-

00

SHAFT/4WD

1725-218-

004-

00

SLEEVE/4WD

=3O | Ot

V704-140-

020-

00

RING,SNAP/20C

©

V704-140-

025-

00

RING,SNAP/25 C

V600-110-

600-

40

BEARING,RB/6004

35
ST R I

10A

V600-410-

600-

40

BEARING/BALL

11

V705-140-

042-

00

RING,SNAP/42 C

12

V744-120-

420-

80

SEAL,OIL/TC20428

K| K| k| k| K| K| k| K| K| K| k| ¥ X FOWW

j—
D

RN
o




FIG. 27 GEAR(NOT 4WD) SYSTEM(TH TYPE)

1739-218A-0100

95

S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | Txa23 clilp
1 |17839-218-001-00 HUB/25X34X21 * 1
2 [1725-218-006-00 RING/SNAP/CS25 * !
3 |V705-140-042-00 RING,SNAP/42 C * 1
4 |3640-561-003-00 PLUG/52X8 * !




96

1725-219 -0100

FIG. 28 GEAR(PTO) SYSTEM
6 5

5

S ITYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P o|R REMARKS
¢ | Txa23 Llp
1 [1725-219-210-00 CLUTCH/PTO ASSY * | oss| 1088 FIG 160
1A [1725-219-210-10 CLUTCH/PTO ASSY * | loso- | 1959- FIG 160
2 [1725-219-001-00 GEAR/HELICAL/21 * ! !
3 [1725-219-220-00 SHAFT/PTO COMP * | e | 1988
3A[1725-219-220-10 SHAFT/PTO  COMP * | 1odo- | 1080
4 [1688-211-057-00 RING/22 * 2 2
5 |1575-261-018-00 RING/25 * 2 2
6 |V600-110-620-50 BEARING,RB/6205 * | adisl s
6A |V600-410-620-50 BEARING/BALL * | 1ot | 1210
7 |V600-111-600-40 BEARING * 1 1
8 |V704-140-020-00 RING,SNAP/20C * 1 1
9 |1725-219-003-00 GEAR/HELICAL/40 * 1 1
10 [3673-701-005-00 BEARING/BALL * 2 2
11 [V705-140-052-00 RING,SNAP/52 C * ! !
12 [1725-219-004-00 GEAR/SPUR/13 * ! !
13 [1725-219-005<00 SLEEVE/PTO * 1 1
14 |1725-218-006-00 RING/SNAP/CS25 * 1 !
15 [1594-218-001-00 BEARING/BALL 6305SH2 * 1 !
16 |V600-110-620-40 BEARING,RB/6204 * | gssl| 188
16A|V600-410-620-40 BEARING/BALL * | ado | 13-
17 |1725-219-006-00 GEAR/SPUR/32 * | sl .18
17A|1725-219-006-10 GEAR/SPUR/32 * | loto- | 1210-
18 |V600-110-630-40 BEARING,RB/6304 * | it 198
18A|V600-410-630-40 BEARING/BALL * | loto | 1210-
19 |V600-110-600-70 BEARING,RB/6007 * | a8
19A|V600-410-600-70 BEARING/BALL * | loto | 1910
20 [1725-219-007-00 SEAL/OIL * ! !
21 |1725-219-008-00 GEAR/21-21 * ! !
22 |V600-110-620-40 BEARING,RB/6204 * | del| ads
22A|V600-410-620-40 BEARING/BALL * | 020 | a2




1725-219 -0100

FIG. 28 GEAR(PTO) SYSTEM
6 5

5

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

= mQ

REMARKS

23

1725-219-009-00

GEAR/SPUR/26

1

24

1725-219-011-00

SHAFT/PTO/MID

1

25

V704-140-030-00

RING,SNAP/30 C

1

26

V600-110-620-40

BEARING,RB/6204

-1838

26A

V600-410-620-40

BEARING/BALL

1
-1838
1

o L e e

27

V600-110-620-50

BEARING,RB/6205

1839-
1
-1218

1839-
1

27A

V600-410-620-50

BEARING/BALL

1
1219-
1

-1218
1

28

V705-140-052-00

RING,SNAP/52 C

1219-
1

29

1725-219-012-00

SEAL/OIL

*| k| K| k| K| X ¥ ¥ X|OW®R

1




78 FIG. 29 METAL(PTO) SYSTEM(NO.1-5239)

1725-222 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION REMARKS

a = -
-oan
= RQ

1725-222-001-00 METAL/PTO

&
ol—‘
=

1
-3501

o |t
o

1725-222-011-00 METAL/PTO

N
v

1
3502-
1

1690-241-003-00 GAUGE/LEBEL

V523-100-801-60 [PIN

V211-561-003-50 BOLT/S

V211-561-004-00 BOLT/M10X40

1444-314-009-10 |[CAP,PTO SHAFT

| K| K| k| k| X *| *|OTW

- R ANV Sl
>
DO = N o N RO

2
5
2
1
2

V211-360-801-60 BOLT,SEMS (SP)




FIG. 30 METAL(PTO) SYSTEM(NO.5240-)

1725-222A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

c | X623 clilp

1 |1725-222-011-00 METAL/PTO * | oto- | s2a0-

2 [1690-241-003-00 GAUGE/LEBEL * | oodo- | soso-

3 |V523-100-801-60 [PIN * | e020- | s230-

4 |V231-361-003-00 FLANGEBOLT * | e020- | 5290-

5 |V231-361-004-00 FLANGEBOLT * | eo20- | s230-

6 |1444-314-009-10 [CAP,PTO SHAFT * | coto- | soso-

7 |V211-360-801-60 BOLT,SEMS (SP) * | o2 | sed0-




100

wﬁ 35-1A

Y

x

35-1

FIG. 31 CHANGE(SUB) SYSTEM

i, L
1
1725-256 -0100
S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1725-256-001-00 [FORK/SHIFT/SUB * ! !
2 |1725-256-002-00 STAY/SHIFT/SUB * ! !
3 |1650-259-010-00 SPRING/HC023 * ! !
4 |V682-200-001-00 BALL * 1 1
5 [1725-256-210-00 ARM/SHIFT/SUB “COMP * 1 1
6 |[V720-112-401-60 |O-RING/P16 * 2 2




FIG. 32 CHANGEM4WD) SYSTEM(FH TYPE) 101

1725-258 -0100

TYPE OF MODEL

TXG23
1

KEY PART CODE DESCRIPTION

O~
=oNn
= mQ

REMARKS

1725-258-210-00 ARM/SHIFT/4WD COMP
V720-112-401-60 O-RING/P16
1725-258-001-00 BOLT/SM/M10X16
1646-233-033-00 SEAL/WASHER/10
1302-225-003-00 SPRING,SHIFTER
V682-200-001-00 BALL

*| K| %| *| ¥ X|OW®R

SO | 00N |
e e )




102 FIG. 33 CAP(NOT 4WD) SYSTEM(TH TYPE)

1739-258A-0100

TYPE OF MODEL

KEY PART CODE DESCRIPTION X623

a = -
-oan
= RQ

REMARKS

1 [2144-307-004-00 SEAL/20X07

2 |1725-258-001-00 BOLT/SM/M10X16

*| % (OO W

3 [1646-233-033-00 SEAL/WASHER/10




FIG. 34 CHANGE(PTO) SYSTEM

1725-259 -0100

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

= mQ

REMARKS

1725-259-001-10

METAL/SHIFT/PTO

1725-259-210-10

ARM/SHIFT/PTO/R COMP

V720-112-401-40

O-RING/P14

1302-225-003-00

SPRING,SHIFTER

V682-200-001-00

BALL

V211-360-802-50

BOLT/SP

N
L I I I

'
o
=

V231-360-802-00

FLANGEBOLT

o

N

N
v

o

N

N
v

1560-265-002-20

METAL/SHIFT

1725-259-220-00

ARM/SHIFT/PTO/M COMP

V720-112-401-40

O-RING/P14

1302-225-003-00

SPRING,SHIFTER

V682-200-001-00

BALL

e e G G SIS

.
ot
p—lr—lp—lp—ln—tN.kﬁ.kn—tr—lp—ln—tn—t

V211-360-802-50

BOLT/SP

g
ho ™
N

&
ho ™
e

12A

V231-360-802-00

FLANGEBOLT

| k| K| K| k| K| K| k| K| K| k| ¥ X X|OAOW R

4
5222~

4
5222~




104 FIG. 35 LEVER(SUB) SYSTEM

1725-266 -0100

4 11703-261-002-00 |GRIP/MAIN

5 [3666-202-005-00 PROTECTOR

S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O |R REMARKS
¢ | Txa23 clilp
1 |1725-266-200-00 LEVER/SUB  COMP * | sl -sine
1A|1725-266-200-10 LEVER/SUB  COMP * | da | a1
2 |V580-140-802-80 [PIN,SPRING/8 X28 W * ! !
3 |1725-266-001-00 INSULATOR/120 * ! !
* 1 1
*
*

1 1
-2283 | -2283

5A |3666-202-005-10 [PAD/50 oona- | 9984 |1




FIG. 36 LEVER(4WD) SYSTEM(FH TYPE)

105

1A
1725-268 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 |1725-268-200-00 LEVER/4AWD COMP * | o
1A|1725-268-200-10 LEVER/4AWD | COMP * | oh 1
2 |V580-140-802-80 PIN,SPRING/8 X28 W * !
3 [1725-266-001-00 INSULATOR/120 * 1
4 [1703-261-002-00 * !

GRIP/MAIN




106

FIG. 37 LEVER(PTO/REAR) SYSTEM

1725-270 -0100

S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O |R REMARKS

¢ | Txa23 clilp

1 |1725-270-200-00 LEVER/PTO/REAR COMP | * | sss!| -5i3s

1A [1725-270-200-10 LEVER/PTO/REAR COMP | * | 5d0 | 51l |1

2 |V580-140-802-80 [PIN,SPRING/8 X28 W * 1 1

3 |1725-266-001-00 INSULATOR/120 * ! !

4 (1688-265-001-00 |GRIP/MID/PTO * 1 1




FIG. 38 LEVER(PTO/MID) SYSTEM

FIG.16
FIG.17
FIG. 18
FIG.19

1725-271 -0100

TR

%LJ

107

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-271-200-00

ARM/PTO/MID COMP

-2854

1725-271-200-10

ARM/PTO/MID  COMP

1
-2854
1

2855-

V580-140-802-80

PIN,SPRING/8 X28 W

2855-
1

1725-271-002-00

PLATE/TIE

1

V411-260-008-00

WASHER,PL/M 8

2

V500-162-502-00

PIN,SPLIT/2.5X20

2
-5135

2
-5135

V500-162-002-00

PIN,SPLIT/2 X20

1725-271-220-00

LEVER/PTO/MID ASSY

2
5136-
1
-1427

2
5136-
1
-1427

1725-271-220-10

LEVER/PTO/MID ASSY

1
-5088
1

1
-5088

1725-271-220-20

LEVER/PTO/MID ASSY

5089-

5089-

1725-271-221-00

BUSH/18X26X20

1

1725-271-001-00

WASHER/18X28X02

V704-140-018-00

RING,SNAP/18 C

1725-266-001-00

INSULATOR/120

1688-265-001-00

GRIP/MID/PTO

®| K| K| k| K| K| k| K| K| k| K| X| *| ¥ X|OW®R

e e

e e




108

FIG. 39 PEDAL(HST) SYSTEM
(NO.1-1170,EXCEPT E6 TYPE)

1725-272 -0100

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| o |R REMARKS
¢ | ™X623 clilp
1 [1725-272-200-10 ARM/TRUNNION COMP | * | 5| -1ih0
1A |1725-272-200-20 ARM/TRUNNION COMP | * | 1o 1
2 |1646-226-053-00 BOLT/SM/M10X23 * Ve
3 |V704-140-025-00 RING,SNAP/25 C * Vgt
4 |1725-272-260-00 PLATE/NEVTRAL ASSY * | sl o
4A[1725-272-310-00 PLATE/NEUTRAL/TASSY | * | 5t
4B[1725-272-311-10 PLATE/NEUTRAL/ * | ekss
4C[1725-272-311-20 PLATE/NEUTRAL/ * | eodo 1
5 [1725-272-009-00 BUSH/25X28X08 * | dis| a1t
5A|1725-272-009-00 BUSH/25X28X08 * | poes
5B [1725-272-009-10 BUSH/25X28X08 * | ssio- 1
6 |3814-835-038-00 BEARING * | el
7 |[V211-560-802-00 BOLT/M8X20 * 2 L&
8 [1725-272-210-00 LEVER/ADJUST COMP * Ve
9 |1725-272-002-00 [COLLAR/25X40X11 v b
10 [3560-201-015-00 WASHER,BINDING SHAFT | * | .5730| -1170
10A|4101-102-038-00 WASHER/24X9X3.2 * | oo
11 |[V211-260-802-00 BOLT/S * | o0l -1t
11A|V211-260-802-50 BOLT/S * | gkl
12 [1725-272-220-10 ARM/NEUTRAL COMP * Ve
13 |1725-272-003-00 BEARING/BALL * Y e
14 |1725-272-004-00 PIN/08X19 * | bl o
14A|2504-135-006-00 [PIN/08X19 * | e
15 |V500-162-502-00 [PIN,SPLIT/2.5X20 * 1 o
16 [2500-210-016-00 SPRING/HE108 * V1ot
17 [1725-272-005-00 ROD/M08X85 * Vb
18 |V304-260-008-00 NUT |22
19 [1725-272-230-00 PEDAL/HST COMP v g
20 [1636-272-011-00 [PAD/HST/F/OR * | adisl i
20A[1646-640-054-10 [PAD/HST/F * | o




1725-272 -0100

FIG. 39 PEDAL(HST) SYSTEM
(NO.1-1170,EXCEPT E6 TYPE)

109

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | X623 clilp
20B|1646-640-054-20 [PAD/HST/F * | grls 1
21 |1636-272-012-00 [PAD/HST/R/OR * | ohs| gt
21A|1646-640-055-10 PAD/HST/R * | g
21B|1646-640-055-20 [PAD/HST/R * | gl 1
22 |V201-261-004-00 BOLT/M10X40 * 1
23 [V201-261-007-00 BOLT/M10X70 * Ve
24 |V304-260-010-00 NUT |2 L2
25 |1725-272-240-10 ARM/PEDAL  ASSY * oo | b
25A|1725-272-240-20 ARM/PEDAL  ASSY * | oo | a0l
25B|1725-272-240-30 ARM/PEDAL  ASSY * | i 3
25C|1725-272-240-40 ARM/PEDAL  ASSY * | atn 1
25D|1725-272-240-50 ARM/PEDAL  ASSY * | s 1
26 |1656-664-221-00 BUSH/16X18X25 *| 2] 2
27 |V760-150-000-00 NIPPLE,GREASE * | ods
28 |V401-160-006-00 WASHER,SP/M 6 * | oda
29 |V411-260-016-00 WASHER /M16 * 1 o
30 |[V704-140-016-00 RING,SNAP/16 C * Ve
31 |[V211-260-802-50 BOLT/S 2 L
32 [1725-272-007-00 ROD/HST *| v b
33 [1560-695-021-00 JOINT BALL MOSRH * Ve
34 |[V304-260-008-00 NUT * Ve
35 |[V401-160-008-00 WASHER,SP/M 8 * 1 4t
36 |[V304-260-008-00 NUT * Vo ate
37 [1646-640-008-10 |ICOLLAR/09X14X09 * Ve
38 [1646-640-580-00 DAMPER/OIL  ASSY * Vot
39 |[V362-260-008-00 NUT/WASHER * Ve
40 |V411-260-008-00 WASHER,PL/M 8 * 1 e
41 |V500-162-502-00 [PIN,SPLIT/2.5X20 * Ve




110

FIG. 40 PEDAL(HST) SYSTEM
(EXCEPT E6 TYPE)(NO.1171-)

1739-272 -0100

S 4ryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | ™X623 cliLlp
1 [1725-272-200-10 ARM/TRUNNION COMP | * | .soaq| -58us
1A[1725-272-200-20 ARM/TRUNNION COMP | * | 55d. | ssde-| 1
2 |1646-226-053-00 BOLT/SM/M10X23 * k| 1k
3 |V704-140-025-00 RING,SNAP/25 C * |t 1k
4 |1725-272-260-00 PLATE/NEVTRAL ASSY * | daa| 198
4A [1725-272-310-00 [PLATE/NEUTRAL/TASSY | * | sihs| -5ess
4B |1725-272-311-10 [PLATE/NEUTRAL/I * | edss| -e0s8
4C[1725-272-311-20 PLATE/NEUTRAL/ * | eoto- | eomo-| 1
5 |1725-272-009-00 BUSH/25X28X08 * | dha| -1das
5A(1725-272-009-00 BUSH/25X28X08 * | sdas| -5ias
5B [1725-272-009-10 BUSH/25X28X08 * | ssdo- | ssso-| 1
6 |3814-835-038-00 BEARING * | cado- | sio-
7 |V211-560-802-00 BOLT/M8X20 * | LA LA
8 |1725-272-210-00 LEVER/ADJUST COMP Y| b | b
9 |1725-272-002-00 [COLLAR/25X40X11 * | ah | ah
10 |3560-201-015-00 WASHER,BINDING SHAFT | * | o5 | -2854
10A[4101-102-038-00 WASHER/24X9X3.2 * | oale | onis
11 |[V211-260-802-00 BOLT/S * | okl -oda
11A|V211-260-802-50 BOLT/S * | oals | osls
12 |1725-272-220-10 ARM/NEUTRAL COMP Y b ah
13 [1725-272-003-00 BEARING/BALL * | ah | ph
14 |1725-272-004-00 PIN/08X19 * | sl ads
14A|2504-135-006-00 [PIN/08X19 * | ade | 1ale
15 |[V500-162-502-00 [PIN,SPLIT/2.5X20 * |t 1k
16 [2500-210-016-00 SPRING/HE108 * k| 1k
17 [1725-272-005-00 ROD/M08X85 * | 1k
18 |V304-260-008-00 NUT * | aE | 1A
19 |1725-272-230-00 PEDAL/HST COMP * | ah | ph
20 |1636-272-011-00 [PAD/HST/F/OR * | e | 11m
21 |1636-272-012-00 [PAD/HST/R/OR s i




1739-272 -0100

FIG. 40 PEDAL(HST) SYSTEM
(EXCEPT E6 TYPE)(NO.1171-)

111

S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | TxG23 clLlp
22 (V201-261-004-00 [BOLT/M10X40 * | b gt
23 |V201-261-007-00 BOLT/M10X70 *| -l un-
24 [V304-260-010-00 NUT * | oah | b
25 |1725-272-240-20 ARM/PEDAL . ASSY * | d0e | -1d02
25A|1725-272-240-30 ARM/PEDAL ~ ASSY * | dol| 141213
25B|[1725-272-240-40 ARM/PEDAL  ASSY * | | amrl1
25C|1725-272-240-50 ARM/PEDAL  ASSY * | ke | 1rs |1
26 |1656-664-221-00 BUSH/16X18X25 * | 4] A
27 |V760-150-000-00 NIPPLE,GREASE * | joda | 193s-
28 |V401-160-006-00 WASHER,SP/M 6 * | joda- | 1ois
29 |[V411-260-016-00 WASHER /M16 * | ad | ks
30 |V704-140-016-00 RING,SNAP/16 C * || 11ae
31 |[V211-260-802-50 BOLT/S * | nEe| LA
32 [1725-272-007-00 ROD/HST * | b it
33 [1560-695-021-00 JOINT BALL MOSRH * | ah | 1ide
34 |[V304-260-008-00 NUT * | nm- | ute
35 |V401-160-008-00 WASHER,SP/M 8 * | oAl ik
36 |V304-260-008-00 NUT * | |
37 |1646-640-008-10 [COLLAR/09X14X09 * || 1iae
38 [1646-640-580-00 DAMPER/OIL  ASSY * | 0] gl
39 |[V362-260-008-00 NUT/WASHER * | b ik
40 [V411-260-008-00 WASHER,PL/M 8 * | ot 1k
* 1 1

41

V500-162-502-00

IPIN,SPLIT/2.5X20

1171-

1171-




112

1725-301 -0100

FIG. 41 PINION(DRIVE) SYSTEM(NO.1-5466)

)

//

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ | Txa23 clilp

1 [1725-301-210-00 GEAR/08-38 SET * | shsl -5

2 |83673-701-005-00 BEARING/BALL * | shes| 56

3 [1617-206-003-00 RING/SNAP * | sdse | -5s6

4 |3673-701-006-00 BEARING/BALL * | siee | -5se

5 [1725-301-001-00 |GEAR/SPUR/10 * | sdes| -5iss

6 |1560-214-003-00 BEARING/BALL/6304SH2 | * | ske| -5ie

7 11725-301-002-00 BEARING/ROLLER * | sdesl -5




1725-301A-0100

FIG. 42 PINION(DRIVE) SYSTEM(NO.5467-)

)

113

//

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | X623 clile

1 [1725-301-710-00 |GEAR/07-33 SET * | cdn | sadn

2 |3673-701-005-00 BEARING/BALL * | b | sadn

3 [1617-206-003-00 RING/SNAP * | b | sadn

4 |3673-701-006-00 BEARING/BALL * | edo | sadn-

5 |1725-301-001-00 GEAR/SPUR/10 * | b | sadn

6 [1560-214-003-00 BEARING/BALL/6304SH2 * | can | madne

7 11725-301-002-00 BEARING/ROLLER * | k| sadn-




114 FIG. 43 GEAR(DIFERENTIAL) SYSTEM

©_
3

14
g 13
4

1725-304 -0100

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1725-304-001-00 IGEAR/SPUR/56 * ! !
2 [1725-304-002-00 |[CASE/DIFF * ! !
3 [1725-304-003-00 |CASE/DIFF * ! !
4 |[V523-101-002-40 [PIN * 2 2
5 |V203-361-004-00 BOLT * 8 8
6 (V401-160-010-00 WASHER,SP/M10 * 8 8
7 |V600-110-600-90 BEARING,RB/6009 * ! !
8 |V600-110-621-00 BEARING,RB/6210 * ! 1
9 [1725-304-004-00 PINION/BEVEL/12 * 2 2
10 |1725-304-005-00 GEAR/BEVEL/20 * ! !
11 [1725-304-006-00 |GEAR/BEVEL/20 * 1 1
12 |1725-304-007-10 SHAFT/PINION * ! !
13 |1725-304-008-00 [PIN/08X45 * 1 1
14 [1725-304-011-00 WASHER/PINION * 2 2
* 2 2

15 [1725-304-009-00 WASHER/38X52X01




FIG. 44 LOCK(DIFERENTIAL) SYSTEM

1725-305 -0100

115

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725

-305-210-

00

SLEEVE/DIFFLOCK COMP

1

1725

-305-001-

10

FORK/SHIFT/DIFFLOCK

1725

-305-002-

10

SHAFT/DIFFLOCK

1725

-305-003-

00

IPIN/06X32

V411

-260-006-

00

WASHER / M6

V500

-162-001-

50

PIN,SPLIT/2 X15

V704

-140-016-

00

RING,SNAP/16 C

*| k| K| k| X X ¥ X[OTR

N e e e

N e e e e e

[e-RENRIorNI BT R IGRE VAT

V720

-112-401-

60

O-RING/P16




116

FIG. 45 HOUSING(AXLE) SYSTEM(NO.1-5239)

1725-306 -0100

S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O |R REMARKS
¢ | TXG23 clLlp
1 [1725-306-001-00 HOUSING/AXLE * [ Lo ke
2 |V523-101-002-40 [PIN * | sfo| s
3 |[V211-661-004-00 BOLT/SP * | bo | -shmo
4 |P118-702-033-00 [PLUG * | sdho| 5o




FIG. 46 HOUSING(AXLE) SYSTEM(NO.5240-)

1725-306A-0100

117

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TXG23 clLlp
1 [1725-306-001-00 HOUSING/AXLE * 5210. 5210.
2 |V523-101-002-40 PIN * | 0520- | 5920
3 |V231-361-003-50 FLANGEBOLT * 521410_ 521410_
4 |[P118-702-033-00 PLUG * 52}0. 52}0_




118

1725-308 -0100

FIG. 47 SHAFT(WHEEL) SYSTEM

S ITyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 |1725-308-210-00 SHAFT/WHEEL COMP * 2 2
2 |V600-110-600-70 BEARING,RB/6007 * | L 2sl 128
2A|V600-410-600-70 BEARING/BALL * | 1030 | 192
3 [1444-314-004-10 [COLLAR(35X50X2) * 2 2
4 |V704-140-035-00 RING,SNAP/35C * 2 2
5 [1725-308-001-00 RING/SNAP/CH62 * | 2| afe
5A[1710-241-053-00 RING/SNAP/R62 * | a2 | g5
6 [1725-308-002-00 SEAL/OIL * 2 2
7 [1725-308-003-00 BOLT/M12X1.5 * | 00 A%
7A11725-308-003-10 BOLT/M12X1.5 ¥ 3% 8kl




1725-310 -0100

FIG. 48 BRAKE SYSTEM

o

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1717-310-002-10

PLATE/PRESSURE/LH

1

1703-310-202-00

PLATE/SEPARATER

1717-310-004-00

PLATE/FRICTION

V682-200-001-90

BALL

1725-310-001-00

METAL/BRAKE/LH

V523-100-801-60

PIN

1725-310-003-00

RING/SNAP/CH125

[e-RENRIorNI BT R IGRE VAT

1717-310-003-10

PLATE/PRESSURE/RH

1703-310-202-00

PLATE/SEPARATER

1717-310-004-00

PLATE/FRICTION

V682-200-001-90

BALL

1725-310-004-00

METAL/BRAKE/RH

V523-100-801-60

PIN

1725-310-003-00

RING/SNAP/CH125

1725-310-210-00

CAM/BRAKE COMP

F| K| K| k| K| K| k| K| K| K| K| K| *| ¥ X X|OWWR

2| Do M| | = oco| k| 0o m| k| | = oco| k| o

L I | e e B e Bt B N B B e e R R N

V720-112-402-10

RING/O




120

FIG. 49 PEDAL(BRAKE) SYSTEM(E6 TYPE)

1725-312 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

oo

=T RQ

REMARKS

1

1725-312-200-20

PEDAL/BRAKE SET

1A

1725-312-200-30

PEDAL/BRAKE SET

1
-1562

1
-1651

1B

1725-312-200-40

PEDAL/BRAKE SET

1
1652-
1

2

V511-100-805-00

PIN,TAPER/8X50

3

1725-312-004-00

PAD/OR

1
-1170

3A

2512-206-001-00

PAD

1
1171-
1

4

1725-312-003-00

SPRING/HE126

5

1725-312-230-00

HUB COMP

5A

1725-312-230-10

HUB COMP

1
-5328
1

6

V211-261-002-50

BOLT(S) M10X25

53%9'
-5227

6A

V231-361-002-00

FLANGEBOLT

7

V761-150-000-00

NIPPLE/GREASE

1
5228-

1
-5328

TA

V760-150-000-00

INIPPLE,GREASE

1
5329-

8

V401-160-006-00

WASHER,SP/M 6

9

1725-312-001-00

ROD/BRAKE/FRONT

1
5329-
2

10

1725-312-002-00

ROD/BRAKE/REAR

2

11

3805-221-007-00

BUCKLE/TURN/M10

-1562

11A

3642-212-002-00

TURNBUCKLE/M10

1563-

12

V304-260-010-00

NUT

13

1401-304-011-00

NUT/M10 L

14

V411-260-010-00

WASHER/M10

15

V500-162-502-00

IPIN,SPLIT/2.5X20

16

1725-312-240-00

ARM/BRAKE/LH COMP

17

1725-312-250-00

ARM/BRAKE/RH COMP

R | K| k| k| K| K| k| k| k| K| R| K| k| K| K| K| k| K| K| K| k| X| X ¥ F|OWW

[T R RN TN A ST LY )

18

V704-140-022-00

RING,SNAP/22 C




FIG. 50 PEDAL(BRAKE) SYSTEM( EXCEPT E6 TYPE)

25—0

%—48 15

23

20

3

1739-312 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

O~
=oNn
= mQ

REMARKS

1739-312-200-00

PEDAL/BRAKE ' ASSY

1

A101-251-008-00

BUSH/20X23X20

V704-140-020-00

RING,SNAP/20C

1725-312-004-00

PAD/OR

1725-312-003-00

SPRING/HE126

1739-312-220-00

SHAFT/BRAKE SET

e e e G )

e e e G

V511-100-805-00

PIN,TAPER/8X50

[e-RENRIorNI BT R IGRE VAT

1725-312-230-00

HUB COMP

-5328

o0
>

1725-312-230-10

HUB COMP

5329-

©

V211-261-002-50

BOLT(S) M10X25

-5221

©
>

V231-361-002-00

FLANGEBOLT

-6058

©
o=

V231-361-003-50

FLANGEBOLT

6059-

-
o

V761-150-000-00

NIPPLE/GREASE

-5328

10A

V760-150-000-00

NIPPLE,GREASE

5329-

11

V401-160-006-00

WASHER,SP/M 6

5329-

12

1739-312-250-00

FORK COMP

13

1432-242-001-00

PIN

14

V411-260-008-00

WASHER,PL/M 8

15

V500-162-502-00

PIN,SPLIT/2.5X20

16

1725-312-001-00

ROD/BRAKE/FRONT

17

1725-312-002-00

ROD/BRAKE/REAR

18

3805-221-007-00

BUCKLE/TURN/M10

Too| po| 20| D] DO DO RG-S -

'
=
o

Tro| po| 0| po| DO BO| HRHRHBEHGIHE R

'
=
o

18A

3642-212-002-00

TURNBUCKLE/M10

s

o

W~
0

—

o

W~
0

19

V304-260-010-00

NUT

20

1401-304-011-00

NUT/M10 L

21

V411-260-010-00

WASHER/M10

22

V500-162-502-00

IPIN,SPLIT/2.5X20

23

1725-312-240-00

ARM/BRAKE/LH COMP

24

1725-312-250-00

ARM/BRAKE/RH COMP

25

V704-140-022-00

RING,SNAP/22 C

F| K| K| N | K| K| K| K| K| N| K| K| N| k| K| %| K| K| %[ k| K| K| k| k| ¥| *| ¥ ¥ ¥ F[OWR

D = R R D] DR

[ = S RN




122

FIG. 51 PEDAL(DIFF-LOCK) SYSTEM

1725-313 -0100

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1725-313-200-00 PEDAL/DIFF ASSY * ! !
2 [1581-312-001-00 BUSH/28X32X20 * ! !
3 |1560-275-013-00 WASHER/28X37X2( * 2 2
4 |V704-140-028-00 RING,SNAP/28 C * 1 1
5 [2144-513-004-00 SPRING/HE117 * ! !
6 |1725-313-001-00 ROD/DIFF * 1 1
7 |[V411-260-008-00 WASHER,PL/M 8 * 2 2
8 |V500-162-502-00 [PIN,SPLIT/2.5X20 * | shs | -shs
8A|V500-162-002-00 [PIN,SPLIT/2 X20 * | aide | side
9 |1725-313-220-00 ARM/DIFF COMP * | sdao| -5oas
9A |1725-313-220-10 ARM/DIFF COMP * | 52a5| -52a5|1
9B [1725-313-220-20 ARM/DIFF COMP * | pode- | some | 1
10 [1725-305-003-00 [PIN/06X32 * ! !
11 |V411-260-006-00 WASHER / M6 * ! 1
12 |V500-162-001-50 [PIN,SPLIT/2 X15 * ! !




FIG. 52 BRAKE(PARKING) SYSTEM(E6 TYPE)

1725-314 -0100

123

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P O |R REMARKS
c | Txa23 L|p
1 |1725-314-200-00 LEVER/PARKING COMP | * !
2 |V411-260-010-00 WASHER/M10 * !
3 |V500-162-002-00 PIN,SPLIT/2 X20 * !
4 |1588-117-001-00 SPRING/HE089 * 1
5 [1703-313-001-00 CAP/PARKING * | g
5A[1703-313-001-10 |[CAP/PARKING * | ads
6 [1614-680-004-00 INSULATOR * | e
6A [3805-210-021-00 [PAD/100 * | a0
6B |3805-210-021-10 INSULATOR * | odos
6C|2504-165-002-10 [INSULATOR * | ode




124

1739-314 -0100

(EXCEPT E6 TYPE)(NO.1-1324)

FIG. 53 BRAKE(PARKING) SYSTEM

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | Txa23 clilp

1 [1739-314-210-10 STAYLEVER COMP * | Al i
1A[1739-314-210-20 STAY/LEVER COMP * | gha| 1341
2 [1739-314-220-10 ARM/PARKING/A A ASSY * | gdir| an
2A[1739-314-220-20 ARM/PARKING/A ASSY * | | 14| 3
3 [1689-271-311-00 BUSH/12X14X15 * | sl 1he

4 |V411-260-012-00 WASHER /M12 * | sl -19ha

5 |V704-140-012-00 RING,SNAP/12 C * | adhal 180

6 |V411-260-008-00 WASHER,PL/M 8 * | sl 1954

7 |[V500-162-501-50 [PIN,SPLIT/2.5X15 A IETARETY

8 [1442-313-200-10 BRAKE,PARKING ASSY * | sl 104

9 [1442-313-202-00 ROD AETARY
10 [1444-328-273-00 SPRING * | sl 1904
11 [1444-328-272-00 BUTTON * | sl 1904
12 [1442-313-203-00 GRIP * | sl 1904
13 |[V201-260-802-00 BOLT/M 8X20 A NEY
14 |V401-160-008-00 WASHER,SP/M 8 AR
15 |V304-260-008-00 NUT * | 2] 1
16 |1739-314-240-10 ARM/BRAKE/B ASSY * | sl 1924

17 |1689-271-311-00 BUSH/12X14X15 * | 2] 2

18 |[V411-260-012-00 WASHER /M12 * | | 1904
19 |[V704-140-012-00 RING,SNAP/12 C * | sl 1904
20 [1739-314-003-00 PLATE//19X104 AT AR

21 |V411-260-008-00 WASHER,PL/M 8 | 2] 2
22 |V500-162-501-50 [PIN,SPLIT/2.5X15 ARy
23 |1739-314-260-00 |CABLE/PARKING ASSY ARy

24 [1432-242-001-00 [PIN * | sl 19ha
25 |V411-260-008-00 WASHER,PL/M 8 * | a3 48
26 |V500-162-502-00 [PIN,SPLIT/2.5X20 * | 2] 12




FIG. 54 BRAKE(PARKING) SYSTEM
(EXCEPT E6 TYPE)(NO.1325-)

1725-314A-0100

125

S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | X623 clilp

1 [1739-314-210-20 STAY/LEVER COMP * | edoo | -6doo
1A [1739-314-210-30 STAY/LEVER COMP * | e180-| e100-| 1
2 [1739-314-220-20 ARM/PARKING/A ASSY * | edo | ko
2A|1739-314-220-30 ARM/PARKING/A ASSY * | eovt-| eonp- |1

3 [1689-271-311-00 BUSH/12X14X15 * | ade | 1ads

4 |V411-260-012-00 WWASHER /M12 * | yads | s

5 |V704-140-012-00 RING,SNAP/12 C * | a3 | 1ss

6 |V411-260-008-00 WASHER,PL/M 8 * | jads | sl

7 |V500-162-501-50 [PIN,SPLIT/2.5X15 * | iads | 1as

8 |1740-313-300-00 LEVER/PARKING ASSY * | el | el

9 [1442-313-202-00 ROD * | 1995 | 1325
10 [1444-328-273-00 SPRING * | a3 | 1ads
11 [1444-328-272-00 BUTTON * | jads | 1aks
12 [1740-313-301-00 GRIP/ORANGE * | yads. | 1s
13 |V201-260-802-00 BOLT/M 8X20 * | 1335 | 1395
14 [V401-160-008-00 WASHER,SP/M 8 * | a2 | 182
15 |V304-260-008-00 NUT * | 1355 | 1395
16 |1739-314-240-10 ARM/BRAKE/B ASSY * | bl | el
17 |1689-271-311-00 BUSH/12X14X15 * | 1925 | 1355
18 [V411-260-012-00 WASHER /M12 * | ads | 1ads
19 [V704-140-012-00 RING,SNAP/12 C * | ads | 1ss
20 [1739-314-003-00 [PLATE/I/19X104 * | 1ade | qads
21 |[V411-260-008-00 WASHER,PL/M 8 * | a2 | 152
22 |V500-162-501-50 [PIN,SPLIT/2.5X15 * | 193 | 1355
23 [1789-314-260-00 [CABLE/PARKING ASSY * | el | el
24 [1432-242-001-00 PIN * | jads- | 1s3s
25 |V411-260-008-00 WASHER,PL/M 8 * | a2 | 1325
26 |V500-162-502-00 [PIN,SPLIT/2.5X20 * | 1aZs | 185




126 FIG. 55 WHEEL(STEERING) SYSTEM(E6 TYPE)

1725-401 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

a = -
-oan
= RQ

REMARKS

1 |1725-401-200-00 WHEEL/STEERING ASSY !

*| %O W»

2 11640-401-222-00 |CAP !




FIG. 56 WHEEL(STEERING) SYSTEM

1739-401 -0100

(EXCEPT E6 TYPE)

127

S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 [1739-401-200-00 WHEEL/STEERING ASSY | * 1 1
2 |1739-401-202-00 |CAP/STEERING * 1 1
3 [1739-401-001-00 INSULATOR/15 * | edoo | e




128

FIG. 57 CYLINDER(STEERING) SYSTEM

1725-403 -0100

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp

1 |[K167-005-000-00 CYLINDER  ASSY * | odi| -otue

].A K167'005'000'10 CYLINDER ASSY * '26166 '26166 1
1B|K167-005-000-20 CYLINDER  ASSY * | o667 | 267 |1

2 |K167-005-200-00 ROD/PISTON * | odis| -ome

2A |K167-005-200-10 ROD/PISTON * | god7-| 9937-183

3 |K167-005-001-00 [PACKING/ROD * | ooie| -ome

3A |K177-006-203-00 SEAL/PISTON * | odes| -oise
3B|K167-005-001-10 PACKING/PISTON * | oehn | sedr-

4 |K167-005-300-00 COVER/ROD/A SET * | edo| -ado

4A |K167-005-300-10 COVER/ROD/A  SET * | eor-| 6oa1-| 3

5 |K182-034-002-00 ROD PACKING * 1 1

6 |K182-034-003-00 DUST SEAL * 1 1

7 |K167-005-310-00 COVER/ROD/B SET * | edi0l -6010

7A |K167-005-310-10 COVER/ROD/B SET * | eov-| eori-| 3

8 |K182-034-002-00 ROD PACKING * ! !

9 |K182-034-003-00 DUST SEAL * 1 1

10 |V723-112-003-80 RING/O * 2 2

11 |[V723-102-004-20 O-RING * | eor1-| eoa1-

12 |1725-403-001-00 STAY/CYLINDER * 2 2

13 |[V211-561-003-00 BOLT/M10X30 * 3 3

14 |V211-561-004-00 BOLT/M10X40 * ! !

15 [1725-403-002-00 ADAPTER/L/R1/4 * ! !

16 |1725-403-003-00 ADAPTER/458 * ! !




FIG. 58 STEERING(POWER) SYSTEM(NO.1-5827)

1725-407 -0100

F1G,55
F1G.56

129

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | Txa23 clilp

1 |1725-407-200-10 CONTROLLER/STEERING | * | sd7 | .57

2 |1725-407-201-00 NUT/5/8-18UNF * | aior | saan

3 |V211-660-803-00 BOLT/SP * | alor | san

4 |1646-640-059-00 WASHER/12X26X06 * | sdor| saor

5 |1725-407-001-00 |[COLLAR/08X12X13 * | s | -adar

6 |V411-260-010-00 WASHER/M10 * | e :

-5827

-5827




130 FIG. 59 STEERING(POWER) SYSTEM(NO.5828-)

2 p—
FIG.5D  ( odee. Z\
) 4@‘&\ o = ~

FI1G.56

1725-407A-0100

S 4ryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ | Txa23 clilp

1 |1725-407-200-10 CONTROLLER/STEERING | * | sada. | 5s3s-

2 [1725-407-201-00 NUT/5/8-18UNF * | sgas | seas-

8 |1771-407-001-10 [PAD/PS ( * | sa2s | sa2s-

4 |1725-407-001-00 [COLLAR/08X12X13 * | pams | ssts

5 |V211-660-803-00 BOLT/SP * | seds | ssis

6 [1739-401-001-00 INSULATOR/15 * | ade | sals




FIG. 60 PIPING(STEERING) SYSTEM

1725-408 -0100

131

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | Txa23 clilp

1 |1725-408-200-00 HOSE/LH ASSY * ! !

2 |1725-408-220-10 HOSE/RH ASSY * ! !

3 [1725-408-230-10 PLATE [ COMP * 8 8

4 |V211-260-801-60 BOLT,SEMS (S) M8X16 * | el -1mae

4A |V211-360-801-60 BOLT,SEMS (SP) * | 5391 | -5391

4B|(V231-360-801-60 FLANGEBOLT * | so3a. | 5oss.

5 [1724-702-002-00 GROMMET/45 * | sl -atis




132

1725-410 -0100

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp

1 |1725-410-200-50 BRACKET/AXLE COMP * | e 1
1A|1725-410-200-70 BRACKET/AXLE COMP * | oaes 1
1B|1725-410-200-80 BRACKET/AXLE .COMP * | o 1
1C|1725-410-200-90 BRACKET/AXLE COMP * | ede 1
1D[1725-410-250-00 [FRAME/MAIN/E3 COMP * | ok,

2 11594-625-002-00 INSULATOR * 3

3 |1724-702-002-00 GROMMET/45 * | ios9-

4 [1725-410-001-00 [BAR/25X345 * !

5 |V201-361-402-50 BOLT * 2

6 |V401-160-014-00 WASHER,SP/M14 * 2

7 11725-410-300-00 COVER/FRONT COMP * 1

8 |V211-360-801-60 BOLT,SEMS (SP) * | son7
8A|(V231-360-801-20 FLANGEBOLT * | soss.

9 [1725-410-310-30 [POST/STEERING COMP * | ks

9A [1725-410-310-50 [POST/STEERING COMP * | el 1
10 |[V211-561-002-50 BOLT/M10X25 * | e
10A|V231-361-002-00 FLANGEBOLT * | 3o

11 |1614-680-004-00 INSULATOR * !

12 |3666-202-005-00 PROTECTOR * | oges
12A(3666-202-005-10 [PAD/50 * | gods 1
13 [1704-740-008-10 GROMMET/13X17X05 * !

14 [3805-371-007-00 [PAD/25 * | b

15 |1725-410-002-00 [COVER/UNDER * !

16 |V210-360-601-20 BOLT,SEMS * | e
16A|V230-360-601-20 FLANGEBOLT * | o2

17 |1725-410-003-00 SEAL/45X10X315 * !

18 |1725-410-004-10 NET * !

19 |V210-360-601-60 BOLT(SP)/M6X16 * | eon
19A|V230-360-601-20 FLANGEBOLT * | ome

20 |1636-631-014-00 TRIM/320 * 1




1725-410 -0100

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
21 |3805-210-021-00 [PAD/100 * | odo
21A|3805-210-021-10 INSULATOR * | odos 1
21B|2504-165-002-10 INSULATOR * | ode
22 [1725-631-004-00 SEAL/30X20X150 * !
23 |1725-410-005-00 SEAL/45X50X125 * !
24 [1725-410-006-00 SEAL/45X50X80 * 2
25 |1725-410-007-00 PLATE/COVER/RH * | el
26 |[V210-260-601-20 BOLT/S * | 2
26A|V230-360-601-20 FLANGEBOLT * | soZe




134

1739-410 -0100

FIG. 62 BRACKET(AXLE) SYSTEM(EXCEPT E6 TYPE)

S ITyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp

1 [1739-410-200-10 BRACKET/AXLE COMP * | s | gl
1A [1739-410-200-20 BRACKET/AXLE/E4 COMP | * | .;dsg| -1s] 1
1B|1739-410-200-30 BRACKET/AXLE/E4 COMP | * | .;&o| tal1l
1C|1739-410-200-50 BRACKET/AXLE/E4 COMP | * | ;17| 151711
1D|1739-410-200-60 BRACKET/AXLE/E4 COMP | * | kol 142! 3
1E [1739-410-200-70 BRACKET/AXLE/E4 COMP | * | el 16|l
1F [1739-410-200-80 BRACKET/AXLE/E4 COMP | * | .aos0| -3950] 1
1G|1739-410-200-90 BRACKET/AXLE/E4 COMP | * | el 56| 1
1H|1739-410-230-00 [FRAME/MAIN/E4 COMP * | eobr | sont-

2 |1594-625-002-00 INSULATOR * 3 3

3 [1724-702-002-00 GROMMET/45 * | eiae | 136

4 [1725-410-001-00 [BAR/25X345 * ! !

5 |V201-361-402-50 BOLT * 2 2

6 |V401-160-014-00 WASHER,SP/M14 * 2 2

7 [1725-410-300-00 [COVER/FRONT COMP * 1 !

8 |V211-360-801-60 BOLT,SEMS (SP) * | sop1| -5om1
8A|V231-360-801-20 [FLANGEBOLT * | eoda | sa52-

9 [1725-410-310-30 [POST/STEERING COMP * | ks | g3
9A [1725-410-310-50 [POST/STEERING COMP * | oedr | ea |1
10 |[V211-561-002-50 BOLT/M10X25 * | b1 | -sger

10A[V231-361-002-00 FLANGEBOLT * | romo. | 5a5a-
11 |1614-680-004-00 INSULATOR * ! !
12 |3666-202-005-00 PROTECTOR * | oda| .odas
12A|3666-202-005-10 [PAD/50 * | oods | oot |1
13 |1704-740-008-10 GROMMET/13X17X05 * ! !
14 [3805-371-007-00 [PAD/25 * | leta-| 16ls-
15 |1725-410-002-00 [COVER/UNDER * ! !
16 |1739-410-001-00 [COVER * | eodo- | eodo-
17 |V210-360-601-20 BOLT,SEMS A
17A|V230-360-601-20 FLANGEBOLT * o2, | o2,




1739-410 -0100

FIG. 62 BRACKET(AXLE) SYSTEM(EXCEPT E6 TYPE)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
18 |V231-360-801-60 FLANGEBOLT * | soko- | eoko-
19 |V362-260-008-00 NUT/WASHER * | eodo- | eoko-
20 |1725-410-003-00 SEAL/45X10X315 * ! !
21 |1725-410-004-10 NET * 1 !
22 |V210-360-601-60 BOLT(SP)/M6X16 * | eov | -om1
22A|V230-360-601-20 FLANGEBOLT * | eoda | s23a-
23 [1636-631-014-00 TRIM/320 * ! !
24 |3805-210-021-00 [PAD/100 * | ool om0
24A[3805-210-021-10 [INSULATOR * | odas| -224 1
24B|2504-165-002-10 [INSULATOR * | o3 | 265
25 [1725-631-004-00 SEAL/30X20X150 * 1 !
26 |1725-410-005-00 SEAL/45X50X125 * 1 !
27 |1725-410-006-00 SEAL/45X50X80 * 2 2
28 [1725-410-007-00 PLATE/COVER/RH * | ole | o3k
29 |[V210-260-601-20 BOLT/S *| 2| s
29A|V230-360-601-20 FLANGEBOLT * | o020 | sogs.




136

FIG. 63 HITCH(FRONT) SYSTEM(G TYPE)

1738-411 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL| 1

TXG23

=T RQ

REMARKS

1738-411-210-00

HITCH/FRONT COMP

V201-361-202-50

BOLT/M12X25

V401-160-012-00

WASHER,SP/M12

1674-410-320-00

PIN/30X120 COMP

Ol (WO

1673-525-002-20

LINKPIN

[
BFl = | | =

'
o
o

A

ot

1673-525-002-30

LINKPIN

o

1Y

=1
g

o
1Y

g

1674-410-301-00

CABLE

1674-520-004-00

INSULATOR

V211-360-803-00

BOLT/SP

© 003D

V363-260-008-00

NUT/WASHER

| K| K| k| k| K| X ¥ ¥ X OW®W

e e - e

<A
HHHHOOHEH»—IMNJH
o




FIG. 64 AXLE(FRONT)SET(1/2) 137

(FH TYPE)(NO.2985-5784)

l'

25~30-PLEASE SEE NEXT PAGE

FIG.61
FIG.62

/W \

1725-430 -0100

;%

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 [1725-432-051-00 PINION/BEVEL/09 * | oy
2 |1725-432-052-00 GEAR/BEVEL/21 * | g
3 [1594-221-001-00 BEARING/BALL 6205SH2 | * | .2,
4 [1724-640-011-00 RBB/6204SOLPACK * | e
5 [1593-303-051-20 SHIM/2 * | pdes
6 |V704-140-025-00 RING,SNAP/25C * | e
7 [1725-432-053-00 HOUSING/PINION * | gy
8 |V721-103-105-50 O-RING/G55 * | g
9 |V705-140-047-00 RING,SNAP/47C * | e
10 |1725-432-004-00 SEAL/OIL * | ey
11 |[V211-561-003-00 BOLT/M10X30 * | o,
12 {17083-432-001-00 (CASE/DIFF * | ey
13 |1614-432-003-00 PINION/BEVEL/11 * | o,
14 |1675-432-001-00 GEAR/BEVEL/15 *| 2
15 |1614-432-006-00 PIN/12X75 * | phas
16 |V580-140-502-50 PIN,SPRING/5 X25 W * | s
17 WIRE * | pias
18 |1725-432-057-00 BEARING/BALL *| L2,
19 |[V706-140-050-00 RING/SNAP * | s
20 |V706-140-040-00 RING/SNAP * | ey
21 [1725-433-700-00 HOUSING/AXLE ASSY * | g
22 [1725-433-202-00 [BUSH/22X25X25 * | s2
23 |V720-113-502-20 RING/O *| B2
24 |V730-102-802-20 RING/BACKUP * | o,
25 |1725-434-071-00 |CASE/FINAL/LH * | ey
26 |V721-103-109-00 |O-RING/G90 * | e
27 |V201-361-203-00 [BOLT/M12X30 * | praa
28 |V401-160-012-00 WASHER,SP/M12 * | praa
29 |V523-101-002-40 [PIN | 2
30 |1518-432-250-00 |CAP,OIL ASSY * | uder




138

68~71-PLEASE SEE PRECEDING PAGE

26
33

34 28

%}\35~

1725-430 -0100

. 39
L Ohs . °
| @\ 0

(FH TYPE)(NO.2985-5784)

: 31
@ i
S
9
5

FIG. 64 AXLE(FRONT)SET(2/2)

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp

30A|1518-432-250-10 |CAP,OIL * | pias 1
31 |1518-306-203-00 [PACKING * | st
31A|1518-306-203-10 PACKING * | pies

32 [1725-434-072-00 |[CASE/FINAL/RH * | e

33 |V721-103-109-00 JO-RING/G90 * | e

34 |V201-361-203-00 BOLT/M12X30 * | g

35 |[V401-160-012-00 WASHER,SP/M12 * |

36 [V523-101-002-40 [PIN | 2,

37 |1725-434-003-00 GEAR/BEVEL/13 | 2,

38 |1725-434-062-00 BEARING/BALL * | R,

39 |V707-140-062-00 RING/SNAP * | s2,

40 |1725-434-004-00 GEAR/BEVEL/14 *| L2,

41 |1725-434-063-00 BEARING/BALL | R

42 |1725-434-005-00 SEAL/OIL  ASSY | R

43 |V600-110-691-00 BEARING * | 2

44 |V600-110-690-90 BEARING | s2,

45 |V706-140-045-00 RING/SNAP * | 2,

46 |V707-140-068-00 RING/SNAP *| L2,

47 |1725-434-006-00 |CASE/FINAL/LH * | a0
47A|1725-434-057-00 |CASE/FINAL/LH * | e

48 |V782-160-000-4B PLUG/SCREW/SEAL *| w2,

49 |V201-361-003-50 BOLT/M10X35 * | s

50 |[V304-460-010-00 NUT/M10 * | oges

51 |1725-434-007-00 |CASE/FINAL/RH * | o
51A|1725-434-058-00 |CASE/FINAL/RH * |

52 |V782-160-000-4B PLUG/SCREW/SEAL * |

53 |V201-361-003-50 BOLT/M10X35 * | odes

54 |V304-460-010-00 NUT/M10 * | g

55 |1725-434-051-00 GEAR/BEVEL/09 | 2

56 |1725-434-064-00 BEARING/BALL | L2,




68~71-PLEASE SEE PRECEDING PAGE

26
33

34 28

%\35

1725-430 -0100

‘F\ 39
27 K 3-8 37
| @\

(FH TYPE)(NO.2985-5784)

: 31
@ i
S
9
5

2
3
SY

FIG. 64 AXLE(FRONT)SET(2/2)

139

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp

57 [1725-434-009-10 SHAFT/WHEEL * | e
57A|1725-434-052-00 SHAFT/WHEEL * | v
57B|1725-434-052-00 SHAFT/WHEEL * | e,

58 |1725-434-053-00 GEAR/BEVEL/35 * | udn
58A|1725-434-053-10 GEAR/BEVEL/35 * | s 1

59 [1725-434-012-00 WASHER/27X36X03 * | e

60 |1725-434-013-00 SEAL/OIL  ASSY * | s

61 |1725-434-063-00 BEARING/BALL * | 52

62 |1725-434-062-00 BEARING/BALL * | s2,

63 |1725-434-054-00 COVER/WHEEL *| B2,

64 |[V523-101-002-40 PIN * | et

65 |[V211-661-003-00 BOLT/SP * | 22,

66 |1725-435-051-00 SHAFT * | ey

67 |1725-435-052-00 SHAFT * | pies

68 |1725-483-001-10 [PIN/PIVOT * | phas

69 |V327-261-216-00 NUT,CASTTLE/M16X1.5 * | s

70 |V411-260-016-00 WASHER /M16 * | pias

71 |V500-164-004-00 PIN,SPLIT/4 X40 * | g

72 |1725-434-015-20 BOLT/M14X1.5 *| L8,

73 |V201-361-003-50 BOLT/M10X35 | L2

74 |[V304-460-010-00 NUT/M10 * | 2




140

FIG. 65 SHAFT(DRIVE/FRONT) SYSTEM
(FH TYPE)(NO.1-6058,EXCEPT E6 TYPE)

64-1 './
g

N
o, 3
)

1725-431 -0100

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|0|R REMARKS

¢ | ™X623 cliLlp

1 [1725-431-210-00 SHAFT/4WD  ASSY * | ekss

2 [1725-120-211-00 KIT/JOINT * | e&s

3 [1725-120-212-00 RING/SNAP * | o&s

4 1725'120'213'00 YOKE/CLAMP * -6058

5 [1725-431-211-00 [YOKE/SHAFT * | eoss

6 [1725-120-216-00 [YOKE/SLEEVE * | eoss

7 |V211-560-803-00 BOLT/M8X30 * | o&s

8 [1725-431-001-10 [COVER/JOINT * | eoss

9 |V210-360-601-20 BOLT,SEMS * | ekss




FIG. 66 SHAFT(DRIVE/FRONT) SYSTEM
(FH TYPE EXCEPT E6)(NO.6059-)

1739-431 -0100

141

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clile
1 [1725-431-210-00 SHAFT/4AWD  ASSY * | aolo
2 |1725-120-211-00 KIT/JOINT * | eolo-
3 [1725-120-212-00 RING/SNAP * | eodo
4 |1725-120-213-00 YOKE/CLAMP * | eoto-
5 [1725-431-211-00 YOKE/SHAFT * | eobo
6 |1725-120-216-00 YOKE/SLEEVE * | eodo-
7 |V211-560-803-00 BOLT/M8X30 * | aoZo
8 [1725-431-001-10 |COVER/JOINT * | aolo
9 |V210-360-601-20 BOLT,SEMS * | eode-
10 [1739-431-001-00 |COVER * | sodo-
11 [3805-210-021-10 INSULATOR * | eobo-
12 |V231-361-204-00 FLANGEBOLT * | eolo
13 [V304-260-012-00 [NUT/M12 * | eodo-
14 [V360-260-012-00 NUT/WASHER * | eodo-
15 |[V363-260-010-00 NUT/M10 * !

6059-




142

FIG. 67 CASE(BEVEL/FRONT) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

1725-432 -0100

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
¢ | ™X623 clilp

1 [1725-432-001-00 PINION/BEVEL/09 * | obs

1A [1725-432-001-10 PINION/BEVEL/09 * | odne 1
1B|1725-432-001-10 PINION/BEVEL/09' s

2 |1725-432-002-00 GEAR/BEVEL/21 * | ks

2A [1725-432-002-10 GEAR/BEVEL/21 * | oges 1
2B|1725-432-002-10 GEAR/BEVEL/21 * | ke

3 [1594-221-001-00 BEARING/BALL 6205SH2 | * | &,
3A[1594-221-001-00 BEARING/BALL 6205SH2 | * | 53

4 |1724-640-011-00 RBB/6204SOLPACK * | ogss
4A[1724-640-011-00 RBB/6204SOLPACK * | enke

5 [1593-303-051-20 [SHIM/2 * | oges
5A(1593-303-051-20 [SHIM/2 * | ke

6 |V704-140-025-00 RING,SNAP/25 C * | oges
6A|V704-140-025-00 RING,SNAP/25 C * | ke

7 [1725-432-003-10 [HOUSING/PINION * | ey

7A |1725-432-003-10 HOUSING/PINION s

8 |V721-103-105-50 |0-RING/G55 * | i,
8A|V721-103-105-50 [0-RING/G55 * | ke

9 |V705-140-047-00 RING,SNAP/47 C * | ogey

9A |V705-140-047-00 RING,SNAP/47 C * | ke

10 [1725-432-004-00 SEAL/OIL * | ogas
10A[1725-432-004-00 SEAL/OIL * | enke

11 |V211-561-003-00 BOLT/M10X30 * |
11A|V211-561-003-00 BOLT/M10X30 * | 3

12 [1708-432-001-00 [CASE/DIFF * | g,
12A|1703-432-001-00 [CASE/DIFF e

13 |1614-432-003-00 PINION/BEVEL/11 * | o2
13A[1614-432-003-00 PINION/BEVEL/11 * | e

14 |1675-432-001-00 GEAR/BEVEL/15 | L2,
14A[1675-432-001-00 GEAR/BEVEL/15 * | e




FIG. 67 CASE(BEVEL/FRONT) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

1725-432 -0100

143

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TXG23 clL|p
15 {1614-432-006-00 [PIN/12X75 * .29184
15A11614-432-006-00 [PIN/12X75 * 57,%5_
16 |V580-140-502-50 [PIN,SPRING/5 X25 W * .584
16A|V580-140-502-50 [PIN,SPRING/5 X25 W * 57§5_
17 WIRE * .23184
17A WIRE * 57};5.
18 |V600-110-601-00 BEARING,RB/6010 * .29284
18A|V600-110-601-00 BEARING,RB/6010 * | 2o
19 |[V706-140-050-00 RING/SNAP * .3}84
19A|V706-140-050-00 RING/SNAP * 57}5_
20 [V706-140-040-00 RING/SNAP * .5}84
20A|V706-140-040-00 RING/SNAP * :




tad FIG. 68 HOUSING(AXLE/FRONT) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

3
3

1725-433 -0100

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | ™X623 cliLlp
1 [1725-433-200-00 HOUSING/AXLE ASSY * |
1A [1725-433-200-00 HOUSING/AXLE ASSY e
2 |1725-438-202-00 BUSH/22X25X25 * | ol
2A|1725-433-202-00 [BUSH/22X25X25 * | e
3 |1725-433-001-00 [PIN/PIVOT * | 30
3A[1725-433-001-10 [PIN/PIVOT * | ages 1
3B|1725-4338-001-10 [PIN/PIVOT * | pads.
4 |V327-261-216-00 NUT,CASTTLE/M16X1.5 * | gy
4A |V327-261-216-00 NUT,CASTTLE/M16X1.5 * | ke
5 |V411-260-016-00 WASHER/M16 * | oges
5A|V411-260-016-00 WASHER/M16 * | ke
6 |V500-164-004-00 [PIN,SPLIT/4 X40 * | pdes
6A|V500-164-004-00 [PIN,SPLIT/4 X40 * | arks
7 |V720-113-502-20 RING/O | L2,
7A|V720-113-502-20 RING/O * | sk
8 |V730-102-802-20 RING/BACKUP * | LE,
*

8A|V730-102-802-20 RING/BACKUP srds.




FIG. 69 HOUSING(AXLE/FRONT) SYSTEM(TH TYPE)

1739-433A-0100

145

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1739-433-210-10

HOUSING/AXLE/2W ASSY

1593-402-051-10

BUSH/25X28X25

1725-433-202-00

BUSH/22X25X25

00D |

1725-433-001-00

PIN/PIVOT

'
N

5]
N ro| | =

=3

A

N

1725-433-001-10

PIN/PIVOT

N
N

=
'

V327-261-216-00

NUT,CASTTLE/M16X1.5

V411-260-016-00

WASHER / M16

V500-164-004-00

PIN,SPLIT/4 X40

V762-150-000-00

NIPPLE,GREASE/B-M6F

© (00|30 Ot

V760-150-000-00

NIPPLE,GREASE

*| K| K| K| K| K| k| ¥ X XOAOW R

[ N S T




146

FIG. 70 CASE(GEAR/FRONT) SYSTEM(1/2)

23~23A-PLEASE SEE

(FH TYPE)(NO.1-2984)(NO.5785-)

2/2)

1725-434 -0100

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | ™X623 cliLlp
1 [1725-434-001-00 [CASE/FINAL/LH iy
1A [1725-434-001-00 [CASE/FINAL/LH * | ende
2 |V721-103-109-00 O-RING/G90 * | odas
2A|V721-103-109-00 |O-RING/G90 * | ende
3 |V201-361-203-00 BOLT/M12X30 * | ogha
3A|V201-361-203-00 BOLT/M12X30 * | poas.
4 |V401-160-012-00 WASHER,SP/M12 * | ooy
4A|V401-160-012-00 WASHER,SP/M12 * | oo
5 |V528-101-002-40 [PIN * | oy
5A |V523-101-002-40 [PIN * | 2
6 |1518-432-250-00 |CAP,OIL ASSY * | stas
6A|1518-432-250-10 |CAP,0IL * | pade.
7 [1518-306-203-00 PACKING * | oges
7A|1518-306-203-10 PACKING s
8 |1725-434-002-00 |[CASE/FINAL/RH * | ey
8A[1725-434-002-00 |CASE/FINAL/RH S
9 |V721-103-109-00 |O-RING/G90 * | i,
9A |V721-103-109-00 |O-RING/G90 * | ke
10 |[V201-361-203-00 BOLT/M12X30 * | odhs
10A|V201-361-203-00 BOLT/M12X30 * | poes
11 |[V401-160-012-00 WASHER,SP/M12 * | oohs
11A|V401-160-012-00 WASHER,SP/M12 * | e
12 |[V523-101-002-40 [PIN A
12A|V523-101-002-40 PIN * | g
13 |1725-434-003-00 GEAR/BEVEL/13 | o2
13A[1725-434-003-00 GEAR/BEVEL/13 * | gk
14 |V600-110-620-60 BEARING,RB/6206 * | L8
14A|V600-410-620-60 BEARING/BALL * | L2,
14B|V600-410-620-60 BEARING/BALL * | e
15 [V707-140-062-00 RING/SNAP * | L2,




147

FIG. 70 CASE(GEAR/FRONT) SYSTEM(2/2)
(FH TYPE)(NO.1-2984)(NO.5785-)

1725-434 -0100

S |TypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
15A|V707-140-062-00 RING/SNAP * | g
16 |1725-434-004-00 GEAR/BEVEL/14 * | L&,
16A|1725-434-004-00 GEAR/BEVEL/14 * | ods
17 |[V600-110-620-50 BEARING,RB/6205 * | 2
17A|V600-410-620-50 BEARING/BALL * | L&,
17B|V600-410-620-50 BEARING/BALL * | grds
18 |1725-434-005-00 SEAL/OIL  ASSY * | L&,
18A|1725-434-005-00 SEAL/OIL ASSY * | 2o
19 |V600-110-691-00 BEARING * | L2,
19A|V600-110-691-00 BEARING * | gk
20 [V600-110-690-90 BEARING * | L&,
20A|V600-110-690-90 BEARING * | ras
21 |[V706-140-045-00 RING/SNAP * | Ld,
21A|V706-140-045-00 RING/SNAP * | grEs
22 |[V707-140-068-00 RING/SNAP * | L&,
22A|V707-140-068-00 RING/SNAP * | ods
23 [1725-434-006-00 [CASE/FINAL/LH * | oda
23A|1725-434-006-00 |CASE/FINAL/LH * | grds
24 |V782-160-000-4B [PLUG/SCREW/SEAL * | g,
24A|V1782-160-000-4B PLUG/SCREW/SEAL * | 2
25 [V201-361-003-50 [BOLT/M10X35 * | oda
25A|V201-361-003-50 BOLT/M10X35 * | nds
26 |[V304-460-010-00 NUT/M10 * | o
26A|V304-460-010-00 NUT/M10 * | snds
27 |1725-434-007-00 |[CASE/FINAL/RH * | oda
27A|1725-434-007-00 |CASE/FINAL/RH * | rds
28 |V782-160-000-4B [PLUG/SCREW/SEAL * | &,
28A|V782-160-000-4B PLUG/SCREW/SEAL * | ks
29 |[V201-361-003-50 [BOLT/M10X35 * | o
29A|V201-361-003-50 BOLT/M10X35 * | b




148

FIG. 70 CASE(GEAR/FRONT) SYSTEM(2/2)
(FH TYPE)(NO.1-2984)(NO.5785-)

35A
1725-434 -0100
S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
¢ | ™X623 cliLlp

30 |V304-460-010-00 NUT/M10 * | odas
30A|V304-460-010-00 NUT/M10 * | ende

31 |1725-434-008-00 GEAR/BEVEL/09 * | L2,
31A|1725-434-008-00 GEAR/BEVEL/09 * | 2

32 |V600-110-630-40 BEARING,RB/6304 *|
32A|V600-410-630-40 BEARING/BALL * |l
32B|V600-410-630-40 BEARING/BALL * | pds.

33 [1725-434-009-10 [SHAFT/WHEEL * | ol
83A|1725-484-009-10 [SHAFT/WHEEL * | g

34 |1725-434-011-00 |GEAR/BEVEL/35 * | L2,
34A|1725-434-011-00 GEAR/BEVEL/35 * | g

35 |1725-434-012-00 WASHER/27X36X03 * | gk
35A|1725-434-012-00 WASHER/27X36X03 * | soes

36 |1725-434-013-00 SEAL/OIL  ASSY Y| L2,
36A|1725-434-013-00 SEAL/OIL ASSY * | 2

37 |V600-110-620+50 BEARING,RB/6205 *| 26
37A|V600-410-620-50 BEARING/BALL *| L2,
37B|V600-410-620-50 BEARING/BALL * | a2

38 |V600-110-620-60 BEARING,RB/6206 | i
38A|V600-410-620-60 BEARING/BALL * | &,
38B|V600-410-620-60 BEARING/BALL * | pods.

39 |1725-434-014-00 COVER/WHEEL * | 2,
39A|1725-434-054-00 COVER/WHEEL * | g

40 |V523-101-002-40 [PIN * | ad
40A|V523-101-002-40 [PIN * | poas

41 |V211-661-003-00 BOLT/SP | A2
41A|V211-661-003-00 BOLT/SP * | QA2

42 |1725-434-015-20 BOLT/M14X1.5 * | ady 1
42A|1725-434-015-20 BOLT/M14X1.5 * | S




FIG. 71 SPINDLE(KNUCKLE) SYSTEM(TH TYPE)

1739-434A-0100

149

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1739-434-220-10

ARM/KNUCKLE/LH COMP

1739-434-230-10

ARM/KNUCKLE/RH COMP

1593-403-004-10

COVER/44X10

1593-403-009-00

THRUST

V411-260-018-00

WASHER,PL/M18

V580-140-503-20

PIN,SPRING/5 X32 W

3621-702-003-00

WASHER,PULLEY

[e-RENRIorNI BT R IGRE VAT

V328-262-112-00

NUT/M12X1.25

V500-163-002-50

PIN,SPLIT/3 X25

1705-441-002-00

COLLAR/26X32X34

V201-361-003-50

BOLT/M10X35

V304-460-010-00

INUT/M10

B K| k| k| K| K| k| K| X| *| ¥ X|OW®R

N DN DN D D D D D D DN | e




150

FIG. 72 SHAFT(DRIVE/FINAL) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

2A

67-12
@
el
A "7"{:'

o

67-14
1725-435 -0100
S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O |R REMARKS
¢ | Txa23 clilp
1 [1725-435-001-00 SHAFT * | odey
1A [1725-435-001-00 SHAFT * | A
2 |1725-435-002-00 SHAFT * | oges
2A (1725-435-002-00 SHAFT *

1
5785-




FIG. 73 ROD(TIE) SYSTEM(FH TYPE)

1725-436 -0100

151

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-436-210-00

RODEND/A ASSY

2
-4083

1725-436-310-00

RODEND/A ASSY

1725-436-220-00

RODEND/B!(  ASSY

2
4084-
2
-4083

1725-436-320-00

RODEND/B ASSY

V335-260-012-00

NUT

4084-
2

1725-436-001-00

WASHER/13X42X01

1725-436-002-00

COVER/DUST

1725-436-003-00

CLAMP

1725-436-005-00

SPRING/BOOT

V327-262-110-00

NUT/M10X1.25

V401-160-010-00

WASHER,SP/M10

._.
© |00 |3 | |0t |ix[eo [N o | =
e > >

V500-162-503-00

IPIN,CUTTER/2.5X30

B K| k| k| K| K| k| K| X| *| ¥ X|OW®R

N N N N N NN




152 FIG. 74 ROD(TIE) SYSTEM(TH TYPE)

1739-436 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

a = -
-oan
= RQ

REMARKS

1 [1739-436-200-00 RODEND/A  ASSY s

1A |1739-436-310-00 RODEND/A ASSY

2
4355-
2

2 [1739-436-210-00 RODEND/B  ASSY 425

2A11739-436-320-00 RODEND/B ASSY

4355-
V335-260-012-00 NUT 2

1725-436-001-00 WASHER/13X42X01

1725-436-002-00 [COVER/DUST

1725-436-003-00 CLAMP

1725-436-005-00 [SPRING/BOOT

V327-262-110-00 NUT/M10X1.25

O (00|30 O x|

V401-160-010-00 WASHER,SP/M10

| K| K| k| K| K| K| k| X| X ¥ *|OWWP

N N N DN DN NN

[y
o

V500-162-503-00 [PIN,CUTTER/2.5X30




FIG.75 CASE(CYLINDER) SYSTEM(FH TYPE)

1725-501 -0100

153

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

=oan

= mQ

REMARKS

1725-501-200-10

CASE/CYLINDER ASSY

1725-501-200-20

CASE/CYLINDER ASSY

1
-1095
1
1096-

1427-501-003-00

BUSH/35X39X30

1

1480-501-003-00

BUSH/40X43X30

1544-120-008-10

PIPE,BREATHER

1716-501-006-00

HOSE/BREATHER

J062-138-148-00

CLIP/HOSE/13.8-14.8

qc:c.nu;com;»-n

1518-432-250-00

CAP,OIL ASSY

e e e

1518-432-250-10

CAP,OIL

-4057
1

1518-306-203-00

PACKING

40;158'
-4057

1518-306-203-10

PACKING

4058-

V780-140-000-10

PLUG/SCREW

V782-160-000-2T

PLUG/SCREW/SEAL

1725-501-001-00

PISTON

V720-115-706-50

O-RING/P65 HS90

1415-505-006-00

RING,BACK UP

1725-501-002-00

ROD

V580-140:-805-00

PIN,SPRING/8 X50 W

1725-501-003-00

CRANK/LIFT

1725-501-004-00

SHAFT/LIFT

V706-140-040-00

RING/SNAP

1725-501-005-00

ARM/LIFT/LH

1725-501-006-00

ARM/LIFT/RH

V742-135-500-60

SEAL,OIL/VC35506

V704-140-035-00

RING,SNAP/35 C

V201-361-008-50

BOLT

V201-361-008-5B

BOLT/SEAL

V201-361-007-00

BOLT

V401-160-010-00

WASHER,SP/M10

| K| K| k| K| K| k| K| K| k| K| K| k| K| K| k| K| X| k| K| K| k| K| ¥| *| *| ¥ ¥ X OWR

o M = w N DN R R R R R R R R R D Rote




154

1739-501A-0100

FIG.76 COVER(CASE/CYLINDER) SYSTEM
(TH TYPE)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1 |1739-501-200-00

PLATE/COVER COMP

1A|1739-501-200-10

PLATE/COVER COMP

2 |1716-501-006-00

HOSE/BREATHER

3 1J062-138-148-00

CLIP/HOSE/13.8-14.8

4 |1518-306-200-00

CAP,OIL ASSY

4A11518-306-200-10

CAP,OIL/A

5 [1518-306-203-00

PACKING

5A |1518-306-203-10

PACKING

6 [1739-501-001-00

METAL/VALVE/PTO

7 |[V780-140-000-10

PLUG/SCREW

8 |V780-140-000-20

PLUG/SCREW

9 |V782-160-000-20

PLUG/SCREW

10 |V720-111-900-80

O-RING/P8

11 |V201-361-008-5B

BOLT/SEAL

12 |V201-260-803-0B

BOLT/SEAL

13 [V401-160-010-00

WASHER,SP/M10

14 |V401-160-008-00

WASHER,SP/M 8

15 |11739-501-210-00

BRACKET/SPACER COMP

f
b—lgb—ll\')b—ll\')b—‘l\')b—lb—lb—l

15A[1739-501-210-10

BRACKET/SPACER COMP

2

16 |V211-561-003-50

BOLT/S

-

17 [1739-501-220-00

BRACKET/STAY/SEAT

=

18 |V211-361-003-00

BOLT/M10X30

18A|V211-561-003-00

BOLT/M10X30

-1612
1

19 |V401-160-010-00

WASHER,SP/M10

1613-
1

20 [V201-260-801-6B

BOLT/SEAL

-1612
1

21 |V401-160-008-00

WASHER,SP/M 8

Rl K| k| k| K| K| k| k| k| K| | k| k| K| K| k| k| K| K| k| k| X| X ¥ * XOW®W




FIG.77 CONTROL SYSTEM(FH TYPE)

FIG.39

FI1G.40
1725-505 -0100

6A 8A

(NO.1-6058,EXCEPT E6 TYPE)

155

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oNn
= mQ

REMARKS

1725-505-200-00

LEVER/POS COMP

1725-505-200-10

LEVER/POS COMP

1
-5047
1
5048-

1725-505-001-00

HUB/13X22X50

1

V580-140-602-20

PIN,SPRING/6 X22 W

1725-505-002-00

IPIN/06X26

V560-160-006-00

PIN/SNAP

1
1
1

1725-505-003-00

PLATE/POS

1725-505-250-00

PLATE/POS COMP

1
-6058
1

V201-360-802-00

BOLT/M8X20

6059-
2

V231-360-802-00

FLANGEBOLT

-5221
2
-6058

V211-360-802-50

BOLT/SP

V362-260-008-00

NUT/WASHER

6059-
2
-6058

V362-260-008-00

NUT/WASHER

1
6059-

1725-266-001-00

INSULATOR/120

1

1614-262-003-00

GRIP/SUB

1725-505-004-00

ROD/M08X465

V560-160-008-00

PIN/SNAP

1725-5056-5005-10

IPIN/16X48

V411-260-008-00

WASHER,PL/M 8

1725-505-006-00

STAY/STOPPER

V200-360-601-60

BOLT/M6X16

V301-260-006-00

NUT/M6

1725-505-007-00

SPRING/HC050

V304-260-008-00

NUT

1725-505-210-10

ARM/PLATE COMP

2144-519-007-00

IPIN/06X31

V411-260-006-00

WASHER / M6

V500-162-001-50

PIN,SPLIT/2 X15

1725-505-008-00

PLATE/1/16X180

V411-260-008-00

WASHER,PL/M 8

| K| K| K| K| K| K| K| K| N| K| K| K| k| K| %| K| K| K| k| K| K| k| K| ¥| *| ¥ ¥ ¥ F[OWR

[ I e A e I e T S B BV U R B TR




156

FIG. 77 CONTROL SYSTEM(FH TYPE)

FIG.39  6A gy

FI1G.40
1725-505 -0100

(NO.1-6058,EXCEPT E6 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

26

V560-160-008-00

PIN/SNAP

2

27

1725-5056-240-10

LEVER/PTO  ASSY

1
-5047

27A

1725-505-240-20

LEVER/PTO  ASSY

1
5048-

28

3662-223-005-00

BUSH(16X18X25)

1

29

1614-262-006-00

INSULATOR/LEVER/SUB

30

1688-265-001-00

GRIP/MID/PTO

31

3621-211-003-00

WASHER

32

V704-140-016-00

RING,SNAP/16 C

33

1593-332-053-00

SPRING/HE086

| K| K| K| k| K| X ¥ *|OTW

e e e B




FIG.78 CONTROL SYSTEM
(FH TYPE EXCEPT E6)(NO.6059-)

1739-505 -0100

157

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Tx@23 clilp
1 [1725-505-200-10 LEVER/POS  COMP * | eodo-
2 [1725-505-001-00 HUB/13X22X50 * | eobo-
3 |V580-140-602-20 [PIN,SPRING/6 X22 W * | eobo-
4 |1725-505-002-00 [PIN/06X26 * | eobo-
5 |V560-160-006-00 [PIN/SNAP * | eobo
6 |1725-505-250-00 PLATE/POS COMP * | eodo-
7 11789-505-002-10 |[COVER * | eode- 1
8 |V201-260-801-20 BOLT/M 8X12 * | oolo
9 |V401-160-008-00 WASHER,SP/M 8 * | eobo-
10 [V411-260-008-00 WASHER,PL/M 8 * | eoko-
11 |[V211-360-802-50 BOLT/SP * | eoto
12 |[V362-260-008-00 NUT/WASHER * | eomo-
13 |1725-266-001-00 [INSULATOR/120 * | eode-
14 |1614-262-003-00 GRIP/SUB * | eode-
15 [1725-505-004-00 ROD/M08X465 * | eode-
16 |V560-160-008-00 PIN/SNAP * | eoto-
17 |1725-505-005-10 PIN/16X48 * | eobo-
18 |[V411-260:008-00 WASHER,PL/M 8 * | eodo-
19 [1725-505-006-00 STAY/STOPPER * | eomo-
20 |V200-360-601-60 BOLT/M6X16 * | eode-
21 |V301-260-006-00 NUT/M6 * | eode-
22 |1725-505-007-00 SPRING/HC050 * | eoto
23 |V304-260-008-00 NUT * | eofo-
24 |1725-505-210-10 ARM/PLATE COMP * | eodo-
25 |2144-519-007-00 [PIN/06X31 * | eodo-
26 |[V411-260-006-00 WASHER / M6 * | eode-
27 |V500-162-001-50 [PIN,SPLIT/2 X15 * | eodo-
28 |1725-505-008-00 [PLATE/1/16X180 * | eode-
29 |V411-260-008-00 WASHER,PL/M 8 * | eolo-
30 |[V560-160-008-00 PIN/SNAP * | eofo-




158 FIG.78 CONTROL SYSTEM
(FH TYPE EXCEPT E6)(NO.6059-)

1739-505 -0100

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ | TXG23 clL|p

381 [1725-505-240-20 [LEVER/PTO  ASSY * | eodo-

32 [3662-223-005-00 BUSH(16X18X25) * 60%9.

33 [1614-262-006-00 INSULATOR/LEVER/SUB * Goég.

34 [1688-265-001-00 GRIP/MID/PTO * 60%9.

35 [3621-211-003-00 WASHER * 605—‘,9_

36 [V704-140-016-00 RING,SNAP/16 C * 6059.
*

37 [1593-332-053-00 SPRING/HE086 colo-




FIG.79 CONTROL SYSTEM(TH TYPE)

1739-505A-0100

w%iﬁ?rw
Eay

8
///)' L 7;?\\
op 16

¢
FIG.39 19

FIG.40

-
-
» &)
2l
FIG.82
FI1G.83

KEY PART CODE

DESCRIPTION

TYPE OF MODEL
TXG23

A= -
=on

= mQ

REMARKS

1725-505-210-10

ARM/PLATE COMP

2144-519-007-00

PIN/06X31

V411-260-006-00

WASHER / M6

V500-162-001-50

PIN,SPLIT/2 X15

1725-505-008-00

PLATE/1/16X180

V411-260-008-00

WASHER,PL/M 8

V560-160-008-00

PIN/SNAP

[e-RENRIorNI BT R IGRE VAT

1725-505-240-10

LEVER/PTO  ASSY

o

o0
>

1725-505-240-20

LEVER/PTO  ASSY

rkr-gn-twwn-tp-lp-ln-tn-t
15

o

=1

100
[y

©

3662-223-005-00

BUSH(16X18X25)

—
o

1614-262-006-00

INSULATOR/LEVER/SUB

—
—

1688-265-001-00

GRIP/MID/PTO

p—
\Y)

3621-211-003-00

WASHER

—
w

V704-140-016-00

RING,SNAP/16 C

=
'S

1593-332-053-00

SPRING/HEO086

—
ot

1725-5056-200-00

LEVER/POS COMP

15A|1725-505-200-10

LEVER/POS COMP

o

=1

e
(=Y

16 {1725-505-001-00

HUB/13X22X50

17 |V580-140-602-20

PIN,SPRING/6 X22 W

18 |1725-505-002-00

IPIN/06X26

19 |V560-160-006-00

PIN/SNAP

'
o

D—ll—ll—lb—lb—lﬂib—lgb—ll—ll—ll—‘b—lb—lb—l
3

20 |1725-505-003-00

PLATE/POS

20A|1725-505-250-00

PLATE/POS COMP

-6058
1

21 |1739-505-002-10

COVER

6059-
3|1
6059-

22 |V201-260-801-20

BOLT/M 8X12

23 |V401-160-008-00

WASHER,SP/M 8

1
6059-

1
6059-

24 |V411-260-008-00

WASHER,PL/M 8

1
6059-

25 |V201-360-802-00

BOLT/M8X20

2
-6058
2

25A|V211-360-802-50

BOLT/SP

26 |V362-260-008-00

NUT/WASHER

F| K| K| N K| K| K| K| K| N| K| K| k| k| K| %| K| K| N| k| K| K| k| K| ¥| ¥ ¥ ¥ ¥ F[OWR

6059-
2
-6058




160

FIG.79 CONTROL SYSTEM(TH TYPE)

1739-505A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

26A

V362-260-008-00

NUT/WASHER

(=23
=3
o

27

1725-266-001-00

INSULATOR/120

28

1614-262-003-00

GRIP/SUB

29

1725-505-004-00

ROD/M08X465

30

V560-160-008-00

PIN/SNAP

31

V411-260-008-00

WASHER,PL/M 8

32

1725-505-006-00

STAY/STOPPER

33

V200-360-601-60

BOLT/M6X16

34

V301-260-006-00

NUT/M6

35

1725-505-007-00

SPRING/HC050

36

V411-260-008-00

WASHER,PL/M 8

37

V304-260-008-00

NUT

| K| K| k| K| K| K| k| X| X ¥ *|OTWP

S I I N e B e e I A T e S
T




FIG. 80 PIPING(MAIN) SYSTEM(FH TYPE EXCEPT V
S

é 30
e

33

1725-508 -0100

s
- DT
Ny 'l‘

F1G.20
FI1G.21

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Tx623 clLlp
1 |1725-508-200-00 FILTER/SUCTION COMP | * 1
2 [1725-508-210-00 PIPE/SUCTION/REAR * 1
3 |V720-113-502-80 RING/O * 2
4 [1725-508-001-00 HOSE/19X25X80 * !
5 |J061-120-032-00 CLAMP/WORM/20-32 * 2
6 [1725-508-220-00 PIPE/SUCTION/FRONT * 1
7 |[V720-112-402-00 O-RING/P20 * !
8 |[V210-560-603-50 BOLT/S * 3
9 [1725-508-320-00 PUMP/GEAR  ASSY * 1
10 {1404-503-006-00 PACKING,OIL PUMP * 1
11 |[V211-560-802-50 BOLT,SEMS/M8X25 7T * 2
12 |V251-260-802-50 STUD/M 8X25 * 2
13 |V304-260-008-00 NUT * 2
14 (V401-160-008-00 WASHER,SP/M 8 * 2
15 |[K211-066-000-10 VALVE/CONTROL ASSY |* ! FIG 156
16 [1650-508-002-00 [FILTER/LINE/12X18X15 * 1
17 |[V720-112-402-00 |0-RING/P20 * 1
18 |V200-360-606-50 BOLT * 3
19 |V401-160-006-00 WASHER,SP/M 6 * 8
20 (1725-508-002-00 COVER * !
21 |[V210-560-602-50 BOLT/S * 2
22 |V780-140-000-20 PLUG/SCREW * 1
23 [1650-509-280-00 ADAPTER/PF1/4 ASSY * 1
24 |V720-112-401-10 RING/O * 1
25 [1725-508-330-00 ADAPTER/G1/4 ASSY * 1
26 |V720-112-401-10 RING/O * !
27 [1725-508-310-00 ADAPTER/L/G1/4 ASSY * 1
28 (V720-112-401-10 RING/O * !
29 (V720-112-401-20 |0-RING/P12 * 2
30 |1725-508-230-00 [PIPE/RETURN COMP * !

161




162 FIG. 80 PIPING(MAIN) SYSTEM(FH TYPE EXCEPT V

4
7

33

F1G.20
FI1G.21

1725-508 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

a = -
-oan
= RQ

REMARKS

31 |{1690-509-340-10 ADAPTER/L/G1/4 ASSY

32 |V720-112-401-80 |O-RING/P18

33 |1725-508-240-00 PIPE/MAIN COMP

34 |1656-509-310-10 ADAPTER/L/PF1/4 ASSY

35 |V720-112-401-10 RING/O

36 {1725-508-251-00 SHAFT/SLOWRETURN

37 |V720-111-901-00 RING/O

38 |1725-508-252-10 PLATE/STOPPER

39 |V705-140-025-00 RING,SNAP/25 C

40 |1725-508-253-00 SEAL/DUST

41 |1725-508-254-00 [SPRING/HCO015

42 |V682-200-000-90 BALL

gHHHHHHHHHHHHH

43 |1563-507-221-10 SHAFT,SLOW RETURN

o

T

43A(1563-507-221-20 SHAFT/SLOWRETURN

)

00

Sy
=

44 |1560-507-007-00 KNOB

45 |V111-166-004-00 SCREW/M6X40

46 |V401-160-006-00 WASHER,SP/M 6

% | K| k| k| k| K| k| k| k| K| K| k| k| K| K| ¥ * X OW®W

e B B il

47 |V304-260-010-00 NUT




FIG. 81 PIPING(MAIN) SYSTEM(FH-V TYPE)

1739-508 -0100

23
23A

12 163

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-508-200-00

FILTER/SUCTION COMP

1

1725-508-210-00

PIPE/SUCTION/REAR

V720-113-502-80

RING/O

1725-508-001-00

HOSE/19X25X80

J061-120-032-00

CLAMP/WORM/20-32

1725-508-220-00

PIPE/SUCTION/FRONT

V720-112-402-00

O-RING/P20

[e-RENRIorNI BT R IGRE VAT

V210-560-603-50

BOLT/S

1725-508-320-00

PUMP/GEAR  ASSY

1404-503-006-00

PACKING,OIL PUMP

V211-560-802-50

BOLT,SEMS/M8X25 7T

V251-260-802-50

STUD/M 8X25

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

K211-066-000-10

VALVE/CONTROL ASSY

FIG 156

1650-508-002-00

FILTER/LINE/12X18X15

V720-112-402-00

O-RING/P20

V200-360:-606-50

BOLT

V401-160-006-00

WASHER,SP/M 6

1739-508-001-10

COVER/ATTACHMENT

[ I = e e e S S I S S S R T T I S

1725-508-310-00

ADAPTER/L/G1/4 ASSY

-

1705-408-230-00

ADAPTER/L/G1/4 ASSY

3
S
oo

V720-112-401-10

RING/O

-
o
[
©

V720-112-401-10

RING/O

-1518
1
1519-

1725-509-260-00

ADAPTER/G1/4 ASSY

1
-1518
1

P112-521-350-00

UNION/STRAIGHT/ ASSY

3829-387-410-00

ADPTER/G1/4.1/4

'22185
2286~

V720-112-401-10

RING/O

1
2286~
1

V720-112-401-10

RING/O

25A

V720-112-401-10

RING/O

| K| K| K| K| K| K| K| K| N| K| K| K| k| K| N| K| K| N[ k| K| K| k| k| ¥| *| ¥ ¥ ¥ F[OWR

-1518
1
-2285




164

26~39-PLEASE SEE 1/2 PAGE

FIG. 81 PIPING(MAIN) SYSTEM(FH-V TYPE)(2/2)

1739-508 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

26

V210-560-604-00

BOLT/S

27

1650-509-280-00

ADAPTER/PF1/4 ASSY

28

V720-112-401-10

RING/O (

29

1725-508-330-00

ADAPTER/G1/4 ASSY

30

V720-112-401-10

RING/O

31

1725-508-310-00

ADAPTER/L/G1/4 ASSY

32

V720-112-401-10

RING/O

33

V720-112-401-20

O-RING/P12

34

1725-508-230-00

PIPE/RETURN COMP

35

1690-509-340-10

ADAPTER/L/G1/4 ASSY

36

V720-112-401-80

O-RING/P18

37

1725-508-240-00

PIPE/MAIN COMP

38

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

39

V720-112-401-10

RING/O

40

1725-508-251-00

SHAFT/SLOWRETURN

41

V720-111-901-00

RING/O

42

1725-508-252-10

PLATE/STOPPER

43

V705-140-025-00

RING,SNAP/25 C

44

1725-508-253-00

SEAL/DUST

45

1725-508-254-00

SPRING/HC015

46

V682-200-000-90

BALL

47

1563-507-221-10

SHAFT,SLOW RETURN

gHHHHHHHHHHHHHHNHHHHHHN

.
DD
S

47A

1563-507-221-20

SHAFT/SLOWRETURN

N

0o

o
q

48

1560-507-007-00

KNOB

49

V111-166-004-00

SCREW/M6X40

50

V401-160-006-00

WASHER,SP/M 6

51

V304-260-010-00

NUT

| k| K| k| k| K| K| K| k| k| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OW®W

e e e s S il




FIG. 82 PIPING(MAIN) SYSTEM(TH TYPE EXCEPT V)

k)
j?&’ ~ K
@ [R ‘
’ ,[):\ ‘
o1 A N S g A a0
™ )

1739-508A-0100

165

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-508-200-00

FILTER/SUCTION COMP

1725-508-210-00

PIPE/SUCTION/REAR

V720-113-502-80

RING/O

1725-508-001-00

HOSE/19X25X80

J061-120-032-00

CLAMP/WORM/20-32

1725-508-220-00

PIPE/SUCTION/FRONT

V720-112-402-00

O-RING/P20

[e-RENRIorNI BT R IGRE VAT

V210-560-603-50

BOLT/S

1725-508-320-00

PUMP/GEAR  ASSY

1404-503-006-00

PACKING,OIL PUMP

V211-560-802-50

BOLT,SEMS/M8X25 7T

V251-260-802-50

STUD/M 8X25

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

K211-066-000-10

VALVE/CONTROL ASSY

FIG 156

1650-508-002-00

FILTER/LINE/12X18X15

V720-112-402-00

O-RING/P20

V200-360:-606-50

BOLT

V401-160-006-00

WASHER,SP/M 6

1725-508-002-00

COVER

V210-560-603-00

BOLT/S

T N | R B B e I I T T O Y Y[ B S By \CY RS [

V780-140-000-20

PLUG/SCREW

P112-521-350-00

UNION/STRAIGHT/ ASSY

3829-387-410-00

ADPTER/G1/4.1/4

1
-2305
1
2306~

V720-112-401-10

RING/O

1
2306~
1

V720-112-401-10

RING/O

-2305

1725-508-330-00

ADAPTER/G1/4 ASSY

V720-112-401-10

RING/O

1725-508-310-00

ADAPTER/L/G1/4 ASSY

V720-112-401-10

RING/O

*| K| K| N K| K| k| K| K| N| K| K| N[ k| K| %| K| K| N[ k| K| K| k| K| ¥| k| ¥ ¥ ¥ F[OWR

e e




166 FIG. 82 PIPING(MAIN) SYSTEM(TH TYPE EXCEPT V)
PR,

1739-508A-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION REMARKS

a = -
-oan
= RQ

30 |V720-112-401-20 |O-RING/P12

31 |1739-508-200-00 PIPE/RETURN COMP

32 {1690-509-340-10 ADAPTER/L/G1/4 ASSY

*| % % (O W

= = DD

33 |V720-112-401-80 O-RING/P18




FIG. 83 PIPING(MAIN) SYSTEM(TH-V TYP

35

1739-508B-0100

E)

W N
j?‘b‘,*"\\-_.
) [K
> 'I‘:\ ;
RIEER

167

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-508-200-00

FILTER/SUCTION COMP

1725-508-210-00

PIPE/SUCTION/REAR

V720-113-502-80

RING/O

1725-508-001-00

HOSE/19X25X80

J061-120-032-00

CLAMP/WORM/20-32

1725-508-220-00

PIPE/SUCTION/FRONT

V720-112-402-00

O-RING/P20

[e-RENRIorNI BT R IGRE VAT

V210-560-603-50

BOLT/S

1725-508-320-00

PUMP/GEAR  ASSY

1404-503-006-00

PACKING,OIL PUMP

V211-560-802-50

BOLT,SEMS/M8X25 7T

V251-260-802-50

STUD/M 8X25

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

K211-066-000-10

VALVE/CONTROL ASSY

FIG 156

1650-508-002-00

FILTER/LINE/12X18X15

V720-112-402-00

O-RING/P20

V200-360:-606-50

BOLT

V401-160-006-00

WASHER,SP/M 6

1739-508-001-10

COVER/ATTACHMENT

V720-112-401-20

O-RING/P12

D D M| 0 o R R = D N M N R W R D R N e

V210-560-604-00

BOLT/S

1725-508-310-00

ADAPTER/L/G1/4 ASSY

1705-408-230-00

ADAPTER/L/G1/4 ASSY

1
-1562
1
1563-

V720-112-401-10

RING/O

1
-1562
1

V720-112-401-10

RING/O

1725-509-260-00

ADAPTER/G1/4 ASSY

15(i}3'
-1562

P112-521-350-00

UNION/STRAIGHT/ ASSY

1
-2377
1

3829-387-410-00

ADPTER/G1/4.1/4

V720-112-401-10

RING/O

B | K| K| K| K| K| k| K| K| N| K| K| N[ k| K| N| K| X| N[ k| K| K| k| K| ¥| *| ¥ ¥ ¥ F[OWR

23’{8'
2378-




168 FIG. 83 PIPING(MAIN) SYSTEM(TH-V TYPE)

W N
j?‘b‘,*"\\-_.
) [K
AS
REE 3

35

1739-508B-0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
TXG23 clLlp
27 |[V720-112-401-10 RING/O .15162
27A|1V720-112-401-10 RING/O .23177
28 |[P112-521-350-00 [UNION/STRAIGHT/ ASSY .23177
28A13829-387-410-00 ADPTER/G1/4.1/4 23%8.
29 |V720-112-401-10 RING/O 2378-
30 [V720-112-401-10 RING/O 2577

31 |1725-508-330-00 ADAPTER/G1/4 ASSY

32 |V720-112-401-10 RING/O

33 |1725-508-310-00 ADAPTER/L/G1/4 ASSY

34 |[V720-112-401-10 RING/O

35 {1739-508-200-00 PIPE/RETURN COMP

36 |1690-509-340-10 ADAPTER/L/G1/4 ASSY

Rl K| k| k| K| K| k| k| K| K| ¥ ¥ X|OW®W

e ) e e e e R

37 |[V720-112-401-80 |O-RING/P18




1725-509 -0100

FIG. 84 PIPING(SUB) SYSTEM
FIG.80

F1G.81
F1G.82
F1G.83

169

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-509-200-10

HOSE/STEERING ASSY

1

1725-509-210-10

HOSE/RETURN  ASSY

1725-509-260-00

ADAPTER/G1/4 A ASSY

V720-112-401-10

RING/O

1725-509-220-00

FILTER/CHARGE ASSY

1725-509-231-10

BODY

1725-509-232-00

SPRING/HC062

[e-RENRIorNI BT R IGRE VAT

V682-200-001-20

BALL

16566-509-310-10

ADAPTER/L/PF1/4 ASSY

V720-112-401-10

RING/O

1725-509-240-00

PIPE/PTO COMP

1725-509-251-10

VALVE/PTO

V720-112-402-10

RING/O

V720-112-401-20

O-RING/P12

1725-509-252-00

PLATE/STOPPER

V705-140-025-00

RING,SNAP/25 C

1725-508-253-00

SEAL/DUST

| K| K| k| K| K| k| K| K| k| k| K| *| ¥ X| ¥ X[OTWR

e B s e e I e T T I Y S S B T

G e e e e e S S




170

FIG. 85 LINK(3P) SYSTEM(FH TYPE)
(E6 TYPE NO.1-,OTHER NO.6098-)

I

1725-514 -0100

Rt
X 19 -
NG N 18A

\/

30

g

b

T -

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1725-514-001-00

ROD/22X353

1

1725-514-002-00

PLATE/STOPPER

2

V211-561-003-00

BOLT/M10X30

4
-5227

V231-361-002-50

FLANGEBOLT

4
5228-

1725-514-003-00

PLATE/CHECKCHAIN

1725-514-004-00

PIN/STOPPER

V560-160-010-00

PIN/SNAP

1427-511-002-00

SHACKLE

1725-514-200-00

CHAIN/CHECK/LH COMP

1614-514-280-00

BACKLE/TURN COMP

V304-260-012-00

NUT/M12

1725-514-210-00

CHAIN/CHECK/RH COMP

1427-511-001-00

IPIN/10X32

V500-162-502-00

PIN,SPLIT/2.5X20

1725-514-220-00

LINK/LOWER COMP

DOl W W D] DD DN DN R | e

1725-514-230-20

BRACKET COMP

1
-1651

1725-514-230-30

BRACKET COMP

1
-5138

1725-514-720-00

BRACKET/TOPLINK COMP

1
-6099
1

1725-514-720-10

BRACKET/TOPLINK COMP

V251-341-403-20

BOLT

6100-
2
5228~

V304-460-014-00

NUT/M14

2
5228~

V201-361-403-50

BOLT

-5227

18A

V201-361-403-50

BOLT

5228-

V401-160-014-00

WASHER,SP/M14

7930-601-002-00

IPIN/19X86

1444-514-005-10

PIN,HAIR (19)

1725-514-240-00

LINK/TOP/RH COMP

1614-514-310-00

SCREW/LH COMP

1614-514-320-00

BUCKLE/TURN COMP

V304-260-020-00

NUT/M20

| K| k| k| k| K| k| k| k| K| K| k| k| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X|OW®W

o = DN DN NIRRT O




1725-514 -0100

FIG. 85 LINK(3P) SYSTEM(FH TYPE)

(E6 TYPE NO.1-,0THER NO.6098-)

N 191éA FIG.151j// /
¢ s

fo -
/

kyﬁi 114

28
Vs 2

N

30

FIG.128 F
|{. ﬁ

21

171

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp

26 |1725-514-006-00 HOOK/TOP-LINK * !

27 [1725-514-005-00 [PLATE/L/25X117) * !

28 |V211-260-802-00 BOLT/S * | s

28A|V231-360-801-60 FLANGEBOLT * | 2

29 |V304-260-008-00 NUT * | 2

29A|V362-260-008-00 NUT/WASHER * | 2o

30 |1650-652-014-00 CLAMP * !




172

1739-514 -0100

FIG. 86 LINK(3P) SYSTEM
(FH TYPE EXCEPT E6)(NO.1-6097)

21

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1725-514-001-00 ROD/22X353 * | edor
2 |1725-514-002-00 PLATE/STOPPER * | el
3 |V211-561-003-00 BOLT/M10X30 * |
3A|V231-361-002-50 FLANGEBOLT * | ethr
4 |1725-514-003-00 [PLATE/CHECKCHAIN * | i
5 |1725-514-004-00 [PIN/STOPPER * | iy
6 |[V560-160-010-00 [PIN/SNAP * | ator
7 [1427-511-002-00 SHACKLE * | edhn
8 [1725-514-200-00 CHAIN/CHECK/LH COMP | * | &,
9 |1614-514-280-00 BACKLE/TURN COMP * | el
10 [V304-260-012-00 NUT/M12 * | el
11 |1725-514-210-00 CHAIN/CHECK/RH COMP | * | &,
12 [1427-511-001-00 [PIN/10X32 * | ator
13 |[V500-162-502-00 [PIN,SPLIT/2.5X20 * | edor
14 |1725-514-220-00 LINK/LOWER COMP * | ey
15 [1739-514-210-00 BRACKET COMP * | ety
16 |V251-341-403-20 BOLT * | eln
17 |V304-460-014-00 NUT/M14 * | el
18 |V201-361-403-50 BOLT S
18A|V201-361-403-50 BOLT * | ator
19 |[V401-160-014-00 WASHER,SP/M14 * | el
20 [7930-601-002-00 [PIN/19X86 * | el
21 [1444-514-005-10 [PIN,HAIR (19) * | el
22 |1725-514-240-00 [LINK/TOP/RH COMP * | edar
23 |1614-514-310-00 SCREW/LH COMP * | edar
24 |1614-514-320-00 BUCKLE/TURN COMP * | edan
25 |V304-260-020-00 [NUT/M20 * | e
26 |1725-514-006-00 HOOK/TOP-LINK * | edar
27 |1725-514-005-00 [PLATE/L/25X117) * | ety
28 |V211-260-802-00 BOLT/S * | L2




1739-514 -0100

FIG. 86 LINK(3P) SYSTEM
(FH TYPE EXCEPT E6)(NO.1-6097)

173

S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | Txa23 clilp
28A|V231-360-801-60 FLANGEBOLT * | e&n
29 |V304-260-008-00 NUT * | 2
29A|V362-260-008-00 NUT/WASHER * | el
30 {1650-652-014-00 CLAMP * | edo7




174

FIG. 87 LINK(3P) SYSTEM(TH TYPE)

2
3
: \ﬂ\\m Y
L
Y F1G.129
1739-514A-0100
S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | Txa23 clilp
1 [1739-514-210-00 BRACKET COMP * 6097
1A [1725-514-720-10 BRACKET/TOPLINK COMP | * 6098
2 |V201-361-403-50 BOLT ( * 6
3 |V401-160-014-00 WASHER,SP/M14 * 6




FIG. 88 LINK(3P) SYSTEM(FH-V TYPE)(NO.1-1512)

2

°

Re @ ©°
)

/N
5

1739-514C-0100

»\/Ti N i ;0 18

175

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 [1725-514-001-00 ROD/22X353 * | d
2 |1725-514-002-00 PLATE/STOPPER *| L2,
3 |V211-561-003-00 [BOLT/M10X30 *| 4
4 [1725-514-003-00 PLATE/CHECKCHAIN * | A
5 |1725-514-004-00 [PIN/STOPPER * | s
6 |V560-160-010-00 PIN/SNAP *|
7 [1427-511-002-00 SHACKLE * | d
8 |[1725-514-200-00 CHAIN/CHECK/LH COMP | * | .2,
9 |1614-514-280-00 BACKLE/TURN COMP *| 2,
10 |[V304-260-012-00 NUT/M12 *| 2,
12 [1427-511-001-00 [PIN/10X32 * | e
13 |V500-162-502-00 PIN,SPLIT/2.5X20 *| 4,
14 [1725-514-220-00 LINK/LOWER COMP *| L2,
15 |1739-514-210-00 BRACKET COMP * | g
16 |[V201-361-403-50 BOLT *| 8
17 |V401-160-014-00 WASHER,SP/M14 * | 8
18 |7930-601-002-00 [PIN/19X86 *| L2,
19 |1444-514-005-10 PIN,HAIR (19) * | e
20 |1725-514-240-00 [LINK/TOP/RH COMP * |
21 {1614-514-310-00 SCREW/LH COMP * | g
22 {1614-514-320-00 BUCKLE/TURN COMP *|
23 |V304-260-020-00 NUT/M20 *|
24 [1725-514-006-00 HOOK/TOP-LINK * | A
25 [1650-652-014-00 CLAMP * | s




176

1725-515-0100

F1G.85

FIG. 89 ROD(LIFT) SYSTEM(FH TYPE)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1725-515-200-00

ROD/LIFT/LH COMP

1

1725-515-210-00

SCREW/RH COMP

1725-515-220-00

SCREW/RH COMP

1725-515-230-00

BUCKLE/TURN COMP

V304-260-020-00

INUT/M20

1560-526-001-40

IPIN/16X51

1305-931-003-00

PIN,HAIR

1716-502-004-00

IPIN/19X92

V304-260-016-00

NUT/M16

Slwoloo|~a o |onix |w |0 |~

V401-160-016-00

WASHER,SP/M16

| K| K| k| k| K| X ¥ ¥ X OW®W

N DN DN DN DN | = e e




FIG. 90 DRAW BAR SYSTEM

177

sT]
8 —|€13
! e,
1A I
|
! 1S]
e13
8A —og1s
1739-520 -0100
S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 [1739-520-200-10 HITCH/DRAWBAR SET * | eto9 | -6099 | 1
1A [1739-520-200-20 HITCH/DRAWBAR SET * | e180-| e100-| 1
2 |V201-361-404-50 BOLT/M14X45 * 6 6
3 |V401-160-014-00 WASHER,SP/M14 * 6 6
4 |V304-460-014-00 NUT/M14 * 6 6
5 |1674-520-210-00 PIN/30X162 COMP * 1 1
6 |1674-520-004-00 INSULATOR * ! !
7 [1673-525-002-20 [LINKPIN * | | a1
7A|1673-525-002-30 [LINKPIN * | ool | semo |1
8 [1739-919-001-00 LABEL/DRAWBAR * | ed9o | -e099
8A[1739-919-001-10 LABEL/TRH1712 * | e1d0-| e100- 11




178

FIG. 91 PLATE(TRAILER) SYSTEM
(EXCEPT E6,G TYPE)

%
w 7
o

P

N

o7
@
FIG.125  ||g 2 —?
FIG.127 1
¢
4—8
1739-520A-0100
S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | Txa23 clilp
1 [1725-702-001-00 PLATE/LOWER * | 90i0-| 20s0-
2 |V201-361-404-00 BOLT/M14X40 * 2929_ J,gg_
3 |V401-160-014-00 WASHER,SP/M14 * | 9959 | 2090-
4 |V304-460-014-00 NUT/M14 * | g9

2949- | 2949-




FIG. 92 VALVE(REMOTE/2DR-1S) SYSTEM(1/2)
(V TYPE)(NO.1-1518)

16~30-PLEASE SEE 2/2 PAGE

179

50
1739-530 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp

1 [1739-530-200-10 VALVE/CONTROL/2 ASSY | * | .1dis| -14s

2 |1789-530-410-00 KIT/SEAL ((SET * | el b

3 |1739-530-220-00 |COVER/VALVE = COMP * | el b

4 V210'360'603'50 BOLT/SP * -1518 -1518

5 |V301-260-006-00 NUT/M6 * | el ds

6 |V210-360-602-00 BOLT/SP * | el s

7 11636-505-220-00 [LEVER/125  COMP * | L2:] 438

8 [1444-307-007-00 |GRIP * | 28| 12s

9 [1789-530-002-10 COLLAR/06X14X13 * | sl ds

10 [1739-530-003-00 [PIN/05X39 * | hel ds

11 |[V411-260-005-00 WASHER * | sl ads

12 |V560-160-005-00 PIN/SNAP * | el ds

13 [1739-530-004-00 PIN/05X17 *| 28] 1As

14 |[V411-260-005-00 WASHER *| 28| 1As

15 |[V560-160-005-00 PIN/SNAP * | 28] 1As

16 |1725-509-260-00 ADAPTER/G1/4 ASSY * | ds| -1ds

17 |V720-112-401-10 RING/O * | gasl ads

18 [1725-509-260-00 ADAPTER/G1/4 ASSY * | sl ds

19 |V720-112-401-10 RING/O * | hsl ds

20 |1739-530-240-00 HOSE/VALVE/800 ASSY * | odsl s

21 |1739-530-240-00 HOSE/VALVE/800 ASSY * | hsl ds

22 [1342-402-006-00 BAND/WIRE/250 * | sl ds

23 |1725-508-310-00 ADAPTER/L/G1/4 ASSY * | 2s] 128

24 |V720-112-401-10 RING/O *| 2s] 128

25 {1739-530-240-00 HOSE/VALVE/800 ASSY * | adis| adis

26 |1425-621-004-00 HOLDER/JE/9-9 * | ods| ads

27 |V362-260-008-00 NUT/WASHER * | dsl ads

28 [1739-530-290-00 ADAPTER/458/G1/ ASSY * | Lds| adis

29 |V720-112-401-10 RING/O * | Ldel ads

30 [1739-530-290-00 ADAPTER/45B/G1/ ASSY * l l

-1518

-1518




180

FIG. 92 VALVE(REMOTE/2DR-1S) SYSTEM(2/2)
(V TYPE)(NO.1-1518)

36.38~50-PLEASE SEE 1/2 PAGE

1739-530 -0100

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
31 |V720-112-401-10 RING/O * | sl 1ds
32 [1739-530-290-00 ADAPTER/45B8/G1/ ASSY * | dsl -1dis
33 |V720-112-401-10 RING/O * | sl -1ds
34 [1739-530-290-00 ADAPTER/45B/G1/ ASSY * | ds| -1dis
35 |V720-112-401-10 RING/O * | el ds
36 |P118-702-033-00 * | sl s
37 |1739-530-270-00 ASSY * | dsl s
38 |1739-530-320-10 STAYUNDER/A COMP * | sl 1ds
39 |1739-530-330-00 STAY/UNDER/B COMP * | sl -1ds
40 |V3863-260-008-00 NUT/WASHER * | L2sl 48s
41 [1739-530-009-10 BRACKET/VALVE * | dsl -1ds
42 |3666-202-005-00 PROTECTOR * | sl s
43 |1739-530-350-00 BRACKET/OUTLET COMP | * | . ls| -1dis
44 |1739-530-310-00 STAY/PIPE COMP * | As| A8
45 |P118-702-033-00 * | odsl afs
46 |V211-360-80250 BOLT/SP *| 26| 1As
47 |V363-260-008-00 NUT/WASHER *| sl s
48 |1518-903-006-00 MARK/PORT/A * | 2e| 138
49 |1518-903-007-00 MARK/PORT/B * | 2e| 138
50 |{1739-530-008-00 LABEL/CONTROL/SUBCON | * | . ls| 148
51 [1739-530-290-00 ADAPTER/45B/G1/ ASSY HE-NELT
52 |V720-112-401-10 RING/O * | adis| ags




FIG. 93 VALVE(2DR-1S) SYSTEM(V TYPE)

1739-530E-0100

(NO.1519-)

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P O |R REMARKS
c | Tx623 Llp
1 [1789-530-510-00 BRACKET/VALVE COMP | * | ad97| -sto7
1A [1739-530-540-00 BRACKET/VALVE COMP | * | gods- | eods-
2 |1739-530-200-10 VALVE/CONTROL/2 ASSY | * | .1g3; | -18m
2A(1728-508-270-00 VALVE/1S-2D = ASSY * | 1gdo- | 182
3 [1739-530-410-00 [KIT/SEAL SET * | e | ida
4 |V210-360-603-50 BOLT/SP * | v | 150
5 |V301-260-006-00 NUT/M6 * | gsge | 152
6 |V210-360-602-00 BOLT/SP * | 1510 | 1519-
7 [1789-530-550-00 BRACKET COMP * | eode- | eois
8 |V231-361-002-50 FLANGEBOLT * | cods | eoss-
9 [1739-530-520-00 ARM/LEVER COMP * | 20| 155
10 |1739-530-002-10 |[COLLAR/06X14X13 * b | sl
11 [1739-530-003-00 PIN/05X39 * | ook0 | 2950
11A[1739-530-003-10 [PIN/05X39 * | b | 2ols-
12 |V411-260-005-00 WASHER * | 1510 | 1519-
13 |V560-160-005-00 PIN/SNAP * | 1510 | 1510
14 [1739-530-004-00 PIN/05X17 * | 1539-| 1579
15 |V411-260-005-00 WASHER * | ive- | 150-
16 |V560-160-005-00 PIN/SNAP * | sie-| 150
17 |1789-530-051-00 LEVER/M08X110 * | 52| 152
18 |1444-507-003-00 |GRIP,LEVER * | 15%9-| 1559
19 |V304-260-008-00 NUT * | 1519-| 1519
20 [3650-380-220-10 HOSE/HYDRAULIC/900 * | ee | 1530
21 |1705-408-230-00 ADAPTER/L/G1/4 ASSY * | et | 15te
22 |V720-112-401-10 RING/O * | 15t9-| 1510
23 |[P118-702-033-00 [PLUG * | 1539-| 1539
24 |1342-402-006-00 BAND/WIRE/250 * | oda| s
24A(1342-402-006-00 BAND/WIRE/250 * | 63| 183
25 [1425-621-004-00 HOLDER/JE/9-9 * | st | 1510
26 |V362-260-008-00 NUT/WASHER * | 15le- | 15lo




18z FIG. 93 VALVE(2DR-1S) SYSTEM(V TYPE)(NO.1519-)

1739-530E-0100

S tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ | TXG23 clL|p

27 |1739-530-052-00 GUARD/HOSE/300 * 6160. 6160.

28 [1342-402-006-00 BAND/WIRE/250 * 61(2,0. 6180_

29 |1739-530-530-00 COVER/VALVECOMP * 15}9. 15%9_

30 {1739-530-008-00 LABEL/CONTROL/SUBCON | * 15%9. 15%9_
*

31 |[V120-376-001-20 SCREW/SP 1530 | 155




FIG. 94 LINK(MOWER) SYSTEM
(FH TYPE)(NO.1-6058,EXCEPT E6 TYPE)

1725-553 -0100

F1G.61
F1G.62

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-5563-210-20

LINK/MOWER/3P COMP

V203-361-203-50

BOLT

V401-160-012-00

WASHER,SP/M12

1725-553-220-00

ROD/LINK COMP

1725-553-001-00

COLLAR/16X22X20

V334-460-016-00

NUT

1725-553-230-00

SHAFT/LIFT COMP

[e-RENRIorNI BT R IGRE VAT

1725-553-002-00

HUB/28X38X30

1725-553-240-10

LINK/LIFT/LH COMP

1725-553-250-30

LINK/LIFT/RH COMP

7963-611-003-00

IPIN/12X48

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

1725-553-260-00

ARM/MID COMP

1725-553-004-00

PIN/16X107

3621-211-003-00

WASHER

V500-163-003-00

IPIN,SPLIT/3X30

1725-553-270-00

LINK/UPPER COMP

1725-553-280-00

LINK/LOWER COMP

8657-608-053-10

IPIN/12X42

1427-317-003-00

CLIP,PIN

2139-505-002-00

GROMMET

1725-553-005-10

SHAFT/ADJUST

%HHMMNNNNMMMNNHHMHMHHNNH

'
N
N

1725-553-005-20

SHAFT/ADJUST

N

Ny

oo
T

8657-611-001-00

NUT/ADJUST

V500-162-502-50

PIN,SPLIT/2.5X25

V411-260-012-00

WASHER /M12

8657-611-003-00

WASHER/13X26X06

V304-260-012-00

NUT/M12

1705-5556-220-00

NUT/GAUGE COMP

F| K| K| N K| K| K| K| K| N| K| K| K| k| K| %| k| K| N[ k| K| K| k| K| ¥| k| ¥ ¥ ¥ F[OWR

G S e




184

1725-553 -0100

FIG. 94 LINK(MOWER) SYSTEM

(FH TYPE)(NO.1-6058, EXCEPT E6 TYPE)

32A
Q 328

6 &— 337

FIG..61
FIG.62

320

S ITyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
30 |1725-553-006-00 PLATE/GAUGE * !
31 |V362-260-008-00 NUT/WASHER * !
32 |8657-611-004-00 KNOB/10X33 * | oaee
32A(1120-311-003-00 KNOB/HANDLE * | ogng
32B|1725-553-007-00 KNOB/ADJUST * | e
32C|1725-553-007-10 KNOB/ADJUST * | gado. 1
33 |V580-140-402-50 [PIN,SPRING/4 X25 * | oges
33A|V304-260-010-00 NUT * | goda.




FIG. 95 LINK(MOWER) SYSTEM(FH TYPE)(NO.6059-)

1739-553 -0100

185

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Tx@23 clilp
1 |1725-553-210-20 LINK/MOWER/3P._ COMP | * | ¢lo
2 |V203-361-203-50 BOLT * | eolo-
3 |V401-160-012-00 WASHER,SP/M12 * | eoo-
4 |1725-553-220-00 ROD/LINK  COMP * | eobo-
5 |1725-553-001-00 |[COLLAR/16X22X20 * | eobo
6 |V334-460-016-00 NUT * | eogo
7 |11725-553-230-00 SHAFT/LIFT COMP * | eode-
8 |1725-553-002-00 HUB/28X38X30 * | eofo-
9 [1725-553-240-10 LINK/LIFT/LH COMP * | eobo-
10 |1725-553-250-30 LINK/LIFT/RH COMP * | eoko-
11 [7963-611-003-00 PIN/12X48 * | eoto
12 [V411-260-012-00 WASHER /M12 * | eoo
13 |V500-163-002-00 PIN,SPLIT/3 X20 * | aoZo
14 [1725-553-260-00 ARM/MID COMP * | aoZo
15 |1725-553-004-00 [PIN/16X107 * | aoZo
16 [3621-211-003-00 WASHER * | eoto-
17 |V500-163-003-00 PIN,SPLIT/3X30 * | eoto-
18 [1725-553-270-00 LINK/UPPER COMP * | oo
19 |1725-553-280-00 LINK/LOWER COMP * | eofo-
20 |8657-608-053-10 [PIN/12X42 * | oo
21 [1427-317-003-00 [CLIP,PIN * | oo
22 [2139-505-002-00 GROMMET * | eobo-
23 [1725-553-005-20 SHAFT/ADJUST * | eodo-
24 |8657-611-001-00 NUT/ADJUST * | eodo-
25 |V500-162-502-50 [PIN,SPLIT/2.5X25 * | eodo-
26 [V411-260-012-00 WASHER /M12 * | eode-
27 |8657-611-003-00 WASHER/13X26X06 * | eodo-
28 |V304-260-012-00 NUT/M12 * | aoZo
29 [1705-555-220-00 NUT/GAUGE  COMP * | eodo-
30 |1725-553-006-00 PLATE/GAUGE * | aolo




186

FIG. 95 LINK(MOWER) SYSTEM(FH TYPE)(NO.6059-)

1739-553 -0100

6059-

S tyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TXG23 clL|p

31 |1739-553-001-00 [COVER * 6059.

32 |3661-212-001-00 [LINING/50 * | oo

33 |V362-260-008-00 NUT/WASHER * 60},9_

34 |1725-553-007-10 KNOB/ADJUST * 60},9_

35 (V304-260-010-00 NUT * !




FIG. 96 LINK(MOWER) SYSTEM(TH TYPE)

08C

1739-553A-0100

& 22
o 22

187

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-5563-230-00

SHAFT/LIFT  COMP

1725-553-002-00

HUB/28X38X30

1725-553-240-10

LINK/LIFT/LH COMP

1725-553-250-30

LINK/LIFT/RH, COMP

7963-611-003-00

IPIN/12X48

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

[e-RENRIorNI BT R IGRE VAT

1725-5563-260-00

ARM/MID COMP

1725-553-004-00

PIN/16X107

3621-211-003-00

WASHER

V500-163-003-00

PIN,SPLIT/3X30

1725-553-270-00

LINK/UPPER COMP

1725-553-280-00

LINK/LOWER COMP

8657-608-053-10

IPIN/12X42

1427-317-003-00

CLIP,PIN

2139-505-002-00

GROMMET

1725-553-005-10

SHAFT/ADJUST

'
N
N

1725-553-005-20

SHAFT/ADJUST

@R =t b0 po| DO Bo| DO D] DO D] DO DO K[ | DO K

N

N

o
"

8657-611-001-00

NUT/ADJUST

V500-162-502-50

IPIN,SPLIT/2.5X25

V411-260-012-00

WASHER /M12

8657-611-003-00

WASHER/13X26X06

V304-260-012-00

NUT/M12

1705-555-220-00

NUT/GAUGE COMP

1725-553-006-00

PLATE/GAUGE

1739-553-001-00

COVER

o

=

Lo
v

3661-212-001-00

LINING/50

o i B s L e i e B

o

=

Lo
v

V362-260-008-00

NUT/WASHER

8657-611-004-00

KNOB/10X33

1120-311-003-00

KNOB/HANDLE

®| K| K| N | K| K| K| K| K| N| K| K| K| k| K| N| k| K| X[ k| K| K| k| K| ¥| *| ¥ ¥ ¥ F[OWR

B8
=t
> ot




188 FIG. 96 LINK(MOWER) SYSTEM(TH TYPE)

~
(e @

-2

X

@r 22
& — 22
1739-553A-0100
S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TXG23 clLlp
28B|1725-553-007-00 KNOB/ADJUST * 3798
28C|1725-553-007-10 KNOB/ADJUST * 3739 | 1
29 |V580-140-402-50 [PIN,SPRING/4 X25 * 2305
29A|V304-260-010-00 NUT *

1
2306-




FIG. 97 CYLINDER(LIFT) SYSTEM(TH TYPE)

1739-554 -0100

FI1G.82

/———_\—'\\

189

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

=oan

= mQ

REMARKS

1739-554-210-20

STAY/CYLINDER COMP

WO = -

1739-554-220-00

CYLINDER/TXG ASSY

K182-032-001-00

PISTON

K182-002-002-00

STOPPER,PISTON

K182-032-002-00

ROD PACKING

K182-032-003-00

DUST/SEAL

1739-554-270-00

ADAPTER/L/ORI/0.9

K200-035-008-00

ORIFICE SCREW/0.9

© (00|30 O[> |||

1682-408-220-00

HOSE/DERIVERY ASSY

©
>

3650-380-220-10

HOSE/HYDRAULIC/900

=
[
o

=
o

1739-554-003-00

WASHER/15X30X05

—
—

1739-554-001-10

IPIN/15X72

—
3]

1739-554-240-10

STAY/ARM COMP

-
(UM

1739-554-280-00

ARM/LIFT ASSY

=
'S

8654-203-201-00

BUSH/25X28X15

—
ot

V760-150-000-00

NIPPLE,GREASE

=
[=2]

1739-554-002-10

PIN/25X71

[
3

V201-361-203-50

BOLT/M12X35

-
Qo

V401-160-012-00

WASHER,SP/M12

=
©

1739-554-260-00

ROD/LINK COMP

DN
o

1560-140-002-00

BUCKLE/TURN/M16

[\V]
—

V304-260-016-00

NUT/M16

DN
DN

1705-508-002-00

IPIN/15X60

[\]
w

V411-260-014-00

WASHER,PL/M14

¥ | k| K| N| k| K| K| k| K| K| k| K| N| k| K| %| k| K| X| k| X X| *| ¥ X|OW®R

»—-»—-»—-»—-HH»—I»—IHHM.—A.—AH»—I&»—I%»—I.—A.—A.—A.—AHHHH

Do
1S

V500-163-002-50

PIN,SPLIT/3 X25




190

FIG. 98 HOOD SYSTEM(E6 TYPE)

1725-601 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o

=T RQ

REMARKS

1725-601-200-00

HOOD COMP

1

Froo

1725-601-003-00

SEAL/70X20X680

1705-601-018-00

INSULATOR

1705-601-021-00

SEAL/20X20X100

1593-601-072-00

TRIM/1X6X360

1703-601-009-10

SPRING

V211-360-801-60

BOLT,SEMS (SP)

V362-260-008-00

NUT/WASHER

© |00 |3 | O x| N

1705-601-007-00

NET/HOOD

V273-360-601-50

BOLT/M6X15

1705-601-230-01

SPACER COMP

4L

V210-360-601-20

BOLT,SEMS

V360-260-006-00

NUT/M6

1725-601-210-00

ARM/HOOD COMP

V363-260-008-00

NUT/WASHER

V211-360-802-00

BOLT/SP

V411-260-012-00

WASHER /M12

1689-621-007-00

WASHER/12X26X04

1689-621-008-00

BOLT

V363-260-008-00

NUT/WASHER

R | K| k| k| K| K| k| k| K| K| K| k| K| K| K| k| X| X ¥ *|OWWP

N DN N DN DR O O N R R R NN ] =




FIG. 99 HOOD SYSTEM(EXCEPT E6 TYPE)

1739-601 -0100

191

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=RQ

REMARKS

1739-601-220-00

HOOD COMP

1

Blron

1725-601-003-00

SEAL/70X20X680

1705-601-018-00

INSULATOR

1705-601-021-00

SEAL/20X20X100

1593-601-072-00

TRIM/1X6X360

1703-601-009-10

SPRING

V211-360-801-60

BOLT,SEMS (SP)

[e-RENRNIorNI BTN IGURI RN

V362-260-008-00

NUT/WASHER

1705-601-007-00

NET/HOOD

V273-360-601-50

BOLT/M6X15

1705-601-230-01

SPACER COMP

4L

V210-360-601-20

BOLT,SEMS

V360-260-006-00

INUT/M6

1725-601-210-00

ARM/HOOD COMP

V363-260-008-00

NUT/WASHER

V211-360-802-00

BOLT/SP

V411-260-012-00

WASHER /M12

V411-260:-012-00

WASHER /M12

1689-621-007-00

WASHER/12X26X04

1689-621-008-00

BOLT

V363-260-008-00

NUT/WASHER

B K| % | k| K| K| k| K| K| k| K| K| k| K| K| k| K| X| *| ¥ X|OW®R

DOl DO| DO DO D] DO | | R R D] R R R DN DN e e

DOl D[ DO DO DO DO | | R R e D R R R D] DN e | e




192

1739-602 -0100

FIG.100 GRILLE SYSTEM(EXCEPT E6 TYPE)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1 |1705-601-026-00

COVER/FRONT

1 1

2 |1739-602-002-00

COVER/FRONT/MESH

1

1
-2453 | -2453

7F

2A(1739-602-002-10

COVER/FRONT/MESH

1 1
2454~ | 2454~

7F

V350-160-005-00

NUT,SPEED

1444-601-015-00

WASHER/6X14X3

TRIM/200

1725-602-002-00

COVER/UNDER

2161-506-005-00

SCREW/TAPPING/6X16

3
4
5 [1705-601-022-00
6
7
8

V210-360-601-20

BOLT,SEMS

9 [1739-602-004-00

HOOD/LAMP

10 |V361-260-006-00

NUT

11 |V411-260-008-00

WASHER,PL/M 8

12 |V210-360-601-60

BOLT(SP)/M6X16

13 |V411-260-008-00

WASHER,PL/M 8

14 |V411-260-012-00

WASHER /M12

15 [1739-602-210-00

BRACKET/LAMP COMP

,
[
LRl pof o po| o | H| M| dof | M| o o
00
,
o
LRl pof o po| o pof H| M| b | M| o o
o]

1739-602-210-10

BRACKET/LAMP COMP

16 |[V361-260-006-00

NUT

% K| k| k| K| K| k| k| K| K| K| K| K| K| K| k| ¥ X X(OFWW

1 1
3919- | 3919-
1 1

17 |V211-360-801-60

BOLT,SEMS (SP)




FIG.101 GRILLE SYSTEM(E6 TYPE)

1739-602A-0100

193

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1705-601-026-00

COVER/FRONT

1

[\

1725-602-001-00

COVER/FRONT/MESH

-3769

7F

1725-602-001-10

COVER/FRONT/MESH

3770-

7F

V350-160-005-00

NUT,SPEED

1444-601-015-00

WASHER/6X14X3

1705-601-022-00

TRIM/200

1725-602-002-00

COVER/UNDER

2161-506-005-00

SCREW/TAPPING/6X16

@ |3 |0 |O x|

V210-360-601-20

BOLT,SEMS

*| K| K| k| K| X ¥ ¥ X|OW®R

D DN = D | ORI




194

FIG.102

COVER SYSTEM(EXCEPT E6 TYPE)
7+7A
|

12

a 12A
- 13

100-24 134
1739-604 -0100
S ITyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1739-604-001-00 [COVER/FRONT/LH * ! !
2 [1739-604-002-00 COVER/FRONT/RH * ! !
3 [1705-601-280-00 [PLATE/IR/18X50 COMP *| 2 2
4 |V120-376-001-60 SCREW/SP * | e ke
4A |1725-604-051-00 SCREW/SP/M06X16 R AR
5 [1593-601-073-00 WASHER/06X16X01 | A 0
6 |V361-260-006-00 NUT *| 2 2
7 |1725-604-200-00 COVER/LOWER ASSY * | adea| -arsa
7A11703-604-330-00 COVER/LOWER ASSY * | s | aris
8 |1725-604-201-00 NET/SIDE/LH A
8A|1703-604-331-00 NET/COVER/LOWER/LH * | ks | aris
9 |1725-604-202-00 NET/SIDE/RH * | ydes | -4rea
9A [1724-604-302-00 NET/COVER/LOWER/RH * | ks | anis
10 |V350-160-004-00 NUT,SPEED/P4 | 3B .3
10A|V350-160-004-00 NUT,SPEED/P4 A
11 [1705-601-019-00 SEAL/10X10X500 ¥ 2 2
12 [1593-601-073-00 WASHER/06X16X01 | o&e | ot
12A(1725-604-051-00 SCREW/SP/M06X16 * | grm| o751
13 |[V120-376-002-00 SCREW/SP * | ode | o
13A(1725-604-052-00 SCREW/SP/M06X20 * | o8l oo
13B|[1725-604-052-00 SCREW/SP/M06X20 * | b | ors
14 [1725-604-003-00 SEAL/30X20X350 * 2 2




FIG.103 COVER SYSTEM(E6 TYPE)
7+7A
|

100-

o 13

12

12

195

100-2A 13A
1739-604A-0100
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp

1 [1739-604-001-00 COVER/FRONT/LH *| !

2 [1739-604-002-00 COVER/FRONT/RH *| !

3 |1705-601-280-00 [PLATE/IR/18X50, COMP *| 2

4 |V120-376-001-60 SCREW/SP * | 0

4A |1725-604-051-00 SCREW/SP/M06X16 * | odd

5 [1593-601-073-00 WASHER/06X16X01 * | e

6 |V361-260-006-00 NUT *| 2

7 |1725-604-200-00 COVER/LOWER ASSY * | e

7A11703-604-330-00 COVER/LOWER ASSY * | unds

8 |1725-604-201-00 INET/SIDE/LH * | udea

8A|1703-604-331-00 NET/COVER/LOWER/LH * | unds

9 [1725-604-202-00 NET/SIDE/RH * | e

9A |1724-604-302-00 NET/COVER/LOWER/RH * | s

10 |V350-160-004-00 NUT,SPEED/P4 * | 3
10A|V350-160-004-00 NUT,SPEED/P4 * |33

11 [1705-601-019-00 SEAL/10X10X500 | 2

12 [1593-601-073-00 WASHER/06X16X01 * | 0
12A(1725-604-051-00 SCREW/SP/M06X16 * | 08

13 |[V120-376-002-00 SCREW/SP * | 0
13A1725-604-052-00 SCREW/SP/M06X20 * | A
13B|1725-604-052-00 SCREW/SP/M06X20 * | oa

14 [1725-604-003-00 SEAL/30X20X350 *| 2




196

1725~

FI1G.104 FENDER SYSTEM(E6 TYPE)

06 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1725-606-200-00

FENDER/LH COMP

1
-1397

N

1725-606-200-10

FENDER/LH COMP

1
1398-

N
ol

1427-621-012-00

GROMMET

1

1519-604-005-00

RUBBER,HOOK

1725-606-003-00

GUIDE/LEVER/LH

2161-506-005-00

SCREW/TAPPING/6X16

1723-607-001-10

TRAY/BOTTLE

V211-360-802-00

BOLT/SP

1421-606-002-00

CATCHER,HAND

V411-260-008-00

WASHER,PL/M 8

3756-361-002-00

WASHER

1376-606-005-00

WASHER/9X32X2

1
1
3
1
1
1
1
1
2
2

V211-260-802-00

BOLT/S

-5227

V231-360-801-60

FLANGEBOLT

1725-606-210-00

FENDER/RH COMP

2
5228~

1
-1397

4L

1725-606-210-10

FENDER/RH COMP

1
-1651

4L

1725-606-210-20

FENDER/RH COMP

4L

1427-621-012-00

GROMMET

1
1652-
1

1519-604-005-00

RUBBER,HOOK

1

1725-606-004-00

GUIDE/LEVER/RH

1
-1562

16A

1725-606-011-00

GUIDE/LEVER/RH

1
1563-
3

2161-506-005-00

SCREW/TAPPING/6X16

1421-606-002-00

CATCHER,HAND

V411-260-008-00

WASHER,PL/M 8

3756-361-002-00

WASHER

1376-606-005-00

WASHER/9X32X2

V211-260-802-00

BOLT/S

1

1

1

2

2

-5227
2

22A

V231-360-801-60

FLANGEBOLT

1725-606-220-00

COVER/REAR COMP

5228-
1

4L

23A

1739-606-220-30

COVER/REAR COMP

| K| | k| k| K| k| k| k| K| K| k| k| K| K| k| k| N| K| k| k| K| K| k| k| K| X ¥ ¥ X|OW®W

'62174
6275-

4L




FI1G.104 FENDER SYSTEM(E6 TYPE)

1725-606 -0100

-5227
4
5228-

S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
24 |3670-231-004-00 [CAP/40 s
25 |1444-621-016-00 |[CAP,RUBBER (9) * | eo2s
26 |V211-360-801-60 BOLT,SEMS (SP) * T
*

26A|V231-360-801-60 FLANGEBOLT




198 FIG.105 FENDER SYSTEM
(EXCEPT E6 TYPE)(NO.1-4076)

1739-606 -0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
TXG23 clilp
1 |1739-606-200-00 FENDER/LH COMP a0 | -sh0| 4L
1A [1739-606-200-10 [FENDER/LH COMP L L 4L

-1i70 | -1170 1

].B 1 7 3 9 - 6 0 6 -2 0 0 -2 0 FENDER/LH COMP -4076 '40176 1 4L

2 [1427-621-012-00 GROMMET

1 1
'3{10 -340

2A(1404-621-030-00 GROMMET,SMALL -ai76 | -ad7e

1519-604-005-00 RUBBER,HOOK 4016 | 4076

1725-606-003-00 GUIDE/LEVER/LH -a616 | -4016

2161-506-005-00 SCREW/TAPPING/6X16 a6 | ade

1 1
-4076 | -4076

V411-260-008-00 WASHER,PL/M 8 -aiie | -adre

3
4
5
6 11421-606-002-00 CATCHER,HAND
7
8

3756-361-002-00 WASHER

-40176 -40176
9 |1376-606-005-00 WASHER/9X32X2 2 2

-4076 | -4076
2 2

10 V211'260'802'00 BOLT/S -4076 -4076

11 [1739-606-210-00 FENDER/RH COMP i | -si0 | 4L

11A|1739-606-210-10 FENDER/RH COMP

-

1 1
1612 | -1612 4L

11B|1739-606-210-20 FENDER/RH COMP

-4076 | -4076 3 |[4L

12 |1427-621-012-00 GROMMET -340 -340

12A(1404-621-030-00 GROMMET,SMALL 4016 | 4076
1 1

13 [1519-604-005-00 RUBBER,HOOK

-4076 | -4076
1 1

14 [1725-606-004-00 GUIDE/LEVER/RH s | s

14A[1725-606-011-00 GUIDE/LEVER/RH sdia | -acie

15 |2161-506-005-00 SCREW/TAPPING/6X16

-4076 | -4076
1 1

16 1421-606-002-00 CATCHER,HAND -4076 -4076

17 |V411-260-008-00 WASHER,PL/M 8 -atie | -adre

18 |[3756-361-002-00 WASHER

-40176 -40176
19 |1376-606-005-00 WASHER/9X32X2 2 2

-4076 | -4076
20 |[V211-260-802-00 BOLT/S -atae | -afie

21 [1444-621-016-00 (CAP,RUBBER (9) a2 | adie
1 1

| K| k| k| k| K| K| k| k| K| K| k| k| K| K| k| k| N| K| k| k| K| K| k| k| K| X ¥ ¥ X|OW®W

22 1 7 3 9 - 6 0 6 - 2 2 0 - 1 0 COVER/REAR COMP -4076 -4076 4L
23 |V211-360-801-60 BOLT,SEMS (SP) -a076 | _-4076




1739-606A-0100

FIG.106 FENDER SYSTEM

(EXCEPT E6 TYPE)(NO.4077-)

199

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | Txa23 clilp
1 [1739-606-200-00 FENDER/LH  COMP * | o Gdol sho| [4L
1A 1 739'606' 200' 10 FENDER/LH COMP * .11170 .11170 1 4L
1B|1739-606-200-20 FENDER/LH  COMP * | d | |1 4L
2 [1427-621-012-00 GROMMET * | ool -sho
2A[1404-621-030-00 GROMMET,SMALL * | sdir | st
2B|1564-621-030-00 GROMMET/12X17X04 * | ks | soss
3 |1519-604-005-00 RUBBER,HOOK * ! !
4 |1725-606-003-00 GUIDE/LEVER/LH * ! !
5 |2161-506-005-00 SCREW/TAPPING/6X16 * 3 3
6 [1421-606-002-00 CATCHER,HAND * ! !
7 |V411-260-008-00 WASHER,PL/M 8 * ! !
8 [3756-361-002-00 WASHER * ! !
9 [1376-606-005-00 WASHER/9X32X2 * 2 2
10 [V211-260-802-00 BOLT/S * | s | sd
10A|V231-360-801-60 FLANGEBOLT * | o2 | saza.
11 [1739-606-210-00 FENDER/RH COMP * | o ghol skl [4L
11A|1739-606-210-10 FENDER/RH COMP * | ds| di2| 1 |4L
11B|1739-606-210-20 FENDER/RH COMP * | 1els-| 1613 |3 |4L
12 [1427-621-012-00 GROMMET * | ol o
12A[1404-621-030-00 GROMMET,SMALL * | adir | -sdar
12B[1564-621-030-00 GROMMET/12X17X04 * | cols- | sois-
13 |1519-604-005-00 RUBBER,HOOK * ! !
14 |1725-606-004-00 GUIDE/LEVER/RH * | s | a1m0a
14A|(1725-606-011-00 GUIDE/LEVER/RH R AR
15 [2161-506-005-00 SCREW/TAPPING/6X16 * 3 3
16 [1444-621-016-00 CAP,RUBBER (9) * | .etks| -60s8
16A|1444-621-016-00 |ICAP,RUBBER (9) * | eodo- | 6oi9-
17 |1739-606-220-10 COVER/REAR COMP * | 600! -e010| |4L
17A|1739-606-220-20 COVER/REAR  COMP * | eom-| eos1-| 3 |4L
18 [V211-360-801-60 BOLT,SEMS (SP) * | sgo1| -sop1




200

1739-606A-0100

FI1G.106 FENDER SYSTEM

(EXCEPT E6 TYPE)(NO.4077-)

KEY

PART CODE

DESCRIPTION

* |0 " »

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

18A

V231-360-801-60

FLANGEBOLT

4
5222~

4
5222~




1725-611 -0100

FIG.107 SEAT SYSTEM(E6 TYPE)

201

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oNn
= mQ

REMARKS

1631-611-210-20

SEAT ASSY

1

1593-611-011-30

HOLDER/SWITCH

.
B~
P

1593-611-011-40

HOLDER/SWITCH

1593-623-280-00

SEATSWITCH & ASSY

1593-623-272-00

BOOT

1593-623-273-00

NUT

V301-260-006-00

NUT/M6

V401-160-006-00

WASHER,SP/M 6

1593-611-014-00

SPRING/D=6

1376-606-005-00

WASHER/9X32X2

2144-117-002-00

NUT/M8

1305-241-001-00

PIN,HAIR

1725-611-200-00

BRACKET/SEAT/F COMP

V363-260-008-00

NUT/WASHER

1725-611-001-00

BRACKET/SEAT/R

V363-260-008-00

NUT/WASHER

1488-611-210-00

ADJUSTER,SEAT L ASSY

1488-611-220-10

ADJUSTER,SEAT/RH

1725-611-002-00

PLATE/1/38X220

V363-260-008-00

NUT/WASHER

V211-360-801-60

BOLT,SEMS (SP)

ko
ol ] D | e D] e W | = D] Dol D] ol O | = pagpa
n

1725-611-210-00

STAY/SEAT/F  COMP

-1746

1725-611-210-10

STAY/SEAT/F  COMP

1725-611-210-20

STAY/SEAT/F  COMP

1
-2502
1
-2923

1725-611-210-30

STAY/SEAT/FRONT COMP

1
-5582
1

1725-611-210-40

STAY/SEAT/FRONT COMP

1725-611-210-50

STAY/SEAT/FRONT COMP

-6097
1

=)

V211-261-002-00

BOLT,SEMS

6098-
4

1725-611-220-10

ARM/COUNTER ASSY

1725-611-220-20

ARM/COUNTER ASSY

®| K| K| N K| K| k| K| K| N| K| K| N| k| K| %| K| K| N[ k| K| ¥| k| ¥| ¥| *| ¥ ¥ ¥ F[OWR

1
-1746
1
-2194




202 FIG.107 SEAT SYSTEM(E6 TYPE)

1725-611 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION REMARKS

oo
TR Q

A= -

23B[1725-611-220-30 ARM/COUNTER _ ASSY 210

24 13650-106-006-00 BUSH/15X17X15

25 |3517-205-007-00 WASHER

26 |V704-140-015-00 RING,SNAP/15C

27 |1742-611-240-00 BELT/SEAT SET

28 |V201-461-002-50 BOLT/M10X25

29 |V401-160-010-00 WASHER,SP/M10

30 |V411-260-010-00 WASHER/M10

31 |1646-703-001-00 NUT

| K| K| k| k| K| K| ¥ ¥ X OW®W

e I T Y e e e T

32 |1725-611-003-00 PLATE/LL/94X80




FIG.108 BASE(SEAT) SYSTEM
(EXCEPT E6 TYPE)(NO.1-6097)

1739-611 -0100

203

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | Txa23 clilp
1 [1725-611-210-00 STAY/SEAT/F COMP * | el ke
1A[1725-611-210-10 STAY/SEAT/F.  COMP * | oo | -om02 |3
1B|[1725-611-210-20 STAY/SEAT/F COMP * | odas| -age3| 1
1C|1725-611-210-30 STAY/SEAT/FRONT COMP | * | sdho| -5osa |1
1D|1725-611-210-40 STAY/SEAT/FRONT COMP | * | .ado7| -e097] 1
1E [1725-611-210-50 STAY/SEAT/FRONT COMP | * | gods- | eoss- | 1
2 |V211-261-002-00 BOLT,SEMS *| 4 4
3 [1725-611-220-10 ARM/COUNTER ASSY * | el e
3A|1725-611-220-20 ARM/COUNTER ASSY AL
3B|1725-611-220-30 ARM/COUNTER ASSY * | o1ds | o1ds |1
4 |3650-106-006-00 BUSH/15X17X15 * 1 !
5 [3517-205-007-00 WASHER * 1 !
6 |V704-140-015-00 RING,SNAP/15 C * ! !
7 [17839-611-001-00 PLATE/SEAT * 2 2
8 [1739-611-002-00 (COLLAR/09X14X15 * 2 2
9 [V211-360-803-50 BOLT/SP * 2 2
10 |V211-360-802-00 BOLT/SP * 2 2




204

1739-611A-0100

FIG.109 BASE(SEAT) SYSTEM
(EXCEPT E6 TYPE)(NO.6098-)

6098-

6098-

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

¢ | Txa23 cliLlp

1 |1725-611-210-50 STAY/SEAT/FRONT COMP | * | eods-| sods-

2 |V211-261-002-00 BOLT,SEMS * | eoos- | 6098-

3 |1725-611-220-30 ARM/COUNTER . ASSY * | eoss- | 6058

4 |3650-106-006-00 BUSH/15X17X15 * | eoss- | 6058

5 |3517-205-007-00 WASHER * | eoss- | 60a8-

6 |V704-140-015-00 RING,SNAP/15C * | eoss | eoss-

7 11739-611-230-00 PANEL/SEAT/E4 COMP * | eods- | eoss-

8 |V211-360-801-60 BOLT,SEMS (SP) * | eogs- | eoss-

9 [V231-361-002-50 FLANGEBOLT * z z




FIG.110 MIRROR SYSTEM(EXCEPT E6 TYPE)

1739-619 -0100

205

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1674-619-310-00

ARM/MIRROR  ASSY

1

V210-360-601-60

BOLT(SP)/M6X16

1739-619-210-00

STAY/MIRROR , COMP

1725-407-001-00

COLLAR/08X12X13

V210-360-604-00

BOLT/SP

1421-507-014-00

WASHER/6X24X2

|0 O[> ||

1674-619-300-10

MIRROR ASSY

*| K| %] k| X X X|OW R

=D D D = DN

=D D D e DN




206

1725-631 -0100

FIG.111 FLOOR SYSTEM

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 |1725-631-001-00 FLOOR * | dial dia| 4L
1A|1725-631-001-10 FLOOR * | lets-| 16ls | 1[4L
2 [1725-631-200-00 COVER COMP * ! ! 4L
3 |[V362-260-008-00 NUT/WASHER * 2 2
4 |V211-360-801-60 BOLT,SEMS (SP) * | | -sae
4A |V231-360-801-60 FLANGEBOLT * | eoo | 5o5s.
5 |1725-631-004-00 SEAL/30X20X150 * 1 1
6 |1725-631-002-10 MAT/LH * ! !
7 11725-631-003-10 MAT/RH * ! !
8 |1527-604-002-00 |CLIP(B) *| 10 10




FIG.112 PLATE(NUMBER) SYSTEM(G TYPE) 207

_\
-
i
>

e

T

\
N

%

1772-635 -0100

TYPE OF MODEL
TXG23

REMARKS

O~
=oNn
= mQ

KEY PART CODE DESCRIPTION

1 |1772-635-001-10 PLATE/NUMBER/E4 oo | coka.
2 V211-360-802-00 BOLT/SP 60%2' 60%2'
3 |V362-260-008-00 NUT/WASHER woo- | cola.

*| k| kO @R




208 FIG.113 LAMP(HEAD) SYSTEM(EXCEPT E6 TYPE)

1682-650 -0100

1 [1674-652-200-00 LAMP/HEAD ASSY

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TXG23 clLlp
* 2 2 kkkkkkhkhkdkkhk
%*

2

2 |1674-652-202-00 BULB/12V/45/40W




FIG.114 LAMP(HEAD) SYSTEM(E6 TYPE)

209

G200
e ///é?///@ 5 >
e ”:,/ &< 5 :,’;; )\\
s e /'
s e A
oS .
R
4
e >
S /
\\?/7} /,
o)
:_f.'/"
b6
1703-650 -0100
S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | Txa23 clilp
1 [1708-650-200-10 LAMP/HEAD ASSY * 1
2 [1703-650-202-00 HARNESS * !
3 [1426-621-002-00 BULB/12V23W * 2
4 |V210-360-602-00 BOLT/SP * 2
5 |V411-260-008-00 WASHER,PL/M 8 * 4
6 |V361-260-006-00 NUT * 4




210

FIG.115 LAMP(TAIL) SYSTEM(E6 TYPE)

1725-660 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1640-654-200-00

LAMP/TURNSIGNAL

1640-654-201-00

LENS

1640-654-202-00

VALVE/12V27TW

2147-537-005-00

HARNESS

V411-260-012-00

WASHER /M12

1725-660-200-00

LAMP/TAIL  ASSY

1725-660-201-00

LENS

[o-AEN IRV B IURI LR

1725-660-203-00

INSULATOR

Vro| 0| po| D] D] D] W[ O

'
(v
(=1

>

1725-660-207-00

PACKING

o
%
T
=

©

1725-660-208-00

BULB/12V23/8W

[y
o

V111-166-001-60

SCREW/M6X16

—
—

V111-163-001-00

SCREW/M3X0.5X10

=
(N

V401-160-006-00

WASHER,SP/M 6

[
w

1725-660-207-00

PACKING

o0
RS B O & N

'
(w3

13A

1725-660-203-00

INSULATOR

T ©

14

1560-658-402-00

HARNESS

15

1725-660-001-00

INSULATOR/LAMP

% | K| K| k| k| K| K| k| k| K| K| K| k| X| X ¥ *|OWWP

co

00
N DN

=




FIG.116 LAMP SYSTEM(EXCEPT E6 TYPE)

211

® TYPD) 1
42132
1051 ﬁ\\é_ 126-5
- ©
106-1 13 )
E)
O Ve
/ ° o\ EXCEPT R TYPE)
/’>\\:\‘// -
(X\ \ T12
N 11
| \6\—106-17A i AR
e—7 ¢
&
1739-660 -0100
S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | Txa23 clilp
1 [1739-660-200-20 [LAMP/COMBINATIO SET * 2 2 |1
2 [1674-654-211-00 BULB/12V21W * 4 4
3 |1674-654-212-00 BULB/12V5W * 2 2
4 {1739-660-212-00 BLUB/12V-21/5W * 2 2
5 |V362-260-008-00 NUT/WASHER * 4 4
6 [1740-660-250-10 BRACKET/LAMP/NUMBER | * | gob1-| eodi-
7 |V362-260-008-00 NUT/WASHER * | 6021 | 6021
8 [1674-654-270-00 LAMP/NUMBERPLAT SET | * 1 1
9 (1674-654-271-00 BULB/12V/5W * ! !
10 |1674-654-272-00 HARNESS/LAMP * 1 1
11 [1674-654-400-00 REFLECTOR  ASSY * | A aB
11A|1674-654-400-10 REFLECTOR  ASSY * | | ade |1
12 |{V411-260-004-00 WASHER,PL/M 4 * 2 2
13 |{1674-654-004-00 TAPE/10X20 * 2 2




212

rﬁ\\ (FRONT)
e

61-9—1 A\,

1725-670 -0100

FIG.117 PANEL SYSTEM(E6 TYPE)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

oo

=T RQ

REMARKS

1 |1725-670-200-30

PANEL/SWITCH ASSY

1A |1725-670-200-40

PANEL/SWITCH ASSY

1
-1651

1
-4555

1725-670-200-50

PANEL/SWITCH A ASSY

1
4556-

=== (A= -

2 |1725-670-210-00

PANEL/SWITCH COMP

1725-670-210-10

PANEL/SWITCH ~COMP

1
-1562
1

3 [1725-670-212-00

PANEL/MONITOR

15(133'
-1476

1725-670-212-10

PANEL/MONITOR

1593-621-250-10

SWITCH(STARTER) ASSY

1
1477-
1

1593-621-252-00

COVER

CAP

1444-621-312-00

NUT,RING/M28X1.0

3614-261-002-00

KEY ASSY

1
1
1
1

4
5
6 [1444-621-311-00
7
8
9

1725-670-220-00

SWITCH/COMBI/E3 ASSY

1
-990

1725-670-220-10

SWITCH/COMBINATION/E

1725-670-220-20

SWITCH/COMBINATION/E

1
-4538
1
-4968

-

1725-670-220-30

SWITCH/COMBINATION/E

10 |1703-670-230-00

METER/HOUR ASSY

1
4969-
1

11 |P117-303-522-00

PACKING

12 |P117-303-523-00

SCREW

13 |P117-303-524-00

NUT

14 |P117-303-525-00

WASHER

15 |[P117-303-526-00

HARNESS

16 [1703-670-320-00

METER/FUEL  ASSY

17 11703-670-322-00

HOLDER

18 11703-670-323-00

INSULATOR

19 |11703-670-324-00

WASHER

20 [1703-670-325-00

NUT

21 |1703-670-326-00

PLUG

22 [1593-622-270-00

SWITCH,HEAD LAMP

1725-670-230-00

SWITCH/TOGGLE ASSY

| K| K| k| k| K| k| k| k| K| K| k| k| K| K| k| k| X| K| k| K| K| K| k| k| X| ¥ ¥ ¥ X|OW®¥

,_..
NI—‘
;-—-ﬁ»—a»—aww»—-»—-»—-»—-www»—-
T 0




FIG.117 PANEL SYSTEM(E6 TYPE)

i/’>\ (FRONT)
e

61-9—1 A\,

1725-670 -0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | X623 clilp
23 |3631-270-003-00 |COVER/SWITCH * | s
23A(2186-536-255-00 COVER/SWITCH * | olo
24 [1593-622-272-00 NUT/A/M12. * | s
24A|1725-670-233-00 [PACKING * | olo
25 |1593-622-273-00 WASHER/13X18X01 * | s
25A|1725-670-232-00 WASHER * | ol
26 [1593-622-274-00 WASHER * | s
26A[2186-536-254-00 NUT(M12X1.0) * |l
27 |1598-622-275-00 NUT/B/M12 * | s
27A[2186-536-253-00 RING(M12X18X1) * | ol
28 |1725-670-201-00 LABEL/METER * !
29 |1725-670-202-10 LABEL/LH * ! 1
30 {1725-670-203-10 LABEL/RH * ! 1
31 |V210-360-601-60 BOLT(SP)/M6X16 *| 2
31A|V230-360-601-60 FLANGEBOLT * | i
32 |[V210-360-602-00 BOLT/SP * | 2




214

s
(FRONT)

1739-670 -0100

FIG.118 PANEL SYSTEM
(EXCEPT E6 TYPE)(NO.1-1292)

—21

26 11593-622-274-00

WASHER

-1218

-1218

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | Txa23 clilp
1 [1739-670-200-20 PANEL/SWITCH ASSY * | 02| 19921
2 [1739-670-210-00 PANEL/SWITCH COMP * | a2 | 1999
8 |1725-670-212-00 PANEL/MONITOR * | oo | 1992
4 [1593-621-250-10 [SWITCH(STARTER) ASSY | * | .1992| -1992
5 |1593-621-252-00 |COVER * | oo | 1992
6 [1444-621-311-00 |CAP * | goa | 1992
7 |1444-621-312-00 [NUT,RING/M28X1.0 * | gon | 1902
8 [3614-261-002-00 KEY ASSY * | oo | 1902
9 [1739-670-220-00 SWITCH/COMBINATION/E | * | .;992| -1992
10 [1703-670-230-00 METER/HOUR  ASSY * | geo | 1999
11 |[P117-303-522-00 PACKING * | geo| 1992
12 |[P117-303-523-00 SCREW ok | e
13 |[P117-303-524-00 NUT | 20| 2
14 |P117-303-525-00 WASHER | 2o | 120
15 |[P117-303-526-00 HARNESS * | oo | 1992
16 [1703-670-320-00 METER/FUEL  ASSY * | ge2 | 1999
17 |1703-670-322-00 HOLDER * | 1902 | -1992
18 |1703-670-323-00 [INSULATOR * | gon | 1992
19 [1703-670-324-00 WASHER * | 12e| 1P
20 [1703-670-325-00 NUT * | e | 15
21 |1708-670-326-00 [PLUG * | ado | -1de
22 [1593-622-270-00 SWITCH,HEAD LAMP * | disl -8
22A[1725-670-230-00 SWITCH/TOGGLE ASSY * | geo| 1992
23 [3631-270-003-00 [COVER/SWITCH * | dsl| .18
23A|2186-536-255-00 COVER/SWITCH | e | e
24 [1593-622-272-00 NUT/A/M12 * | sl 18
24A|1725-670-233-00 [PACKING * | adao| -1de
25 [1593-622-273-00 WASHER/13X18X01 * | sl 128
25A|1725-670-232-00 WASHER * .12192 .12192
*




s
(FRONT)

1739-670 -0100

FIG.118 PANEL SYSTEM
(EXCEPT E6 TYPE)(NO.1-1292)

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | X623 clilp
26A(2186-536-254-00 NUT(M12X1.0) * | 1902 | -1292
27 11593-622-275-00 NUT/B/M12 * | sl -1ous
27A[2186-536-253-00 RING(M12X18X1) * | 1g09| -1992
28 [1739-670-201-00 LABEL/METER * | deo| -1dae
29 [1739-670-202-00 LABEL/LH * | g0z | -1902
30 [1725-670-203-10 LABEL/RH * | 1902 | -1902 |1
31 |1682-670-220-00 LAMP/LIGHT ASSY * | g | 1des
32 {1403-621-031-00 BULB/12V 3W * | da| 1dee
33 |1682-670-230-00 LAMP/TRAILER ASSY * | oha| g
34 [1403-621-031-00 [BULB/12V 3W * | g0 | -1d02
35 |1600-623-220-10 SWITCH/HAZARD ASSY | * | _;700| -1992
36 |[V210-360-601-60 BOLT(SP)/M6X16 * | ok | o
37 |V210-360-602-00 BOLT/SP * | e | 152




216 FIG.119 PANEL SYSTEM(EXCEPT E6 TYPE)(NO.1293-)

32

11-11A 33-330 135,

1A 2
AT
1c Las

1D

36A

1739-670A-0100

14+ 144 34
10’10A7§ 78 35-35A— 344
: /D

N6

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1739-670-300-10 PANEL/SWITCH/E4 ASSY | * | .3907| -3%07]1
1A |1739-670-400-00 PANEL/SWITCH/E4 ASSY | * | 4030 | -30
1B|[1739-670-400-10 PANEL/SWITCH/E4 ASSY | * | .¢d1| -60r1 |1
1C|1739-670-400-20 PANEL/SWITCH/E4ASSY | * | gdo7| -6007|1
1D[1739-670-400-30 PANEL/SWITCH/E4 ASSY | * | eods-| 6oss | 1
2 |1739-670-310-00 PANEL/SWITCH/E4 COMP | * | j5ds.| 108s
2A|1739-670-410-00 [PANEL/SWITCH/E4 COMP | * | 11| -60m1
2B|1739-670-410-10 PANEL/SWITCH/E4 COMP | * | godo- | eod2-| 1
38 [1598-621-250-10 SWITCH(STARTER) ASSY | * | 1283 | 1283
3A[1593-621-250-10 SWITCH(STARTER) ASSY | * | 30ds. | 3288
4 |1593-621-252-00 |COVER * | joda | 108a
4A11593-621-252-00 COVER * | qods | aoks
5 [1444-621-311-00 |CAP * | 1ods-| 1233
5A11444-621-311-00 |CAP * | sods | soms
6 |1444-621-312-00 NUT,RING/M28X1.0 * | joda | 10ds
6A[1444-621-312-00 NUT,RING/M28X1.0 * | aoda | asds
7 13614-261-002-00 KEY ASSY * | oda | 10da
7A13614-261-002-00 KEY ASSY * | qods | aoks
8 11739-670-220-00 SWITCH/COMBINATION/E | * | 4050 | -4532
8A[1739-670-220-10 SWITCH/COMBINATION/E | * | o1 | -60r1|1
8B|[1739-670-220-20 SWITCH/COMBINATION/E | * | goto- | 6ot | 1
8C[1739-670-220-00 SWITCH/COMBINATION/E | * | 403 | -4932
8D|1739-670-220-10 SWITCH/COMBINATION/E | * | .d71| -60r1|1
8E [1739-670-220-20 SWITCH/COMBINATION/E | * | go¥o-| gota-| 1
9 [1703-670-230-00 METER/HOUR  ASSY * | 1935 | 1083
9A [1703-670-230-00 METER/HOUR ASSY * | sods | s908-
10 |[P117-303-522-00 PACKING * | loda | 1253
].OA P117'303'522'00 PACKING * 3208- 3258
11 |[P117-303-523-00 SCREW * | 102 | 1925
11A|P117-303-523-00 SCREW * | o2 | aole




2
AT
1c L34
10

FIG.119 PANEL SYSTEM(EXCEPT E6 TYPE)(NO.1293-)

11 11A

14+ 14A

36A

1739-670A-0100

: 10’10A7&3’ /

8
8
88

32

33+33A 3éA
34
?35 '35A] 321A

217

S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O |R REMARKS
c | Txa23 clolp
12 [P117-303-524-00 NUT * | 1oZa | 108s
12A|P117-303-524-00 NUT * | 2988 | 3208
13 |P117-303-525-00 WASHER * | 1283 | 1288
13A({P117-303-525-00 WASHER * | 3208 | 3208
14 |P117-303-526-00 HARNESS * | joda- | 108
14A|P117-303-526-00 HARNESS * | a0ds- | 3288
15 |1703-670-320-00 METER/FUEL ASSY * | ol | 1ods
15A|6283-130-002-00 [FUELMETER  ASSY * | aode | aods.
16 |1703-670-322-00 HOLDER * | 1283 | 1283
17 |1703-670-323-00 [NSULATOR * | joda | 19da-
18 |1703-670-324-00 WASHER * | 1ofa | 1083
19 |1703-670-325-00 NUT * | 1o2a | 108
20 [1703-670-326-00 [PLUG * | joda| 10k
21 [1725-670-230-00 SWITCH/TOGGLE ASSY | * | 1583 | 198s
21A[1725-670-230-00 SWITCH/TOGGLE ASSY | * | sods | s0ls
22 [2186-536-255-00 COVER/SWITCH * | 1oda | 1083
22A[2186-536-255-00 COVER/SWITCH * | aola | asds
23 [1725-670-233-00 [PACKING * | 1oda | 1083
23A[1725-670-233-00 [PACKING * | aoda | so8g
24 [1725-670-232-00 WASHER * | oks | 1oda-
24A[1725-670-232-00 WASHER * | 3208 | 3288
25 |2186-536-254-00 INUT(M12X1.0) * | 1oda | 108
25A(2186-536-254-00 NUT(M12X1.0) * | goda | sols
26 |2186-536-253-00 RING(M12X18X1) * | 1oda | 108
26A[2186-536-253-00 RING(M12X18X1) * | 3208 | 3208
27 [1600-623-220-10 SWITCH/HAZARD ASSY | * | 1583 | 198a
27A[1740-680-550-00 SWITCH/HAZARD ASSY | * | sods | sols.
28 |1740-680-551-00 BULB/LAMP/14V60MA * | | sk
29 [1739-670-201-00 LABEL/METER * | oda | 19da
29A(1739-670-401-00 LABEL/METER * | aode | ande




218 FIG.119 PANEL SYSTEM(EXCEPT E6 TYPE)(NO.1293-)

| 32
11-11A 33-330 135,

1A 2 “
1B 9 TS 35+35A 1 3;
o L 10’10A7§ 78 34A
10 ' é / P
) 8 ]
. \ <

36A

1739-670A-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

a = -
-oan
= RQ

REMARKS

30 [1739-670-202-00 LABEL/LH 6097 | -6007

30A|1739-670-202-10 LABEL/LH

60ds- | e0ds- | 1
30B|(1739-670-202-00 [LABEL/LH z z

-6097 -6097
30C|[1739-670-202-10 [LABEL/LH 6058 | eoas- | 1
31 [1725-670-203-10 [LABEL/RH 1283- | 1983
31A|1725-670-203-10 LABEL/RH 6011 | -6071

31B|1739-670-402-00 LABEL/RH

60’}2- 60%2-
32 [1682-670-230-00 LAMP/TRAILER ASSY : :

1293- 1293-
32A(1682-670-230-00 LAMP/TRAILER ASSY : :

3298- | 3298-
33 [1403-621-031-00 [BULB/12V 3W 1ota | 19da.
33A[1403-621-031-00 BULB/12V 3W agde | asle
34 [1682-670-220-00 LAMP/LIGHT  ASSY 12 | 198s-

34A[1682-670-220-00 LAMP/LIGHT  ASSY asds. | s

356 {1403-621-031-00 BULB/12V 3W

1 1
1293- | 1293-
1 1

35A[1403-621-031-00 BULB/12V 3W asde. | s
2 2

36 |[V210-360-601-60 [BOLT(SP)/M6X16 o1 | 5501

36A|V230-360-601-60 FLANGEBOLT somo. | 5ok

% | K| K| k| k| K| k| k| k| K| K| k| k| K| K| ¥ * X OW®W

37 |V210-360-602-00 BOLT/SP 521 | 51




FIG.120 SWITCH SYSTEM(E6 TYPE)

e /«\ /
& ’J:.. )j/ }

(F > (ENGINE)
3

219

J ° FIG.61 A
éo( ’}f}e@
1725-681 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp

1 |1709-680-200-00 RELAY/FLASHER/SAE * !

2 |[V210-360-601-60 BOLT(SP)/M6X16 * | eon
2A|V230-360-601-20 FLANGEBOLT * | sodo

3 |[V210-360-601-60 BOLT(SP)/M6X16 * | poon
3A|V230-360-601-20 FLANGEBOLT * | poko

4 |1650-658-270-00 RELAY/4P ASSY * 2

5 |V210-360-601-60 BOLT(SP)/M6X16 * | 2
5A|V230-360-601-20 FLANGEBOLT * | 2

6 |1650-658-270-00 RELAY/4P ASSY * 1

7 |[V210-360-601-60 BOLT(SP)/M6X16 * | poon
7A|V230-360-601-20 FLANGEBOLT * | soko

8 |V361-260-006-00 NUT * !

9 |1656-652-640-00 SWITCH/PUSH ASSY * 1

10 (V120-364-003-00 SCREW/M4X30 * 2

11 |3656-271-001-00 PLATE/,13X40 * !

12 [2161-506-260-00 SENSOR ASSY * 1

13 [2161-506-252-00 [PLATE/SENSOR * !

14 |V210-360-601-60 BOLT(SP)/M6X16 * 2




220

1739-681 -0100

FIG.121 SWITCH SYSTEM
(EXCEPT E6 TYPE)(NO.1-1292)

F1G.52
FIG.53

5% | Fic.15
/\;tb FIG.15
jﬁ i ’\f
SAT L % T
'\%":/ /
s

1

3
4

SttyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1600-623-002-00 FLASHER ASSY * | g | 1des 4DMO0-033-600-01
2 |V210-360-601-60 BOLT(SP)/M6X16 * | 02| 1999
3 |2161-506-260-00 [SENSOR ASSY * | geo | 1999
4 [2161-506-252-00 PLATE/SENSOR * | geo| 1992
5 |V210-360-601-60 BOLT(SP)/M6X16 | 20| a2
6 |1674-664-200-00 HORN ASSY * | gon | 1992 Ik ko kokh ok ok ke
7 11705-313-007-10 |[COLLAR/09X14X08 * | oo | 1992
8 |V211-360-802-00 BOLT/SP. * | oo | 1902
9 [1518-621-320-00 SWITCH,STOP * | geo| 1992
10 [1432-621-006-10 NUT,LOCK | 2o | P
11 |1640-654-260-00 PLATE/SOCKET COMP * | gha| ks
11A[1640-654-260-10 PLATE/SOCKET COMP * | a2 | -1ge2|1
12 |1600-624-201-00 PLUG/7P * | oo | 1992 8JB0-019-430-01
13 |1682-690-380-00 HARNESS/SOCKET ASSY | * | .ig99| -1999
14 [1650-654-036-00 GROMMET/10X40X03 * | oo | 1992
15 |V120-265-003-00 BOLT/M5X30 * | el 1902
16 |V211-360-802-00 BOLT/SP * | geo| 1992
17 |1690-658-370-00 RELAY/4P  ASSY * | gon | 1992
18 |V210-360-601-60 BOLT(SP)/M6X16 * | gon | -1992
19 |1656-652-640-00 SWITCH/PUSH ASSY * | oo | 1902
20 [V120-364-003-00 SCREW/M4X30 * | 20| 20
21 [3656-271-001-00 [PLATE/,13X40 * | e | e




FIG.122 SWITCH SYSTEM
(EXCEPT E6 TYPE)(NO.1293-)

221

054%

FIG.55 ﬂ%
o

FIG. 146
FIG. 147

Mj@f
-y i

27A

218
20 | 21 < P
204 25A y@fg o
19 a2 NG
194 fl o
’ AT ﬂ Q\%%
R ' \@ L )/. oW, S@/ Yﬁ
/ NG )/ e o L ) A
"/ f "7?:‘ d /ﬂ (€ N:{N;T N ¢ %* 3 |'.'1 “ﬂ
ALSTT =] | b RPN
FiG.62 1B 6B ' \ﬁf .
20‘ j}@ \‘”/Lj FIG.62
1739-681A-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P e T|O|R REMARKS
C C|[L [P
1 |1600-623-002-00 FLASHER ASSY * | gt | -ader 4DM0-033-600-01
1A [1739-681-220-00 RELAY/FLASHER/EEC * | idoo | 4600
1B|1739-681-220-10 RELAY/FLASHER/EEC * | oo | aer- |1
2 |V210-360-601-60 BOLT(SP)/M6X16 * | o1 | 5o
2A|V230-360-601-20 FLANGEBOLT * | eoda | soda-
3 |1690-658-370-00 RELAY/4P  ASSY * | ador | .sg07
3A[1690-658-370-00 RELAY/4P ASSY * | ook | 30ds
4 |[V210-360-601-60 BOLT(SP)/M6X16 * | b1 | -soan
4A|V230-360-601-20 FLANGEBOLT * | soda | sona-
5 |V360-260-006-00 INUT/M6 * | loda | 199a-
6 |V210-360-601-60 BOLT(SP)/M6X16 * | ader| -ader
6A|V210-360-601-60 BOLT(SP)/M6X16 * | o1 | 5o
6B|V230-360-601-20 [FLANGEBOLT * | 3o | soa2
7 [1740-680-530-00 HORN ASSY * | agor | 3907
7A11740-680-530-00 HORN ASSY * | aode | sods
8 |V210-360-601-60 BOLT(SP)/M6X16 *| 2| s
8A|V230-360-601-20 FLANGEBOLT * | eo2o | soma-
9 |1518-621:320-00 SWITCH,STOP * | gdor| -adar
9A [1518-621-320-00 SWITCH,STOP * | aode | sode
10 {1432-621-006-10 NUT,LOCK * | 102a. | 1923
11 [2161-506-260-00 SENSOR ASSY Ry
11A{2161-506-260-00 SENSOR ASSY * | aods | 3958
12 [2161-506-252-00 PLATE/SENSOR * | ader| -ader
12A2161-506-252-00 PLATE/SENSOR * | aole | 3ol
13 |V210-360-601-60 BOLT(SP)/M6X16 * | 1o2a. | 1983
14 |1656-652-640-00 SWITCH/PUSH ASSY * | gdr| -adar
14A|1656-652-640-00 SWITCH/PUSH ASSY * | gods | 3938
15 |[V120-364-003-00 SCREW/M4X30 * | 1o2a | 192
16 |3656-271-001-00 PLATE/,13X40 * | loda | 1293
17 |1739-681-210-20 BRACKET/SWITCH COMP | * | jods-| 1034 [1




222

i b (ENG INE)
Lw;') 6

FI1G.122 SWITCH SYSTEM

(EXCEPT E6 TYPE)(NO.1293-)

FIG.55

27A

FIG.54 cﬁ
7

&N e :
~d ‘ﬁi i . 1.A 6A
J FIG.62 1B 6B
=2 >
1739-681A-0100
S tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | X623 clilp
18 |[V210-360-603-00 BOLT/SP o2 | 102
19 [1716-680-330-00 SWITCH/LEVER ASSY * | agor | -a907
19A|1716-680-330-00 SWITCH/LEVER ASSY * | gods | 3088
20 [1716-680-222-00 ARM * | g7 | 3907
20A[1716-680-222-00 ARM * 3@& 32918_
21 |V210-360-601-60 BOLT(SP)/M6X16 * | o33 | 1083
22 |1640-654-260-10 [PLATE/SOCKET COMP * | edol -edr0
23 [1600-624-201-00 [PLUG/7P * | edol -edr0 8JB0-019-430-01
23A|1600-624-201-00 PLUG/7P * | eori- | eoni- 8JB0-019-430-01
24 |1682-690-380-00 HARNESS/SOCKET ASSY | * | .ed0| -e070
24A[1682-690-380-00 HARNESS/SOCKET ASSY | * | got1-| 6oii-
25 |1650-654-036-00 GROMMET/10X40X03 * | edr0l -6010
25A(1650-654-036-00 GROMMET/10X40X03 * | sov1- | s0n1-
26 |V120-265-003-00 BOLT/M5X30 * | o3 | 108s-
27 |V211-360-802-00 BOLT/SP R
27A|V231-360-801-60 FLANGEBOLT * | edol -ea0




FIG.123 HARNESS SYSTEM(E6 TYPE)

11
4

28

(ENGINE)

®

29

28A

~,

1725-690 -0100

% I

A2
N
3

7

N,

3 39

\

N) — —~ —s s _» s _s _=a
ST T U T T WO

223

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

=oan

1725-690-200-20

HARNESS/MAIN/GC/NA

1725-690-200-30

HARNESS/MAIN/GC/NA

1
-1562
1

W (WO = -~

1560-666-212-00

DIODE

1563-
1

1650-650-222-00

FUSE/SLOWBLOW

1650-650-222-00

FUSE/SLOWBLOW

1
-3820
2

1650-650-243-00

FUSE/SLOWBLOW

38%1'
-3820

1575-623-010-00

FUSE/32V10A

1

1575-623-011-00

FUSE/15A

1560-664-264-00

FUSE,BLADE

1596-664-213-00

COVER/FUSE/4

1593-623-203-00

FUSE/32V20A

V210-360-601-60

BOLT(SP)/M6X16

iy
B = = = o

'
ot
oo

V230-360-601-20

FLANGEBOLT

o

=

o
g

V360-260-006-00

INUT/M6

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1376-402-003-00

BAND,WIRE/140

1342-402-006-00

BAND/WIRE/250

1342-402-006-00

BAND/WIRE/250

1342-402-006-00

BAND/WIRE/250

1342-402-006-00

BAND/WIRE/250

1342-402-006-00

BAND/WIRE/250

1725-690-210-00

HARNESS/METER/LAMP

3650-270-214-00

BULB

®| K| K| K| K| K| K| K| K| N| K| K| K| k| K| %| k| K| N[ k| K| K| k| K| ¥| *| ¥ ¥ ¥ F[OWR

[ I Y N R e e e N T e B e e e e e e T




224 FIG.123 HARNESS SYSTEM(E6 TYPE)

\

N) — —~ —s s _» s _s _=a
ST T U T T WO

25

28A

1725-690 -0100

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
28 |3626-276-003-00 [CABLE,WIRE * | g
28A(3623-263-001-00 WIRE,LEAD * | oee
29 |V211-361-002-00 BOLT,SEMS * 1
30 |V203-461-002-00 BOLT/M10X1.25X20 * 1
31 |V401-160-010-00 WASHER,SP/M10 * 1
32 |V411-260-010-00 WASHER/M10 * !
33 |3768-171-003-00 STRAP,GROUND * | e
34 |{1568-650-004-10 BOLT/M08X32 * | e
35 |1568-650-005-10 NUT/MOS8 * | e
36 |V211-360-801-60 BOLT,SEMS (SP) * | he
37 |1725-690-230-00 |CABLE/BATTERY ASSY * | e
38 {1696-650-242-00 COVER/BATTERY * | i
39 [1725-690-240-00 TERMINAL/BATTER ASSY | * | .10
40 |1560-666-006-00 NUT * | e
41 |1560-666-005-00 BOLT * A
42 |1650-650-295-00 NUT * | e
43 |1376-402-003-00 [BAND,WIRE/140 * !
44 |1650-650-015-00 [CLAMP * 1
*

45 |1650-650-017-00 TUBE/120




FI1G.124 HARNESS SYSTEM(EXCEPT E6 TYPE)

R |
§1e N

44
45
46
47
48
49
50 56
51 57
52 58
54 59
55 60

Y d

- T~
4'2 ) @INE) '
43 N

/
18191620/ 329\/«%1 25 P
21%’%“ 5:7-8-9-10- 11 27 2419
17 2:20© ‘\‘4-4A/ 2
' . ﬁi

225

1739-690 -0100
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | Txa23 clilp
1 [1739-690-200-10 HARNESS/MAIN/E4ASSY | * | .iho| -7be
1A|1739-690-200-20 HARNESS/MAIN/E4 ASSY | * | .ol -1t 1
1B[1739-690-200-30 HARNESS/MAIN/E4 ASSY | * | .1d1a]| 14121
1C|1739-690-200-40 HARNESS/MAIN/E4 ASSY | * | .o0:s| -9953|3
1D[1739-690-200-50 HARNESS/MAIN/E4 ASSY | * | .5007| 3971
1E|[1739-690-200-60 HARNESS/MAIN/E4 ASSY | * | .at0| -6o703
1F |1739-690-200-70 HARNESS/MAIN/E4 ASSY | * | godo- | eodo- | 1
2 [1650-650-222-00 [FUSE/SLOWBLOW * | ador | .sg07
2A|1650-650-222-00 [FUSE/SLOWBLOW * | a02s | a98s-
3 |1650-650-243-00 [FUSE/SLOWBLOW * | ado7| -aser
4 |1560-666-212-00 DIODE * | bl -edm
4A |1773-652-212-00 DIODE/3A * | eodo- | 60s0-
5 |1593-623-503-00 |CAP,FUSE BOX * | bl o
6 |1560-664-264-00 [FUSE,BLADE *| it atho
7 11650-650-246-00 COVER/FUSE * ! !
8 |[1575-623-010-00 FUSE/32V10A * 5 5
9 [1593-623-203-00 [FUSE/32V20A * 3 8
10 {1600-624-271-00 FUSE * 8 8
11 [1739-690-202-00 LABEL/FUSE/MAIN/E4 * ! !
12 [3650-270-214-00 BULB * | bl o
12A[(3650-270-214-00 BULB AR
12B[3650-270-214-00 BULB * | a02s | 3988
13 |V210-360-601-60 BOLT(SP)/M6X16 sy
13A|V230-360-601-20 FLANGEBOLT * | e1de | s13e
14 |1725-690-210-00 HARNESS/METER/LAMP * ! !
15 [3650-270-214-00 BULB * 5 5
16 {1739-690-001-00 ICOLLAR/07X11X70 * ! !
17 |1650-508-007-10 BOLT/M06X95 * ! !
18 [V401-160-006-00 WASHER,SP/M 6 * ! !
19 |V411-260-006-00 WASHER / M6 * ! !




226

FI1G.124 HARNESS SYSTEM(EXCEPT E6 TYPE)

42
43
44
45
46
47
48
49
50
51
52
54
55

56
57
o8
59
60

Y d

1739-

690 -0100

R |
§1e N

C—
@INE)

<

S

/
21f=r! " 5:7-8-9-10- 11 27 P49
17 224 © ‘\‘4-4A/ 2
' . ﬁi

14

15

12-12A'128—ﬂ’%

&

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

jaleNe

G
R REMARKS
P

20

1560-603-003-00

NUT/M6

1

21

1560-695-015-00

CLAMP

1

22

3626-276-003-00

CABLE,WIRE

1
-2854

1
1
1

-2854

22A

3623-263-001-00

WIRE,LEAD

2855-

23

V211-361-002-00

BOLT,SEMS

1
2855-
1

24

V203-461-002-00

BOLT/M10X1.25X20

1

25

V401-160-010-00

WASHER,SP/M10

1

26

V411-260-010-00

WASHER/M10

1

1
5
1
1
1
1

27

1739-690-230-00

CABLE/BATTERY/190

1
-663

1
-663

27A

3768-171-003-00

STRAP,GROUND

1
-1534

1
-1534

28

1568-650-004-10

BOLT/M08X32

29

1685-112-222-00

BOLT

1
-1534

1
-663

-1%?4
-663

29A

1568-650-005-10

NUT/MO8

1
-1534

1
-1534

30

1685-112-223-00

NUT

31

V211-360-801-60

BOLT,SEMS (SP)

1
-663
1

1
-663
1

32

1672-112-220-30

CABLE/BATTERY ASSY

-1534
1
-663

-1534
1
-663

32A

1725-690-230-00

CABLE/BATTERY ASSY

1
-1534

1
-1534

33

1560-666-005-00

BOLT

1
-663
1

1
-663
1

34

1560-666-006-00

NUT

-663

-663

35

1696-650-242-00

COVER/BATTERY

1
-1534

1
-1534

36

1725-690-240-00

TERMINAL/BATTER ASSY

1
-1534

1
-1534

37

1560-666-006-00

NUT

38

1560-666-005-00

BOLT

1
-1534
1

1
-1534
1

39

1650-650-295-00

NUT

-1%?4
-1534

-1%?4
-1534

40

1650-650-015-00

CLAMP

1

41

1650-650-017-00

TUBE/120

42

1376-402-003-00

BAND,WIRE/140

43

1376-402-003-00

BAND,WIRE/140

44

1376-402-003-00

BAND,WIRE/140

45

1376-402-003-00

BAND,WIRE/140

N | K| k| k| k| K| K| k| k| K| X k| k| K| K| k| k| %| K| k| K| K| K| k| k| %| X ¥ ¥ X|OW®W

e e e

e e e




FI1G.124 HARNESS SYSTEM(EXCEPT E6 TYPE)

34

44
45
46
47
48
49
50 56
51 57
52 58
54 59
55 60

Y d

1739-

690 -0100

N
4'2 B @INE)
43 SaE

62-8

181916%.{7 329\\/~Q§Q 27;\“30 3731

21%’%“ 5.7+8+9+10+ 11~ 27" 1041
17 224 © ﬂ‘

é:’ : =
4- 4/ 2

2217

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

46

1376-402-003-00

BAND,WIRE/140

1

47

1376-402-003-00

BAND,WIRE/140

48

1376-402-003-00

BAND,WIRE/140

49

1376-402-003-00

BAND,WIRE/140

50

1376-402-003-00

BAND,WIRE/140

51

1376-402-003-00

BAND,WIRE/140

52

1376-402-003-00

BAND,WIRE/140

53

1650-652-014-00

CLAMP

54

1376-402-003-00

BAND,WIRE/140

55

1376-402-003-00

BAND,WIRE/140

56

1342-402-006-00

BAND/WIRE/250

57

1342-402-006-00

BAND/WIRE/250

58

1342-402-006-00

BAND/WIRE/250

59

1342-402-006-00

BAND/WIRE/250

60

1342-402-006-00

BAND/WIRE/250

®| K| K| k| K| K| k| K| K| k| K| X| *| ¥ X|OW®R

R e e e L e e e e e e e

e s B e B O A S Y B B S B B B




228

1739-702 -0 100/

FIG.125 ROPS(UNDER) SYSTEM
(FH TYPE EXCEPT E6,RL)(NO.1-2843)

~

b2 /"o

AN

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp

1 [1725-702-200-20 FRAME/REAR/LH COMP | * | .,Jg
1A|1739-702-240-10 FRAME/REAR/LH COMP | * | ,ds 1

2 |1725-702-210-10 FRAME/REAR/RH (COMP | * | . Jq
2A|1739-702-250-10 FRAME/REAR/RH COMP | * | ., 1
2B|1739-702-250-20 [FRAME/REAR/RH COMP | * | .odg 1

3 |V201-361-403-50 BOLT * | oS

4 |V401-160-014-00 WASHER,SP/M14 * | L8,

5 |1725-702-001-00 [PLATE/LOWER * | odis

6 |V201-361-404-00 BOLT/M14X40 * | o8

7 |V401-160-014-00 WASHER,SP/M14 * | o8

8 |V304-460-014-00 NUT/M14 * | o8

9 |1725-702-230-20 |COVER/SHIELD COMP * | s

9A |1725-702-230-30 COVER/SHIELD COMP * | ods 1

10 |[V211-360-802-50 BOLT/SP *| L

11 |V362-260-008-00 NUT/WASHER * | o2

12 |[V304-460-014-00 NUT/M14 | L8

13 |V401-160-014-00 WASHER,SP/M14 * | o8




FIG.126 ROPS SYSTEM(RL TYPE)

1725-702C-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp

1 [1725-702-520-20 FRAME/LH COMP * | el g

1A [1725-702-520-30 FRAME/LH COMP * | gt | 1sva-| 1

2 |1725-702-530-20 FRAME/RH|  COMP * | ade | g
2A[1725-702-530-30 FRAME/RH COMP * | ata | 1ata |1

3 |V304-460-014-00 NUT/M14 * 8 8

4 |V401-160-014-00 WASHER,SP/M14 * 8 8

5 [1739-702-001-10 PLATE/L/38X114 * 2 2

6 |V211-360-802-00 BOLT/SP * | 1dbo| -1989
6A|V211-360-802-50 BOLT/SP * | jom0- | 1990-

7 |[V201-261-005-00 [BOLT/M10X50 * | a2 | 1s2s-

8 V304-260-010-00 NUT * 1875- | 1875-

9 |1725-702-500-30 FRAME/UPPER COMP * 1 ! 7F
10 |[1640-702-003-00 BOLT/SET/M16X60 * 2 2

11 |[V304-260-016-00 NUT/M16 * 2 2

12 |V401-160-016-00 WASHER,SP/M16 * 2 2

13 |[V411-260-016-00 WASHER/M16 * 2 2

14 [1640-702-004-00 PIN/20X58 *| 2 2

15 |V720-112-401-80 |0-RING/P18 * 2 2

16 |[1673-525-002-20 LINKPIN * | s2o| 52
16A[1673-525-002-30 LINKPIN * 2| sego | 1

17 |V720-101-900-90 [O-RING/P 9 * 2 2

18 [1560-314-001-00 INSULATOR * | &l 12




230

FIG.127 ROPS(UNDER) SYSTEM

(TH TYPE EXCEPT RL)(NO.1-2843)

1739-702D-0 10(

b2 /"o

¢

N

TYPE OF MODEL

o

-2843

S C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp

1 |1725-702-200-20 FRAME/REAR/LH COMP | * 1925
1A|1789-702-240-10 FRAME/REAR/LH COMP | * oma | 1

2 [1725-702-210-10 FRAME/REAR/RH (COMP | * 1925
2A|1739-702-250-10 [FRAME/REAR/RH COMP | * amsl1
2B|1739-702-250-20 [FRAME/REAR/RH COMP | * 9831

3 |V201-361-403-50 BOLT * omia

4 |V201-361-404-00 BOLT/M14X40 * 2643

5 |[V401-160-014-00 WASHER,SP/M14 * R

6 [1725-702-001-00 PLATE/LOWER * -28us

7 |V201-361-404-00 BOLT/M14X40 * o813

8 |V401-160-014-00 WASHER,SP/M14 * otis

9 |V304-460-014-00 NUT/M14 * o813

10 |1725-702-230-20 COVER/SHIELD COMP * 1995
10A[1725-702-230-30 (COVER/SHIELD COMP * om3 | 1

11 |V211-360-802-50 BOLT/SP * -oihs

12 |V362-260-008-00 NUT/WASHER * R

13 |[V304-460-014-00 NUT/M14 * 2848

14 |V401-160-014-00 WASHER,SP/M14 * y




FIG.128 ROPS(UNDER) SYSTEM
(FH TYPE EXCEPT E6)(NO.2844-)

1739-702F-0100

231

S |TypPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 [1739-702-240-10 FRAME/REAR/LH COMP |*| !
2 |1739-702-250-10 FRAME/REAR/RH COMP | * | )
2A|1739-702-250-20 FRAME/REAR/RH COMP | * | ;5o 1
3 |[V201-361-403-50 BOLT i
4 |[V401-160-014-00 WASHER,SP/M14 * 8
5 [1739-520-210-10 HITCH/DRAWBAR COMP | * | &,
6 |V201-361-404-50 BOLT/M14X45 * | S,
7 |V401-160-014-00 WASHER,SP/M14 * | L&,
8 |V304-460-014-00 NUT/M14 *| L&,
9 |1674-520-210-00 [PIN/30X162 COMP * | ok
10 [1674-520-004-00 INSULATOR * | o,
11 |16738-525-002-20 LINKPIN * | oges
12 [1739-919-001-00 LABEL/DRAWBAR * | oo
13 |1725-702-230-30 COVER/SHIELD COMP *| 1
14 |V211-360-802-50 BOLT/SP x| 4
15 |[V362-260-008-00 NUT/WASHER | 2




232 FIG.129 ROPS(UNDER) SYSTEM(TH TYPE)(NO.2844-)

1739-702G-0100

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | ™X623 clilp
1 [1739-702-240-10 FRAME/REAR/LH COMP | * !
2 |1739-702-250-10 FRAME/REAR/RH COMP | * ER
2A|1739-702-250-20 FRAME/REAR/RH (COMP | * 1509 | 1
3 |[V201-361-403-50 BOLT * 6
4 [V201-361-404-00 BOLT/M14X40 * 2
5 |V401-160-014-00 WASHER,SP/M14 * 8
6 [1739-520-210-10 HITCH/DRAWBAR COMP | * 2854
7 |[V201-361-404-50 BOLT/M14X45 * o5y
8 |V401-160-014-00 WASHER,SP/M14 * o84
9 |V304-460-014-00 NUT/M14 * o4
10 |[1674-520-210-00 [PIN/30X162 COMP * o854
11 |1674-520-004-00 INSULATOR * 2854
12 [1673-525-002-20 LINKPIN * 2854
13 [1739-919-001-00 LABEL/DRAWBAR * 2854
14 |1725-702-230-30 [COVER/SHIELD COMP * !
15 |V211-360-802-50 BOLT/SP * 4
* 2

16 [V362-260-008-00 NUT/WASHER




FIG.130 ORNAMENT(E6 TYPE) 233

g

IS Elk«

6

1739-901 -0100

TYPE OF MODEL

TXG23
1

KEY PART CODE DESCRIPTION

O~
=oNn
= mQ

REMARKS

1739-901-001-00 ORNAMENT/ISEKI/LH
1739-901-002-00 ORNAMENT/ISEKI/RH
1118-901-002-00 ORNAMENT/I
1739-901-003-00 ORNAMENT/TXG23
1119-901-003-00 ORNAMENT/ISEKI/130
1678-901-004-00 ORNAMENT/STEERING

*| X %| *| ¥ X|OW®R

SO | 00N |
e L




234

W~
&

FIG.131 ORNAMENT(EXCEPT E6 TYPE)

P\ SN
\ D W = . ';“ |

y)
3
S |: k<l
5
1739-901A-0100
S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O |R REMARKS
¢ | Txa23 clilp
1 [1739-901-001-00 ORNAMENT/ISEKI/LH * 1 1
2 [1739-901-002-00 ORNAMENT/ISEKI/RH * 1 1
3 [1118-901-002-00 ORNAMENT/I * 1 1
4 [1739-901-003-00 ORNAMENT/TXG23 * 2 2
5 (1119-901-003-00 ORNAMENT/ISEKI/130 * 1 1




FIG.132 LABEL(CONTROL)(FH TYPE)(NO.1-6099)

1725-902 -0100

8 E4TYPE)

235

S |TypPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 clilp
1 |1725-902-001-00 LABEL/CONTROL/SUB * | etao
2 [1725-902-002-00 LABEL/CONTROL/4WD * | s
2A[1725-902-002-10 LABEL/CONTROL/4WD * | eda9 1
3 [1725-902-003-10 LABEL/CONTROL/POSITI | * | _gdog
4 |1725-902-004-10 LABEL/CLUTCH/PTO * | edag
5 [1725-902-005-00 LABEL/CONTROL/PTO/R * | edag
6 [1725-902-006-00 LABEL/CONTROL/PTO/M | * | .gdo9
7 11683-902-004-00 LABEL/DIFF * | s
7A116838-902-004-10 LABEL/DIFF * | eda9 1
8 [1682-902-014-00 LABEL/CONTROL/PARKIN | * | gy
9 [1725-902-007-00 LABEL/SPEED/HST * | pdas
9A |1725-902-076-00 LABEL/SPEED * | et
10 [8657-901-001-00 LABEL/ADJUST * | et
11 [8657-901-002-00 LABEL/GAUGE * | oo




236 FIG.133 LABEL(CONTROL)(TH TYPE)

2

BA ) —s <T>o ) )
T‘@a 1 2

.\\..\.:\ P——
\ 'ﬁy‘ 2A

7 EATYPE)

1739-902 -0100

TYPE OF MODEL
TXG23

a = -
-oan
= RQ

KEY PART CODE DESCRIPTION

REMARKS

1 |1725-902-001-00 LABEL/CONTROL/SUB

2 |1725-902-003-10 LABEL/CONTROL/POSITI

-6180
2A11739-902-001-00 LABEL/CONTROL/POSITI A

6181-
3 |1725-902-004-10 LABEL/CLUTCH/PTO !

4 [1725-902-005-00 LABEL/CONTROL/PTO/R

5 [1725-902-006-00 LABEL/CONTROL/PTO/M

6 [1683-902-004-00 LABEL/DIFF 4378
1

6A|1683-902-004-10 LABEL/DIFF 60 | 1

6B|1740-903-075-00 [LABEL/DIFF 611
1

7 [1682-902-014-00 LABEL/CONTROL/PARKIN

8 |1725-902-007-00 LABEL/SPEED/HST

1
-5616
8A11725-902-076-00 LABEL/SPEED 1

5617
9 [8657-901-001-00 [LABEL/ADJUST !

K| K| k| k| K| K| k| K| K| k| k| ¥ X FOWW
-

10 [8657-901-002-00 LABEL/GAUGE




FIG.134 LABEL(CONTROL)(FH TYPE)(NO.6100-)

4
»
1\ \..\\
N,

.7 S
W 4 [_ S
\ '
"éf\‘(\ v
=g\

3

(Bedo <—=> =00 )

8 E4TYPB) 9 10 "
1739-902A-0100
S |TypPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TXG23 clLlp
1 [1725-902-001-00 [LABEL/CONTROL/SUB * 6160.
2 [1725-902-002-10 LABEL/CONTROL/4WD * 6180_
3 |1739-902-001-00 LABEL/CONTROL/POSITI * 61&0.
4 |1725-902-004-10 LABEL/CLUTCH/PTO * 61&0_
5 [1725-902-005-00 LABEL/CONTROL/PTO/R * 6130_
6 |1725-902-006-00 [LABEL/CONTROL/PTO/M * 6160.
7 11740-903-075-00 LABEL/DIFF * 6160.
8 [1682-902-014-00 LABEL/CONTROL/PARKIN | * 6160.
9 |1725-902-076-00 LABEL/SPEED * 61&0_
10 |8657-901-001-00 [LABEL/ADJUST * 61&0_
11 |8657-901-002-00 LABEL/GAUGE * 61&0_




238

FI1G.135 LABEL(E6 TYPE NO.1-6112)

13 9
Ph_BeA | 1us /// ANANNASS (2] aAlala)
}/)/// % A//Lm—m o= Z [-dedx] |a|2E] ﬁ%x k)
10413%7/@‘%' g\é i 1| i ’ 3
WELE
5 & o | i O
8 8A

(ENGINE)

1739-904 -0100

TYPE OF MODEL

KEY

PART CODE

DESCRIPTION

TXG23

a = -

oo

=T RQ

REMARKS

1674-

904-001-00

LABEL/DRIVE

-6058

-6058

1739-

904-002-00

LABEL/DRIVE/A

6059-

6059-

1739-

904-003-00

LABEL/DRIVE/B

6059-

6059-

1705-

902-006-00

LABEL/W/FAN

1636-

901-022-00

LABEL/CAUTION/BATTER

1674-

904-008-00

LABEL/WARNING/BELT

1739-

904-001-00

LABEL/WARNING/HOT

1674-

904-002-10

LABEL/ETHER

1674-

904-003-00

LABEL/RADIATOR

e I I I I S e

1705-

902-008-00

LABEL/W/RADIATOR

e

55
=
©

1674-

904-004-00

LABEL/TRAILER

8654-

901-002-00

LABEL/PTO

1705-902-007-00

LABEL/W/STARTER

1705-904-002-00

LABEL/BATTERY

e e e S

.
35

o e e M o =L B I R R B ST S A
T 0o

12A

1705-904-002-10

LABEL/BATTERY

-1482
1

-1482
1

1705-904-001-00

LABEL/FUEL

14?3-
-6058 |

13A

1739-904-004-00

LABEL/FUEL

1483-
1

14

1674-904-005-00

LABEL/ROPS

1
6059-
1

% K| k| k| K| K| k| k| K| K| K| k| K| K| K| k| ¥ X X(OFWW

1
6059-
1

15

1728-903-003-00

LABEL/BATTERY

1
6059-

1
6059-




FIG.136 LABEL(E6 TYPE)(NO.6113-) 239

6113-

A &|AA
oSl X  [apd
| |
1 2 3
A (&) (- (4 (@b
|
4 h é 7 8
@ \ ;Xé() |&IX|
|
9 10 11
A EIEaEE
Glcieb B|® A%
12 13 14 EBTYPE)
IS .
i®) %
% 16
|
15
1739-904A-0100
S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P e T|O|R REMARKS
C C|L |P
1 |1739-904-002-00 LABEL/DRIVE/A * | ala
2 |1739-904-003-00 LABEL/DRIVE/B * | e1la
3 {1705-902-006-00 LABEL/W/FAN * | e12a
4 [1636-901-022-00 LABEL/CAUTION/BATTER | * | 4 1a
5 {1674-904-008-00 LABEL/WARNING/BELT * | e1la
6 |1739-904-001-00 LABEL/WARNING/HOT * | ela
7 [1674-904-002-10 LABEL/ETHER * | ala
8 |1705-902-008-00 LABEL/W/RADIATOR * |l
1674-904-004-00 LABEL/TRAILER * | e1la
8654-901-002-00 [LABEL/PTO * | e1la
1705-902-007-00 LABEL/W/STARTER * | e1la
1705-904-002-10 LABEL/BATTERY * | ela
1705-904-001-00 [LABEL/FUEL * | ela
1728-903-002-00 LABEL/WARNING/FUEL * | da
1674-904-005-00 [LABEL/ROPS * |l
1728-903-003-00 LABEL/BATTERY * 1




240 FIG.137 LABEL(CE)(EXCEPT E6 TYPE)

1709-905 -0100

S tyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | TXG23 clLlp
* 1 1

1 |2500-901-027-00 LABEL/CE




241

FIG.138 BRACKET(SMV) SYSTEM(E6 TYPE)

SO\

1725-912 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

=oan

= mQ

REMARKS

1

1725-912-200-10

BRACKET/SMV  SET

*| A~ ®»

1

A=




242

FIG.139 WHEEL(REAR/AGR) SYSTEM

(FH TYPE)(OPTION)
47-1 ’
1739-317 -0100
S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1739-317-210-00 [TIRE/26X12.0/LH ASSY T ! 5P
2 |1739-317-230-00 WHEEL/12X10.5 COMP T ! 5P
3 |1739-317-211-00 TIRE/26X12.0-4PR. | T !
4 [1739-317-212-00 [VALVE/TIRE T | -1dss
4A |1739-317-260-00 VALVE/TYRE = ASSY T | 14
5 [1739-317-213-00 (CAP/TIREVALVE T | .1
6 [1739-317-220-00 TIRE/26X12.0/RH ASSY T 1 5P
7 [1739-317-230-00 WHEEL/12X10.5 COMP T ! 5P
8 |1739-317-211-00 TIRE/26X12.0-4PR T !
9 [1739-317-212-00 [VALVE/TIRE T | .1
9A |1739-317-260-00 VALVE/TYRE ASSY T | 148
10 [1739-317-213-00 [CAP/TIREVALVE T | .1




FIG.140 WHEEL(REAR/TURF) SYSTEM(OPTION) 243

1739-317A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c | Txa23 clilp

1 [1739-317-240-00 [TIRE/TURF/26X12.0 T| 2 2 5P

2 [1739-317-230-00 WHEEL/12X10.5 COMP T| 2 2 5P

3 [1739-317-241-00 TIRE/TURF/26X12.0 T| 2 2

4 |1739-317-212-00 VALVE/TIRE T| 120 | 150

4A[1739-317-260-00 VALVE/TYRE ASSY T | 1433 | 142

5 [1739-317-213-00 (CAP/TIREVALVE T 2 2

-1482 | -1482




244

FI1G.141 HITCH/FRONT SET (OPTION)

1674-410A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

1674-410-300-00

HITCH/FRONT SET

V201-361-204-50

BOLT/M12X45

V401-160-012-00

WASHER,SP/M12

V304-460-012-00

NUT/M12

1674-410-320-00

PIN/30X120  COMP

S| O | [N |

1673-525-002-20

LINKPIN

)
S NN N

A

[<2]

1673-525-002-30

LINKPIN

(=1
o '
DN

1674-410-301-00

CABLE

V211-360-803-00

BOLT/SP

© 0|3

V363-260-008-00

NUT/WASHER

e e I I N N R R R L R (e Rl

o

o
r—-r—-umutjuuhhd-‘-l—l

o

e
T




FI1G.142 HITCH/FRONT SET

(EXCEPT E6,RL TYPE) (OPTION)

245

~:\< \u . d’%ﬁ,@%
A ) Soe G
e S ‘W A
\\\ . V/J
~lg ]
FIG.6
FIG.62
1738-411A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 [1738-411-300-10 HITCH/FRONT  SET T ! !
2 |V201-361-203-00 BOLT/M12X30 T| 2 2
3 |V401-160-012-00 WASHER,SP/M12 T| 2 2
4 |1674-410-320-00 PIN/30X120.  COMP T 1 !
5 [1673-525-002-20 LINKPIN T | s29| -5979
5A11673-525-002-30 [LINKPIN T | so80-| 5280- | 1
6 |1674-520-004-00 INSULATOR T ! !
7 [1674-410-301-00 CABLE T ! !
8 |V211-360-803-00 BOLT/SP T ! !
9 |V363-260-008-00 NUT/WASHER T ! !




246

FIG.143 WHEEL(FRONT/AGR) SYSTEM
(FH TYPE)(OPTION)

1739-437 -0100

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 [1739-437-210-00 [TIRE/18X8.50/LH ASSY T ! 5P
2 |1739-437-230-00 WHEEL/8.0X7.0 COMP T ! 5P
3 |1739-437-211-00 TIRE/18X8.50-4PR. | T !
4 [1739-317-212-00 [VALVE/TIRE T | -1dss
4A |1739-317-260-00 VALVE/TYRE = ASSY T | 14
5 [1739-317-213-00 (CAP/TIREVALVE T | .10
6 |1739-437-220-00 [TIRE/18X8.50/RH ASSY T 1 5P
7 [1739-437-230-00 WHEEL/8.0X7.0 COMP T ! 5P
8 |1739-437-211-00 TIRE/18X8.50-4PR T !
9 [1739-317-212-00 [VALVE/TIRE T | .1
9A |1739-317-260-00 VALVE/TYRE ASSY T | 148
10 [1739-317-213-00 [CAP/TIREVALVE T | .1




FIG.144 WHEEL(FRONT/TURF) SYSTEM 247
(FH TYPE)(OPTION)

1739-437A-0100

TYPE OF MODEL

TXG23
2

KEY PART CODE DESCRIPTION

A= -

REMARKS

= mQ

1739-437-240-00 [TIRE/TURF/18X8.50

S Blren

1739-437-230-00 WHEEL/8.0X7.0 COMP 2

1739-437-241-00 TIRE/TURF/18X8.50 2

00N =

1739-317-212-00 VALVE/TIRE 1482
2

4A |1739-317-260-00 VALVE/TYRE ASSY

IR

1483-
2

5 |1739-317-213-00 CAP/TIREVALVE a2




248 FIG.145 WHEEL(FRONT/TURF) SYSTEM
(TH TYPE)(OPTION)

1739-437B-0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

=T RQ

REMARKS

1739-437-300-00

TIRE/2WD/18X8.5 ASSY

1739-437-310-00

WHEEL/8.0X7.0 COMP

F&Elren

1739-437-241-00

TIRE/TURF/18X8.50

N DN N

>N =

1739-317-212-00

VALVE/TIRE

(]

-1437

W

A[1739-317-260-00

VALVE/TYRE , ASSY

1739-317-213-00

CAP/TIREVALVE

2
1438-
2

V600-150-620-50

BEARING,RB/6205SS

-1437
4

1593-411-001-10

COLLAR/26X32X53

=3O | Ot

1593-411-053-20

CAP/WHEEL

el I N N B B R M R (e Rt




FIG.146 ATTACHMENT SET(E6 TYPE)(OPTION)

1725-511 -0100

249

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-511-300-00

ATTACHMENT ' SET

1

1725-511-003-00

COVER/ATTACHMENT

1725-511-310-00

ADAPTER/18UNF ASSY

1725-511-312-00

RING/O

1725-511-320-00

ADAPTER/L/18UNF ASSY

1725-511-312-00

RING/O

V210-560-604-00

BOLT/S

[e-RENRIorNI BT R IGRE VAT

V720-112-401-20

O-RING/P12

CEICICIEIEIEIEICEE:

I I Y




250

1739-514B-0100

FIG.147 LINK(LOWER)&LINK(TOP) SET(1/2)
(TH TYPE)(OPTION)

'\p% / 16
K X 20 \ 1=

FIG.129 —

[N

22~30-PLEASE SEE 2/2 PAGE

G
o SFH s
S N

PN

TYPE OF MODEL

S 1 G
KEY PART CODE DESCRIPTION P X623 T|O|R REMARKS
C C|L|P
1 [1739-514-300-00 LOWERLINK/TOPLINK T !
2 |1725-514-001-00 ROD/22X353 T !
3 [1725-514-002-00 PLATE/STOPPER T 2
4 |V211-561-003-00 BOLT/M10X30 T 4
5 [1725-514-003-00 PLATE/CHECKCHAIN T 1
6 |1725-514-004-00 [PIN/STOPPER T 1
7 |V560-160-010-00 PIN/SNAP T !
8 |1427-511-002-00 SHACKLE T 4
9 [1725-514-200-00 CHAIN/CHECK/LH COMP | T 2
10 ([1614-514-280-00 BACKLE/TURN COMP T 2
11 |V304-260-012-00 NUT/M12 T 2
12 [1725-514-210-00 [CHAIN/CHECK/RH COMP | T 2
13 |1427-511-001-00 PIN/10X32 T 4
14 |V500-162-502-00 [PIN,SPLIT/2.5X20 T 4
15 [1725-514-220-00 LINK/LOWER COMP T 2
16 [7930-601-002-00 [PIN/19X86 T 2
17 |1444-514-005-10 [PIN,HAIR (19) T 2
18 |1725-514-240-00 LINK/TOP/RH COMP T !
19 |{1614-514-310-00 SCREW/LH COMP T !
20 [1614-514-320-00 BUCKLE/TURN COMP T 1
21 |V304-260-020-00 NUT/M20 T !
22 |1725-515-200-00 ROD/LIFT/LH COMP T !
23 |1725-515-210-00 SCREW/RH COMP T !
24 [1725-515-220-00 SCREW/RH COMP T !
25 [1725-515-230-00 BUCKLE/TURN COMP T !
26 |[V304-260-020-00 NUT/M20 T 1
27 |1560-526-001-40 PIN/16X51 T 2
28 |1305-931-003-00 PIN,HAIR T 2
29 [1716-502-004-00 [PIN/19X92 T 2
30 |V304-260-016-00 NUT/M16 T 2




FIG.147 LINK(LOWER)&LINK(TOP) SET(2/2) 201

(TH TYPE)(OPTION)

27
1739-514B-0100
S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
31 |V401-160-016-00 WASHER,SP/M16 T 2




252

FIG.148 VALVE(REMOTE/2DR-1S)SET(1/2)
(EXCEPT E6,G,V TYPE)(OPTION)

i //— 59’/\

1739-530A-0100

"

FIG. 105 ,,/
FIG.106

TR

b

mer  Z W
a1
[€=)

S 4TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
1 |1739-530-300-10 VALVE/REMOTE/2D SET T | 9950 | -2950| 1
1A|1739-530-300-20 VALVE/REMOTE/2D SET T | god1-| 291 |1
2 [1739-530-200-10 VALVE/CONTROL/2 ASSY | T | -9950!| -2950|3
2A|1728-508-270-00 VALVE/1S-2D ASSY T | o0t | 2981
3 [1739-530-410-00 KIT/SEAL SET T | 9950 | -2950
4 |1739-508-001-10 COVER/ATTACHMENT T 1 1
5 |V210-560-604-00 BOLT/S T| 2 2
6 |1725-508-310-00 ADAPTER/L/G1/4 ASSY T ! !
7 |V720-112-401-10 RING/O - T ! !
8 |1725-509-260-00 ADAPTER/G1/4 ASSY T ! !
9 |V720-112-401-10 RING/O T ! !
10 [1739-530-220-00 |[COVER/VALVE COMP T ! !
11 |V210-360-603-50 BOLT/SP T 2 2
12 |V301-260-006-00 NUT/M6 T 1 1
13 |V210-360-602-00 BOLT/SP T ! !
14 |1636-505-220-00 LEVER/125 COMP T| 2 2
15 |1444-307-007-00 |GRIP T| 2 2
16 [1739-530-002-10 [COLLAR/06X14X13 T ! !
17 [1739-530-003-00 PIN/05X39 T | o950 | -2950
17A|1739-530-003-10 [PIN/05X39 T | o91-| 2081-| 1
18 |V411-260-005-00 WASHER T ! !
19 |V560-160-005-00 PIN/SNAP T ! !
20 [1739-530-004-00 [PIN/05X17 T| 2 2
21 [V411-260-005-00 WASHER T| 2 2
22 |V560-160-005-00 PIN/SNAP T| 2 2
23 [|1725-509-260-00 ADAPTER/G1/4 ASSY T ! 1
24 |V720-112-401-10 RING/O T ! !
25 |1725-509-260-00 ADAPTER/G1/4 ASSY T ! !
26 |[V720-112-401-10 RING/O T ! !
27 [1739-530-240-00 [HOSE/VALVE/800 ASSY T ! !




1739-

FIG.148 VALVE(REMOTE/2DR-1S)SET(2/2) 208

(EXCEPT E6,G,V TYPE)(OPTION)
46, 48~53-PLEASE SEE PRECEDING PAGE 1

FI1G.125

— FIG.127
| FIG.128

530A-0100

KEY

TYPE OF MODEL

PART CODE

DESCRIPTION

TXG23

REMARKS

28

1739-530-240-00

HOSE/VALVE/800 ASSY

29

1342-402-006-00

BAND/WIRE/250

30

1725-508-310-00

ADAPTER/L/G1/4 ASSY

31

V720-112-401-10

RING/O

32

1739-201-200-10

ADAPTER/G3/8-PF1/4

33

V720-112-401-40

O-RING/P14

34

1739-530-240-00

HOSE/VALVE/800 ASSY

35

1425-621-004-00

HOLDER/JE/9-9

36

V362-260-008-00

NUT/WASHER

37

V211-360-803-50

BOLT/SP

38

1739-530-290-00

ADAPTER/45B8/G1/ ASSY

39

V720-112-401-10

RING/O

40

1739-530-290-00

ADAPTER/45B8/G1/ ASSY

41

V720-112-401-10

RING/O

42

1739-530-290-00

ADAPTER/458/G1/ ASSY

43

V720-112-401-10

RING/O

44

1739-530-290-00

ADAPTER/45B8/G1/ ASSY

45

V720-112-401-10

RING/O

46

P118-702-033-00

PLUG

47

1739-530-270-00

HOSE ASSY

48

1739-530-320-10

STAY/UNDER/A COMP

49

1739-530-330-00

STAY/UNDER/B COMP

50

V363-260-008-00

NUT/WASHER

51

1739-530-009-10

BRACKET/VALVE

52

3666-202-005-00

PROTECTOR

%D—ID—IWHl—lﬂkb—lb—lb—lb—ll—ll—il—‘r—lb—lb—lr—ll—‘l—‘l—‘l—‘NNl—‘l—‘

'
[
o

'
3

o

52A

3666-202-005-10

PAD/50

n

o

=
0

N
N

=

53

1739-530-310-00

STAY/PIPE COMP

54

P118-702-033-00

PLUG

55

V211-360-802-50

BOLT/SP

56

V363-260-008-00

NUT/WASHER

I I GG I G G I I I I IR

D B DO

.p.Mpwm...%._-._-m._-,_.,;;,_.,_.,_.,_.,_.,_.,_.,_.,_.,_.,_.,_.,_.,_.,_.NN._.._.




254 FIG.148 VALVE(REMOTE/2DR-1S)SET(2/2)

(EXCEPT E6,G,V TYPE)(OPTION)
46, 48~53-PLEASE SEE PRECEDING PAGE 1 a?

7% Sy, . - ret
\ y & Hf g FIG. 128
| 4 ® 24\%%\1 ﬂJHk

1739-530A-0100
S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | Txa23 clilp
57 |1518-903-006-00 MARK/PORT/A T 2 2
58 |1518-903-007-00 MARK/PORT/B T| 2 2
59 |1739-530-008-00 LABEL/CONTROL/SUBCON | T ! !
60 {1739-530-290-00 ADAPTER/458/G1/ ASSY T 4 4
61 [V720-112-401-10 RING/O T 4 4
62 [1739-530-350-00 BRACKET/OUTLET COMP | T 1 1




FIG.149 LEVER(SINGLE/1)SET
(EXCEPT E6 TYPE)(OPTION)

1739-530C-0100

255

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1739-530-400-00

LEVER/SINGLE/1 SET

1

1739-530-360-00

LEVER/SINGLE COMP

1444-307-007-00

GRIP

1739-530-004-00

IPIN/05X17

V560-160-005-00

PIN/SNAP

V411-260-005-00

WASHER

1739-530-290-00

ADAPTER/458/G1/ ASSY

[e-RENRIorNI BT R IGRE VAT

V720-112-401-10

RING/O

1739-530-250-00

HOSE/VALVE/RETURN

1739-530-310-00

STAY/PIPE COMP

P118-702-033-00

PLUG

V211-360-802-50

BOLT/SP

e e s e L T T TR T

e B e e I T T T S e

V363-260-008-00

NUT/WASHER

I I ICICIEIEIc R,




256 FIG.150 HARNESS(PARKING)SET
(EXCEPT E6,RL TYPE)(OPTION)

@ ranciva sy

1739-690Z-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

a = -
-oan
= RQ

REMARKS

1739-690-900-00 KIT/MONITOR/PARKING !

1739-690-910-00 HARNESS/MONITOR/PARK

1675-690-282-00 |CAP/FUSE

2500-623-201-00 FUSE/BRADE/32V01A

3650-270-214-00 BULB

1739-690-091-00 BRACKET/SWITCH

V201-260-802-50 BOLT/M 8X25

1656-652-640-00 SWITCH/PUSH ASSY

e e S e B ) B P B
e e B e B B e e

3656-271-001-00 PLATE/I,13X40

e e I I N N R R R L N (e Rl
)
)

Slwoloo|~a o |onix |w |0 |~

1342-402-006-00 BAND/WIRE/250




FIG.151 ROPS SYSTEM(E6 TYPE)(OPTION)

1725-702 -0100

257

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1725-702-200-20

FRAME/REAR/LH

COMP

-5232

1725-702-200-30

FRAME/REAR/LH

COMP

5233-

1725-702-210-10

FRAME/REAR/RH

COMP

-2598

1725-702-210-20

FRAME/REAR/RH

COMP

-5232

1725-702-210-30

FRAME/REAR/RH

COMP

5233-

V201-361-403-50

BOLT

V401-160-014-00

WASHER,SP/M14

1725-702-001-00

PLATE/LOWER

V201-361-404-00

BOLT/M14X40

V401-160-014-00

WASHER,SP/M14

V304-460-014-00

NUT/M14

1725-702-230-30

COVER/SHIELD COMP

V211-360-802-50

BOLT/SP

V362-260-008-00

NUT/WASHER

1725-702-250-10

FRAME/UPPER COMP

7F

V304-460-014-00

NUT/M14

V401-160-014-00

WASHER,SP/M14

I GG IEIEI R,

Q0| 00| M| DO B | O O O | 00| 00Ok N bt 7 bt 0O it 0N et




258

FIG.152 BRACKET(LAMP)SYSTEM

(EXCEPT E6,RL TYPE)(OPTION)

FIG. 125 >
FIG.127 | g
FIG.128 o
FIG.129 |7
1
2
1739-702A-0100
S 4tYypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | ™X623 cliLlp
1 [1739-702-220-20 BRACKET/LAMP/LH COMP | T 1 1
2 [1739-702-230-20 BRACKET/LAMP/RH COMP | T 1 T
3 |V401-160-014-00 WASHER,SP/M14 T | 0854 | 285s-
4 V304'460'014'00 NUT/M14 T 2844- 2844-




FIG.153 ROPS(UPPER) SET 259
(EXCEPT E6,RL TYPE)(OPTION)

1739-702E-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

=RQ

REMARKS

1739-702-300-10

ROPS/E4 SET

-2843

1739-702-300-20

ROPS/E4 SET

1
-2843
1

2844-

almlEen

1674-904-005-00

LABEL/ROPS

2844-
1

1739-702-001-10

PLATE/L/38X114

2

V211-360-801-60

BOLT,SEMS (SP)

4

1650-652-014-00

CLAMP

2

V401-160-014-00

WASHER,SP/M14

8
2844-

2844-

qo:cnu;wm;»-n

V304-460-014-00

NUT/M14

HH RPN

2844-

2844-




260

(EXCEPT E6,RL TYPE)(OPTION)

e— 11

1739-702Y-0100

FIG.154 FRAME(SF-188) SET

A= 5§

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

oo

=T RQ

REMARKS

1

1739-702-500-00

FRAME/SF-188 SET

-999994

-999994

-
>

1739-702-500-10

FRAME/SF-188 SET

99999E-

99999E-

1725-702-500-30

FRAME/UPPER COMP

7F

1640-702-003-00

BOLT/SET/M16X60

V304-260-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER / M16

1640-702-004-00

IPIN/20X58

V720-112-401-80

O-RING/P18

© |00 |3 O O~ |W N

1673-5625-002-20

LINKPIN

'
o

1673-525-002-30

LINKPIN

o0 po| D] D] BO| BO| D] HESHOH

T kO

V720-101-900-90

O-RING/P 9

1560-314-001-00

INSULATOR

cn'
5 o
ngwﬁmwwwwwwwuu
;
©

o
N
[SJI o]
=4

1725-702-520-20

FRAME/LH COMP

-99999E
1

-99999E
1

1725-702-520-30

FRAME/LH COMP

-1872
1

-1872
1

1725-702-530-20

FRAME/RH COMP

18'{3'
-1872

18’{3'
-1872

1725-702-530-30

FRAME/RH COMP

1
1873-

1
1873-

V401-160-014-00

WASHER,SP/M14

V304-460-014-00

NUT/M14

1739-702-001-10

PLATE/L/38X114

V211-360-802-00

BOLT/SP

V201-261-005-00

BOLT/M10X50

99999E-

99999E-

V304-260-010-00

NUT

el e e e e e M N N N e e N M N N R R AL ML N N R Rl

99999E-

99999E-




FIG.155 PLATE(BUMPER) SYSTEM 261
(RL TYPE)(OPTION)

1672-922 -0100

TYPE OF MODEL

TXG23
1

KEY PART CODE DESCRIPTION REMARKS

1620-410-001-10 PLATE/BUMPER

O~
=oNn
= mQ

V201-361-203-50 BOLT/M12X35

V401-160-012-00 WASHER,SP/M12

CIEICIEIcE X
WO

4
4
4

00D |

V304-260-012-00 NUT/M12




262

FIG.156 COMPONENT PARTS
FOR K211-066-000-10 ON Fig.80,81,82,83

K211-066-000-1J

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

a = -

oo

=T RQ

REMARKS

K211-066-200-00

VALVE ASSY

K211-066-003-00

COVER/DVS2/066

K211-066-300-00

SPOOL/ROTARY/066

K211-066-005-10

GASKET/DVS2/066

K211-066-006-00

PIN/SPOOL

V710-140-004-00

RING,SNAP/ 4 E

V210-560-603-50

BOLT/S

V780-140-000-2T

PLUG/SCREW/SEAL

© |00 |3 | O x| N

K211-066-004-00

SPRING/HC017

V682-200-001-00

BALL

V720-112-401-40

O-RING/P14

K211-008-011-00

PLUG

K250-054-000-00

VALVE/RELIEF

V720-112-402-00

O-RING/P20

K211-066-100-00

VALVE/FROCON SET

V720-112-402-00

O-RING/P20

V723-111-501-60

O-RING

tNHHHHHHHHO‘ANHHD—'HHH

'
o
o

'
o

o

V723-111-501-60

O-RING

o

'Sy

o
3

ot

'Sy
2]
3

K234-001-005-00

PLUG/M18

V720-112-401-60

O-RING/P16

K211-066-007-00

WASHER/THRUST/8X16

V780-140-000-6T

PLUG/SCREW/SEAL

V720-112-402-00

O-RING/P20

V720-112-401-00

O-RING/P10

% | K| K| k| k| K| k| k| K| K| K| k| | K| K| k| N| K| K| k| | X ¥ *|OWP

e G e e e

b-b-b-HHHAH&NHHHHHHHH@&HHHHHH




FIG.157 COMPONENT PARTS 263

FOR K510-001-000-10 ON Fig.2%7,23

35
29 —99-29 354

334
K510-001-000-1R

+

30 T
24192(:

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp
1 |[K510-001-001-00 [CASE * | ooo | 9989
1A |K510-001-001-10 [CASE * | ogga| 26241
1B|K510-001-001-20 [CASE * | o635-| 2635 | 3
2 |K510-001-004-00 BLOCK/PORT * | ot | 13te-
3 |[K510-001-005-00 BLOCK/CYLINDER * | g | adso
3A |[K510-002-005-00 BLOCK/CYLINDER * | go2a | 492s
4 |K510-001-006-00 PLATE/SWASH * | omoa| -0
4A |K510-006-006-00 PLATE,SWASH * | a1 | -ader
4B |K510-006-006-10 PLATE/SWASH * | usho- | 4sde- |3
5 |[K510-001-007-00 METAL/SLIDE * | 1ot | 13te-
6 |K510-001-008-00 PISTON * | as | s
7 |K510-001-009-00 SHIM/0.9 *| 38| s
8 |K510-001-010-00 [PLATE/VALVE/PUMP * | ot | 1356
9 |K510-001-011-00 PLATE/VALVE/MOTOR * | ate | 1346
10 |[K510-001-012-00 SHAFT/PUMP * | ale | jake
11 |[K510-001-013-00 SHAFT/MOTOR * | ot | 13te-
12 |[K510-001-014-00 ARM/TRANION * | jate | jaie
13 |[K510-001-015-00 BEARING/THRUST ARy
13A|K510-006-015-00 BEARING/THRUST A
14 |V600-110-620-40 BEARING,RB/6204 * | 1526 | 13%
15 |K510-001-016-00 NEEDLE * | 1526 | 137
16 |[K510-001-017-00 BUSH/95X100X22 * | a2 | 136
17 |K510-001-018-00 BUSH/68X71X14 * | ol -0ds
17A|K510-001-018-00 BUSH/68X71X14 * | ess | 2635
18 |K510-001-019-00 SPRING/HC053 * | a8 | s
19 |K510-001-020-00 SPRING/HC030 * | 1% | 152
20 |[K510-003-021-00 SPRING/HCO021 * | ot | 13t6-
21 |[K510-003-022-00 POPPET/RELIEF * | ot | 1356
22 |[K510-003-037-00 [PLATE/SPRING * | ot | 1356
23 |K510-005-023-00 [POPPET/CHECK/0.5 * | jate | 13te




264

FIG.157 COMPONENT PARTS

FOR K510-001-000-10 ON Fig.2%7,23

X
:‘9\“4\
N2 ‘/

J "'
N

35

2892 354

e

E‘I\T‘?

334 18
K510-001-000-1R
S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | ™X623 clilp
24 |K510-001-024-00 POPET(CHECK/1.6) * | jate | 1ske
25 |[K510-001-025-00 (COLLAR/23X47X12 * | ogeo | 9980
26 |[V720-108-504-10 |O-RING /P41 * | ooeo| 9989
27 |K510-001-026-00 |GASKET * | st | 1346
28 |K510-001-029-00 [PLUG(G3/8) * | a6 | 13
29 |K275-001-003-00 PLUG(PF1/4) * | late | 13te-
30 |V720-112-401-40 O-RING/P14 * | a3 | 13
31 |V720-112-401-10 RING/O * | 4| st
32 [V704-140-020-00 [RING,SNAP/20C * | 1226 | 132
33 |V705-140-047-00 RING,SNAP/47 C * | i | ade
33A|V705-140-047-00 RING,SNAP/47 C * | oo | o983
34 [V705-140-032-00 RING,SNAP/32 C * | 1226 | 132
35 |[V744-120-320-80 |SEAL,OIL/TC20328 * | kel ol
35A|K510-001-030-00 SEAL/OIL * | 2| ads
35B|K510-001-039-00 OILSEAL * | aedi | 3ems-
36 |[K510-001-031-00 SEAL/OIL * | 1ot | 136
37 |V744-120-470-70 SEAL/OIL * | ooda | o983
38 [1421-201-002-00 [SEAL/47 * | 1sie-| 1386
39 |[K510-001-032-00 SEAL/OIL * | oeo| -09m0
40 |[K510-001-034-00 WASHER/25X30X1 * | ol | 1ske
41 |V600-110-690-30 BEARING * | 1ate- | 1346
42 |V600-150-600-30 BEARING,RB/6003SS * | 1ot | 1346
43 |V705-140-030-00 RING,SNAP/30 C * | ot | 1346
44 |V704-140-017-00 RING,SNAP/17 C * | jate | 1ske
45 |K510-001-036-00 [PIN,ST * | 1ate | 1ste
46 |V220-541-003-50 SCREW/SOCKET * | 1286 | 135
47 |K510-001-100-00 VALVE/RELIEF SET * | ot | 136
48 |V720-112-401-20 [O-RING/P12 * | jate | 1ske
49 |V730-101-601-20 RING/BACKUP * | ot | 1346




1725-105-220-0

FIG.158 COMPONENT PARTS

FOR 1725-105-220-00 ON Fig.6,7

265

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

A= -

=oan

= mQ

REMARKS

1415-102-007-00

SPRING,VALVE

1

V720-102-401-00

O-RING/P10A

1415-102-008-00

VIS

1440-103-201-00

CAP

1444-102-204-00

NUT,RING

V720-103-504-40

O-RING/P44

1672-105-211-00

ELEMENT

1572-102-003-00

BOLT/M06X08/APSET

© 00|30 O > |||

1415-102-013-00

PACKING

*| K| K| k| K| X ¥ ¥ X|OW®R

[ I N e A e B e A

[ I N e e e e N e




266 FIG.159 COMPONENT PARTS
FOR 1725-210-210-00 ON Fig.22

1725-210-210-0E

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS

TXG23 clilp

1 [1689-201-280-00 BLOCK/CYLINDER ASSY adis | ads

2 |1725-210-230-00 SEAL/HST  SET a5 | 1545

3 11683-202-507-00 [PLUG/BOA a5 | 1545

4 11683-202-524-00 [SEAL/OIL i | i

5 |V720-112-401-40 |O-RING/P14 a5 | s

6 |V720-112-401-10 RING/O a5 | 145

7 11683-202-525-00 |GASKET s | 15

8 |16838-202-531-00 SEAL/OIL s | 15

9 |1689-201-205-00 SEAL/OIL a5 | 1545

10 |1683-202-538-00 RING/O ams | 1345

11 [1705-202-212-00 PLATE/SWASH i | 1345
1 1

12 |1689-201-201-00 PLATE/VALVE

-1345 | -1345
1 1

13 |1683-202-503-00 PLATE/VALVE -1345 | -1345

14 [1725-210-211-00 SHAFT/TRUNNION/S/A s | 15
2 2

15 |1705-202-213-00 BEARING/THRUST

-1345 | -1345
2 2

16 1683-202-509-00 BEARING/BALL -1345 -1345

17 |1683-202-511-00 BEARING/NEEDLE ads | adis
2 2

18 [1683-202-512-00 BUSH

-1345 -1345
19 [1683-202-513-00 BUSH ! !

-1345 | -1345
1 1

20 [1683-202-514-00 METAL/SLIDE s | 1

21 |1683-202-515-00 COVER 1345 | -1345

22 |1683-202-516-00 SPRING

-1345 -1345
23 [1683-202-517-00 SPRING L L

-1345 | -1345
1 1

24 [1705-202-214-00 [VALVE/S/A -13845 | -1845

25 1683-202-519-00 VALVE/S/A .13145 .13145
1 1

26 [1725-210-212-00 [POPPET

-1345 | -1345
1 1

27 [1725-210-213-00 [POPPET -1345 | -1345

28 [1705-202-216-00 PLUG 1845 | 1345
4 4

29 [1683-202-523-00 PLUG -1345 | -1345

| K| K| k| k| K| k| k| k| K| K| k| k| K| K| k| k| N| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X|OW®W

30 11683-202-522-00 PLUG 1845 | 1345




1725-210-210-0E

FIG.159 COMPONENT PARTS
FOR 1725-210-210-00 ON Fig.22

267

S |TypPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Txa23 clilp

31 [V704-140-020-00 RING,SNAP/20C * | 2| ads

382 |[V705-140-047-00 RING,SNAP/47 C * | L8| ade

33 |[V705-140-030-00 RING,SNAP/30 C | ade | s

34 |1683-202-526-00 PIN * | 8e] aSs

35 |[V220-541-003-50 SCREW/SOCKET | 8s ] a3

36 |1683-202-533-00 BEARING/BALL * | s | -1s

37 {1689-201-204-00 BEALING/BALL * | ds | s

38 |[V704-140-017-00 RING,SNAP/17 C * | dis | ades

39 |1683-202-536-00 SCREW * | s s

40 [1689-201-206-00 WASHER * | s | 1das




268

FIG.160 COMPONENT PARTS
FOR 1725-219-210-10 ON Fig.28

1725-219-210-1D

S ItyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ | Txa23 clilp

1 |1725-219-212-00 [PISTON * | 1oss| -1988

1A [1725-219-212-10 PISTON * | loso- | 1980- |3

2 [1725-219-213-00 RING/72 * 1 !

3 [1688-211-504-00 SEALRING/32 * 1 1

4 [1688-211-505-00 SPRING * ! !

5 |1575-261-017-00 SEPARATERPLATE * | okel| 108
5A[1725-219-214-00 [PLATE/SEPARATER * | omo | 1989-

6 |1575-261-016-00 DISKPLATE * | 1oks| -1988
6A[1725-219-215-00 [PLATE/DISK * | Joso-| 1950-

7 11575-261-025-00 BACKPLATE * | oss| -1958

7A [1725-219-216-00 [PLATE/BACK * | 1oho- | 1080-

8 [1688-211-506-00 SNAPRING * 1 1

9 {1688-211-507-00 WASHER * ! !

10 [1688-211-508-00 SNAPRING/32 * ! !

11 |[1688-211-509-00 DISK/BRAKE * ! !

12 [1688-211-521-00 PRESSURE/BRAKE * | L& ds
12A(1725-219-217-00 PRESSURE/BRAKE * | logo-| 19%9-

13 [1688-211-522-00 SNAPRING/85 * 1 1




269

WIRING DIAGRAM(E4)(OLD)

- |
|

R —
i Ry

TVE

Q=)

388 OhlsA

o

1, "
00



WIRING DIAGRAM(E4)(NEW)

270

(¥3) €29X1
104 NVYOVIA
ONITHIM O1d103713

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

,,390-08r-z829

¥or AZL mAL L AZL
wo1vRuzliY wolon wolubis T

oi

9-00c—-069—68&<L 1/

N-d SSINIVH NIVWN

519 383
soLims 1135vs




271

HOSN3S 13nd

39NVO 13and

—— T
8A G8°0

8A G870

QJION310S

HLYV3
AHYS300V
AlddNS Y3amMod

AVI3Y

YINTL HJOLIMS

1vas

}

YAEg8 0
ES

30010

HOLIMS NIVA pey,/yoe1g[Hg HIERERES
O10 O10 1HV1S 9} Iym/ueedni My enig et YM| M enigl 1
S S OT0O10 [ LVIHIHd Mol 1of/uesdnl A9 molleA 031 YM| AM MOTIBA| A
- o+0 NO Py /useJdn| HY ¥de19/83 1 yM| M Auld| d
- Q 440 Ade|grueedyigy Pey/e3 L YM| HM useeJyl 9
0G] ZI[61]OV]0E ¥aeig/mol[eA[gA poY /Mol [8A[HA a3 ym| M
Ue3J9 /23 LYM| DM| Mol 18A/N08 18| AH Ped| H
) wDJW M09 \ mo|19,0/PoY| AY 53 1 YM/PoY| MY ¥oeig| g
® @) HOLYNYILTY BULILM 30 o109
D&% 4 JUETILZ 2
o
. B HE AT
| | _ _
0] O] w w
_ 3snd MO8 mots = R\A\W
I
- I ! P -
| |
H3LHYLS
_ MG 0 AWJ qnlﬂéwL e S
_ [ O 5F i E - VOu m
CREECAY 3SNd MO8 MOTS
[ ‘>Tmc “M——H [, IS Sl B H
I
08 3snd !
X e NAEY
Y3ILHVLS

[S]
UAG 0L=LE5 50

WIRING DIAGRAM(EG)

Sl
&W (2]
l_ 68" 0 @ B B ai 8 0
unssatla- s
! dnnd 13n4 | __ Al - = HOLIMS AL33VS
e - S U R X 7 H%Tm,
ARWWIﬁHMMU *I |II4 ! _ _ IIA -= T oe o L= ?
il EEEEE o _ “ i HOLIMS AL3HVS
- ana a5 1Y EEEFR[ ™ ; ; 3 _
_ _ ) b ES
o
“ “ Y1 N I i i uiRiE  wed 4
IR
lo lo ; 7 | | _ NO
Ammv m oo m W r—Hr _ _ !
v e v OYDINIIE () HIINITE ﬁ 5 ﬁ X % b o i

. A

e s g : e
E._, LINN Y3HSY4
0w
71 =

HY H1
LHOIT TVNOIS NHNL

1HOIT aV3H



272

Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 26 4 6209-600-004-00 10 23 6211-291-001-10 6 25
3625-540-004-00 10 37 6209-600-006-00 8 2 6211-292-001-20 6 26
3632-360-036-00 24 6 6209-605-004-10 2 3 32 11
3640-586-004-00 24 8-A| 6209-605-007-00 10  19-A| 6211-310-025-30 10 1
3805-355-002-20 8 2-A| 6209-610-001-10 6 3 6211-310-025-40 10 1-A
3817-401-001-00 10 8 6209-610-002-10 10 3 6211-311-048-00 10 38

13 20 6209-610-007-00 10 3-A| 6211-311-048-10 10 38-A
20 14 6209-610-008-00 6 7 6211-312-003-20 10 26
20 19 6209-610-009-00 6 4 32 14
23 8 6209-625-001-00 6 14-A| 6211-312-004-20 10 39
6004-010-066-00 1 1 32  10-A ) 32 15
6209-000-002-00 13 18 6209-625-002-00 10 5 6211-322-002-00 10 44
6209-000-003-00 2 7 32 12 6211-341-064-00 9 1
6209-000-004-10 6 2 6209-625-012-00 6 14 6211-342-002-10 9
6209-000-043-00 17 10-A 32 10 6211-361-069-00 8
18 9 6209-630-002-10 27 6 6211-510-001-00 6 10
6209-000-044-00 2 7-A 28 7 6211-511-003-00 6 11
6209-030-043-00 23 17 29 7)1 6211-511-004-00 6 12
6209-044-001-00 23 25 320 21 6211-540-001-00 7 1
6209-046-015-00 17 7 6209-704-009-00 24 17 6211-560-001-00 7 3
18 7 6209-730-002-00 17 4 6211-599-001-10 6 13
6209-050-002-00 10 35 18 4 7 2
6209-050-003-00 10 31 6209-730-005-00 14 3 7 4
6209-300-014-00 2 8 - 23 11 6211-751-001-10 3 2
6209-360-018-00 24 3 6209-740-001-00 10 25 6211-760-022-00 6 31
6209-360-021-00 24 5 6209-740-005-00 6 17 6211-777-007-30 11 1
6209-360-028-10 3 6 6209-749-001-20 6 15 12 1
6209-360-028-20 3 6-A| 6209-788-001-00 6 29 6212-111-094-00 15 1
6209-360-120-00 24 5-A| ©6209°920-002-00 10 18 6212-111-094-10 15 1-A
6209-409-003-00 13 17 (/| 19 14 6212-111-094-20 15 1-B
6209-440-003-00 15 7 32 13 6212-114-094-00 16 1
6209-440-005-00 28 (4 6209-940-004-00 13 14 6212-114-094-10 16 1-A
29 4 6211-110-057-20 2 1 6212-114-094-20 16 1-B
6209-490-002-10 3 4 6211-110-057-30 2 1-A| 6212-116-094-00 16 3
6209-500-003-00 10 13 6211-141-029-20 2 6 6212-116-094-10 16 3-A
10 24 32 3 | 6212-116:094-20 | 16 3B
32 22 | 6211-170-004-20 | 3 1 | 6212-121-014-20 | 15 2
6209-572-002-00 | 3 5 | 6211-173-003-00 | 3 3 | 6212-124-014-10 | 16 2
32 5 32 4 | 6212-126:014-10 | 16 4
6209-572-003-00 3 5-A| 6211-210-037-20 6 1 6212-211-001-10 15 3
32 5-A| 6211-210-037-30 6 1-A| 6212-230-004-00 15 5
6209-580-002-10 23 28 6211-258-001-00 6 8 6212-230-004-10 15 5-A
6209-587-001-00 15 4 32 8 6212-235-001-10 15 6
6209-587-006-10 10 16 6211-258-002-00 6 9 6212-235-005-00 15 6-A
10 33 32 9 6212-271-006-00 15 8




Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-271-016-00 15 8-A| 6212-616-002-00 13 16 6213-716-001-50 20 22
6212-274-006-00 5 6212-620-001-20 13 10 6213-721-007-00 6 23
6212-274-016-00 5-A| 6212-626-002-10 13 11 6213-729-016-00 20 20
6212-276-006-00 7 6 6212-628-004-00 13 12 6213-743-002-10 20 23
6212-276-016-00 7 6-A| 6212-628-005-00 13 13 32 19
6212-310-019-20 17 1 6213-100-003-30 19 1 6214-111-011-20 4 1
6212-310-019-40 17 1-A| 6213-111-001-30 19 2 6214-115-001-20 4 2

18 1 6213-119-001-00 19 6 ( 32 6
6212-330-017-30 17 5 6213-120-003-20 19 3 6214-141-008-20 5 1
18 5 6213-125-001-00 19 4 6214-145-001-30 5 2
6212-333-003-00 17 6 6213-129-003-00 19 5 ) 32 7
18 6 | 6213-129-006-00 | 6 16 | 6215-300-036-00 | 22 1
6212-371-027-00 17 8 6213-140-023-00 19 8 (| 6215-300-036-10 22 1-A
6212-371-052-00 18 8 6213-140-035-00 19 8-A| 6215-311-027-00 33 52
6212-379-001-00 17 9 6213-149-002-00 19 10| 6215-315-002-00 22 3
6212-511-002-00 14 1 6213-160-002-20 10, 27 6215-330-024-00 33 1
6212-521-008-00 17 3 6213-161-001-20 1028 6215-330-024-10 33 1-A
18 3 6213-164-001-00 10))” 29 6215-331-008-00 33 2
6212-522-003-00 14 2 6213-240-002-10 19 15 6215-332-013-00 33 5
6212-522-010-00 14 2-A| 6213-311-006-00- | 19 12 6215-339-001-00 33 6
6212-523-023-00 14 6 6213-319-001-00 6 24 6215-342-001-00 33 3
6212-524-002-10 23 10 6213-610-005-40 20 1 6215-343-001-00 33 4
6212-524-002-20 23 10-A| 6213-611-003-20 20 2 6215-345-001-00 33 7
6212-524-002-30 23 10-B 62137612'004'00 20 9 6215-345-002-00 33 8
6212-531-005-10 6 6 6213-613-002-10 20 8 6215-345-003-00 33 9
6212-535-001-00 14 4 6213-614-003-10 20 12 6215-345-004-00 33 10
6212-535-002-00 23 14 ) 32 17 6215-345-005-00 33 11
6212-551-001-00 13 1 6213-614-004-10 20 16 6215-345-006-00 33 12
6212-551-001-10 13 1-A 32 18 6215-345-007-00 33 13
6212-551-028-00 13 [ /1:C| 6213-619-001-00 20 15 6215-345-008-00 33 14
6212-551-029-00 13 1-B| 6213-619-002-00 20 11 6215-345-009-00 33 15
6212-552-001-10 |13 2 6213-619-003-00 20 10 6215-345-010-00 33 16
6212-552-001-20 13 2-A| 6213-621-003-00 20 6 6215-345-011-00 33 17
6212-552-014-00 13 2-C| 6213-622-002-10 20 5 6215-345-012-00 33 18
6212-552-015-00- | 13 2-B| 6213-631-002-00 20 3 6215-345-013-00 33 19
6212-561-001-00 | 13 3 | 6213-631-005-00 | 20 4 | 6215-345-014-00 | 33 20
6212-561-001-10 | 13  3-A| 6213-641-002-10 | 21  2-A| 6215-345-015-00 | 33 21
6212-563-001-00 | 13 4 | 6213-641-006-00 | 21 2 | 6215-345-016:00 | 33 22
6212-565-001-00 13 5 6213-642-002-00 20 7 6215-345-017-00 33 23
6212-569-002-00 2 4 6213-660-023-00 21 1 6215-345-018-00 33 24
32 2 6213-669-003-00 21 3 6215-345-019-00 33 25
6212-571-006-00 13 6 6213-671-027-00 21 5-A| 6215-345-020-00 33 26
6212-575-002-00 13 7 6213-671-034-00 21 5 6215-345-021-00 33 27
6212-600-002-10 13 8 6213-674-006-20 26 2 6215-345-022-00 33 28
6212-611-004-10 13 9 6213-711-004-00 20 27 6215-345-023-00 33 29

273



274 )
7 Numerical Index 6004-097-291-90

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-345-024-00 33 30 6215-549-007-10 23 29 6219-732-016-00 27 4
6215-345-025-00 33 31 6215-549-012-00 23 33 28
6215-345-026-00 33 32 6215-549-013-00 6 28 6219-732-017-00 28 -A

6215-345-027-00 33 33 6215-549-057-00 10 15 29
6215-345-028-00 33 34 6215-549-058-10 10 17 6219-752-006-00 23

5

5

2
6215-345-029-00 33 35 6215-549-059-00 10 32 6219-752-007-00 23 3
6215-345-030-00 33 36 6215-549-067-00 10 34 6219-752-008-00 23 4
6215-345-031-00 33 37 6215-549-068-10 10 34-A| 6219-752-009-00 23 5
6215-345-032-00 33 38 6215-600-103-10 23 1 6219-752-010-00 23 6
6215-345-033-00 33 39 6215-611-001-00 34 8 6219-752-044-00 23 4-A

6215-345-034-00 33 40 6215-611-017-00 34 8-A| 6219-752-045-00 23 2-A
6215-345-035-00 33 41 6215-612-001-00 34 11 6219-752-046-00 23 5-A
6215-345-036-00 33 42 6215-619-009-00 34 1 6219-752-047-00 23 6-A
6215-345-037-00 33 43 6215-619-010-00 34 2 6281-100-014-00 26 7
6215-345-038-00 33 44 6215-619-022-00 34 10 6281-111-009-00 35 1

6215-345-039-00 33 45 6215-621-016-20 23 9 6281-115-017-00 35 10
6215-345-040-00 33 46 6215-622-001-00 34 14 6281-115-018-00 35 11
6215-345-041-00 33 47 6215-629-001-00 34 <12))] 6281-117-003-00 35
6215-345-042-00 33 48 6215-629-002-00 34 13 6281-118-007-00 35
6215-345-043-00 33 49 6215-629-003-00 34 —20 6281-119-009-00 35

6215-359-001-00 22 2 6215-629-004-00 34 21 6281-121-010-00 35
33 50 6215-629-005-00 34 22 6281-124-011-00 35
6215-359-002-00 33 51 6215-629-006-00 34 23 6281-127-003-00 35 19
6215-411-125-00 24 2 6215-629-007-00 34 24 6281-129-029-00 35 29
6215-411-126-00 22 4 6215-629-008-00 34 25 6281-129-030-00 35 28

6215-411-126-10 22 4-A| 6215-629-009-00 34 26 6281-129-043-00 35 30
6215-411-127-00 22 5 6215-629-010-00 34 27 6281-129-058-00 35 9
6215-411-128-00 22 6 6215-629-011-00 34 28 6281-129-062-00 35 33
6215-412-002-10 24 1 6215°629-012-00 34 29 6281-129-064-00 35 7
6215-412-004-00 24 1-A|6215-629-013-00 34 30 6281-129-065-00 35 12

6215-419-001-00 24 8 6215-629-014-00 34 31 6281-129-066-00 35 13
6215-520-001-00 23 (16 6215-629-015-00 34 32 6281-129-067-00 35 14
6215-526-001-10 2318 6215-629-016-00 34 33 6281-129-068-00 35 15
6215-526-004-00 23 18-A| 6215-631-019-00 34 9 6281-129-069-00 35 16
6215-531-008-00 23 23 6215-634-001-00 34 18 6281-129-070-00 35 17

6215-541-001-10 | 23 19 6215-635-001-00 34 16 6281-129-071-00 35 18
6215-541-012-20 | 23 24 6215-637-001-00 34 15 6281-129-072-00 35 21
6215-541-016-30 25 2 6215-639-004-00 34 17 6281-129-073-00 35 22
6215-541-016-40 25 2-A| 6215-639-005-00 34 19 6281-129-074-00 35 23
6215-542-004-20 10 20 6215-641-006-00 34 6281-129-075-00 35 24

6215-542-005-10 10 22 6215-643-006-00 34 6281-129-076-00 35 25
6215-542-006-00 23 21 6215-644-007-00 34 6281-129-077-00 35 26
6215-543-002-10 23 20 6215-649-001-00 34 6281-129-078-00 35 27
6215-546-006-00 10 14 6215-649-002-00 34 6281-129-079-00 35 34
6215-548-029-00 25 1 6215-649-019-00 34 -A| 6281-129-080-00 35 8

S Ot DN W o

QU & Ot B~ W 3




Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6281-151-014-00 35 20 6285-885-215-00 31 V230-360-601-20 | 27 7
6281-200-005-00 26 1 6287-810-035-00 32 28 8
6281-213-018-00 36 7 6294-453-002-00 6 21 V230-360-601-60 | 29 8
6281-214-003-00 36 12 6509-605-019-10 6 5 V230-360-603-00 | 21 4-B
6281-214-004-00 36 13 10 2 V231-360-801-60 | 10 9
6281-215-001-00 36 17 10 19 19 11
6281-216-001-00 36 18 6511-321-083-00 10 43 V231-360-802-00 4 3
6281-217-002-00 36 16 6513-770-022-10 20 26 a 20 18
6281-221-007-00 36 4 6901-066-645-00 17 10 20 24
6281-222-004-00 36 1 6901-910-612-00 14 5 23 7
6281-229-002-00 36 2 23 15 ) 26 3
6281-229-003-00 36 3 6901-910-625-00 19 7 V231-360-802-50 10 42
6281-229-004-00 36 5 6901-910-635-00 21 4 (|70 20 29
6281-229-006-00 36 8 6901-911-020-00 9 30 | V231-360-803-00 | 10 12
6281-229-007-00 36 9 6901-911-025-00 26 8 | V231-360-804-00 4 4
6281-229-008-00 36 10 6902-050-816-00 10,40 V231-360-804-50 10 10
6281-229-011-00 36 15 6904-110-814-00 10 4 20 13
6281-229-012-00 36 19 6904-110-818-00 6 19 V231-360-805-00 13 19
6281-229-013-00 36 20 6904-110-822-00 5 4 V231-360-805-50 | 10 7
6281-229-014-00 36 21 20 V231-360-807-50 10 11
6281-229-015-00 36 22 6904-110-840-00 6 18 20 25
6281-229-016-00 36 23 20 17 V231-360-808-50 | 10 6
6281-229-017-00 36 24 6909-110-406-00 6 30 V233-361-002-00 | 11 2
6281-229-018-00 36 25 10 36 12 2
6281-229-029-00 36 14 23 30 V233-361-007-00 | 26 5
6281-229-032-00 36 6 6909-110-408-00 10 45 V301-260-006-00 6 30-A
6281-229-033-00 36 11 ) 35 32 10 36-A
6281-271-002-00 36 26 6909-110-410-00 26 6 23 30-A
6281-410-010-00 27 3 6909-111-406-00 23 26 V302-260-006-00 23 26-A
6281-410-023-00 28 (/3 6909-150-508-00 35 31 V304-260-008-00 | 10 45-A
6281-410-023-10 28 3- 6909-902-299-00 6 22 V334-260-010-00 26 6-A

29 3 6909-906-105-10 19 13 V401-160-006-00 23 32

6281-910-003-10 29 5 6911-129-006-00 2 2 V401-160-008-00 10 46
28 6 J061-210-015-00 20 21 V411-260-006-00 | 23 31

6281-910-014-00- | 29 6 J062-076-082-00 24 4 V523-101-001-80 17 2
6281-920-001-00 | 27 8 24 4A 18 2
k 28 9 J062-087-093-00 24 9 V600-110-600-40 | 23 13

29 9 24 9-A| V600-110-620-30 | 23 12

6281-971-001-10 27 1 P117-303-003-00 | 10 21 V682-200-000-60 2 5
28 1 V201-360-802-00 23 7-A| V704-140-016-00 13 15

29 1 V210-560-603-00 | 21 4-A| V705-140-012-00 | 10 30

6282-450-002-00 27 2 V211-560-802-00 10 41 V710-140-004-00 23 22
28 2 V211-560-802-50 5 3 V720-101-900-80 | 23 27

29 2 V230-360-601-00 8 4 V720-102-401-50 19 9

6285-885-135-20 30 1 V230-360-601-20 6 27 32 16

275



276

Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V720-102-401-80 8 3
V723-102-005-50 | 20 28
32 20
V780-140-000-2B | 10 19-B




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1118-901-002-00 |130 3 1376-402-003-00 |124 44 1416-621-037-00 12 9
131 3 124 45 1421-201-002-00 [157 38

1119-901-003-00 |130 5 124 46 1421-507-014-00 |[110 6
131 5 124 47 1421-603-004-00 2 11

1120-311-003-00 94 32-A 124 48 1421-606-002-00 |104 8
96 28-A 124 49 104 18

1302-225-003-00 32 5 124 50 105 6
34 4 124 51 105 16

34 10 124 52 106 6

1305-241-001-00 |107 11 124 54 1423-616-004-00 2 32
1305-931-003-00 89 7 124 55 1424-101-203-00 2 26
147 28 | 1376-606-005-00 |104 11 | 1424-101-204-00 | 2 27

1342-402-006-00 6 16 104 21 (| 1425-621-004-00 5
7 22 105 9 92 26

92 22 105 19 93 25

93 24 106 9 148 35

93 24-A 107 9 1426-621-002-00 |114 3

93 28 1401-304-011-00 49) 13 1427-111-229-00 3 10

123 21 50 20 4 10

123 22 1403-621-031-00 {118 32 1427-317-003-00 94 21

123 23 1118 34 95 21

123 24 119 33 96 15

123 25 119 33-A| 1427-501-003-00 75 2

124 56 119 35 1427-511-001-00 85 12

124 57 119 35-A 86 12

124 58 1404-503-006-00 80 10 88 12

124 59 ) 81 10 147 13

124 60" 82 10 1427-511-002-00 85 7

148 29 83 10 8 7

150 /10 1404-621-030-00 |105 2-A 88 7

1376-402-003-00 6 17 105 12-A 147 8
7 23 106 2-A| 1427-621-012-00 2 15

7 24 106 12-A 104 2

123 12 1414-632-005-00 9 13-A 104 14

123 13 10 12-A 105 2

123 14 11 13-A 105 12

123 15 12 13-A 106 2

123 16 | 1415-102-007-00 |158 1 106 12

123 17 1415-102-008-00 |158 3 1432-242-001-00 50 13

123 18 1415-102-013-00 | 158 9 53 24

123 19 1415-505-006-00 75 13 54 24

123 20 1416-621-037-00 8 8 1432-616-004-00 8 18

123 43 9 9 9 19

124 42 10 8 10 18

124 43 11 9 11 20

277



278

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1432-616-004-00 12 20 1518-306-203-00 75 8 1560-630-024-00 11 17
1432-621-006-10 |121 10 76 5 12 17

122 10 1518-306-203-10 64 31-A| 1560-658-402-00 |115 14
1440-103-201-00 | 158 4 70 7-A| 1560-664-264-00 |123 7
1442-313-200-10 53 8 75 8-A 124 6
1442-313-202-00 53 9 76 5-A| 1560-666-005-00 13 12
54 9 1518-432-250-00 64 30 123 41
1442-313-203-00 53 12 70 6 124 33
1444-102-204-00 | 158 5 75 7 124 38
1444-307-007-00 92 8 1518-432-250-10 64 30-A| 1560-666-006-00 13 11
148 15 70 6-A \ 123 40
149 3 75 T-A 124 34
1444-314-004-10 | 47 3 | 1518621-320-00 |121 9 (/) 124 37
1444-314-009-10 | 29 6 122 9 | 1560-666-212-00 |123 2
30 6 122 9Al 124
1444-328-272-00 53 11 1518-903-006-00 92 48 1560-695-015-00 |124 21
54 11 148 57 1560-695-021-00 39 33
1444-328-273-00 53 10 1518-903-007-00 92 <49 ) 40 33
54 10 148 58 1563-507-221-10 80 43
1444-507-003-00 93 18 1519-604-005-00 | 104 3 81 47
1444-514-005-10 | 85 21 104 15 | 1563-507-221-20 | 80 43-A
86 21 105 3 81  4T-A
88 19 105 13 1564-621-030-00 |106 2-B
147 17 106 3 106 12-B
1444-601-015-00 | 100 4 106 13 1566-701-102-00 8 12
101 4 1527-604-002-00 | 111 8 9 13
1444-621-016-00 |104 25 1544-104-205-00 5 4 10 12
105 21 1544-120-008-10 75 4 11 13
106 16 11560°104-006-60 2 24 12 13
106 16-A| 1560-104-010-40 2 25 1568-650-004-10 |123 34
1444-621-311-00 |117 6 1560-140-002-00 97 20 124 28
118 <6 1560-214-003-00 41 6 1568-650-005-10 |123 35
119 ) 42 6 124  29-A
119 5-A| 1560-265-002-20 34 7 1572-102-003-00 | 158 8
1444-621-312-00 (117 7 1560-275-013-00 51 3 1575-261-016-00 | 160 6
118 7 | 1560-314-001-00 |126 18 | 1575-261-017-00 |160 5
119 6 154 11 | 1575-261-018-00 | 28 5
119 6-A| 1560-507-007-00 | 80 44 | 1575-261-025-00 |160 7
1480-501-003-00 | 75 3 81 48 | 1575-623-010-00 |123 5
1488-611-210-00 |107 16 1560-526-001-40 89 6 124 8
1488-611-220-10 |107 17 147 27 1575-623-011-00 |123 6
1518-306-200-00 76 4 1560-603-003-00 [124 20 1581-312-001-00 51 2
1518-306-200-10 76 4-A| 1560-630-024-00 8 15 1588-117-001-00 52 4
1518-306-203-00 64 31 9 16 1593-101-003-20 1 5
70 7 10 15 1593-112-002-50 13 3




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1593-117-003-10 14 1593-623-272-00 | 107 4 1614-514-320-00 [147 20
1593-303-051-20 64 1593-623-273-00 | 107 5 1614-680-004-00 52 6

67 1593-623-280-00 |107 3 61 11
67 5-A| 1593-623-503-00 |124 5 62 11
1593-332-053-00 77 33 1594-218-001-00 28 15 1617-206-003-00 41 3
78 37 1594-221-001-00 64 3 42 3
79 14 67 3 1617-730-005-00 8
1593-402-051-10 69 2 67 3-A - 9 10
1593-403-004-10 71 3 1594-625-002-00 61 2 10 9
1593-403-009-00 71 4 62 2 11 10
1593-411-001-10 |145 7 1596-664-213-00 |123 8 ) 12 10
1593-411-053-20 |145 8 1600-117-002-00 14 6 1620-410-001-10 | 155
1593-601-072-00 98 5 1600-623-002-00 |121 1 ([ 1631-611-210-20 |107
99 5 122 1 1636-272-011-00 39 20
1593-601-073-00 |102 5 1600-623-220-10 |118 35 - 40 20
102 12 119, 27 1636-272-012-00 39 21
103 5 1600-624-201-00 [121 12 40 21
103 12 122 ) 23 1636-505-220-00 92 7
1593-611-011-30 | 107 2 122 23-A 148 14
1593-611-011-40 |107 2-A| 1600-624-271-00 124 10 1636-631-014-00 61 20
1593-611-014-00 |107 8 1614-104-001-00" 5 6 62 23
1593-612-220-10 8 4 1614-104-001-10 5 6-A| 1636-901-022-00 |135 4
9 4 1614-262-003-00 77 10 136 4
11 4 78 14 1640-401-222-00 55 2
12 4 79 28 1640-654-200-00 |[115 1
1593-621-250-10 |117 4 1614-262-006-00 77 29 1640-654-201-00 |115 2
118 4 ) 78 33 1640-654-202-00 |115 3
119 3\ 79 10 1640-654-260-00 |[121 11
119 3-A| 1614-432-003-00 64 13 1640-654-260-10 |[121 11-A
1593-621-252-00 117 (/5 67 13 122 22
118 5 67 13-A| 1640-702-003-00 |126 10
119 4 1614-432-006-00 64 15 154 3
119 4-A 67 15 1640-702-004-00 |126 14
1593-622-270-00{117 22 67 15°A 154 7
: 1118 22 1614-514-280-00 85 9 1646-226-053-00 39 2
1593'622'272'00 117 24 86 9 40 2
A 118 24 88 9 1646-233-033-00 32 4
1593-622-273-00 |117 25 147 10 33 3
118 25 1614-514-310-00 85 23 1646-640-008-10 39 37
1593-622-274-00 |117 26 86 23 40 37
118 26 88 21 1646-640-054-10 39  20-A
1593-622-275-00 117 27 147 19 1646-640-054-20 39 20-B
118 27 1614-514-320-00 8 24 1646-640-055-10 39 21-A
1593-623-203-00 |123 9 86 24 1646-640-055-20 39 21-B
124 9 88 22 1646-640-059-00 58 4

279



280

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1646-640-580-00 39 38 1656-652-640-00 | 120 9 1674-654-211-00 |116 2
40 38 121 19 1674-654-212-00 |116 3
1646-703-001-00 |107 31 122 14 1674-654-270-00 |116 8
1650-102-006-00 2 8 122 14-A| 1674-654-271-00 |116 9
1650-102-006-10 2 8-A 150 8 1674-654-272-00 |116 10
1650-102-202-10 2 2 1656-664-221-00 39 26 1674-654-400-00 [116 11
1650-104-201-00 5 5 40 26 1674-654-400-10 116 11-A
1650-111-034-00 7 3-A| 1672-103-001-00 3 14 1674-664-200-00 | 121 6
7 4 4 12 1674-904-001-00 | 135 1
7 8 1672-105-211-00 |158 7 1674-904-002-10 |135 7
1650-259-010-00 31 3 1672-112-220-30 [124 32 9) 136 7
1650-508-002-00 80 16 1673-525-002-20 63 5 1674-904-003-00 |135 8
81 16 90 7 1674-904-004-00 |135 9
82 16 126 16 136 9
83 16 128 11 1674-904-005-00 |135 14
1650-508-007-10 124 17 129 12 136 15
1650-509-280-00 80 23 141 6 153 2
81 27 142 511 1674-904-008-00 |135 5
1650-650-015-00 [123 44 1547 <9 136 5
124 40 1673-525-002-30 | 63— 5-A| 1675-104-210-10 5 1
1650-650-017-00 |123 45 90 7-A| 1675-104-211-00 | 5 2
124 41 126  16-A| 1675-104-213-00 5 3
1650-650-222-00 | 123 3 141 6-A| 1675-432-001-00 64 14
123 3-A 142 5-A 67 14
124 2 154 9-A 67 14-A
124 2-A 1674-410-300-00 | 141 1 1675-690-282-00 | 150 3
1650-650-243-00 |123 4 1674-410-301-00 63 6 1678-901-004-00 |130 6
124 3 141 7 1682-408-220-00 97 9
1650-650-246-00 |124 7 142 7 1682-670-220-00 |118 31
1650-650-295-00 13 13 ((|//1674-410-320-00 63 4 119 34
123 42 141 5 119 34-A
124 <39 142 4 1682-670-230-00 |118 33
1650-652-014-00 85 30 1674-520-004-00 63 7 119 32
8630 90 6 119 32-A
88 25 128 10 1682-690-380-00 |121 13
124 53 129 11 122 24
153 5 142 6 122 24°A
1650-654-036-00 |121 14 1674-520-210-00 90 5 1682-902-014-00 |132 8
122 25 128 9 133 7
122 25-A 129 10 134 8
1650-658-270-00 |120 4 1674-619-300-10 |110 7 1683-202-503-00 [159 13
120 6 1674-619-310-00 |110 1 1683-202-507-00 | 159 3
1656-509-310-10 80 34 1674-652-200-00 |113 1 1683-202-509-00 |159 16
81 38 1674-652-202-00 |113 2 1683-202-511-00 | 159 17
84 9 1674-654-004-00 [116 13 1683-202-512-00 |159 18




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1683-202-513-00 [159 19 1689-271-311-00 54 3 1703-670-230-00 |119 9-A
1683-202-514-00 (159 20 54 17 1703-670-320-00 [117 16
1683-202-515-00 |159 21 1689-621-007-00 98 18 118 16
1683-202-516-00 [159 22 99 19 119 15
1683-202-517-00 [159 23 1689-621-008-00 98 19 1703-670-322-00 117 17
1683-202-519-00 [159 25 99 20 118 17
1683-202-522-00 (159 30 1690-241-003-00 29 2 119 16
1683-202-523-00 (159 29 30 2 1703-670-323-00 |117 18
1683-202-524-00 |159 4 1690-509-340-10 80 31 118 18
1683-202-525-00 |159 7 81 35 119 17
1683-202-526-00 [159 34 82 32 1703-670-324-00 [117 19
1683-202-531-00 | 159 8 83 36 7 118 19
1683-202-533-00 (159 36 1690-658-370-00 [121 17 ‘ 119 18
1683-202-536-00 [159 39 122 3 1703-670-325-00 [117 20
1683-202-538-00 (159 10 122 3-A 118 20
1683-902-004-00 |132 7 1696-650-242-00 13 9 119 19

133 6 12338 1703-670-326-00 |117 21
1683-902-004-10 |132 7-A 124 ) 35 118 21
133 6-A| 1703-102-203-00 N2 6 119 20
1684-112-300-00 13 1 1703-102-205-00 2 4 1704-740-008-10 61 13
1684-112-300-10 13 1-A| 1703-102-206-00 2 5 62 13
1684-112-300-20 13 1-B| 1703-105-002-00 6 8 1705-102-202-00 2 7
1685-112-222-00 (124 29 7 14 1705-102-203-00 2 3
1685-112-223-00 124 30 17037105'210'00 6 10 1705-102-240-20 2 37
1688-211-057-00 28 4 . 7 16 1705-102-251-10 2 41
1688-211-504-00 |160 3 1703-261-002-00 35 4 1705-102-252-20 2 42
1688-211-505-00 |160 4 ) 36 4 1705-102-500-00 2 1
1688-211-506-00 |160 8 1703-310-202-00 48 2 1705-104-002-00 5 9
1688-211-507-00 |160 9 48 9 1705-112-220-00 13 2
1688-211-508-00 |160 (/10" 1703-313-001-00 52 5 1705-202-212-00 [159 11
1688-211-509-00 |160 11 1703-313-001-10 52 5-A| 1705-202-213-00 |159 15
1688-211-521-00 (160 12 1703-432-001-00 64 12 1705-202-214-00 [159 24
1688-211-522-007 160 13 67 12 1705-202-216-00 [159 28
1688-265-001-00 37 4 67 12-A| 1705-313-007-10 |121 7
38 11 1703-601-009-10 98 6 1705-408-230-00 81 21-A
77 30 99 6 83 23-A
78 34 1703-604-330-00 |102 7-A 93 21
79 11 103 7-A| 1705-441-002-00 | 71 10
1689-201-201-00 [159 12 1703-604-331-00 |102 8-A| 1705-508-002-00 97 22
1689-201-204-00 |159 37 103 8-A| 1705-555-220-00 94 29
1689-201-205-00 |159 9 1703-650-200-10 |114 1 95 29
1689-201-206-00 |159 40 1703-650-202-00 |114 2 96 23
1689-201-280-00 |159 1 1703-670-230-00 [117 10 1705-601-007-00 98 9
1689-271-311-00 53 3 118 10 99 9
53 17 119 9 1705-601-018-00 98 3

281



282

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1705-601-018-00 99 3 1724-702-002-00 61 3 1725-111-001-10 12 1
1705-601-019-00 |102 11 62 3 1725-111-002-10 8 14

103 11 1725-101-001-00 1 9 9 15
1705-601-021-00 98 4 1725-101-001-10 1 9-A 10 14
99 4 1725-101-001-20 1 9-B 11 16
1705-601-022-00 | 100 5 1725-101-200-00 1 1 12 16
101 5 1725-101-210-00 1 2 1725-111-003-00 8 19
1705-601-026-00 |100 1 1725-102-001-00 2 19 fa 10 19
101 1 1725-102-002-00 2 20 11 21
1705-601-230-01 98 11 1725-102-003-00 2 34 1725-111-011-00 9 1-A
99 11 1725-102-200-20 2 30 10 1
1705-601-280-00 |102 3 1725-102-210-00 2 23 11 1-A
103 3 1725-102-220-10 2 16 ‘ ‘ 12 1-A
1705-902-006-00 |135 3 1725-103-001-00 3 6 1725-111-200-00 8 7
136 3 4 6 9 8
1705-902-007-00 |135 11 1725-103-002-00 3 7 10 7
136 11 3 7-A 11 8
1705-902-008-00 |135 8-A 4 7)) 12 8
136 8 4 NT-Al 1725-111-210-00 8 10
1705-904-001-00 |135 13 1725-103-003-00 3 8 9 11
136 13 4 8 10 10
1705-904-002-00 [135 12 1725-103-200-10 3 9 11 11
1705-904-002-10 | 135 12-A| 1725-103-200-20 3 9-A 12 11
136 12 1725'103200'30 3 9-B| 1725-111-211-10 9 11-A
1709-680-200-00 |120 1 1725-103-210-20 3 1 10  10-A
1710-241-053-00 47 5-A| 1725-103210-30 3 1-A 11 11-A
1716-501-006-00 75 5 1725-104-001-00 5 7 12 11-A
76 2 1725-104-001-10 5 7-A|l 1725-111-220-00 8 11
1716-502-004-00 89 8 11725°105-001-00 7 6 9 12
147 29 (/|//1725-105-002-10 7 1-A 10 11
1716-680-222-00 122 20 1725-105-200-00 6 12 11 12
122 C20-A 7 18 12 12
1716-680-330-00 |122 19 1725-105-210-00 6 14 1725-111-221-10 9 12-A
122 19-A 7 20 10 11-A
1717-310-002-10 48 1 1725-105-210-10 7 20-A 11 12-A
1717-310-003-10 | 48 8 1725-105-220-00 6 4 12 12-A
1717-310-004-00 | 48 3 7 10 1725-111-230-00 8 2
48 10 1725-105-230-00 6 1 9 2
1723-607-001-10 |104 6 1725-105-310-00 7 1 11 2
1724-604-302-00 |102 9-A| 1725-105-320-00 7 2 12 2
103 9-A| 1725-105-330-00 7 7 1725-111-230-10 8 2-A
1724-640-011-00 64 4 1725-105-330-10 7 T-A 9 2-A
67 4 1725-111-001-10 8 1 10 2
67 4-A 9 1 11 2-A
1724-702-002-00 60 5 11 1 12 2-A




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-112-001-10 13 4 1725-212-001-00 24 1 1725-258-001-00 33 2
1725-112-001-20 13 4-A| 1725-212-002-00 24 3 1725-258-210-00 32 1
1725-112-210-00 13 14 1725-212-003-00 24 6 1725-259-001-10 34 1
1725-112-212-00 13 15 1725-212-003-10 24 6-A| 1725-259-210-10 34 2
1725-112-213-00 13 16 1725-216-001-00 25 1 1725-259-220-00 34 8
1725-117-001-00 14 5 1725-216-001-10 25 1-A| 1725-266-001-00 35 3
1725-117-200-00 14 1 1725-216-002-00 25 4 36 3
1725-117-210-00 14 4 1725-216-003-00 25 6 37 3
1725-120-210-00 15 1 1725-216-003-10 25 6-A 38 10
1725-120-211-00 15 2 1725-218-001-00 26 1 77 9

65 2 1725-218-002-00 26 3 78 13
66 2 | 1725-218-003-00 | 26 6 79 27
1725-120-212-00 15 3 1725-218-004-00 26 7 (| 1725-266-200-00 35 1
65 3 1725-218-006-00 26 2 1725-266-200-10 35 1-A
66 3 27 2|7 1725-268-200-00 36 1
1725-120-213-00 15 4 28 14 1725-268-200-10 36 1-A
65 4 1725-219-001-00 28 2 1725-270-200-00 37 1
66 4 1725-219-003-00 287 9 1725-270-200-10 37 1-A
1725-120-214-00 15 5 1725-219-004-00 28 12 1725-271-001-00 38 8
1725-120-215-00 15 6 1725-219-005-00 | 28 13 1725-271-002-00 38 3
1725-120-216-00 15 7 1725-219-006-00 28 17 1725-271-200-00 38 1
65 6 1725-219-006-10 28  17-A| 1725-271-200-10 38 1-A
66 6 1725-219-007-00 28 20 1725-271-220-00 38 6
1725-201-001-00 16 1 17257219'008'00 28 21 1725-271-220-10 38 6-A
17 1 1725-219-009-00 28 23 1725-271-220-20 38 6-B
18 1 1725-219-011-00 28 24 1725-271-221-00 38 7
19 1 1725-219-012-00 28 29 1725-272-002-00 39 9
1725-201-001-10 16 1-A| 1725-219-210-00 28 1 40 9
17 1Al 1725-219-210-10 28 1-A| 1725-272-003-00 39 13
18 1-A| 1725-219-212-00 |160 1 40 13
19 1-A| 1725-219-212-10 |160 1-A| 1725-272-004-00 39 14
1725-203-001-00 | 200 1 1725-219-213-00 |160 2 40 14
21 1 1725-219-214-00 |160 5-A| 1725-272-005-00 39 17
1725-203-210-00 16 3 1725-219-215-00 | 160 6-A 40 17
19 3 1725-219-216-00 |160 7T-A| 1725-272-007-00 39 32
20 11 | 1725-219-217-00 |160 12-A 40 32
1725-210-001-00 22 11 1725-219-220-00 28 3 1725-272-009-00 39 5
23 11 | 1725-219-220-10 | 28  3-A 39 5A
1725-210-002-00 | 22 14 | 1725-222-:001-00 | 29 1 40 5
23 14 1725-222-011-00 29 1-A 40 5-A
1725-210-210-00 22 1 30 1 1725-272-009-10 39 5B
1725-210-211-00 |159 14 1725-256-001-00 31 1 40 5-B
1725-210-212-00 |159 26 1725-256-002-00 31 2 1725-272-200-10 39 1
1725-210-213-00 |159 27 1725-256-210-00 31 5 40 1
1725-210-230-00 |159 2 1725-258-001-00 32 3 1725-272-200-20 39 1-A

283



284

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-272-200-20 40 1-A| 1725-306-001-00 45 1 1725-407-200-10 59 1
1725-272-210-00 39 8 46 1 1725-407-201-00 58 2

40 8 1725-308-001-00 47 5 59 2
1725-272-220-10 39 12 1725-308-002-00 47 6 1725-408-200-00 60 1
40 12 1725-308-003-00 47 7 1725-408-220-10 60 2
1725-272-230-00 39 19 1725-308-003-10 47 7-A| 1725-408-230-10 60 3
40 19 1725-308-210-00 47 1 1725-410-001-00 61 4
1725-272-240-10 39 25 1725-310-001-00 48 5 ( 62 4
1725-272-240-20 39  25-A| 1725-310-003-00 48 7 1725-410-002-00 61 15
40 25 48 14 ‘ 62 15
1725-272-240-30 39 25-B| 1725-310-004-00 48 12 1725-410-003-00 61 17
40  25-A| 1725-310-210-00 | 48 15 ' 62 20
1725-272-240-40 39 25-C| 1725-312-001-00 49 9 1725-410-004-10 61 18
40 25-B 50 16 | 62 21
1725-272-240-50 39  25-D| 1725-312-002-00 49 10 1725-410-005-00 61 23
40 25-C 50 17 62 26
1725-272-260-00 39 4 1725-312-003-00 49 4 1725-410-006-00 61 24
40 4 50 5 62 27
1725-272-310-00 39 4-A| 1725-312-004-00 497 3 1725-410-007-00 61 25
40 4-A 50 4 62 28
1725-272-311-10 39 4-B| 1725-312-200-20 49 1 1725-410-200-50 61 1
40 4-B| 1725-312-200-30 49 1-A| 1725-410-200-70 61 1-A
1725-272-311-20 39 4-C| 1725-312-200-40 49 1-B| 1725-410-200-80 61 1-B
40 4-C 1725'312230'00 49 5 1725-410-200-90 61 1-C
1725-301-001-00 41 5 : 50 8 1725-410-250-00 61 1-D
42 5 1725-312-230-10 49 5-A| 1725-410-300-00 61 7
1725-301-002-00 41 7 ) 50 8-A 62 7
42 7 1725-312-240-00 49 16 1725-410-310-30 61 9
1725-301-210-00 41 1 . 50 23 62 9
1725-301-710-00 42 1 ((|//1725-312-250-00 49 17 1725-410-310-50 61 9-A
1725-304-001-00 43 1 50 24 62 9-A
1725-304-002-00 43 2 1725-313-001-00 51 6 1725-431-001-10 65 8
1725-304-003-00 43 3 1725-313-200-00 51 1 66 8
1725-304-004-00 43 9 1725-313-220-00 51 9 1725-431-210-00 65 1
1725-304-005-00 43> 10 1725-313-220-10 51 9-A 66 1
1725-304-006-00 | 43 11 | 1725-313-220-20 | 51  9-B| 1725-431-211-00 | 65 5
1725-304-007-10 | 43 12 1725-314-200-00 52 1 66 5
1725-304-008-00 | 43 13 | 1725-401-200-00 | 55 1 | 1725-432-001-00 | 67 1
1725-304-009-00 43 15 1725-403-001-00 57 12 1725-432-001-10 67 1-A
1725-304-011-00 43 14 1725-403-002-00 57 15 67 1-B
1725-305-001-10 44 2 1725-403-003-00 57 16 1725-432-002-00 67 2
1725-305-002-10 44 3 1725-407-001-00 58 5 1725-432-002-10 67 2-A
1725-305-003-00 44 4 59 4 67 2-B
51 10 110 4 1725-432-003-10 67 7
1725-305-210-00 44 1 1725-407-200-10 58 1 67 7-A




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-432-004-00 | 64 10 1725-434-011-00 | 70  34-A| 1725-501-001-00 | 75 11
67 10 1725-434-012-00 | 64 59 1725-501-002-00 | 75 14
67 10-A 70 35 1725-501-003-00 | 75 16
1725-432-051-00 | 64 1 70  35-A| 1725-501-004-00 | 75 17
1725-432-052-00 | 64 2 1725-434-013-00 | 64 60 1725-501-005-00 | 75 19
1725-432-053-00 | 64 7 70 36 1725-501-006-00 | 75 20
1725-432-057-00 | 64 18 70 36-A| 1725-501-200-10 | 75
1725-433-001-00 | 68 3 1725-434-014-00 | 70 39 1725-501-200-20 | 75 1-A
69 4 1725-434-015-20 | 64 72 1725-505-001-00 | 77 2
1725-433-001-10 | 64 68 70 42 ‘ 78 2
68  3-A 70 42-A ) 79 16
68  3-B| 1725-434-051-00 | 64 55 1725-505-002-00 | 77 4
69  4-A| 1725-434-052-00 | 64 BHT-A| 78 4
1725-433-200-00 | 68 1 64 57-B 79 18
68  1-A| 1725-434-053-00 | 64 58 | 1725-505-003-00 | 77 6
1725-433-202-00 | 64 22 1725-434-053-10 | 64 58-A 79 20
68 2 1725-434-054-00 | 64 63 1725-505-004-00 | 77 11
68  2-A 70 39-A 78 15
69 3 1725-434-057-00 | 64  47-A 79 29
1725-433-700-00 | 64 21 1725-434-058-00 | 64  51-A| 1725-505-005-10 | 77 13
1725-434-001-00 | 70 1 1725-434°062-00 | 64 38 78 17
70 1A \ 64 62 1725-505-006-00 | 77 15
1725-434-002-00 | 70 8 1725-434-063-00 | 64 41 78 19
70  8A - 64 61 79 32
1725-434-003-00 | 64 37 1725-434-064-00 | 64 56 1725-505-007-00 | 77 18
70 13 1725-434-071-00 | 64 25 78 22
70 13-A| 1725-434-072-00 | 64 32 79 35
1725-434-004-00 | 64 40 ' | 1725-435-001-00 | 72 1 1725-505-008-00 | 77 24
70 16 72 1-A 78 28
70 [ 16-A| 1725-435-002-00 | 72 2 79 5
1725-434-005-00 | 64 42 72 2-A| 1725-505-200-00 | 77 1
70 18 1725-435-051-00 | 64 66 79 15
70  18-A| 1725-435-052-00 | 64 67 1725-505-200-10 | 77  1-A
1725-434-006-00 | 64 47 1725-436-001-00 | 73 4 78 1
70 23 74 4 79  15°A
\ 70  23-A| 1725-436-002-00 | 73 5 1725-505-210-10 | 77 20
1725-434-007-00 | 64 51 74 5 78 24
70 27 1725-436-003-00 | 73 6 79 1
70 27-A 74 6 1725-505-240-10 | 77 27
1725-434-008-00 | 70 31 1725-436-005-00 | 73 7 79 8
70 31-A 74 7 1725-505-240-20 | 77 27-A
1725-434-009-10 | 64 57 1725-436-210-00 | 73 1 78 31
70 33 1725-436-220-00 | 73 2 79  8A
70  33-A| 1725-436-310-00 | 73  1-A| 1725-505-250-00 | 77  6-A
1725-434-011-00 | 70 34 1725-436-320-00 | 73  2-A 8 6

285



286

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-505-250-00 79  20-A| 1725-508-330-00 80 25 1725-514-006-00 86 26
1725-508-001-00 80 4 81 29 88 24

81 4 82 26 1725-514-200-00 85 8
82 4 83 31 86 8
83 4 1725-509-200-10 84 1 88 8
1725-508-002-00 80 20 1725-509-210-10 84 2 147 9
82 20 1725-509-220-00 84 5 1725-514-210-00 85 11
1725-508-200-00 80 1 1725-509-231-10 84 6 a 86 11
81 1 1725-509-232-00 84 7 88 11
82 1 1725-509-240-00 84 11 147 12
83 1 | 1725-509-251-10 | 84 12 | 1725-514-220-00 | 85 14
1725-508-210-00 | 80 2 | 1725-509-252-00 | 84 15 ' 86 14
81 2 1725-509-260-00 81 23 /<) 88 14
82 2 83 25 147 15
83 2 84 3 1725°514-230-20 85 15
1725-508-220-00 80 6 92 16 1725-514-230-30 85 15-A
81 6 92 18 1725-514-240-00 85 22
82 6 148 8 86 22
83 6 148 23 88 20
1725-508-230-00 80 30 148 25 147 18
81 34 | 1725-511-003-00 '|146 2 | 1725-514-720-00 | 85 15-B
1725-508-240-00 | 80 33 | 1725-511-300-00 |146 1 | 1725-514-720-10 | 85 15-C
81 37 1725-511-310-00 /146 3 87 1-A
1725-508-251-00 80 36 1725-511-312-00" | 146 4 1725-515-200-00 89 1
81 40 146 6 147 22
1725-508-252-10 80 38 1725-511-320-00 | 146 5 1725-515-210-00 89 2
81 42 1725-514-001-00 85 1 147 23
1725-508-253-00 80 40 86 1 1725-515-220-00 89 3
81 44 88 1 147 24
84 17 (| 147 2 1725-515-230-00 89 4
1725-508-254-00 80 41 1725-514-002-00 85 2 147 25
81 <45 86 2 1725-553-001-00 94 5
1725-508-310-00 8027 88 2 95 5
8121 147 3 1725-553-002-00 94 8
81 31 1725-514-003-00 85 4 95 8
82 28 86 4 96 2
83 23 88 4 1725-553-004-00 94 15
83 33 147 5 95 15
92 23 1725-514-004-00 85 5 96 9
148 6 86 5 1725-553-005-10 94 23
148 30 88 5 96 17
1725-508-320-00 80 9 147 6 1725-553-005-20 94 23-A
81 9 1725-514-005-00 85 27 95 23
82 9 86 27 96 17-A
83 9 1725-514-006-00 85 26 1725-553-006-00 94 30




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-553-006-00 95 30 1725-604-052-00 |102 13-B| 1725-611-220-30 |107 23-B
96 24 103 13-A 108 3-B
1725-553-007-00 94 32-B 103 13-B 109 3
96 28-B| 1725-604-200-00 |102 7 1725-631-001-00 |111 1
1725-553-007-10 94 32-C 103 7 1725-631-001-10 |111 1-A
95 34 1725-604-201-00 | 102 8 1725-631-002-10 |[111 6
96 28-C 103 8 1725-631-003-10 |111 7
1725-553-210-20 94 1 1725-604-202-00 |102 9 1725'631:'004'00 61 22
95 1 103 9 62 25
1725-553-220-00 94 4 1725-606-003-00 | 104 4 111 5
95 4 105 4 1725-631-200-00 |[111 2
1725-553-230-00 94 7 106 4 1725-660-001-00 |115 15
95 7 1725-606-004-00 |104 16 (| 1725-660-200-00 |115 6
96 1 105 14 1725-660-201-00 |115 7
1725-553-240-10 94 9 106 14 |’ 1725-660-203-00 |115 8
95 9 1725-606-011-00 | 104 16-A 115 13-A
96 3 105 14-A| 1725-660-207-00 |115 8-A
1725-553-250-30 94 10 106))” 14-A 115 13
95 10 1725-606-200-00( | 104 1 1725-660-208-00 |115 9
96 4 1725-606-200-10 104 1-A| 1725-670-200-30 |117 1
1725-553-260-00 94 14 1725-606-210-00" | 104 13 1725-670-200-40 |117 1-A
95 14 1725-606-210-10 |104 13-A| 1725-670-200-50 |117 1-B
96 8 1725-606-210-20 |104 13-B| 1725-670-201-00 |117 28
1725-553-270-00 94 18 17257606‘220'00 104 23 1725-670-202-10 [117 29
95 18 1725-611-001-00 |107 14 1725-670-203-10 [117 30
96 12 1725-611-002-00 |107 18 118 30
1725-553-280-00 94 19 1725-611-003-00 |107 32 119 31
95 19 | 1725-611-200-00 |107 12 119 31-A
96 13 1725-611-210-00 |107 21 1725-670-210-00 |117 2
1725-601-003-00 98 (/2 108 1 1725-670-210-10 |117 2-A
99 2 1725-611-210-10 | 107  21-A| 1725-670-212-00 |117 3
1725-601-200-00 [ .98 1 108 1-A 118 3
1725-601-210-00¢ 98 14 1725-611-210-20 |107 21-B| 1725-670-212-10 |117 3-A
99 14 108 1-B| 1725-670-220-00 [117 9
1725-602-001-00- | 101 2 1725-611-210-30 |107 21-C| 1725-670-220-10 |117 9-A
1725-602-001-10 101 2-A 108 1-C| 1725-670-220-20 [117  9-B
1725-602-002-00 | 100 6 1725-611-210-40 |107 21-D| 1725-670-220-30 |117 9-C
101 6 108 1-D| 1725-670-230-00 |117  22-A
1725-604-003-00 |102 14 | 1725-611-210-50 |107 21-E 118 22-A
103 14 108 1-E 119 21
1725-604-051-00 |102 4-A 109 1 119 21-A
102 12-A| 1725-611-220-10 |107 23 1725-670-232-00 |117 25-A
103 4-A 108 3 118 25-A
103 12-A| 1725-611-220-20 |[107 23-A 119 24
1725-604-052-00 [102 13-A 108 3-A 119 24-A

287



288

Numerical Index 1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-670-233-00 117  24-A| 1725-902-001-00 |132 1 1729-111-284-00 9 7-A
118 24-A 133 1 10 6
119 23 134 1 10 6-A
119  23-A| 1725-902-002-00 |132 2 11 7
1725-690-200-20 | 123 1 1725-902-002-10 | 132 2-A 11 7-A
1725-690-200-30 | 123 1-A 134 2 12 7
1725-690-210-00 |123 26 1725-902-003-10 | 132 3 12 7-A
124 14 133 2 1738'411'210'00 63 1
1725-690-230-00 13 8 1725-902-004-10 | 132 4 1738-411-300-10 | 142 1
123 37 133 3 1739-103-200-00 4 1
124 32-A 134 4 | 1739-103-21000 | 4 9
1725-690-240-00 | 13 10 | 1725-902-005-00 [132 5 | 1739-103-210-10 | 4  9-A
123 39 133 4 | 1739-103-210.20 | 4 9B
124 36 134 5 1739-103-220-00 4 15
1725-702-001-00 91 1 1725-902-006-00 |132 6 1739-201-200-00 17 3
125 5 133 5 18 3
127 6 134 6 1739-201-200-10 17 3-A
151 5 1725-902-007-00 |132 9 18 3-A
1725-702-200-20 | 125 1 1330 <8 148 32
127 1 1725-902-076-00 | 132 9-A| 1739-218-001-00 27 1
151 1 133 8-A| 1739-312-200-00 | 50 1
1725-702-200-30 151  1-A 184 9 | 1739-312-220-00 | 50 6
1725-702-210-10 | 125 2 1725-912-200-10 1138 1 1739-312-250-00 50 12
127 2 1728-102-210-10 2 16-A| 1739-314-003-00 53 20
151 2 1728'102;211'10 2 16-B 54 20
1725-702-210-20 | 151 2-A 1728-104-210-00 5 1-A| 1739-314-210-10 53 1
1725-702-210-30 | 151 2-B| 1728-117-001-00 14 5-A| 1739-314-210-20 53 1-A
1725-702-230-20 | 125 9 1728-508-270-00 93 2-A 54 1
127 10 . 148 2-A| 1739-314-210-30 54 1-A
1725-702-230-30 | 125 9-A| /1728-903-002-00 |[136 14 1739-314-220-10 53 2
127  10-A| 1728-903-003-00 |135 15 1739-314-220-20 53 2-A
128 <13 136 16 54 2
12914 1729-111-280-10 9 4-B| 1739-314-220-30 54 2-A
151+ 9 10 4-A| 1739-314-240-10 53 16
1725-702-250-10 (151> 12 11 4-B 54 16
1725-702-500-30  [126 9 12 4-B| 1739-314-260-00 | 53 23
154 2 | 1729-111-283-00 | 9  6-A 54 23
1725-702-520-20 |126 1 9  6B| 1739-317-210-00 139 1
154 12 10 5 | 1739-317-211-00 |139 3
1725-702-520-30 |126 1-A 10 5-A 139 8
154 12-A 11 6-A| 1739-317-212-00 |139 4
1725-702-530-20 |126 2 11 6-B 139 9
154 13 12 6-A 140 4
1725-702-530-30 |126 2-A 12 6-B 143 4
154  13-A| 1729-111-284-00 9 7 143 9




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1739-317-212-00 | 144 4 1739-437-211-00 |143 3 1739-530-008-00 93 30

145 4 143 8 148 59

1739-317-213-00 | 139 5 1739-437-220-00 |143 6 1739-530-009-10 92 41

139 10 1739-437-230-00 | 143 2 148 51

140 5 143 7 1739-530-051-00 93 17

143 5 144 2 1739-530-052-00 93 27

143 10 1739-437-240-00 | 144 1 1739-530-200-10 92 1

144 5 1739-437-241-00 | 144 3 s 93 2

145 5 145 3 148 2

1739-317-220-00 | 139 6 1739-437-300-00 |145 1 1739-530-220-00 92 3

1739-317-230-00 |139 2 | 1739-437-310-00 |145 2 ) 148 10

139 7 | 1739-501-001-00 | 76 6 | 1739-530-240-00 | 92 20

140 2 | 1739-501-200-00 | 76 1 (| 92 21

1739-317-240-00 | 140 1 1739-501-200-10 76 1-A 92 25

1739-317-241-00 | 140 3 1739-501-210-00 76 15 148 27

1739-317-260-00 |139 4-A| 1739-501-210-10 76 15-A 148 28

139 9-A| 1739-501-220-00 7617 148 34

140 4-A| 1739-505-002-10 78) 7 1739-530-250-00 |149 9

143 4-A a9 21 1739-530-270-00 92 37

143 9-A| 1739-508-001-10- (81 20 148 47

144 4-A ‘183 20 1739-530-290-00 92 28

145 4-A \ 148 4 92 30

1739-401-001-00 56 3 1739-508-200-00 82 31 92 32

59 6 - 83 35 92 34

1739-401-200-00 56 1 1739-514-210-00 8 15 92 51

1739-401-202-00 56 2 - 87 1 148 38

1739-410-001-00 62 16 ) 88 15 148 40

1739-410-200-10 62 10| 1739-514-300-00 |147 1 148 42

1739-410-200-20 62 1-Al 1739-520-200-10 90 1 148 44

1739-410-200-30 62 | 1-B| 1739-520-200-20 90 1-A 148 60

1739-410-200-50 62 1-C| 1739-520-210-10 |128 5 149 7

1739-410-200-60 | 62 1-D 129 6 1739-530-300-10 |148 1
1739-410-200-70¢ 62 1-E| 1739-530-002-10 92 9 1739-530-300-20 |148 1-A

1739-410-200-80 62 1-F 93 10 1739-530-310-00 92 44

1739-410-200-90 | 62 1-G 148 16 148 53

1739-410-230-00 | 62  1-H| 1739-530-003-00 | 92 10 149 10

1739-431-001-00 | 66 10 93 11 | 1739-530-320-10 | 92 38

1739-433-210-10 | 69 1 148 17 148 48

1739-434-220-10 | 71 1 | 1739-530-003-10 | 93 11-A| 1739-530-330-00 | 92 39

1739-434-230-10 71 2 148 17-A 148 49

1739-436-200-00 74 1 1739-530-004-00 92 13 1739-530-350-00 92 43

1739-436-210-00 74 2 93 14 148 62

1739-436-310-00 74 1-A 148 20 1739-530-360-00 |149 2

1739-436-320-00 74 2-A 149 4 1739-530-400-00 |149 1

1739-437-210-00 | 143 1 1739-530-008-00 92 50 1739-530-410-00 92 2

289



290

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1739-530-410-00 93 3 1739-611-002-00 |108 8 1739-690-900-00 | 150 1

148 3 1739-611-230-00 |109 7 1739-690-910-00 |150 2

1739-530-510-00 93 1 1739-619-210-00 |110 3 1739-702-001-10 |126 5

1739-530-520-00 93 9 1739-660-200-20 |116 1 153 3

1739-530-530-00 93 29 1739-660-212-00 |116 4 154 16

1739-530-540-00 93 1-A| 1739-670-200-20 |118 1 1739-702-220-20 | 152 1

1739-530-550-00 93 7 1739-670-201-00 |118 28 1739-702-230-20 | 152 2
1739-553-001-00 95 31 119 29 1739'702'240'10 125 1-A
96 25 1739-670-202-00 [118 29 127 1-A

1739-554-001-10 97 11 119 30 128 1

1739-554-002-10 97 16 119 30-B ) 129 1
1739-554-003-00 97 10 1739-670-202-10 |119  30-A| 1739-702-250-10 |125 2-A
1739-554-210-20 | 97 1 119  30-C ' 127 2-A

1739-554-220-00 97 2 1739-670-210-00 |118 2 128 2

1739-554-240-10 97 12 1739-670-220-00 |118 9 ; 129 2
1739-554-260-00 97 19 119 8 1739-702-250-20 |125 2-B
1739-554-270-00 97 7 119 8-C 127 2-B
1739-554-280-00 97 13 1739-670-220-10 |119 8-A 128 2-A
1739-601-220-00 99 1 1190 <8D 129 2-A

1739-602-002-00 |100 2 1739-670-220-20 | 119 8-B| 1739-702-300-10 |153 1
1739-602-002-10 |100 2-A 119 8-E| 1739-702-300-20 |153 1-A

1739-602-004-00 |100 9 1739-670-300-10- | 119 1 1739-702-500-00 |154 1
1739-602-210-00 [100 15 1739-670-310-00- 119 2 1739-702-500-10 |154 1-A

1739-602-210-10 |100 15-A 1739'670j4,00'00 119 1-A| 1739-901-001-00 |130 1

1739-604-001-00 |102 1 1739-670-400-10 | 119 1-B 131 1

103 1 1739-670-400-20 |119 1-C| 1739-901-002-00 |130 2

1739-604-002-00 |102 2 1739-670-400-30 |119 1-D 131 2

103 2 1739-670-401-00 |119 29-A| 1739-901-003-00 |130 4

1739-606-200-00 |105 1 1739°670-402-00 |119 31-B 131 4
106 1((]//1739-670-410-00 [119 2-A| 1739-902-001-00 |133 2-A

1739-606-200-10 |105 1-A| 1739-670-410-10 |119 2-B 134 3

106 < 1-A| 1739-681-210-20 |122 17 1739-904-001-00 |135 6

1739-606-200-20 |105 1-B| 1739-681-220-00 |122 1-A 136 6
106 1-B| 1739-681-220-10 |[122 1-B| 1739-904-002-00 |135 1-A

1739-606-210-00 105 11 1739-690-001-00 |124 16 136 1

106 11 1739-690-091-00 | 150 6 1739-904-003-00 |135 2

1739-606-210-10 105 11-A| 1739-690-200-10 |124 1 136 2
106 11-A| 1739-690-200-20 |124 1-A| 1739-904-004-00 |135 13-A

1739-606-210-20 |105 11-B| 1739-690-200-30 |124 1-B| 1739-919-001-00 90 8

106 11-B| 1739-690-200-40 |124 1-C 128 12

1739-606-220-10 [105 22 1739-690-200-50 |124 1-D 129 13
106 17 1739-690-200-60 |124 1-E| 1739-919-001-10 90 8-A

1739-606-220-20 |106  17-A| 1739-690-200-70 |124 1-F| 1740-313-300-00 54 8

1739-606-220-30 |104  23-A| 1739-690-202-00 |124 11 1740-313-301-00 54 12

1739-611-001-00 |108 7 1739-690-230-00 |124 27 1740-660-250-10 |116 6




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1740-680-530-00 |122 7 2186-536-253-00 |119 26-A| 3623-263-001-00 |123 28-A
122 7-A| 2186-536-254-00 [117  26-A 124  22-A

1740-680-550-00 (119 27-A 118  26-A| 3626-276-003-00 |123 28
1740-680-551-00 [119 28 119 25 124 22
1740-903-075-00 |133 6-B 119  25-A| 3631-270-003-00 |117 23
134 7 2186-536-255-00 |117 23-A 118 23

1742-111-220-00 9 4-A 118 23-A| 3640-561-003-00 27 4
10 4 119 22 3642'212'002'00 49 11-A
11 4-A 119 22-A 50 18-A

12 4-A| 2500-210-016-00 39 16 3650-106:006-00 |107 24

1742-611-240-00 |107 27 40 16 ) 108 4
1752-102-006-00 2 9 2500-623-201-00 | 150 4 109 4
1771-407-001-10 59 3 2500-901-027-00 |137 1 (| 8650-270-214-00 [123 27
1772-635-001-10 | 112 1 2504-135-006-00 39 14-A 124 12
1773-652-212-00 | 124 4-A 40  14-A 124 12-A
2139-505-002-00 94 22 2504-165-002-10 52 6-C 124 12-B
95 22 61 21-B 124 15

96 16 62)" 24-B 150 5

2144-117-002-00 |107 10 2512-206-001-00( | 49 3-A| 3650-380-220-10 93 20
2144-307-004-00 33 1 2515-103-002-10- | 3 14-A 97 9-A
2144-513-004-00 51 5 | 4 12-A| 3650-831-004-00 3 15-B
2144-519-007-00 77 21 2706-501-003-00 8 5 4 13-B
78 25 9 5 3656-271-001-00 |120 11

79 2 11 5 121 21

2147-537-005-00 |115 4 12 5 122 16
2150-661-002-00 2 14 2706-501-004-00 8 6 150 9
2161-506-005-00 | 100 7 ) 9 6 3659-301-001-00 3 2
101 7 11 6 4 2

104 5 12 6 3661-212-001-00 95 32

104 (7 A7 3517-205-007-00 |107 25 96 26

105 5 108 5 3662-223-005-00 77 28

105 15 109 5 78 32

106 5 3560-201-015-00 39 10 79 9

106 15 40 10 3666-202-005-00 2 10
2161-506-252-00" | 120 13 3614-261-002-00 |117 8 35 5
o 121 4 118 8 61 12

122 12 119 7 62 12

122 12-A 119 T-A 92 42

2161-506-260-00 |120 12 3621-211-003-00 77 31 148 52
121 3 78 35 3666-202-005-10 2 10-A
122 11 79 12 35 5-A
122 11-A 94 16 61 12-A
2186-536-253-00 |117 27-A 95 16 62 12-A
118 27-A 96 10 148 52-A

119 26 3621-702-003-00 71 7 3670-231-004-00 (104 24

291



292 )
) Numerical Index 1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3673-701-005-00 28 10 7963-611-003-00 94 11 J062-111-120-00 7 19
41 2 95 11 J062-119-126-00 6 9
42 2 96 5 7 3-B
3673-701-006-00 41 4 8654-203-201-00 97 14 7 4-A
42 4 8654-901-002-00 |[135 10 7 8-A
3740-162-005-00 2 13 136 10 7 15
3756-361-002-00 |[104 10 8657-608-053-10 94 20 7 19-A
104 20 95 20 J062-138-148-00 75 6
105 8 9% 14 76 3
105 18 8657-611-001-00 94 24 K167-005-000-00 | 57 1
106 8 95 24 K167-005-000-10 | 57 1-A
3768-171-003-00 |123 33 96 18 K167-005-000-20 | 57 1-B
124 27-A| 8657-611-003-00 94 27 K167-005-001-00 | 57 3
3805-210-021-00 52 6-A 95 27 K167-005-001-10 | 57 3-B
61 21 96 21 K167-005-200-00 | 57 2
62 24 8657-611-004-00 94 32 K167-005-200-10 57 2-A
3805-210-021-10 52 6-B 96 28 K167-005-300-00 | 57 4
61 21-A| 8657-901-001-00 |132 10 )11 K167-005-300-10 57 4-A
62 24-A 1330 <9 K167-005-310-00 | 57 7
66 11 134 10 K167-005-310-10 57 7-A
3805-221-007-00 49 11 8657-901-002-00 /132 11 K177-006-203-00 57 3-A
50 18 133 10 K182-002-002-00 | 97 4
3805-371-007-00 61 14 , 134 11 K182-032-001-00 | 97 3
62 14 A101'251"008'00 50 2 K182-032-002-00 97 5
3814-835-038-00 39 6 J061-120-032-00 80 5 K182-032-003-00 | 97 6
40 6 i 81 5 K182-034-002-00 | 57 5
3829-387-410-00 81 23-B ) 82 5 57 8
82 23-A| 83 5 K182-034-003-00 | 57 6
83  25-B| “J061-210-015-00 2 29 57 9
83  28-Al J061-230-038-00 2 21 K200-035-008-00 | 97 8
4101-102-038-00 3 16 J061-236-044-00 2 22 K211-008-011-00 |156 12
4 14 J061-247-055-00 5 8 K211-066-000-10 80 15
39 10-A 5 10 81 15
40 10-A| J062-104-111-00 6 2 82 15
6221-408-003-00 2 45 6 15 83 15
6221-408-007-00 | 2 44 7 9 K211-066-003-00 |156 2
6221-408-008-00 2 38 7 21 K211-066-004-00 | 156 9
6221-408-009-00 2 39 8 3 K211-066-005-10 | 156 4
6221-408-010-00 2 40 9 3 K211-066-006-00 | 156 5
6221-408-013-00 2 43 10 3 K211-066-007-00 |156 20
6283-130-002-00 |119 15-A 11 3 K211-066-100-00 |156 15
7930-601-002-00 85 20 12 3 K211-066-200-00 |156 1
86 20 J062-111-120-00 6 3 K211-066-300-00 | 156 3
88 18 6 13 K234-001-005-00 |156 18
147 16 7 3 K250-054-000-00 |156 13




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
K275-001-003-00 | 20 9-A| K510-005-023-00 |157 23 V120-364-003-00 |122 15
21 7 K510-006-006-00 | 157 4-A| V120-376-001-20 | 93 31
157 29 K510-006-006-10 | 157 4-B| V120-376-001-60 |102 4
K510-001-000-10 | 22 1-A| K510-006-015-00 |157 13-A 103 4
23 1 P112-521-350-00 | 81 23-A| V120-376-002-00 |102 13
K510-001-001-00 |157 1 82 23 103 13
K510-001-001-10 |157 1-A 83  25-A| V200-260-603-00 2 12
K510-001-001-20 |157 1-B 83 28 V200-360-601-60 | 77 16
K510-001-004-00 |157 2 P117-303-522-00 [117 11 78 20
K510-001-005-00 |157 3 118 11 79 33
K510-001-006-00 |157 4 119 10 V200-360-606-50 | 80 18
K510-001-007-00 157 5 119 10-A ' 81 18
K510-001-008-00 |157 6 P117-303-523-00 |117 12 (| 82 18
K510-001-009-00 |157 7 118 12 83 18
K510-001-010-00 |157 8 119 11 | V201-260-801-20 | 78 8
K510-001-011-00 157 9 119 11-A 79 22
K510-001-012-00 |157 10 P117-303-524-00 |117 13 V201-260-801-6B | 76 20
K510-001-013-00 |157 11 118 ) 13 V201-260-802-00 53 13
K510-001-014-00 |157 12 119 12 54 13
K510-001-015-00 |157 13 119 12-A| V201-260-802-50 2 31
K510-001-016-00 |157 15 P117-303-525-00"| 117 14 150 7
K510-001-017-00 |157 16 118 14 V201-260-803-0B | 76 12
K510-001-018-00 |157 17 119 13 V201-260-806-50 6 5
157 17-A - 119 13-A 7 11
K510-001-019-00 |157 18 P117-303-526-00 [117 15 V201-261-004-00 | 39 22
K510-001-020-00 |157 19 118 15 40 22
K510-001-024-00 |157 24 119 14 V201-261-005-00 |126 7
K510-001-025-00 |157 25 119 14-A 154 18
K510-001-026-00 |157 27 P118-702-033-00 20 9 V201-261-007-00 39 23
K510-001-029-00 | 16 ([ //3:A 45 4 40 23
19 3-A 46 4 V201-261-010-00 2 35
200 11-A 92 36 V201-360-802-00 77 7
21 9 92 45 79 25
157 28 93 23 V201-361-003-50 | 64 49
K510-001-030-00- | 157  35-A 148 46 64 53
K510-001-031-00 |157 36 148 54 64 73
K510-001-032-00 |157 39 149 11 70 25
K510-001-034-00 |157 40 | V111-163-001-00 |115 11 70 25-A
K510-001-036-00 |157 45 V111-166-001-60 |[115 10 70 29
K510-001-039-00 |157 35-B| V111-166-004-00 80 45 70  29-A
K510-001-100-00 |157 47 81 49 71 11
K510-002-005-00 |157 3-A| V120-265-003-00 |121 15 V201-361-006-50 20 6
K510-003-021-00 |157 20 122 26 V201-361-007-00 | 75 25
K510-003-022-00 157 21 V120-364-003-00 |120 10 V201-361-007-50 22 3
K510-003-037-00 |157 22 121 20 V201-361-008-50 | 75 23

293



294

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V201-361-008-5B | 75 24 V203-361-002-50 15 8 V210-360-601-60 |122 21
76 11 V203-361-003-00 4 16 123 10
V201-361-014-00 22 4 V203-361-003-50 4 16-A 124 13
23 4 V203-361-004-00 43 5 V210-360-602-00 92 6
V201-361-202-50 63 2 V203-361-203-50 94 2 93 6
V201-361-203-00 16 6 95 2 114 4
17 5 V203-461-002-00 1 3 117 32
18 5 123 30 118 37
19 6 124 24 119 37
64 27 V210-260-601-20 61 26 148 13
64 34 62 29 V210-360-603-00 |122 18
70 3 V210-260-601-60 2 46 V210-360-603-50 92 4
70 3-A| V210-360-601-20 2 17 /47 93 4
70 10 6 11 148 11
70  10-A 7T 17 V210-360-604-00 |110 5
142 2 61 16 V210-560-602-50 80 21
V201-361-203-50 18 6 62 17 V210-560-603-00 82 21
19 7 65 9)1 V210-560-603-50 80 8
97 17 66/ <9 81 8
155 2 98 12 82 8
V201-361-204-50 |141 2 99 12 83 8
V201-361-402-50 61 5 100 8 156 7
62 5 ) 101 8 V210-560-604-00 81 26
V201-361-403-50 85 18 V210'360"601'60 1 10 83 22
85 18-A . 61 19 146 17
86 18 ¢ 62 22 148 5
86 18-A ) 100 12 V211-260-801-60 60 4
87 2 110 2 V211-260-802-00 3 11
88 16 117 31 4 11
125 3 | < 118 36 39 11
127 3 119 36 40 11
128 <3 120 2 85 28
129 3 120 3 86 28
151 3 120 5 104 12
V201-361-404-00 | 91 2 120 7 104 22
1125 6 120 14 105 10
127 4 121 2 106 20
127 7 121 5 106 10
129 4 121 18 V211-260-802-50 8 13
151 6 122 2 9 14
V201-361-404-50 90 2 122 4 10 13
128 6 122 6 39 11-A
129 7 122 6-A 39 31
V201-461-002-50 |107 28 122 8 40 11-A
V203-261-002-00 3 12 122 13 40 31




Numerical Index

295

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-261-002-00 107 22 | V211-360-802-50 | 11 14 | V211-561-003-00 | 86 3
108 2 12 14 88 3
109 2 34 6 147 4
V211-261-002-50 | 49 6 34 12 | V211-561-003-50 | 29 4
50 9 77 7B 76 16
V211-360-801-60 | 2 28-A 78 11 | V211-561-004-00 | 29 5
3 5 79 25-A 57 14
3 15 92 46 | V211-660-803-00 | 58 3
4 5 125 10 59 5
4 13 126  6-A| V211-660-803-50 | 4 18
23 15 127 11 | V211-661-003-00 | 64 65
29 7 128 14 ' 70 41
30 7 129 15 (| 70 41-A
60  4-A 148 55 | V211-661-004-00 | 20 3
61 8 149 12 45 3
62 8 151 10| V211-661-004-50 | 20 4
98 7 | V211-360-803-00 | 63 8 | V211-661-005-00 | 20 5
99 7 141)" 8 21 5
100 17 142 8 | V220-541-003-50 |157 46
104 26 | V211-360-803-50 {108 9 159 35
105 23 ~/|148 37 | V230-360-601-20 1 10-A
106 18 | V211-360-804-50 | 11 15 46-A
107 20 , , 12 15 7 17T-A
109 8 | V211-861-002-00 [123 29 61 16-A
111 4 124 23 61  19-A
123 36 | V211-361-002-50 | 13 17 61 26-A
124 31 | V211-361-003-00 | 76 18 62 17-A
153  4'(| V211-560-802-00 | 39 7 62 22-A
V211-360-802-00 | 2 28 40 7 62  29-A
3 15-A| V211-560-802-50 | 80 11 120 2-A
4 13-A 81 11 120  3-A
4. 19 82 11 120 5-A
22 15 83 11 120  7-A
98 16 | V211-560-803-00 | 15 10 122 2-A
99 16 65 7 122 4-A
104 7 66 7 122 6B
108 10 | V211-560-803-50 | 4 18A 122 8A
112 2 | V211-561-002-50 | 61 10 123 10-A
121 8 62 10 124  13-A
121 16 | V211-561-003-00 | 57 13 | V230-360-601-60 |117 31-A
122 27 64 11 119  36-A
126 6 67 11 | V230-360-603-00 | 2 12-A
154 17 67 11-A| V231-360-801-20 | 61  8-A
V211-360-802-50 | 9  14-A 76 18-A 62  8&A
10 13-A 8 3 | V231-360-801-60 | 3 11-A




296

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V231-360-801-60 | 4 11-A| V301-260-006-00 | 79 34 | V304-260-012-00 | 94 28
4 19A 92 5 95 28
60 4B 93 5 96 22
62 18 107 6 147 11
85 28-A 148 12 155 4
86  28-A| V304-260-008-00 | 2 33 | V304-260-016-00 | 89 9
104 12-A 8 16 97 21
104 22-A 9 17 126 11
104 26-A 10 16 147 30
106 10-A 11 18 154 4
106 18-A 12 18 | V304-260-020-00 | 85 25
111 4A 39 18 ' 86 25
122 27-A 39 34 7/ 88 23
V231-360-802-00 | 34  6-A 39 36 89 5
34 12:A 40 18 147 21
7 TA 40 34 147 26
V231-360-802-50 | 2 31-A 40 36 | V304-460-008-00 | 1 6
V231-361-002-00 | 13 17-A 53 15 V304-460-010-00 | 64 50
49  6A 54 15 64 54
50 9A 7719 64 74
61 10-A 78" 23 70 26
62 10-A 79 37 70 26-A
V231-361-002-50 | 85  3-A 80 13 70 30
86  3A 81 13 70 30-A
93 8 82 13 71 12
109 9 . 83 13 | V304-460-012-00 |141 4
V231-361-003-00 | 30 4 ) 85 29 | V304-460-014-00 | 85 17
V231-361-003-50 | 21 3 86 29 86 17
46 3 93 19 90 4
50  9-B| 'V304-260-010-00 | 14 9 91 4
V231-361-004-00 | 21 .4 39 24 125 8
30 <5 40 24 125 12
V231-361-006-00 | 21 6 49 12 126 3
V231-361-007-00 | 23 3 50 19 127 9
V231-361-204-00 | 66 12 80 47 127 13
V251-260-802-50 | 80 12 81 51 128 8
81 12 94  33-A 129 9
82 12 95 35 151 8
83 12 96 29-A 151 13
V251-341-403-20 | 85 16 126 8 152 4
86 16 154 19 153 7
V273-360-601-50 | 98 10 | V304-260-012-00 | 66 13 154 15
99 10 85 10 | V304-700-008-00 | 3 3
V301-260-006-00 | 77 17 86 10 4
78 21 88 10 | V327-261-216-00 | 64 69




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V327-261-216-00 | 68 4 V362-260-008-00 | 94 31 V401-160-006-00 |115 12
68 4-A 95 33 124 18
69 5 96 27 V401-160-008-00 1 7
V327-262-110-00 | 73 8 98 8 6 6
74 8 99 8 7 12
V328-262-112-00 71 8 111 3 39 35
V334-460-016-00 | 94 6 112 3 40 35
95 6 116 5 53 14
V335-260-012-00 | 73 3 116 7 54 14
74 3 125 11 76 14
V341-120-008-00 8 17 127 12 76 21
9 18 128 15 78 9
10 17 129 16 (| /) 79 23
11 19 148 36 80 14
12 19 151 11 81 14
V350-160-004-00 |102 10 V363-260-008-00 63 9 82 14
102 10-A 9240 83 14
103 10 92 47 V401-160-010-00 1 4
103 10-A 98 15 3 13
V350-160-005-00 |100 3 -98 20 4 17
101 3 99 15 4 17-A
V360-260-006-00 2 18 99 21 4 17-B
98 13 107 13 15 9
99 13 107 15 20 7
122 5 107 19 22 5
123 11 ¢ 141 9 23 5
V360-260-012-00 66 14 ) 142 9 43 6
V361-260-006-00 |[100 10'" 148 50 73 9
100 16 148 56 74 9
102 (/6 149 13 75 26
103 6 V363-260-010-00 2 36 76 13
114 6 66 15 76 19
120 8 V371-160-006-00 13 5 107 29
V362-260-008-00-{ 39 39 V401-160-006-00 | 13 6 123 31
: o 40 39 39 28 124 25
62 19 40 28 V401-160-012-00 16 7
77 8 49 8 17 6
77 8-A 50 11 18 7
78 12 80 19 19 8
79 26 80 46 63 3
79  26-A 81 19 64 28
85 29-A 81 50 64 35
86 29-A 82 19 70 4
92 27 83 19 70 4-A
93 26 107 7 70 11

297



298

Numerical Index 1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-012-00 | 70  11-A| V411-260-005-00 |149 6 | V411-260-010-00 | 50 21
94 3 | V411-260-006-00 | 13 7 52 2
9% 3 14 2 58 6
97 18 4 5 107 30
141 3 51 11 123 32
142 3 77 22 124 26
155 3 78 26 | V411-260-012-00 | 53 4
V401-160-014-00 | 61 6 79 3 | 53 18
62 6 124 19 , 54 4
8 19 | V411-260-008-00 1 8 | | 54 18
86 19 6 7 C 9 94 12
87 3 7 13 - 94 26
88 17 38 4 (/) 95 12
90 3 39 40 ! 95 26
91 3 40 40 ; 9% 6
125 4 50 14 , 96 20
125 7 51 1 98 17
125 13 53 6 99 17
126 4 53 21 99 18
127 5 5325 100 14
127 8 ol s4 8 115 5
127 14 . 54 21 | V411-260-014-00 | 97 23
128 4 54 25 | V411-260-016-00 | 39 29
128 7 77 14 40 29
129 5 77 25 64 170
129 8 y 78 10 68 5
151 4 ) 78 18 68  5A
151 7 {( 78 29 69 6
151 14 | 79 6 126 13
152 3]/ 79 24 154 6
153 6 ' 79 31 | V411-260-018-00 | 71
154 <14 79 36 | V500-162-001-00 | 14
V401-160-016-00 | 89 10 100 11 | V500-162-001-50 | 44 6
126 12 100 13 51 12
147 > 31 104 9 77 23
154 5 104 19 78 27
V401-700-008-00 | 3 4 105 7 79 4
4 4 105 17 | V500-162-002-00 | 38  5-A
V411-260-004-00 |116 12 106 7 51 8&A
V411-260-005-00 | 92 11 114 5 52 3
92 14 | V411-260-010-00 | 14 8 | V500-162-501-50 | 53 7
93 12 20 8 53 22
93 15 22 6 54 7
148 18 23 6 54 22
148 21 49 14 | V500-162-502-00 | 38 5




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V500-162-502-00 39 15 V523-101-002-40 64 36 V600-110-600-40 26 10
39 41 64 64 V600-110-600-50 24 2
40 15 70 5 24 7
40 41 70 5-A 25 2
49 15 70 12 V600-110-600-70 28 19
50 15 70 12-A 47 2
50 22 70 40 V600-110-600-90 43 7
51 8 70  40-A V600'11Q'601'00 67 18
53 26 V560-160-005-00 92 12 67 18-A
54 26 92 15 V600-110-620-30 24 5
85 13 93 13 V600-110-620-40 24 4
86 13 93 16 ' 25 5
88 13 148 19 (| 28 16
147 14 148 22 28 22
V500-162-502-50 94 25 149 5. 28 26
95 25 V560-160-006-00 77 5 157 14
96 19 78 5 V600-110-620-50 28 6
V500-162-503-00 73 10 79)” 19 28 27
74 10 V560-160-008-00( | <77 12 70 17
V500-163-002-00 94 13 77 26 70 37
95 13 78 16 V600-110-620-60 70 14
96 7 78 30 70 38
V500-163-002-50 71 9 79 7 V600-110-621-00 43 8
97 24 o 79 30 V600-110-630-40 28 18
V500-163-003-00 94 17 V560-160-010-00 85 6 70 32
95 17 - 86 6 V600-110-690-30 |157 41
96 11 ) 88 6 V600-110-690-90 64 44
V500-164-004-00 64 710 147 7 70 20
68 6 V580-140-402-50 94 33 70  20-A
68 (/6 96 29 V600-110-691-00 64 43
69 7 V580-140-502-50 64 16 70 19
V511-100-805-00 |49 2 67 16 70 19-A
' 50 7 67 16-A| V600-111-600-40 28 7
V523-100-801-60 20 2 V580-140-503-20 22 12 V600-111-600-50 25 3
: ol 21 2 23 12 V600-150-600-30 157 42
22 2 71 6 | V600-150-620-50 |145 6
23 2 | V580-140-602-20 | 77 3 | V600-410-600-40 | 26  4-A
29 3 78 3 26 10-A
30 3 79 17 | V600-410-600-50 | 24  2-A
48 6 V580-140-802-80 35 2 24 7-A
48 13 36 2 25 2-A
V523-101-002-40 43 4 37 2 V600-410-600-70 28 19-A
45 2 38 2 47 2-A
46 2 V580-140-805-00 75 15 V600-410-620-30 24 5-A
64 29 V600-110-600-40 26 4 V600-410-620-40 24 4-A

299



300

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V600-410-620-40 | 25 5-A| V704-140-020-00 | 50 3 V707-140-068-00 | 64 46
28 16-A 157 32 70 22
28  22-A 159 31 70 22-A
28  26-A| V704-140-022-00 | 49 18 V710-140-004-00 |156 6
V600-410-620-50 | 28 6-A 50 25 V720-101-900-90 |126 17
28  27-A| V704-140-025-00 | 26 9 154 10
70 17-A 39 3 V720-102-401-00 | 158 2
70 17-B 40 3 V720'103'504'ﬂ10 157 26
70  37-A 64 6 V720-103-504-40 | 158 6
70 37-B 67 6 V720-111-900-80 | 16 2
V600-410-620-60 | 70  14-A 67 6-A \ 17 2
70 14-B| V704-140-028-00 51 4 18 2
70  38-A| V704-140-030-00 | 28 25 N 19 2
70  38-B| V704-140-035-00 | 47 4 76 10
V600-410-630-40 | 28  18-A 75 22 V720-111-901-00 | 22 7
70  32-A| V705-140-025-00 80 39 23 7
70  32-B 81 43 80 37
V682-200-000-90 80 42 84 16 ) 81 41
81 46 V705-140-030-00 |157( 43 V720-112-401-00 |[156 23
V682-200-001-00 31 4 159 33 V720-112-401-10 20 10
32 6 V705-140-032-00 /| 157 34 21 8
34 5 V705-140-042-00 | 26 5 80 24
34 11 26 11 80 26
156 10 - 27 3 80 28
V682-200-001-20 | 84 8 V705-140-047-00 | 64 9 80 35
V682-200-001-90 | 48 4 i 67 9 81 22
48 11 ) 67 9-A 81 22-A
V704-140-012-00 | 53 5 157 33 81 24
53 19 157 33-A 81 25
54 5 (/0 159 32 81 25-A
54 19 V705-140-052-00 28 11 81 28
V704-140-015-00 |107 <26 28 28 81 30
108 6 V706-140-040-00 64 20 81 32
109 6 67 20 81 39
V704-140-016-00 | 39> 30 67 20-A 82 24
[ 40 30 75 18 82 25
44 7 V706-140-045-00 | 64 45 82 27
77 32 70 21 82 29
78 36 70 21-A 83 24
79 13 V706-140-050-00 64 19 83 24-A
V704-140-017-00 |157 44 67 19 83 26
159 38 67 19-A 83 27
V704-140-018-00 | 38 9 V707-140-062-00 | 64 39 83 27-A
V704-140-020-00 26 8 70 15 83 29
28 8 70  15-A 83 30




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V720-112-401-10 | 83 32 V720-112-401-40 [156 11 V721-103-109-00 | 70 2
83 34 157 30 70 2-A
84 4 159 5 70 9
84 10 V720-112-401-50 | 22 8 70 9-A
92 17 23 8 V723-102-004-20 | 57 11
92 19 V720-112-401-60 31 6 V723-111-501-60 |156 17
92 24 32 2 156 17
92 29 44 8 V723'112'003'80 57 10
92 31 156 19 V730-101-601-20 |[157 49
92 33 V720-112-401-80 | 80 32 V730-102-802-20 | 64 24
92 35 81 36 \ 68 8
92 52 82 33 68 8-A
93 22 83 37 (| V742-135-500-60 | 75 21
148 7 126 15 | V744-120-320-80 |157 35
148 9 154 8 | V744-120-420-80 26 12
148 24 V720-112-402-00 80 7 V744-120-470-70 [157 37
148 26 80 17 V760-150-000-00 | 39 27
148 31 81) 7 40 27
148 39 81 17 49  TA
148 41 —82 7 50 10-A
148 43 82 17 69 9
148 45 83 7 97 15
148 61 83 17 V761-150-000-00 | 49 7
149 8 156 14 50 10
157 31 156 16 V762-150-000-00 | 69 8
159 6 i 156 22 V780-140-000-10 | 75 9
V720-112-401-20 80 29 V720-112-402-10 48 16 76 7
81 33" 84 13 V780-140-000-20 | 76 8
82 30 V720-113-502-20 64 23 80 22
83 ([ 21 68 7 82 22
84 14 68 7-A| V780-140-000-2T |156 8
146 8 V720-113-502-80 80 3 V780-140-000-6T |156 21
157 48 81 3 V782-160-000-20 76 9
V720-112-401-40 | 16 4 82 3 V782-160-000-2T | 75 10
: ol 16 5 83 3 V782-160-000-4B | 64 48
17 4 | V720-115-706-50 | 75 12 64 52
18 4 | V721-103-104-00 | 22 10 70 24
19 4 23 10 70 24-A
19 5 V721-103-105-50 | 64 8 70 28
20 12 67 8 70  28-A
20 13 67 8-A
21 10 V721-103-106-00 22 9
34 3 23 9
34 9 V721-103-109-00 64 26
148 33 64 33

301



Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/255X065 ASSY | 25 1 BOLT 36 19 CLIP/HOSE/7.6-8.2 24 4-A
ARM/CONTROL 23 29 36 20 CLIP/HOSE/8.7-9.3 24 9
ARM/FLOATING COMP | 23 19 36 21 24 9-A
ARM/TENSION 25 2 36 29 CLUTCH/STARTER ASSY| 35 6

25 2-A 36 24 |COLLOR 36 3
ARMATURE/STARTE ASSY | 35 5 BOLT,ADJUST 6 29 CONNECTINGROD  ASSY | 15 5-A
BALL 2 5 BOLT, JOINT 19 13 CONNECTOR 24 1
BEARING,RB/6004 23 13 BOLT, SEMS/M10X20 9 3 CONNECTOR,OIL FILTER 6 24
BEARING,RB/6203 23 12 BOLT, SEMS/M6X12 14 5 CONNECTOR/FUEL k 24 1-A
BEARING, THRUST CRANK | ¢ 13 93 15 | CONNECTOR/GLOWPLUG | 27 4
7 2 BOLT, SEMS/M8X25 7T 5 3 28 5
7 4 BOLT/CONNECTINGROD 15 6 28 5-A
BEARING/BALL 36 6 15 6-A 29 5
36 11 BOLT/CRANK 17 10-A| COVER 10 43
BEARING/CONNECTING R 7 5 18 9 35 11
7 5-A| BOLT/FLANGE 17 7 36 13
7 6 18 7 COVER, BEARING 36 5
7 6-A| BOLT/HI-IDLESTOPPER 10 31 )| COVER,INJ PUMP 6 25
15 8 BOLT/M10X1.25X82 2 N7 COVER/CYLINDER HEAD 3 1
15  8-A|BOLT/M6 1035 | CRANKSHAFT ASSY | 17 1
BEARING/CRANK/LOWER 6 12 BOLT/M6X10 23 17 17 1-A
BEARING/CRANK/UPPER 6 11 BOLT/M6X18 23 25 18 1
BEARING/NEEDLE 35 8 BOLT/M8X20 10 41 CUP/SEALING/12 6 7
35 9 23 7-A| CUP/SEALING/16 10 3
BEARING/OTLLESS 35 12 |BOLT/S 21 4-A 10 3A
35 14 BOLT/THROUGH 35 30 CUP/SEALING/28 3
35 16 BOLT/WASHERHEAD 34 10 CUP/SEALING/36 4
BEARING/WATER PUMP 20 3 BOLT/WS 19 6 CUTTER, VALVE 13 5
BEARING/WATERPUMP 20 4 BRACKET ROCKER SHAFT | 13 12 CYLINDERBLOCK  ASSY 6 1
BEARING/WITH SHOCKAB | 35 13 //| BRACKET,ROCKER SHAFT | 13 13 6 1-A
BELT/VCOGHM33.5 21 5 BRUSH 36 17 CYLINDERHEAD ASSY 2 1
BELT/VCOGHM34 .0 21 5-A| BRUSH/STARTER 35 2 2 1-A
BODY/NOZZLE HOLDER 33 2 BUSH 36 15 DOWEL 6 21
BODY/OILPUMP 19 2 CAMSHAFT/INJECTION P | 23 9 ELEMENT ASSY | 34 9
BODY/WATERPUMP 90° 9 | CAP,BLANK/30 10 37 | FAN/COOLING 21 1
BOLT 2 7-A| CAP,0IL FILLER 3 2 FLANGEBOLT 4 3
6 2 CAP,SEALING 2 2 4 4
10 40 CAP/HI-IDLESTOPPER 10 34 6 27
13 18 10  34-A 8 4
17 10 | CAP/MAXPOWERSTOPPER | 10 17 10 6
19 7 CARTRIDGE/OILFILTER 19 15 10 7
21 4 | CLAMP,STRAINER 19 10 10 9
26 8 | CLAMP/WIRE/10-12 24 7 10 10
36 9 CLAMP/WIRE/10-15 20 21 10 11
36 10 |CLIP/HOSE/7.6-8.2 24 4 10 12




Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 10 42 GASKET/GEARCASE 10 26 INJECTIONNOZZLE ASSY | 22 1-A
11 2 32 14 INJECTIONPUMP  ASSY | 23 1
12 2 GASKET/HOUSING 20 23 JOINTT-TYPE 2 24 6
13 19 32 19 | KEY/07X05X09 14 3
19 11 GASKET/PLATE 10 39 23 11
20 13 32 15 KEY/07X05X20 17 4
20 18 GASKET/WATER PUMP 20 12 18 4
20 24 32 17 | LABELFUEL /- 31
20 25 GEAR, CAMSHAFT 14 2 LABELGC2300/ 2004 30
20 29 | GEAR/CAMSHAFT 14  9-A| LEVELGAGE 6 31
21 4-B| GEAR/CRANK 17 3 LEVER (CONTROL) COMP | 23 24
23 7 18 3 | LEVER/PINIONDRIVE 35 19
26 3 GEAR/IDLE ASSY | 14 6 | MAN’I‘FOLD (INLET) ASSY 4
26 5 GEAR/INJECTIONPUMP 23 10 ¢ | MANTFOLD/EXHAUST 5
27 7 23 10-A| METAL, CRANK SET 6 10
28 8 23 10-B 7 1
29 8 GEAR/OILPUMP ASSY | 19 3 7 3
FLYWEIGHT 23 16 GEAR/STARTER PLANETA {-35) 17 NIPPLE 6 22
FLYWHEEL ASSY | 17 5 GEAR/STARTERINTERNAL | 35 18 NOZZLE ASSY | 33 592
18 5 | GEARCASE ASSY |10 1 | NUT 6 30
FRAME 36 12 110 1A 10 36
FRAME/COMMUTATOR END | 35 10 GENERATOR ASSY- 26 1 10 45-A
FRAME/DRIVEEND ASSY | 36 7 GLOWPLUG 27 3 13 17
GASKET 3 5 28 3 23 26
3 5- 28 3-A 23 30
20 8 - 29 3 33 51
27 6 | HANGER 11 1 35 28
28 7\ 12 1 35 29
29 7 HOLDER ASSY 36 14 35 34
32 /( //5, | HOLDER/BRUSH ASSY | 36 16 36 2
32 5-A| HOLDER/DELIVERYVALVE | 34 4 36 23
32 21 HOLDER/NOZZLE  ASSY| 33 1 36 25
GASKET , EXH.MANIFOLD 5 2 33 1-A| NUT/CAP 3 4
32 7 HOLDER/STARTER ASSY | 35 3 NUT/FLANGE 15 7
GASKET, INLET MANIFOL| 4 9 | HOSE/RABBER 3 6 28 4
\ 32 6 | HOSE/RUBBER 3 6-A 29 4
GASKET ,NOZZLE A 22 3 20 20 NUT/HI-IDLESTOPPER 10 32
GASKET, SPACER 20 16 24 5 NUT/M 6 23 26-A
392 18 HOSE/RUBBER/160 24 3 NUT/MO8 10 8
GASKET/COVER 6 26 | HOSE/RUBBER/70 24 5-A 13 20
10 44 HOUSING ASSY | 34 8 20 14
32 11 34 8-A 20 19
GASKET/CYLINDERHEAD 2 6 HOUSING/STARTER ASSY | 35 7 23 8
32 3 HOUSING/THERMOSTAT 20 292 NUT/M10 26 6
GASKET/DELIVERYVALVE | 34 6 | INJECTIONNOZZLE ASSY | 22 1 2 6-A

303



304

Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M6 6 30-A| PIPE/INJECTION ASSY| 22 5 PLUG/M14X1.5 8 2-A
10 36-A 22 6 PLUG/PT1/2 2 3
23 30-A| PIPE/WATER PUMP 20 11 PLUG/PT1/8 10 19-A
NUT/M8 10 45 PIPE/WATERDRAIN 6 23 PLUG/SCREW 10 23
35 32 | PIPE/WATEROUTLET 20 27 | PLUG/SCREW/SEAL 10 19-B
NUT/MAXPOWERSTOPPER 10 15 PISTON 15 1 POINTER 9 2
NUT/NOZZLERETAINING 33 5 15 1-A| PULLEY 36 1
NUT/PINIONSTOP 35 23 15 1-B| PULLEY,WATER PUMP - 21 2
OILPAN COMP| 8 PISTON (0V) 6 1 | 21 2A
0ILPUMP ASSY | 19 16 1-A| PULLEY/CRANK | 17 8
OILSEAL 6 14 16 1-B 18 8
32 10 16 3 RACK/CONTROL 7 ASSY | 34 15
0-RING 20 28 16 3-A| REGULATOR ASSY | 36 26
32 20 16  3-B| RELAY,SOLENOID 97 8
ORING 34 5 | PISTON/VALVE/RELIEF 10 28 28 9
34 5-A| PLATE 34 13 29 9
0-RING/P 8 23 27 35 27 REPAIR/ENGINE  SET 32 1
0-RING/P15 19 9 36 8 /| RESISTANCE/1.0 24 8-A
32 16 PLATE, THRUST 14 ‘ 4 RING, SNAP 15 4
0-RING/P18 8 3 | PLATE, THRUST INJPUMP | 923 14 |RING,SNAP/ 4 E 23 99
PACKING 10 18 PLATE/ADJUST 26 2 RING,SNAP/12 C 10 30
19 14 PLATE/ADJUSTING 34 11 RING,SNAP/16 C 13 15
32 13 PLATE/FRONT 10 38 RING/PISTON SET 15 2
PIECE,DISTANCE 33 6 - 10 38-A| RING/PISTON/OV  SET 16 2
PIECE, THRUST 93 18 |PLATE/REAR" 9 1 16 4
PIN 6 17 PLATE/TAPPET/AD 0.2 34 25 RING/SNAP 35 21
6 28 | PLATE/TAPPET/AD 0.25| 34 29 35 22
10 22 PLATE/TAPPET/AD 0.3 34 26 RING/TAMPER REGISTAN | 10 16
17 2 PLATE/TAPPET/AD 0.35| 34 30 10 33
18 9 | PLATE/TAPPET/AD 0.4 | 34 27 |RINGGEAR 17 6
PIN,CONTROL 23 21 PLATE/TAPPET/AD 0.45| 34 31 18
PIN, GROOVE 10 <25 | PLATE/TAPPET/AD 0.5 34 28 RINK/CONTROL 23 20
PIN,NOZZLE HOLDER 33 3 PLATE/TAPPET/AD 0.55| 34 32 ROCKERARM 13 9
PIN,PISTON 15 3 PLATE/TAPPET/AD 0.6 34 20 ROCKERSHAFT ASSY | 13 8
PIN/ARM 10 920 | PLATE/TAPPET/AD 0.65| 34 33 |ROD,CONN 15 5
PIN/IDLEGEAR -6 6 PLATE/TAPPET/AD 0.7 34 21 ROD, PUSH 13 7
PIN/INJECTIONPUMP k 34 12 PLATE/TAPPET/AD 0.8 34 22 ROTOR ASSY | 36 4
PIN/SNAP 10 21 PLATE/TAPPET/AD 0.9 34 23 ROTOR/OUTER 19 4
PIN/STRAIGHT 6 16 PLATE/TAPPET/AD 1.0 34 24 ROTOR/WATERPUMP 20 6
19 5 | PLATE/WATER PUMP 20 9 | SCREW 35 33
PIN/TUBE 6 15 PLUG 6 5 SCREW ADJUST 13 16
PIPE,OIL 19 12 10 2 SCREW/HOLLOW 34 1
PIPE/FUEL 24 2 10 19 SCREW/WATER PUMP 20 10
PIPE/INJECTION ASSY | 22 4 13 11 SEAL SET/WATER PUMP 20 5
29 4-A| PLUG/M14X1.5 8 9 | SEAL,BEARING CAP 6 8




Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL,BEARING CAP 32 8 STARTER ASSY | 26 7 WASHER/08X14X01 10 13
SEAL,BEARING CAP/7 6 9 STOPPER/MAX POWER ST | 10 14 10 24

32 9 | STRAINER 19 8 32 22

SEAL,CYL.HEAD COVER 3 3 19 8-A| WASHER/1.0 33 11
32 4 | STUD 2 8 | WASHER/1.025 33 12

SEAL,O0IL 2 4 5 4 WASHER/1.05 33 13
6 14-A 6 19 WASHER/1.075, 33 14

10 5 6 20 |WASHER/1.1/- 33 15

32 2 10 4 | WASHER/1.125 33 16

32 10-Al| STUD/M8X40 6 18 |WASHER/1.15 33 17

32 12 20 17 | WASHER/1.175 33 18

SEAL/WATER PUMPPULLE | 20 7 SWITCH/MAGNETIC ASSY | 35 20 WASHER/ 1.2 33 19
SEAT,VALVE SPRING 13 4 SWITCH/OILPRESSURE 27 1 WASHER/1.225 33 20
SEAT/SPRING/LOWER 34 19 28 1 ( | WASHER/1.25 33 21
SEAT/SPRING/UPPER 34 17 29 1 WASHER/1.275 33 29
SHAFT, CAM 14 1 SWITCH/OVERHEAT 27 2 WASHER/1.3 33 23
SHAFT/ROCKERARM ASSY | 13 10 28 2 WASHER/1.325 33 24
SHAFT/STARTER PLANET | 35 15 29)) 2 WASHER/1.35 33 25
SHIM/INJECTION P/0.1| 23 3 TAPPET 13 6 WASHER/1.375 33 26
SHIM/INJECTION P/0.2 | 23 4 | TAPPET/INJECTIO ASSY | 34 14 | WASHER/1.4 33 97
SHIM/INJECTION P/0.3| 23 2 THERMOSTAT | 20 26 WASHER/1.425 33 28
SHIM/INJECTION P/0.4 | 23 5 THRUSTPIECE 23 18-A| WASHER/1 .45 33 29
SHIM/INJECTION P/0.5| 23 6 TUBE, ORIFICE 24 8 WASHER/1.475 33 30
SHIM/INJECTIONPUMP 23 92-A| VALVE - ASSY | 34 7 WASHER/1.5 33 31
93 4-A| VALVE INTAKE 13 1 | WASHER/1.525 33 32

23 5-A VALVE/ EXHAUST 13 2 WASHER/1.55 33 33

23 6-A ) 13 2-A| WASHER/1.575 33 34

SHORTBLOCKENGIN ASSY 1 1t 13 2-B| WASHER/1.6 33 35
SLEEVE/PLUNGER 34 16 13 92-C| WASHER/1.625 33 36
SOLENOID 27 (1, 5 VALVE/INTAKE 13 1-A| WASHER/1.65 33 37
28 6 13 1-B| WASHER/1.675 33 38

29 6 13 1-C| WASHER/1.7 33 39

SPACER, PUMP . WATER ¢ 20 15 VALVE/RELIEF ASSY | 10 27 WASHER/1.725 33 40
SPACER/FUN/19 21 3 WASHER 17 9 WASHER/1.75 33 41
SPRING 13 14 929 9 | WASHER/1.775 33 49
\ 36 18 33 4 | WASHER/1.8 33 43

SPRING, RETURN 23 28 33 50 |WASHER/1.825 33 44
SPRING, STARTING 23 33 35 31 WASHER/1.85 33 45
SPRING/DELIVERYVALVE | 34 3 WASHER / M6 23 31 WASHER/1.875 33 46
SPRING/GOVERNOR 93 923 | WASHER,SP/M 6 23 32 |WASHER/1.9 33 47
SPRING/PUMPPLUNGER 34 18 WASHER,SP/M 8 10 46 WASHER/1.925 33 48
SPRING/RELIEF VALVE 10 29 WASHER/0.9 33 7 WASHER/1.95 33 49
SPRING/STARTERBRUSH 35 WASHER/0.925 33 8 WASHER/9X22X2 26 4
SPRING/VALVE 13 WASHER/0.95 33 9 WASHER/AIR BLEEDER 34 2
13 3-A| WASHER/0.975 33 10 | WASHER/SK 35 24

305



306

Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/SK 35 25
35 26
WATERPUMP ASSY | 20 1
YOKE/STARTER ASSY | 35 1




307

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/18UNF  ASSY 146 3 | ADAPTER/L/G1/4 ASSY |148 6 |ARM/NEUTRAL  COMP| 39 12
ADAPTER/458 57 16 148 30 40 12
ADAPTER/458/G1/ ASSY | 92 28 | ADAPTER/L/ORI/0.9 97 7 | ARM/PARKING/A ASSY| 53 2

92 30 | ADAPTER/L/PF1/4 ASSY| 80 34 53 2-A
92 32 81 38 54 2
92 34 84 9 54  2-A
92 51 |ADAPTER/L/R1/4 57 15 |ARM/PEDAL — ASSY| 39 25
148 38 | ADAPTER/PF1/4 ASSY| 80 23 o 139 25:A
148 40 81 27 N 39 25B
148 42 | ADJUSTER, SEAT L ASSY |107 16 : N 39 25-C
148 44 | ADJUSTER, SEAT/RH 107 17 C 9 39 25D
148 60 | ADPTER/G1/4.1/4 81 23B - 40 25
149 7 82  23-A| 40  25-A
ADAPTER/G1/4  ASSY| 80 25 83 925B| 40 25°B
81 23 83 284 40  25:C
81 29 |ARM 122 20 | ARM/PLATE COMP | 77 20
82 26 122 20-A 78 24
83 25 | ARM/BRAKE/B ASSY {53 16 79 1
83 31 | 54 16 |amwPromp  cow| 38 1
84 3 | ARM/BRAKE/LH /COMP\‘ ~49 16 38 1-A
92 16 ol 50 23 |ARWSHIFT/4WD  cowp | 32 1
92 18 |ARW/BRAKE/RH ~ COMP| 49 17 | ARM/SHIFT/PTO/M COMP | 34 8
148 8 N\ 50 24 | ARM/SHIFT/PTO/R COMP | 34 2
148 23 |ARM/COUNTER ~  ASSY |107 23 |ARM/SHIFT/SUB COMP| 31 5
148 25 107 23-A| ARM/TRANION 157 12
ADAPTER/G3/8-PF1/4 | 17 3 | 7 * 107  23-B| ARM/TRUNNION ~ CcOMP | 39 1
17 3-Al 108 3 39 1A
18 3] 108 3-A 40 1
18 “3A 108 3B 40 1A
148 /1 32,7 109 3 | ATTACHMENT SET | 146 1
ADAPTER/L/1SUNF ASSY |146 5 | ARM/DIFF CoMP| 51 9 |BACKLE/TURN  coMP| 85 9
ADAPTER/L/GL/4 ASSY | 80, 27 51 9A 8 9
180 31 51 9B 88 9
81 21 | ARM/HOOD cowP | 98 14 147 10
81 21-A 99 14 | BACKPLATE 160 7
81 31 |ARM/KNUCKLE/LH coMP| 71 1 |BALL 31 4
81 35 |ARM/KNUCKLE/RH COMP| 71 2 32 6
82 28 | ARM/LEVER cowpr| 93 9 34 5
82 32 | ARV/LIFT ASSY| 97 13 34 11
83 23 | ARM/LIFT/LH 75 19 48 4
83  23-A| ARM/LIFT/RH 75 20 48 11
83 33 |ARM/MID COMP| 94 14 80 42
83 36 95 14 81 46
92 23 9% 8 84 8
93 21 | ARM/MIRROR ASSY | 110 1 156 10




308

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BAND, WIRE/140 17 | BAND/WIRE/250 150 10 | BEARING, RB/6304 70 32
23 | BAR/25X345 61 4 | BEARING/BALL 24 2-A
24 62 4 24 4-A
123 12 | BATTERY/55B24R ASSY| 13 1 24 5-A
123 13 | BATTERY/55B24R/ ASSY | 13 1-A 24 7-A
123 14 13 1-B 25 2-A
123 15 | BEALING/BALL 159 37 25 5-A
123 16 |BEARING 25 3 26 4-A
123 17 28 7 26 10-A
123 18 39 6 28 6-A
123 19 40 6 28 10
123 20 64 43 28 16-A
123 43 64 44 N 28 18-A
124 42 70 19 28 19-A
124 43 70 19-A 28  22-A
124 44 70 20 28  26-A
124 45 70  20-A 28 2T7-A
124 46 157 <41)) 39 13
124 47 |BEARING, RB/6003SS  |157 42 40 13
124 48 | BEARING, RB/6004 264 41 9
124 49 “26‘/ 10 41 4
124 50 |BEARING, RB/6005 24 2 42 2
124 51 24 42 4
124 52 ~\ 25 47 2-A
194 54 |BEARING, RB/6007 28 19 64 18
124 55 ¢ 47 2 64 38
BAND/CLEANER 5 6 | BEARING, RB/6009 43 7 64 41
5 6-A | BEARING, RB/6010 67 18 64 56
BAND/WIRE/250 6 16 . 67 18-A 64 61
7 22 (/| BEARING, RB/6203 24 5 64 62
92 22 | BEARING, RB/6204 24 4 70 14-A
93 (24 25 5 70 14-B
93 24-A 28 16 70 17-A
93 . 28 28 22 70 17B
'1123‘:‘ 21 28 26 70  32-A
123 22 157 14 70 32°B
123 23 | BEARING, RB/6205 28 6 70  3T7T-A
123 24 28 27 70 37-B
123 25 70 17 70  38-A
124 56 70 37 70 38-B
124 57 | BEARING, RB/6205SS 145 6 159 16
124 58 | BEARING, RB/6206 70 14 159 36
124 59 70 38 | BEARING/BALL 6205SH2 | 64 3
124 60 |BEARING, RB/6210 43 8 67 3
148 29 | BEARING, RB/6304 28 18 67 3-A




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING/BALL 6305SH2 | 28 15 BOLT 95 2 BOLT, SEMS 65 9
BEARING/BALL/6304SH2 | 41 6 98 19 66 9

42 6 99 20 98 12
BEARING/NEEDLE 159 17 123 41 99 12
BEARING/ROLLER 41 7 124 29 100 8
42 7 124 33 101 8
BEARING/THRUST 157 13 124 38 107 22
157  13-A 125 3 108 2
159 15 127 3 109 2
BELT/SEAT SET |107 27 128 3 123 29
BLOCK/CYLINDER 157 3 129 3 ) 124 23
157  3-A 151 3 |BOLT, SEMS (SP) 2 28A
BLOCK/CYLINDER ASSY | 159 1 BOLT (S) M10X25 49 6 | ) { 3 5
BLOCK/PORT 157 2 50 9 3 15
BLUB/12V-21/5W 116 4 | BOLT(SP) /M6X16 1 10 4 5
BODY 84 6 61 19 4 13
BOLT 3 15B 62 22 23 15
4 13-B 100 12 29 7
4 16 110 2 30 7
4 16-A 117 381 60  4-A
13 12 ‘l118 36 61 8
13 15 119 36 62 8
15 8 120 2 98 7
20 6 120 3 99 7
22 3 120 5 100 17
22 4 < 120 7 104 26
23 4 ) 120 14 105 23
43 50 121 2 106 18
61 5 121 5 107 20
62 /5 121 18 109 8
75 23 122 2 111 4
75 25 122 4 123 36
80 18 122 6 124 31
81 18 122 6-A 153 4
82 18 122 8 | BOLT, SEMS (S) M8X16 60 4
83 18 122 13 BOLT, SEMS/M8X25 7T 80 11
: 85 16 122 21 81 11
85 18 123 10 82 11
85 18-A 124 13 83 11
86 16 | BOLT, BATTERY 13 3 | BOLT/M 6X30 2 19
86 18 BOLT, SEMS 2 17 BOLT/M 8X12 78 8
86 18-A 6 11 79 22
87 2 7 17 |BOLT/M 8X20 53 13
88 16 61 16 54 13
94 9 62 17 | BOLT/M 8X25 9 31

309



310

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M 8X25 150 7 | BOLT/M12X30 17 BOLT/S 8 13
BOLT/M 8X65 6 18 9 14

7 11 19 10 13

BOLT/MO6X08/APSET  [158 8 64 27 29 4

BOLT/M06X95 124 17 64 34 39 11
BOLT/M08X32 123 34 70 3 39  11-A

124 28 70 3-A 39 31

BOLT/M10X1. 25X20 1 3 70 10 40 11
123 30 70  10-A 40  11-A

124 24 142 2 40 31

BOLT/M10X100 2 35 |BOLT/MI2X35 18 6 61 26

BOLT/M10X20 3 12 19 7 62 29

BOLT/M10X25 61 10 97 17 N 76 16

62 10 155 2 80 8

107 28 |BOLT/M12X45 141 2 80 21

BOLT/M10X30 57 13 |BOLT/M14X1.5 64 72 81 8

64 11 70 42 81 26

67 11 70 < 42-A 82 8

67  11-A|BOLT/M14X40 91 2 82 21

76 18 125 6 83 8

76  18-A 127 4 83 22

85 3 127 7 85 28

86 3 129 4 86 28

88 3 - 151 6 104 12

147 4 |BOLT/MI4X45 90 2 104 22

BOLT/M10X35 64 49 y 128 6 105 10

64 53 ) 129 7 105 20

64 73 |BOLT/M5X30 121 15 106 10

70 25 | 122 26 146 7

70  25-Al BOLT/M6X15 98 10 148 5

70 29 ' 99 10 156 7

70 < 29-A|BOLT/M6X16 77 16 | BOLT/SEAL 75 24

7111 78 20 76 11

BOLT/M10X40 29 5 79 33 76 12

|89 22 |BOLT/M8X20 39 7 76 20

40 22 40 7 | BOLT/SET/M16X60 126 10

57 14 77 7 154 3

BOLT/M10X50 126 7 79 25 |BOLT/SM/M10X16 32 3

154 18 | BOLT/M8X30 15 10 33 2

BOLT/M10X70 39 923 65 7 | BOLT/SM/M10X23 39 2

40 23 66 7 40 2

BOLT/M12X1. 5 47 7 | BOLT/S 2 46 |BOLT/SP 2 28
47 7-A 3 11 3  15A
BOLT/M12X25 63 2 4 11 4  13-A

BOLT/M12X30 16 6 4  18-A 4 18




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/SP 4 19 |BOLT/SP 125 10 | BRACKET/MUFFLER/CLEA | 4 9
9 14-A 126 6 4 9-A
10 13-A 126 6-A 4 9-B
11 14 127 11 |BRACKET/OUTLET COMP | 92 43
11 15 128 14 148 62
12 14 129 15 | BRACKET/RESERVETANK 2 45
12 15 141 8 | BRACKET/SEAT/F~ COMP | 107 12
13 17 142 8 | BRACKET/SEAT/R 107 14
20 3 148 11 |BRACKET/SW  SET 138 1
20 4 148 13 |BRACKET/SPACER COMP| 76 15
20 5 148 37 ) 76 15-A
21 5 148 55 | BRACKET/STAY/SEAT 76 17
22 15 149 12 (| BRACKET/SWITCH 150 6
34 6 151 10 ‘BRA’CKET/SWITCH COMP [ 122 17
34 12 154 17 | BRACKET/TANK/LH 9 11-A
45 3 | BOOT 107 4 10 10-A
58 3 | BRACKET coMp | 85 15 11 11-A
59 5 85) 15-A 12 11-A
63 8 86 15 | BRACKET/TANK/LH COMP | 8 10
64 65 87 1 9 11
70 41 88 15 10 10
70  41-A . 93 7 11 11
77 7-B| BRACKET/AXLE ~/ COMP | 61 1 12 11
78 11 : 61 1-A| BRACKET/TANK/RH 9 12-A
79  25-A 61 1-B 10 11-A
92 4 y 61 1-C 11 12-A
92 6 ), 62 1 12 12A
92 46 | | BRACKET/AXLE/E4 COMP | 62 1-A| BRACKET/TANK/RH COMP | 8 11
93 4 62 1-B 9 12
93/ 6 62 1-C 10 11
98 16 62 1D 11 12
99 16 62 1-E 12 12
04 7 62  1-F| BRACKET/TOPLINK COMP | 85  15-B
S8 9 62  1-G 85 15-C
1108 10 |BRACKET/FRONT COMP| 4 15 87 1-A
110 5 | BRACKET/LAMP ~ COMP | 100 15 | BRACKET/VALVE 92 41
: 112 2 100 15-A 148 51
114 4 | BRACKET/LAMP/LH COMP | 152 1 | BRACKET/VALVE  COMP | 93 1
117 32 | BRACKET/LAMP/NUMBER |116 6 93 1-A
118 37 | BRACKET/LAMP/RH COMP | 152 9 | BRAKE, PARKING ASSY 53 S
119 37 | BRACKET/MOUNT/L COMP | 1 1 | BREATHER, TANK CAP 8 5
121 8 | BRACKET/MOUNT/R COMP | 1 2 9 5
121 16 |BRACKET/MUFFLER/CLEA| 3 9 11 5
122 18 3 9-A 12 5
122 97 3 9-B| BUCKLE/TURN COMP | 85 94

311



Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BUCKLE/TURN COMP | 86 24 | BUSH/22X25X25 68 2 | cAP, OIL 75 7-A

88 22 68 2-A| CAP, OIL ASSY 64 30

89 4 69 3 70 6

147 20 | BUSH/25X28X08 39 5 75 7

147 25 39 5-A 76 4
BUCKLE/TURN/M10 49 11 39 5-B| cAP, 0IL/A 76 4-A

50 18 40 5 | CAP,PTO SHAFT 29 6

BUCKLE/TURN/M16 97 20 40 5-A 30 6

BULB 123 27 40 5-B| CAP, RUBBER (9) 104 25

124 12 |BUSH/25X28X15 97 14 ‘ 105 21

124 12-A| BUSH/25X28X25 69 2 106 16
124 12-B| BUSH/28X32X20 51 2 106 16-A

124 15 | BUSH/35X39X30 75 9 | cAp, TANK 8 4

150 5 | BUSH/40X43X30 75 3 (= 9 4

BULB/12V 3W 118 32 | BUSH/68X71X14 157 17 11 4

118 34 157 17-A 12 4

119 33 | BUSH/95X100X22 157 16 | CAP/40 104 24

119  33-A| BUTTON 53 11 )| CAP/FUSE 150 3

119 35 54 11 | CAP/PARKING 52 5
119  35-A| CABLE 63 6 52 5A

BULB/12V/45/40W 113 2 141 CAP/STEERING 56 2
BULB/12V/5W 116 9 142 CAP/TANK/NONLEA ASSY | 9 4-A
BULB/12V21W 116 2 | CABLE, WIRE 123 28 9 4-B

BULB/12V23/8W 115 9 1( 124 22 10 4
BULB/12V23W 114 3 | CABLE/ACCELERATOR 14 1 10 4-A
BULB/12V5W 116 3 | CABLE/BATTERY ~ ASSY| 13 8 11 4-A
BULB/LAMP/14V60MA 119 28 ) 123 37 11 4-B
BUSH 159 18 124 32 12 4-A
159 19 124  32-A 12 4-B

BUSH (16X18X25) 77 28 (/| CABLE/BATTERY/190 124 27 | CAP/TIREVALVE 139 5

78 32 |CABLE/EARTH  ASSY| 13 14 139 10

79 <9 |CABLE/PARKING ASSY| 53 23 140 5

BUSH, LEVER 2 11 54 23 143 5

BUSH/12X14X15 53 3 | CAM/BRAKE COMP | 48 15 143 10

|53 17 |CAP 2 2 144 5

[543 2 38 145 5

54 17 55 2 | cAP/WHEEL 145 8

BUSH/15X17X15 107 24 117 6 | CASE 157 1
108 4 118 6 157 1-A
109 4 119 5 157 1-B

BUSH/16X18X25 39 26 119 5-A| CASE/CYLINDER ~ ASSY | 75 1
40 26 158 4 75 1-A

BUSH/ 18X26X20 38 7 | CAP, FUSE BOX 124 5 | CASE/DIFF 43 2

BUSH/20X23X20 50 CAP, OIL 64 30-A 43 3

BUSH/22X25X25 64 929 70 6-A 64 12




313

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key

CASE/DIFF 67 12 | CLAWP 124 40 |CLIP/HOSE/13.8-14.8 | 75 6

67 12-A 124 53 76 3

CASE/FINAL/LH 64 25 153 5 | cLutcH/PTO ASSY | 28 1
64 47 | CLAMP/32 3 14 28 1-A

64  47-A 3 14-A| COLLAR 2 14

70 1 4 12 | COLLAR(35X50X2) 47 3

70 1-A 4 12-A|COLLAR/06X14X13 92 9

70 23 | CLAMP/WIRE/10-15 2 29 N 93 10

70 23-Al CLAWP/WIRE/30-38 2 21 o 148 16

CASE/FINAL/RH 64 32 | CLAMP/WIRE/36-44 9 99 | COLLAR/OTXIIX70 124 16

64 51 | CLAMP/WIRE/47-55 5 8 | COLLAR/08X12X13 58 5

64 51-A 5 10 - 59 4

70 8 | CLAMP/WORM/20-32 80 5 (| 110 4

70 8-A 81 5 ‘COLLAR/09X14XO8 121 7

70 27 892 5| COLLAR/09X14X09 39 37

70 27-A 83 5 40 37

CASE/TRANSMISSION 16 1 | CLEANER/AIR ASSY | 5 1 | COLLAR/09X14X15 108 8

16 1-A 57 1-A| COLLAR/16X22X20 94 5

17 1 |[cLIP 55 95 5

17 1-A| CLIP(B) ) 111 8 | COLLAR/23X47X12 157 25

18 1 |cLip,pIN 7| 94 21 | COLLAR/25X40X11 39 9

18 1-A N 95 21 40 9

19 1 / : 96 15 | COLLAR/26X32X34 71 10

19 1-A| CLIP/HOSE/10.4-11. 1 6 2 | cOLLAR/26X32X53 145 7

CATCHER, HAND 104 8 6 15 | CONNECTOR 2 95

104 18 y 7 9 | CONTROLLER/STEERING | 58 1

105 6 ) 7 21 59

105 16" 8 3 COVER 62 16

106 6 9 3 66 10

CHAIN/CHECK/LH COMP | 85 (/8 10 3 78 7

86 8 1 3 79 21

(.88 8 12 3 80 20

‘1147 9 |CLIP/HOSE/11.1-12 6 3 82 20

CHAIN/CHECK/RH COMP| 85 11 6 13 95 31

o 86 11 7 3 96 25

\N 88 11 7 19 117 5

147 12 |CLIP/HOSE/1L.9-12.6 | 6 9 18 5

CLAMP 2 43 7 3-B 119 4
73 6 7 4-A 119 4-A

74 6 7 8-A 159 21

85 30 7 15 | COVER ASSY| 5 2

86 30 7 19-A| COVER coMpP {111 2

88 25 |CLIP/HOSE/11-13 7 3-A| COVER/44X10 71 3

123 44 7 4 | COVER/ATTACHMENT 81 20

124 21 7 8 83 20




314

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/ATTACHMENT 146 2 | COVER/SHIELD  CoMP | 151 9 | FENDER/LH COMP | 106 1-A
148 4 | COVER/SWITCH 117 23 106 1-B
COVER/BATTERY 13 4 117  23-A| FENDER/RH COMP | 104 13
13 4-A 118 23 104 13-A
13 9 118 23-A 104 13-B
123 38 119 22 105 11
124 35 119 22-A 105 11-A
COVER/DUST 73 5 | COVER/UNDER 61 15 105 11-B
74 5 62 15 106 11
COVER/DVS2/066 156 2 100 6 106 11-A
COVER/FRONT 100 1 101 6 ‘ 106 11-B
101 1 | COVER/VALVE CoMP | 92 3 | FILTER/CHARGE  ASSY| 84 5
COVER/FRONT COMP | 61 7 148 10 | FILTER/FURL ASSY| 6 4
62 7 | COVER/VALVECOMP 93 29 (= 7 10
COVER/FRONT/LH 102 1 | COVER/WHEEL 64 63 |FILTER/LINE/12X18X15| 80 16
103 1 70 39 81 16
COVER/FRONT/MESH 100 2 70  39-A 82 16
100  2-Al| CRANK/LIFT 75 16 ) 83 16
101 2 | CUSHION, RUBBER 3 10 |FILTER/SUCTION COMP | 80 1
101 2-A 410 81 1
COVER/FRONT/RH 102 2| CUSHTON/RUBBER/10X25/| 2 32 82 1
103 2 | CYLINDER ASSY | 57 1 83 1
COVER/FUSE 124 7 57 1-A| FLANGEBOLT 1 10-A
COVER/FUSE/4 123 8 4 57 1-B 2 12-A
COVER/JOINT 65 8 | CYLINDER/TXG  ASSY| 97 2 2  31-A
66 8 | DAMPER/OIL ASSY| 39 38 2 46-A
COVER/LOWER ASSY | 102 7 ) 40 38 3 11-A
102 7-A| DIODE 123 2 4 11-A
103 7 . 124 4 4 19-A
103 7-A|DIODE/3A 124 4-A 7 17T-A
COVER/REAR CoMP | 104 23 | DISK/BRAKE 160 11 13 17-A
104 < 23-A| DISKPLATE 160 6 21 3
105 22 | DUST SEAL 57 6 291 4
106 17 57 9 21 6
| 106 > 17-A|DUST/SEAL 97 6 23 3
COVER/ROD/A  SET | 57 4 |ELEMENT 158 17 30 4
57 4-A| ELEMENT assy| 5 3 30 5
COVER/ROD/B SET | 57 7 | FAN/HST 22 14 34 6-A
57 7-A 23 14 34 12-A
COVER/SHIELD ~ COMP | 195 9 | FENDER/LH COMP | 104 1 46 3
125 9-A 104 1-A 49 6-A
127 10 105 1 50 9-A
127 10-A 105 1-A 50 9-B
128 13 105 1-B 60 4-B
129 14 106 1 61 8-A




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 61  10-A| FRAME/LH CoMP | 126 1-A| FUSE/SLOWBLOW 123 3
61 16-A 154 12 123 3-A
61 19-A 154 12-A 123 4
61  26-A| FRAME/MAIN/E3  COMP | 61 1-D 124 2
62 8-A| FRAME/MAIN/E4  COMP | 62 1-H 124 2-A
62  10-A| FRAME/REAR/LH  COMP | 125 1 124 3
62 17-A 125 1-A| GASKET 3 2
62 18 127 1 4 2
62  22-A 127 1-A 8 6
62  29-A 128 1 9 6
66 12 129 1 11 6
77 7-A 151 1 12 6
85  3-A 151 1-A| 157 27
85  28-A| FRAME/REAR/RH  COMP | 125 P k 159 7
86 3-A 125 92-A [ GASKET/DVS2/066 156 4
86 28-A 125 2-B| GAUGE/FUEL ASSY 8 7
93 8 127 2 9 8
104 12-A 127)7 2-A 10 7
104 22-A 127 2-B 11 8
104 26-A 128 2 12 8
106 10-A /|128  2-Al GAUGE/LEBEL 29 2
106 18-A 129 2 30 2
109 9 129 2-A| GEAR/07-33 SET | 42 1
111 4-A 151 92 | GEAR/08-38 SET | 41 1
117 31-A 151 2-A| GEAR/21-21 28 21
119  36-A & 151 2-B| GEAR/BEVEL/09 64 55
120 2-A| FRAME/RH COMP (126 2 70 31
120 3A 126 2°A 70 31-A
120 5°A 154 13 | GEAR/BEVEL/13 64 37
120 T-A 154 13-A 70 13
122 2-A| FRAME/SF-188  SET |154 1 70  13-A
(122 4-A 154 1-A| GEAR/BEVEL/14 64 40
<1122 6-B|FRAME/UPPER  COMP|126 9 70 16
Soj122 8A 151 12 70 16-A
ol122  27-A 154 2 GEAR/BEVEL/15 64 14
123 10-A| FUELMETER ASSY |119  15-A 67 14
: 124 13-A|FUsE 124 10 67 14-A
FLASHER ASSY |121 1 | FUSE, BLADE 123 7 | GEAR/BEVEL/20 43 10
122 1 124 6 43 11
FLOOR 111 1 FUSE/15A 123 6 | GEAR/BEVEL/21 64 2
111 1-A| FUSE/32V10A 123 5 67 2
FORK CoMP | 50 12 124 8 67 2-A
FORK/SHIFT/DIFFLOCK | 44 2 | FUSE/32V20A 123 9 67 2-B
FORK/SHIFT/SUB 31 1 124 9 | GEAR/BEVEL/35 64 58
FRAME/LH COMP | 126 1 | FUSE/BRADE/32VO1A 150 4 64 58-A

315



316

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/BEVEL/35 70 34 | GROMMET 104 14 | HARNESS/MAIN/E4 ASSY | 124 1-F
70 34-A 105 2 | HARNESS/MAIN/GC/NA | 123 1
GEAR/HELICAL/21 28 2 105 12 123 1-A
GEAR/HELICAL/40 28 9 106 2 | HARNESS/METER/LAMP | 123 26
GEAR/SPUR/10 41 5 106 12 124 14
42 5 | GROMMET, SMALL 105 2-A | HARNESS/MONITOR/PARK | 150 2
GEAR/SPUR/13 28 12 105  12-A| HARNESS/SOCKET ASSY {121 13
GEAR/SPUR/16 25 1 106 2-A 122 24
25 1-A 106 12-A ) 122 24-A
26 GROMMET/10X40X03 121 14 |HITCH/DRAWBAR  COMP | 128 5
GEAR/SPUR/19-27 25 6 122 25 ) 129 6
25 6A 122 25-A| HITCH/DRAWBAR  SET | 90 1
GEAR/SPUR/24 25 4 | GROMMET/12X17X04 106 2-B /0 90 1-A
GEAR/SPUR/26 24 1 106 12-B| HITCH/FRONT COMP | 63 1
928 23 | GROMMET/13X17X05 61 13 | HITCH/FRONT SET | 141 1
GEAR/SPUR/28 24 3 62 13 142 1
24 6 | GROMMET/45 60 5| HOLDER 117 17
24 6-A 61 3 118 17
GEAR/SPUR/29 26 3 620 3 119 16
GEAR/SPUR/32 98 17 | GUARD/HOSE/300 9327 | HOLDER/BATTERY COMP | 13 2
28  17-A| GUIDE 2 4 |HOLDER/JE/9-9 7 5
GEAR/SPUR/56 43 1 2 5 92 26
GRIP 53 12 | GUIDE/LEVER/LH 104 4 93 25
92 8 : 105 4 148 35
148 15 106 4 | HOLDER/SWITCH 107 2
149 3 GUIDE/LEVER/RH 104 16 107 2-A
GRIP, LEVER 93 18 ) 104  16-A|H00D COMP | 98 1
GRIP/07X65/0R 14 5-A 105 14 99 1
GRIP/09X65/0R 14 5 105  14-A|HOOD/LAMP 100 9
GRIP/MAIN 35 4 (/o 106 14 |HOOK/TOP-LINK 85 926
36 4 106 14-A 86 26
GRIP/MID/PTO 37 4 |HARNESS 114 2 88 24
38 11 115 4 | HORN ASSY | 121 6
7730 115 14 122 7
78 34 117 15 122 T-A
X 79 11 118 15 |HOSE 6 8
GRIP/ORANGE 54 12 119 14 7 14
GRIP/SUB 77 10 119 14-A| HOSE ASSY | 92 37
78 14 | HARNESS/LAMP 116 10 148 47
79 928 | HARNESS/MAIN/E4 ASSY |124 1 | HOSE/06X10X1900 ASSY | 7  20-A
GROMMET 2 15 124 1-A| HOSE/06X10X2200 ASSY | 6 14
94 22 124 1-B 7 20
95 22 124 1-C| HOSE/06X10X770 ASSY | 8 2
96 16 124 1-D 9 2
104 2 124 1-E 11 2




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/06X10X770 ASSY | 12 2 | HOUSING/AXLE ~ ASSY| 64 21 | INSULATOR 61 11
HOSE/06X10X850 ASSY | 8 2-A 68 1 61 21-A

9 2-A 68 1-A 61 21-B
10 2 | HOUSING/AXLE/2W ASSY | 69 1 62 2
11 2-A| HOUSING/PINION 64 7 62 11
12 2-A 67 7 62 24-A
HOSE/07X12X1250 ASSY | 7 7-A 67 7-A 62 24'B
HOSE/07X12X1320 ASSY | 6 1 | HST(GC/21) ASSY | 22 1-A 63 7
HOSE/07X12X500 ASSY | 7 1 23 1 66 11
HOSE/07X12X570 ASSY | 7 9 | HST/21/21 ASSY | 99 1 90 6
HOSE/07X12X800 ASSY| 6 12 |HUB 22 11 98 3
7 18 23 11 99 3
HOSE/07X12X910 ASSY | 7 7 |HUB CoMP | 49 5 (| 115 8
HOSE/08X12X100 7 1-A 49 5-A[" 115  13-A
HOSE/190 ASSY| 9 93 50 8 | 117 18
HOSE/19X25X80 80 4 50 8A 118 18
81 4 | HUB/13X22X50 a7 2 119 17
82 4 ' ~78]‘ 2 126 18
83 4 |79 16 128 10
HOSE/290 2 94 | HUB/25X34X21 =97 1 129 11
HOSE/BREATHER 75 5 | HUB/28X38X30 " 94 8 142 6
76 2 9% 8 154 11
HOSE/CLEANER/ INLET 5 7 ) 96 2 | INSULATOR/120 35
7-A| INSULATOR 1 5 36
HOSE/CLEANER/OUTLET S 2 8 37
HOSE/DERIVERY ~ ASSY | 97 9 < 2 8-A 38 10
HOSE/HYDRAULIC/900 93 20 ) 8 12 77 9
97  9A| 8 14 78 13
HOSE/LH ASSY| 60 1 8 15 79 27
HOSE/RADIATOR/LOWER 2/ 20 9 13 | INSULATOR/15 56 3
HOSE/RADTATOR/UPPER | 2 19 9 15 59 6
HOSE/RETURN ASSY ,,_841 2 9 16 | INSULATOR/15X15X140 2 9
HOSE/RH ASSY |60 2 10 12 | INSULATOR/25X60 8 19
HOSE,/RUBBER 9 40 10 14 10 19
\ 2 42 10 15 11 21
HOSE/STEERING  ASSY | 84 1 11 13 | INSULATOR/LAMP 115 15
HOSE/VALVE/800 ASSY | 92 20 11 16 | INSULATOR/LEVER/SUB | 77 29
92 21 11 17 78 33
92 25 12 13 79 10
148 27 12 16 | JOINT BALL MOSRH 39 33
148 28 12 17 40 33
148 34 52 6 | JOINT/T 7 6
HOSE/VALVE/RETURN 149 9 52 6-B| KEY ASSY 117 8
HOUSING/AXLE 45 1 52 6-C 118 8
46 1 61 2 119 7

317



318

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
KEY ASSY 119 7-A| LABEL/CONTROL/PTO/M | 134 6 | LABEL/RADIATOR 135 8
KIT/JOINT 15 2 | LABEL/CONTROL/PTO/R |132 5 | LABEL/RH 117 30
65 2 133 4 118 30
66 2 134 5 119 31
KIT/MONITOR/PARKING | 150 1 | LABEL/CONTROL/SUB 132 1 119  31-A
KIT/SEAL SET | 92 2 133 1 119 31-B
93 3 134 1 | LABEL/ROPS ~1135 14
148 3 | LABEL/CONTROL/SUBCON | 92 50 136 15
KNOB 80 44 93 30 |13 2
81 48 148 59 |LABEL/SPEED (| | [132  9-A
KNOB/10X33 94 32 | LABEL/DIFF 132 7 C 9 133 8-A
96 28 132 T-A - 134 9
KNOB/ADJUST 94 32-B 133 6 |LABEL/SPEED/HST 132 9
94 32-C 133 6-A ” 133 8
95 34 133 6-B| LABEL/TRAILER 135 9
96 28-B 134 7 : 136 9
96  28-C| LABEL/DRAWBAR 90 8 | LABEL/TRH1712 90 8-A
KNOB/HANDLE 94  32-A 128 <12 )| LABEL/W/FAN 135 3
96  28-A 129 13 136 3
LABEL/ADJUST 132 10 |LABEL/DRIVE 135 1 | LABEL/W/RADIATOR 135 S-A
133 9 LABEL/DRIVE/A 3 135 : 1-A 136 8
134 10 136 1 | LABEL/W/STARTER 135 11
LABEL/BATTERY 135 12 |LABEL/DRIVE/B 135 2 136 11
135 12-A A( 136 9 | LABEL/WARNING/BELT | 135 5
135 15 |LABEL/ETHER 135 7 136 5
136 12 — 136 7 | LABEL/WARNING/FUEL |136 14
136 16 LABEL/FUEL// 135 13 LABEL/WARNING/HOT 135 6
LABEL/CAUTION/BATTER | 135 4 ‘ 135 13-A 136 6
136 4 136 13 | LAMP/COMBINATIO SET |116 1
LABEL/CE 137 1/ LABEL/FUSE/MAIN/E4  |124 11 | LAMP/HEAD ASSY [ 113 1
LABEL/CLUTCH/PTO 132 4 | LABEL/GAUGE 132 11 114 1
133 3 133 10 | LAMP/LIGHT ASSY [118 31
134 4 134 11 119 34
LABEL/CONTROL/4WD 132 2 | LABEL/LH 117 29 119 34-A
132 2-A 118 29 | LAMP/NUMBERPLAT SET |116 S
134 2 119 30 | LAMP/TAIL ASSY (115 6
LABEL/CONTROL/PARKIN | 132 8 119  30-A|LAMP/TRAILER  ASSY |118 33
133 7 119 30-B 119 32
134 8 119 30-C 119 32-A
LABEL/CONTROL/POSITI |139 3 | LABEL/METER 117 28 | LAMP/TURNSIGNAL 115 1
133 2 118 28 |LENS 115 2
133 2-A 119 29 115 7
134 3 119  29-A| LEVER/125 COMP | 92 7
LABEL/CONTROL/PTO/M | 132 6 | LABEL/PTO 135 10 148 14
133 5 136 10 | LEVER/4WD COMP | 36 1




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
LEVER/4WD coMp | 36 1-A| LINK/TOP/RH COMP | 86 22 | METER/HOUR ASSY [119  9-A
LEVER/ACCELERATOR 14 4 88 20 |MIRROR ASSY [110 7
LEVER/ADJUST ~ COMP | 39 8 147 18 | MUFFLER coMP | 3

40 8 | LINK/UPPER COMP| 94 18 3 1-A
LEVER/MO8X110 93 17 95 18 4
LEVER/PARKING ~ ASSY| 54 8 96 12 | NEEDLE 157 15
LEVER/PARKING ~ COMP | 52 1 | LINKPIN 63 5 |NET 61 18
LEVER/POS CoMP | 77 63 5-A (N 62 21
77 1-A 90 7 |NET/COVER/LOWER/LH |102  8-A
78 90  TA L 103 8A
79 15 126 16 | NET/COVER/LOWER/RH |102  9-A
79 15-A 126 16-A - 103 9-A
LEVER/PTO ASSY | 77 27 128 11 (| NET/HOOD 98 9
77 2T-A 120 120 | 99 9
78 31 141 6 | NET/SIDE/LH 102 8
9 8 141 6-A 103 8
79 8A 142 5 | NET/SIDE/RH 102 9
LEVER/PTO/MID ~ ASSY| 38 6 142 5A 103 9
38  6A 13‘5}4' 9 | NIPPLE, GREASE 39 27
38 6B {154 9-A 40 27
LEVER/PTO/REAR COMP | 37 1 |LOWERLINK/TOPLINK | 147 1 49  T-A
37 1-A| MARK/PORT/A 92 48 50  10-A
LEVER/SINGLE ~ COMP | 149 2 / ), 148 57 69 9
LEVER/SINGLE/1 SET |149 1 MARK/PQ‘RT_/B > 92 49 97 15
LEVER/SUB COMP | 35 1 148 58 |NIPPLE,GREASE/B-M6F | 69 8
35 1-A| MAT/LH 111 NIPPLE/GREASE 49 7
LINING/11X40X03 14 6 | VAT/RH 111 7 50 10
LINING/50 95  32'( | METAL/BRAKE/LH 48 5 |NUT 2 33
96 96 | METAL/BRAKE/RH 48 12 3 3
LINK/LIFT/LH  COMP| 94 (9 | METAL/HST 20 1 4 3
95 9 21 1 8 16
96 3 |METAL/PTO 29 1 9 17
LINK/LIFT/RH  COMP| 94 10 29 1A 10 16
195 10 30 1 11 18
X 96 4 | METAL/SHIFT 34 7 12 18
LINK/LOWER - COMP| 85 14 |METAL/SHIFT/PTO 34 1 13 11
~ 86 14 |METAL/SLIDE 157 5 13 13
88 14 159 20 13 16
94 19 | METAL/VALVE/PTO 76 6 14 9
95 19 METER/FUEL ASSY 117 16 39 18
96 13 118 16 39 24
147 15 119 15 39 34
LINK/MOWER/3P  COMP | 94 1 | METER/HOUR ASSY [117 10 39 36
95 1 118 10 40 18
LINK/TOP/RH COMP | 85 22 119 9 40 24

319



320

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
NUT 40 34 NUT 124 39 NUT/M10 64 50
40 36 126 8 64 54
49 12 154 19 64 74
50 19 | NUT(M12X1.0) 117 26-A 66 15
53 15 118  26-A 70 26
54 15 119 25 70 26-A
73 3 119  25-A 70 30
74 3 | NUT,CAP/M 8 8 17 70 30-A
77 19 9 18 71 12
78 23 10 17 |NUT/M10 L 49 13
79 37 11 19 50 20
80 13 12 19 |NUT/MIOXL.25 73 8
80 47 |NUT,CASTTLE/MI6XI.5 | 64 69 (@ 74 8
81 13 68 4 |NUTAMI2 66 13
81 51 68  4-A 85 10
82 13 69 5 86 10
83 13 NUT, LOCK 121 10 88 10
85 29 122 <10 ) 94 28
86 29 |NUT,RING 158 5 95 28
93 19 | NUT, RING/M28XL1. 0 1177 96 22
94 6 118 7 141 4
94 33-A 119 6 147 11
9% 6 119  6-A 155 4
95 35 NUT, SPEED 100 3 NUT/M12X1. 25 71 8
96  29-A 101 3 | NUT/M14 85 17
100 10 | NUT, SPEED/P4 102 10 86 17
100 16 ) 102 10-A 90 4
102 6 103 10 91 4
103 6 103 10-A 125 8
107 5 /| NUT, WING/M 6 13 5 125 12
107 31 | NUT/5/8-1SUNF 58 2 126 3
114 < 6 59 2 127 9
117 13 | NuT/a/mn2 117 24 127 13
117 - 20 118 24 128 8
[118 13 |NUT/ADJUST 94 24 129 9
118 20 95 24 151 8
119 12 96 18 151 13
119 12-A| NUT/B/MIZ2 117 27 152 4
119 19 118 27 153 7
120 8 NUT/GAUGE COMP 94 29 154 15
123 40 95 29 |NUT/MI6 89 9
123 42 96 23 97 21
124 30 | NUT/MOS 123 35 126 11
124 34 124  29-A 147 30
124 37 |NUT/MI1O 2 36 154 4




Alpabetical Index

321

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M20 85 25 NUT/WASHER 98 8 0-RING/P10 156 23
86 25 98 15 |O0-RING/P10A 158 2
88 23 98 20 |O0-RING/P12 80 29
8 5 99 8 81 33
147 21 99 15 82 30
147 26 99 21 83 21
NUT/M6 2 18 107 13 84 14
717 107 15 146 8
78 21 107 19 P 157 48
79 34 111 3 |O0-RING/P14 ) 16 4
92 5 112 3 16 5
93 5 116 5 17 4
98 13 116 7 (| 18 4
99 13 125 11 19 4
107 6 127 12 19 5
122 5 128 15 20 12
123 11 129 16 20 13
124 20 1417 9 21 10
148 12 142 9 34 3
NUT/M8 1 6 1148 36 34
107 10 ‘1148 50 148 33
NUT/WASHER 8 9 148 56 156 11
9 10 149 13 157 30
10 9 1( 151 11 159 5
11 10 |OTLSEAL 157  35-B| 0-RING/P16 31
12 10 ORIF/ICE SCREW/0. 9 97 8 32 2
39 39 |O0-RING 57 11 44 8
40 390 156 17 156 19
62 19 156 17 |O0-RING/P18 80 32
63 (/9 | 0-RING /P4l 157 26 81 36
66 14 |0-RING/G40 22 10 82 33
778 23 10 83 37
77 8-A| 0-RING/G55 64 8 126 15
78 12 67 8 154 8
79 26 67  8-A|O0-RING/P20 80 7
79 26-A| 0-RING/G60 22 9 80 17
85 29-A 23 9 81 7
86  29-A| 0-RING/G90 64 26 81 17
92 27 64 33 82 7
92 40 70 2 82 17
92 47 70 2-A 83 7
93 26 70 9 83 17
94 31 70 9A 156 14
95 33 |O0-RING/P 9 126 17 156 16
96 27 154 10 156 22




322

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING/P44 158 6 | PACKING 119 23 | PANEL/SWITCH  CoMP | 117 2
0-RING/P65 HS90 75 12 119  23-A 117 2-A
0-RING/P8 16 2 158 9 118 2

17 9 | PACKING, OIL PUMP 80 10 |PANEL/SWITCH/E4 ASSY|119 1
18 2 81 10 119 1-A
19 2 82 10 119 1-B
76 10 83 10 119 1-C
ORNAMENT/ T 130 3 | PACKING/PISTON 57 3-B ‘ 119 1-D
131 3 | PACKING/ROD 57 3 | PANEL/SWITCH/E4 CoWP | 119 2
ORNAMENT/ISEKI/130 |130 5 | PACKING/RUBBER 8 s 0 119 2-A
131 5 9 9 119 2-B
ORNAMENT/ISEKI/LH ~ |130 1 10 8 |PEDAL/BRAKE ~ ASSY| 50 1
131 1 11 9 |PEDAL/BRAKE  SET | 49 1
ORNAMENT/ISEKI/RH 130 2 12 9 (= 49 1-A
131 2 | PAD 49 3-A ; 49 1-B
ORNAMENT/STEERING 130 6 | PAD/100 52 6-A| PEDAL/DIFF ASSY | 51 1
ORNAMENT/TXG23 130 4 61 21 | PEDAL/HST coMP | 39 19
131 4 62 24 40 19
PACKING 2 7 | PAD/25 61 14 |PIN 20 2
2 27 62 14 21 2
2 39 |Pap/50 2/ 10-A 22 2
9 7 35 5-A 23 2
9 7-A 61 12-A 29 3
10 6 62 12-A 30 3
10 6-A 148  52-A 43 4
11 7 | PAD/HST/F 39 20-A 45 2
11 7-A ) 39 20-B 46 2
12 7 | PAD/HST/E/OR 39 20 48 6
12 T-A| 40 20 48 13
64 31 (/| PAD/HST/R 39  21-A 50 13
64 31-A| 39 21-B 53 24
70 <7 | PAD/HST/R/OR 39 21 54 24
700 7-A 40 21 64 29
75 8 |PAD/OR 49 3 64 36
[ 750  8A 50 4 64 64
X 76 5 | PAD/PS 59 3 70 5
76 5-A| PANEL/MONITOR 117 3 70 5-A
115 8-A 117 3-A 70 12
115 13 118 3 70  12-A
117 11 |PANEL/RADIATOR COMP| 2 30 70 40
117  24-A| PANEL/SEAT/E4  COMP | 109 7 70  40-A
118 11 |PANEL/SWITCH  ASSY |117 1 159 34
118  24-A 117 1-A| PIN, CUTTER/2. 5X30 73 10
119 10 117 1-B 74 10
119 10-A 118 1 | PIN, HAIR 89 7




Alpabetical Index

323

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
PIN, HAIR 107 11 PIN, SPLIT/4 X40 64 71 PIN/10X32 85 12
147 28 68 6 86 12
PIN, HATR (19) 8 21 68  6-A 88 12
86 21 69 7 147 13
88 19 |PIN, SPRING/4 X25 94 33 |PIN/12X42 94 20
147 17 96 29 95 20
PIN, SPLIT/2 X10 14 3 PIN, SPRING/5 X25 W 64 16 96 14
PIN, SPLIT/2 X15 44 6 67 16 |PIN/12X48 /. 94 11
51 12 67 16A | 95 11
77 23 |PIN,SPRING/5 X32 W | 29 12 96 5
78 27 23 12 |PIN/12x75 64 15
79 4 716 - 67 15
PIN, SPLIT/2 X20 38 5-A| PIN, SPRING/6  X22 W | 77 3 (/0 67 15A
51  8&A 78 3 | PIN/15X60 97 22
52 3 79 17 | PIN/15X72 97 11
PIN, SPLIT/2. 5X15 53 7 PIN, SPRING/8 X28 W 35 2 PIN/16X107 94 15
53 22 36 2 95 15
54 7 37 2 9% 9
54 22 38 2 |PIN/16X48 77 13
PIN, SPLIT/2. 5X20 38 5 |PIN,SPRING/8 X50 W [ 75 15 78 17
39 15 PIN, ST ‘/ 157 45 PIN/16X51 89 6
39 41 PIN, TAPER/8X50 49 2 147 27
40 15 / 50 7 |PIN/19X86 85 20
40 41 |PIN/05X17 92 13 86 20
49 15 93 14 88 18
50 15 < 148 20 147 16
50 22 ) 149 4 | PIN/19X92 89 8
51  8'( |PIN/05X39 92 10 147 29
53 26 93 11 |PIN/20X58 126 14
54 26 93 11-A 154 7
85 13 148 17 | PIN/25X71 97 16
;,86 13 148 17-A| PIN/30X120 COMP | 63 4
188 13 |PIN/06X26 77 4 141 5
147 14 78 4 142 4
PIN, SPLIT/2. 5X25 94 95 79 18 | PIN/30X162 COMP | 90 5
95 25 |PIN/06X31 77 21 128 9
96 19 78 25 129 10
PIN, SPLIT/3 X20 94 13 79 2 PIN/PIVOT 64 68
95 13 |PIN/06X32 44 4 68 3
9% 7 51 10 68  3-A
PIN, SPLIT/3 X25 71 9 PIN/08X19 39 14 68 3-B
97 24 39  14-A 69 4
PIN, SPLIT/3X30 94 17 40 14 69 4-A
95 17 40  14-A| PIN/SNAP 77 5
96 11 |PIN/08X45 43 13 77 12




324

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/SNAP 77 26 | PIPE/SUCTION/REAR 81 2 | PLATE/1/16X180 78 28
78 5 82 2 79 5
78 16 83 92 | PLATE/1/19X104 53 20
78 30 |PISTON 75 11 54 20
79 7 97 3 | PLATE/1/38X220 107 18
79 19 157 6 | PLATE/IR/18X50 COMP | 102 3
79 30 160 1 ~1103 3
85 6 160 1-A| PLATE/L/123X51 /. 1 9-B
86 6 | PLATE 9 6-A| PLATE/L/25X117) 85 27
88 6 9 6-B ‘ ) 86 27
92 12 10 5 |PLATE/L/38X114) 126 5
92 15 10 5A - 153 3
93 13 11 eAl 154 16
93 16 11 6-B| PLATE/L/90X51 1 9A
147 7 12 6-A| PLATE/L/90X52 1 9
148 19 12 6-B| PLATE/L/94X80 107 32
148 22 | PLATE COMP | 60 3| PLATE/LOWER 91 1
149 5 | PLATE, RUBBER 8 18 ) 125 5
PIN/SPOOL 156 5 9 19 127 6
PTN/STOPPER 85 5 /10‘;\‘ 18 151 5
86 5 11 20 | PLATE/NEUTRAL/T 39 4-B
88 5 12 20 39 4-C
147 6 | PLATE, SWASH 157 4-A 40 4-B
PINION/BEVEL/09 64 1 | PLATE/BACK © 160 7-A 40 4-C
67 1 | PLATE/BUMPER 155 1 | PLATE/NEUTRAL/T ASSY | 39 4-A
67 1-A| PLATE/CAUTTON 2 44 40 4-A
67 1-B| PLATE/CHECKCHAIN 85 4 | PLATE/NEVTRAL  ASSY| 39 4
PINION/BEVEL/11 64 13 1 86 4 40 4
67 13 88 4 | PLATE/NUMBER/E4 112 1
67 13-A| 147 5 |PLATE/POS 77 6
PINION/BEVEL/12 43 .9 PLATE/COVER COMP | 76 1 79 20
PIPE 2 41 76 1-A| PLATE/POS COMP | 77 6-A
PIPE, BREATHER 75 4 | PLATE/COVER/RH 61 25 78 6
PIPE/MAIN COMP | 80 33 62 28 79  20-A
| 81 97 | PLATE/DISK 160 6-A| PLATE/PRESSURE/LH 48 1
PIPE/PTO COMP| 84 11 |PLATE/FRICTION 48 3 | PLATE/PRESSURE/RH 48 8
PIPE/RETURN cowP [ 80 30 48 10 | PLATE/SEAT 108 7
81 34 |PLATE/GAUGE 94 30 | PLATE/SENSOR 120 13
82 31 95 30 121 4
83 35 9% 24 122 12
PIPE/SUCTION/FRONT 80 6 | PLATE/I, 13X40 120 11 122 12-A
81 6 121 21 | PLATE/SEPARATER 48 2
82 6 122 16 48 9
83 6 150 9 160 5-A
PIPE/SUCTION/REAR 30 9 | PLATE/1/16X180 77 94 |PLATE/SOCKET — COMP |121 11




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/SOCKET CoMP | 121 11-A| PLUG/7P 122 23 PUMP/GEAR ASSY | 83 9
122 22 122 23-A| RADIATOR ASSY 2 1
PLATE/SPRING 157 22 PLUG/BOA 159 3 RBB/6204SOLPACK 64 4
PLATE/STOPPER 80 38 |PLUG/G3/8 ASSY | 16 3 67 4
81 42 19 3 67  4-A
84 15 20 11 REFLECTOR ASSY | 116 11
85 2 |PLUG/MIS 156 18 116  11-A
86 2 PLUG/SCREW 75 9 RELAY/4P ASSY [ 120 4
88 2 76 7 120 6
147 3 76 8 121 17
PLATE/SWASH 157 4 76 9 122 3
157 4B 80 22 122 3-A
159 11 82 22 (| RELAY/FLASHER/EEC | 122 1-A
PLATE/TIE 38 3 PLUG/SCREW/SEAL 64 48 = 122 1-B
PLATE/VALVE 159 12 64 592 | RELAY/FLASHER/SAE 120 1
159 13 70 24 RESERVETANK ASSY 2 37
PLATE/VALVE/MOTOR 157 9 70 24-A| RING (M12X18X1) 117 27-A
PLATE/VALVE/PUMP 157 8 70) 28 118 27-A
PLUG 2 26 70 28A 119 26
20 9 75 10 119  26-A
45 4 1156 8 |RING, BACK UP 75 13
46 4 . 156 21 RING, SNAP/ 4 E 156 6
92 36 POPET (CHECK/I. 6) 157 24 RING, SNAP/12 C 53 5
92 45 |POPPET " 159 26 53 19
93 23 159 27 54 5
117 21 POPPET/CHECK/O. 5 157 23 54 19
118 21 | POPPET/RELIEF 157 21 |RING, SNAP/15 C 107 26
119 20 POST/STEERING  COMP | 61 9 108 6
148 46 61 9-A 109 6
148 [ 54 62 9 | RING, SNAP/16 C 39 30
149 11 62  9A 40 30
156 12 | PRESSURE/BRAKE 160 12 44 7
1159 28 160  12-A 77 32
{159 29 | PROTECTOR 2 3 78 36
2159 30 2 10 79 13
PLUG (G3/8) 16 3-A 35 5 | RING, SNAP/17 C 157 44
19  3A 61 12 159 38
20  11-A 62 12 | RING, SNAP/18 C 38 9
219 92 42 | RING, SNAP/20C 26 8
157 28 148 52 28 8
PLUG (PF1/4) 20 9-A| PUMP/FUEL ASSY 6 10 50 3
21 7 7 16 157 32
157 29 | PUMP/GEAR ASSY| 80 9 159 31
PLUG/52X8 27 4 81 9 RING, SNAP/22 C 49 18
PLUG/7P 121 12 82 9 50 25

325



326

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
RING, SNAP/25 C 26 9 RING/0 80 3 RING/0 146
39 3 80 24 148 7
40 3 80 26 148
64 6 80 28 148 24
67 6 80 35 148 26
67  6°A 80 37 148 31
80 39 81 3 148 39
81 43 81 22 148 41
84 16 81 22-A 148 43
RING, SNAP/28 C 51 4 81 24 148 45
RING, SNAP/30 C 28 25 81 25 148 61
157 43 81 25-A 149 8
159 33 81 28 0 157 31
RING, SNAP/32 C 157 34 81 30 159 6
RING, SNAP/35 C 47 4 81 32 ‘ 159 10
75 22 81 39, | RING/SNAP 15 3
RING, SNAP/42 C 26 5 81 41 41 3
26 11 82 < 3 42 3
27 3 82 24 64 19
RING, SNAP/47 C 64 9 /82:{ 95 64 20
67 9 82 27 64 39
67  9A 82 29 64 45
157 33 83 3 64 46
157  33-A 83 24 65 3
159 32 83 24-A 66 3
RING, SNAP/52 C 28 11 o 83 26 67 19
28 28 ) 83 27 67 19-A
RING/22 28 4 83 27-A 67 20
RING/25 28 5 83 29 67 20-A
RING/72 160 2] 83 30 70 15
RING/BACKUP 64 24 83 32 70 15-A
68 8 83 34 70 21
68 8A 84 4 70 21-A
157 - 49 84 10 70 22
RING/0 [ 200 10 84 13 70  22-A
21 8 92 17 75 18
22 7 92 19 | RING/SNAP/CH125 48 7
22 8 92 24 48 14
23 7 92 29 RING/SNAP/CH62 47 5
23 8 92 31 | RING/SNAP/CS25 26
48 16 92 33 27 2
57 10 92 35 28 14
64 23 92 52 RING/SNAP/R62 47 5-Al
68 7 93 22 |ROD 53 9
68  T-A 146 4 54 9




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
ROD 75 14 | RUBBER, HOOK 106 3 | SCREW/TAPPING/6X16 |106 15
ROD PACKING 57 5 106 13 | SEAL, OIL/TC20328 157 35
57 8 | SCREW 117 12 | SEAL, OIL/TC20428 26 12
97 5 118 12 SEAL, 0IL/VC35506 75 21
ROD/22X353 85 1 119 11 | SEAL/10X10X500 102 11
86 1 119  11-A 103 11
88 1 159 39 | SEAL/20X07 33 1
147 2 | SCREW/LH COMP | 85 23 | SEAL/20X20X100 98 4
ROD/BRAKE,/FRONT 49 9 86 23 o 99 4
50 16 88 21 SEAL/30X20X‘1‘50 61 22
ROD/BRAKE/REAR 49 10 147 19 62 25
50 17 | SCREW/M3X0.5X10 115 11 111 5
ROD/DIFF 51 6 | SCREW/M4X30 120 10 ([ SEAL/30X20X350 102 14
ROD/HST 39 32 121 20" ” 103 14
40 39 122 15 | SEAL/45X10X315 61 17
ROD/LIFT/LH coMp | 89 1 | SCREW/M6X16 115 10 62 20
147 22 | SCREW/M6X40 80 45 | SEAL/45X50X125 61 23
ROD/LINK COMP | 94 4 81) 49 62 26
95 4 | SCREW/P 02 6 | SEAL/45X50X80 61 24
97 19 |SCREW/RH COMP |89 2 62 27
ROD/MO08X465 77 11 /I 89 3 | SEAL/47 157 38
78 15 147 23 | SEAL/70X20X680 98 2
79 29 ) 147 24 99 2
ROD/MO8X85 39 17 | SCREW/SOCKET 157 46 | SEAL/DUST 80 40
40 17 159 35 81 44
ROD/PISTON 57 2 | SCREW/SP 93 31 84 17
57 2-A ) 102 4 | SEAL/HST SET |159 2
RODEND/A ASSY | 73 10 102 13 | SEAL/OIL 28 20
73 1A 103 4 28 29
74 (1 103 13 47 6
74 1-A| SCREW/SP/MO6X16 102 4A 64 10
RODEND/B ASSY |73 2 102 12-A 67 10
73 2A 103 4-A 67 10-A
4 2 103 12°A 157  35°A
\ 74 2-A| SCREW/SP/M06X20 102 13-A 157 36
ROPS/E4 . SET |153 1 102 13B 157 37
153 1-A 103 13-A 157 39
RUBBER, BUFFER. A 9 13-A 103 13-B 159 4
10  12-A| SCREW/TAPPING/6X16 | 100 7 159 8
11 13-A 101 7 159 9
12 13-A 104 5 | SEAL/OIL ASSY | 64 42
RUBBER, HOOK 104 3 104 17 64 60
104 15 105 5 70 18
105 3 105 15 70 18-A
105 13 106 5 70 36

327



328

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL/OIL ASSY | 70 36-Al| SHAFT/SLOWRETURN 80 36 | SPRING, SHIFTER 34 10
SEAL/PISTON 57  3-A 80  43-A| SPRING, VALVE 158
SEAL/WASHER/10 32 4 81 40 | SPRING/BOOT 73 7

33 3 81 47-A 74 7
SEALRING/32 160 3 | SHAFT/TRUNNION/S/A |159 14 | SPRING/D=6 107 8
SEAT ASSY |107 1 | SHAFT/WHEEL 64 57 | SPRING/HCO15 80 41
SEATSWITCH ASSY | 107 3 64 57-A ~1. 81 45
SENSOR ASSY [120 12 64  57-B|SPRING/HCOIT — /~ |156 9
121 3 70 33 |SPRING/HCOZI 157 20
122 11 70 33-A|SPRING/HCO23 (| | 31 3
122 11-A|SHAFT/WHEEL ~ coMP| 47 1 |SPRING/HCO30 ) 157 19
SEPARATERPLATE 160 5 | SHIM/0.6/A 3 6 |SPRING/HCO50 77 18
SHACKLE 85 7 4 6 @4 78 22
86 7 |SHIM/0.6/B 3 7 = 79 35
88 7 3 7-A| SPRING/HC053 157 18
147 8 4 7| SPRING/HC062 84 7
SHAFT 64 66 4 - T-A| SPRING/HEOS6 77 33
64 67 SHIM/0. 9 157 < 7 78 37
72 1 |SHIM/L.2 3 8 79 14
79 1-A 4 '8 | SPRING/HE08Y 59 4
72 2 | SHIM/2 |64’ 5| SPRING/HEL0S 39 16
72 2A 67 5 40 16
SHAFT, SLOW RETURN 80 43 | 87  5-A|SPRING/HE117 51 5
81 47 |SHROUD | 2 16-B| SPRING/HE126 49
SHAFT/4WD 296 6 |smomm " cow| 9 18 50 5
SHAFT/4WD ASSY | 65 1 = 2 16-A| STAY/ARM covP | 97 12
66 1 |SLEEVE/4WD 26 7 |STAY/CYLINDER 57 12
SHAFT/ADJUST 94 23 |SLEEVE/DIFFLOCK COMP | 44 1 |STAY/CYLINDER COMP| 97 1
94  23-Al SLEEVE/PTO 28 13 | STAY/LEVER colP| 53 1
95 23 (/| SNAPRING 160 8 53 1A
96 17 SNAPRING/SZ 160 10 54 1
96 < 17-A| SNAPRING/85 160 13 54 1A
SHAFT/BRAKE ~ SET | 50° 6 |SPACER COMP| 98 11 |STAY/MIRROR  COMP [110 3
SHAFT/DIFFLOCK 44 3 99 11 |STAY/PIPE COMP| 92 44
SHAFT/INPUT  SET 15 1 |SPOOL/ROTARY/066 156 3 148 53
SHAFT/LIFT 75 17 | SPRING 53 10 149 10
SHAFT/LIFT cowe | 94 7 54 10 |STAY/SEAT/F  coWP 107 21
95 7 98 6 107 21-A
96 1 99 6 107 21-B
SHAFT/MOTOR 157 11 159 22 108 1
SHAFT/PINION 43 12 159 23 108 1A
SHAFT/PTO cow | 28 3 160 4 108 1B
28  3-AlSPRING, DISK 14 7 | STAY/SEAT/FRONT COMP |107  21-C
SHAFT/PTO/MID 28 24 | SPRING, SHIFTER 32 5 107 21D
SHAFT/PUMP 157 10 34 4 107 21-E




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
STAY/SEAT/FRONT COMP | 108 1-C| SWITCH/PUSH ASSY |121 19 | TURNBUCKLE/M10 49 11-A
108 1-D 122 14 50 18-A
108 1-E 122 14-A| UNION/STRAIGHT/ ASSY | 81  23-A
109 1 150 8 82 23
STAY/SHIFT/SUB 31 92 | SWITCH/TOGGLE ~ ASSY [117  22-A 83  25-A
STAY/STOPPER 77 15 118 22-A 83 28
78 19 119 21 | VALVE 5 4
79 32 119 21-A| VALVE ‘ ASSY | 156 1
STAY/UNDER/A  COMP| 92 38 | TANK/FUEL 8 1 VALVE/12V27W 115 3
148 48 9 1 VALVE/1872D‘ ‘ ASSY | 93 2-A
STAY/UNDER/B  COMP | 92 39 9 1-A 148 2-A
148 49 10 1 |VALVE/CONTROL ASSY| 80 15
STOPPER, PTSTON 97 4 111 ([ 81 15
STRAP, GROUND 123 33 11 1-A 82 15
124 27-A 12 1. 83 15
STUD/M 8X25 80 12 12 1-A| VALVE/CONTROL/2 ASSY | 92 1
81 12 | TAPE/10X20 11613 93 2
82 12 | TERMINAL/BATTER ASSY {~13))” 10 148 2
83 12 1123 39 | VALVE/FROCON  SET |156 15
SWITCH (STARTER) ASSY |117 4 124 36 | VALVE/PTO 84 192
118 4 | THRUST 71 4 | VALVE/RELIEF 156 13
119 3 | TIRE/18X8. 50/LH ASSY | 143 1 | VALVE/RELIEF  SET |157 47
119 3-A| TIRE/18X8. 50/RH ASSY | 143 6 | VALVE/REMOTE/2D SET |148 1
SWITCH, HEAD LAMP 117 22 | TIRE/18X8. 50-4PR 143 3 148 1-A
118 22 143 8 |VALVE/S/A 159 24
SWITCH, STOP 121 9 | TIRE/26X12.0/LH ASSY | 139 1 159 25
122 9 | TIRE/26X12.0/RH ASSY | 139 6 | VALVE/TIRE 139 4
122 9'A| TIRE/26X12. 0-4PR 139 3 139 9
SWITCH/COMBI/E3 ASSY [ 117 9 139 8 140 4
SWITCH/COMBINATION/E (117 (" //9-A| TIRE/2WD/18X8.5 ASSY | 145 1 148 4
117 9-B|TIRE/TURF/18X8.50  |144 1 143 9
(117 9-C 144 3 144 4
1118 9 145 3 145 4
119 8 | TIRE/TURF/26X12. 0 140 1 | VALVE/TYRE ASSY [139 4-A
01119 8-A 140 3 139 9-A
119 8-B| TRAY/BOTTLE 104 6 140 4-A
: 119 8-C|TRIN/140 2 34 143 4-A
119 8-D| TRIM/1X6X360 98 5 143 9-A
119 8-E 99 5 144 4-A
SWITCH/HAZARD ~ ASSY |118 35 | TRIM/200 100 145 4-A
119 27 101 5 VIS 158 3
119  27-A| TRIM/320 61 20 | WASHER 2 13
SWITCH/LEVER ~ ASSY [122 19 62 23 77 31
122 19-A| TUBE/120 123 45 78 35
SWITCH/PUSH ASSY {120 9 124 41 79 12

329



330

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER 92 11 | WASHER / M6 77 22 | WASHER, PL/M 8 100 11
92 14 78 26 100 13
93 12 79 3 104 9
93 15 124 19 104 19
94 16 | WASHER /M12 53 4 105 7
95 16 53 18 105 17
96 10 54 4 ~1106 7
104 10 54 18 o114 5
104 20 94 12 | WASHER, PL/M14 97 923
105 8 94 926 | WASHER, PL/M18 ) 71 5
105 18 95 12 | WASHER, PULLEY ) 17
106 8 95 26 | WASHER, SP/M 6 13 6
107 25 96 6 (/) 39 28
108 5 9 20 " 40 28
109 5 98 17 ; 49 8
117 14 99 17 : 50 11
117 19 99 18 80 19
117 25-A 100 14 ) 80 46
117 26 115 <5 81 19
118 14 | WASHER, BINDING SHAFT | 39 10 81 50
118 19 3 401 10 82 19
118  25-A|WASHER,PL/M 4 116 12 83 19
118 26 | WASHER,PL/M 8 Vo1 8 107 7
119 13 -\ 6 7 115 12
119 13-A 7 13 124 18
119 18 y 38 4 | WASHER, SP/M 8 1 7
119 24 ) 39 40 6 6
119 24-A 4 40 40 7 12
148 18 . 50 14 39 35
148 21 /| 51 7 40 35
149 .6 ' 53 6 53 14
159 <40 53 21 54 14
160 -9 53 25 76 14
WASHER / M16 3929 54 6 76 21
[ 40> 29 54 21 78 9
84 70 54 25 79 23
68 5 77 14 80 14
68 5-A 77 25 81 14
69 6 78 10 82 14
126 13 78 18 83 14
154 6 78 29 | WASHER, SP/M10 1 4
WASHER / M6 13 7 79 6 3 13
14 2 79 24 4 17

44 5 79 31 4 17-A

51 11 79 36 4 17-B




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M10 15 9 WASHER, SP/M14 128 4 WASHER/9X32X2 105 9
20 7 128 7 105 19
22 5 129 5 106 9
23 5 129 8 107 9
48 6 151 4 | WASHER/LOCK 3 4
73 9 151 7 4 4
74 9 151 14 | WASHER/M10 14 8
75 26 152 3 20 8
76 13 153 6 22 6
76 19 154 14 23 6
107 29 WASHER, SP/M16 89 10 49 14
123 31 126 12 50 21
124 25 147 31 | N 52 2
WASHER, SP/M12 16 7 154 ‘ 58 6
17 6 | WASHER/06X16X01 102 107 30
18 7 102 12 123 32
19 8 103 5 124 26
63 3 103))” 12 WASHER/PINION 43 14
64 928 | WASHER/12X26X04 98 18 | WASHER/THRUST/8X16 |156 20
64 35 1799 19 |WHEEL/12X10.5 COMP |139 92
70 4 WASHER/12X26X06 \ 58 4 139 7
70 4-A| WASHER/13X18X01 117 25 140 2
70 11 ) p 118 25 WHEEL/8. 0X7.0  COMP | 143 2
70 11-A| WASHER/13X26X06 94 27 143 7
94 3 95 27 144 2
95 3 y 96 21 145 2
97 18 WASHER/13X42X01 73 4 WHEEL/STEERING ASSY | 55 1
141 30 74 4 56 1
142 3 WASHER/15X30X05 97 10 WIRE, LEAD 123 28-A
155 (/3 | WASHER/18X28X02 38 8 124  929-A
WASHER, SP/M14 61 6 WASHER/24X9X3. 2 3 16 YOKE/CLAMP 15 4
(62 6 4 14 65 4
85 19 39 10-A 66 4
86 19 40  10-A| YOKE/FLANGE 15 6
87 3 WASHER/25X30X1 157 40 YOKE/SHAFT 15 5
\ 88 17 WASHER/27X36X03 64 59 65 5
90 3 70 35 66 5
91 3 70  35-A| YOKE/SLEEVE 15 7
125 4 | WASHER/28X37X2 51 3 65 6
125 7 | WASHER/38X52X01 43 15 66 6
125 13 WASHER/6X14X3 100 4
126 4 101 4
127 5 WASHER/6X24X2 110 6
127 8 | WASHER/9X32X2 104 11
127 14 104 21

331






Yvan Béal - 21, av. de I'Agriculture - B.P 16
Z.l. duBrézet - 63014 Clermont-Ferrand Cedex 2
Tél:04 73919351 - Télécopie: 0473902311
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. B 304 973 886 - S.A.S. au capital de 612 000 €



